
Crop Cruiser Evolution Parts Manual



Revision number: 2
04-07-2017

Part #: GA5070455

For further information about any of  the products 
shown please visit: www.goldacres.com.au

© Goldacres Trading 2017 
This publication and all designs are copyright.

No part, products or designs may be reproduced 
by any process except in accordance with the 
Copyright act 1968. 

All information in this operator’s manual is based 
on the latest product information available at the 
time of  printing.  The policy of  Goldacres is one of  
continuous improvement and as such, Goldacres 
reserve the right to alter any specifications and 
designs without notice and without incurring any 
obligation regarding such changes.

No part of  this manual may be reproduced 
without written permission from Goldacres.  All 
photographs and technical information remain the 
property of  Goldacres.

Goldacres Trading Pty Ltd 
3 Morang Crescent 
Mitchell Park  Vic  3355

Ph:	 03 5342 6399 
Fax:	 03 5342 6308



Contents

Chassis� 5

Cab Chassis� 5
Access Platform & Boom Rests - Left Hand 
Side� 6
Access Platform - Left Hand Side� 7
Access Platform - Right Side� 8
Access Platform - Right Side� 9
Hand Wash Bottle Assembly� 10
Tool Box� 11
Chassis Job Computer (If  GATMC op-
tioned)� 12
Chassis Job Computer Cover� 12
Bonnet� 13

02-Pumps� 15

Pump - RO250� 15
Pump - RO250� 16
Pump - RO250 MI Hydraulic Drive� 17
Hydraulic Fill Pump� 18
PH6 Pump� 19
High Volume DCI Pump� 20
High Volume DCI Pump� 21
Low Volume DCI Pump� 21
Low Volume DCI Pump� 22

03-Flush Tank� 23

Rinse Water Tank & Frame� 23
Rinse Water Tank & Frame� 24

04-RH Pod� 25

Brake Booster Pod - Small Tanks� 25
Brake Booster Pod - Small Tanks� 26
Brake Booster Pod - Small Tanks� 27
Brake Booster Pod - Small Tanks� 28
Pneumatic Manifold� 28
Brake Booster Pod - Large Tanks� 29
Brake Booster Pod - Large Tanks� 30
Brake Booster Pod - Large Tanks� 31
Mounting Detail� 32

05-LH Pod� 33

LH Pod - Standard� 33
LH Pod - Standard� 34
LH Pod - Standard� 35
Fill Manifold - Altek� 36
Fill Manifold - Altek� 37
Pressure Delivery Manifold� 37
Tank Rinse/Agitation Manifold� 38
Tank Fill Manifold� 39
Micro-matic Rinse Socket� 41
LH Pod - SWB� 42
LH Pod - SWB� 43
Pressure Manifold� 43
Pressure Manifold� 44
Chemical Probe� 44

06-DCI� 45

DCI Pod - Triple� 45
DCI Pod - Triple� 46
DCI Pod - Double� 47
DCI Pod - Double� 48
DCI Pod - Single� 49
DCI Pod - Single� 50
Valve Sub Assembly� 51
Chemical Pump Suction Valve� 52
Tank Rinse Ball Valve� 53
Injection Pump� 54
Mixing Chamber� 55
DCI Tank - 165 Litre� 56
DCI 165Litre Tank Breather� 57
Bulk DCI Tank - 400 Litre� 58
Bulk DCI Tank & Frame - 520 Litre� 59
Bulk DCI Tank - 520 Litre� 60

07-Dual Product� 61

Dual Product Pod� 61
Dual Product Pod� 62
Dual Product Pod� 63
Chemical Probe� 63
Pressure Delivery Valve� 64

08-Induction Hopper� 65

Hopper Tank� 66



Hopper Tank� 67
Hopper Tank - Bottom� 67
Hopper Frame� 68
Hopper Frame� 69

FOAM MARKER TANK� 71

Not Fitted� 71

TRANSCAL� 73

Not Fitted� 73

11-Main Tank� 75

5200 Litre Tank Assembly� 75
5200 Litre Tank Assembly� 76
Tank Rinse Elbow� 77
Tank Rinse Tee� 77
Supermix Agitator� 78
Dry Sight Tube Float & Guide� 78
Dry Sight Tube Float & Guide� 79
Dry Sight Tube Tank Float� 79
Dry Sight Tube Cap & Tube� 80
Venturi Filler� 81

Note:� 81
Hopper Tank Inlet� 82
Tank Fill Inlet� 82
Boom Recirculation Inlet (rapid flow only)
� 83
Tank Overflow Outlet� 84
Tank Drain Handle� 85
3500 Litre Tank Assembly� 86
3500 Litre Tank Assembly� 87
Dual Product Tanks� 87
Dual Product Tank - 3500L Tank� 88
Dual Product Tank - 3500L Tank� 89
Dual Product Tank - 1250L Tank� 90
Dual Product Tank - 1250L Tank� 91
Tank Fill Inlet - Straight� 91
3000L Tank Assembly� 92
3000L Tank Assembly� 93
Hopper Fill Inlet - Straight� 93
Tank Cradle - 5200 Litre Tank� 94
Tank Cradle - 3500L Tank / Dual Product
� 95
Tank Mounting Straps� 96

12-Wheels And Mud Guard� 97

Mud Guards - Front Axle - 3m 4wd� 97
Mud Guards - Front Axle - 2m & 3m 2wd
� 98
Mud Guards - Rear Axle - 2m & 3m� 99
Crop Deflectors - 2wd Front Axle� 100
Crop Deflectors - Rear Axle & 4wd Front
� 101
Tyres And Rims� 102

13-Boom Centre� 103

Boom Centre Assembly� 104
Boom Valves� 105
Boom Valve Assembly� 106
RapidFire & RapidFlow� 107
RapidFire - Pressure Flow Distributor� 108
RapidFire - Fast Close Valve� 109
RapidFire 7 Section Solenoid Box� 110
RapidFire Solenoid Assembly� 111
RapidFire Solenoid Valve� 111
Centre With Tilt Replacement Links� 112
Centre With Hydraulic Tilt� 112
Paralift & Paralift Arms� 113
Accumulator Manifold� 114
Complete Centre & Paralift� 115
Lower Limit Switch - Raven� 116
Spring Yaw Kit� 117
Hydraulic Yaw Kit � 118
Hydraulic Yaw Kit� 119
Ultra Glide Block & Smart Box Mounting
� 120
Job Computer - Para Lift (If  GATMC op-
tioned)� 121
Oversize Sign Mount� 122

14-Boom Wing� 123

Fence Line End Protector - Quick Fit� 123
Boom Protector Assembly� 124
Cable Drum� 124
Cable Drum� 125
Bi-Fold� 126
Bi-Fold� 127
Boom Fold Adjuster� 127
Boom Fold Adjuster� 128
Boom Cables� 128
Boom Cable Springs - 24m� 128
Boom Cable Springs - Suit 30-36m� 129



Upper Pivot Assembly� 130
Lower Pivot Assembly� 130
Steel Inner Wings� 131
Aluminium Outer Wings� 131
Aluminium Break Away Tip� 131
Three Dimensional Breakaway� 132
Three Dimensional Breakaway� 133
Flip Over End Saddle� 134
Flip Over End� 135
Wing Tilt Sensor� 136
RapidFire Boom Line Plumbing� 137
Boom Line Plumbing� 138
Altek Dual Nozzle Spray Body� 139
Adjustable Nozzle Brackets� 140
Pre Packaged Kits� 140

15-Electrics� 141

Lighting - Boom Tip LEDs� 141
Rear Of  Cab Lights� 142
Work Lights� 142
Boom Work Lights� 143
Electrical Connectors - AMP� 144
Electrical Connectors - AMP� 145
Electrical Connectors - Weather Pack� 146
Electrical Connectors - Weather Pack� 147
Fuse Box ‘A’ - Cabin� 148
Fuse Box ‘B’ - Cabin� 149
Fuse Box ‘C’ - Cabin� 150

16-Schematics� 152

Plumbing Schematic - 3500L� 152
Plumbing Schematic - 5200L� 153
Plumbing Schematic - Boom Recirculation
� 154
Plumbing Schematic - Dual Product� 155
Plumbing Schematic - Dual Product� 156
Pneumatic Schematic� 157

17-Decals� 158

Decals� 158
Decals� 159
Decals� 160
Decals� 161
Decals� 162
Decals� 163
Decals� 164

Decals� 165
Decals� 166
Decals� 167
Decals� 168
Decals� 169

18-Hydraulics� 170

Oil Tank & Frame� 170
Oil Tank & Frame� 171
Oil Tank � 172
Dash Panel� 173
Return Filter� 174
Trimble Auto Steer Manifold� 175
Steering Orbital� 176
Foot Valve� 176
Pump Flow Control & Pressure Filter� 177
Pump Flow Control Manifold� 178
Priority Valve & Pressure Filter� 179
Pressure Relief  - Radiator Fan� 180
Hydraulic Manifold� 180
Oil Cooler Assembly� 181
Hydraulic Cylinder - Boom Lift� 182
Hydraulic Cylinder - Boom Tilt� 182
Hydraulic Cylinder - Boom Fold LH� 183
Hydraulic Cylinder - Boom Fold RH� 183
Hydraulic Cylinder - Hydraulic Yaw� 184
Hydraulic Cylinder - Bi-Fold� 184
Hydraulic Cylinder - Boom Rest� 185
Hydraulic Cylinder - Centre Leveling� 185
Boom Rest/Fill Pump Hydraulic Block� 186
Spool Block With Fittings� 187
Spool Block Manifold� 188
Spool Valve Mounting Assembly� 189
Hydraulic Schematic - General� 190
Hydraulic Schematic - General� 191
Hydraulic Schematic - Dual Diaphragm 
Pump� 192
Hydraulic Schematic - Ultra Glide� 193
Hydraulic Schematic - Transmission� 194
Hydraulic Schematic - Hoses� 194
Hydraulic Schematic - Hoses� 195
Hydraulic Schematic - SWB General� 196
Hydraulic Schematic - SWB General� 197
Hydraulic Schematic - Transmission� 198
Hydraulic Schematic - SWB Hoses� 198
Hydraulic Schematic - SWB Hoses� 199



19-Plumbing� 200

Dual Pressure Filter Assembly� 200
Rapid Flow Control Valve� 201
PH6 Pump� 202
Fast Close Valve (suit Raven controller)�203
Fast Close Valve (suit Raven controller)�204
Regulator Valve (suit GATMC)� 205
Fast Close Valve (suit SWB machine)� 206
Suction Filter Assy� 207
Flow Meter� 208
Suction Filter� 209
Air Filter� 209
Hose Clamps� 210
Cable Ties� 210
Hoses� 211

Suction Hose� 211

Pressure Hose� 211

PVC Hose� 211

Sight Tube Hose� 211

Lay Flat Hose� 211

20-Engine & Transmission� 212

Cummins Engine / Allison Transmission�212
Allison Transmission� 213
Allison Transmission� 214
Air Governor� 214
Air Cleaner� 215
Charge Air Intake & Exhaust Pipe Work�216
Charge Air Intake & Exhaust Pipe Work�217
Hydraulic Pumps - Fan / Main� 218
Hydraulic Pumps - Fan / Main� 219
Fan Pump Sub Assembly� 219
Fan Pump Mounting Bracket� 220
Air Conditioner Compressor� 221
Coolant System Plumbing� 222
Combi Cooler� 223
Combi Cooler� 224
Header Tank� 224
Engine Mounts� 225
Engine Mounts� 225
Miscellaneous Components� 226
Fuel Tank� 227
Exhaust - Standard� 228
Exhaust - Right Side Platform � 229
Exhaust - Dual Product / Short Wheel 

Base� 230

21-Drive Line Transfer Case & Diff

� 232

Drive Train & Suspension� 233
Rear Axle - 3m� 234
Drop Leg - Rear� 235
Drop Leg - Rear� 236
Idler Sprocket & Shaft - 4wd & 2wd Rear 
Drop Legs� 237
Hub� 238
Hub� 239
Rear Diff & Axle Assembly � 239
Rear Diff & Axle Assembly � 240
Rear Diff Output Shaft� 241
Front Axle & Drop Legs - 3m 2wd� 242
Front Axle - 3m 2wd� 243
Front Drop Leg - 2WD� 244
Front Axle - 3m 4wd� 245
Front Axle - 3m 4wd� 246
Front Drop Leg - 4wd� 247
Front Drop Leg - 4wd� 248
Idler Sprocket & Shaft - 4wd Front Drop 
Leg� 248
4400 Axle Assembly� 249
Rear Axle & Drop Legs - 2m� 250
Front Axle & Drop Legs - 2m� 251
Front Axle & Drop Legs - 2m� 252
Rear Suspension� 253
Rear Suspension� 254
Sway Bar Assembly - Suit 3m 2wd & 4wd
� 255
Sway Bar Assembly - Suit 2m Axle� 256
Front Suspension� 257
Front Suspension� 258
Drive Shafts - 2WD� 259
Drive Shafts - 4WD� 260
Drive Shafts - SWB� 261
Hand Brake� 262
Hand Brake� 263

22-Cab� 264

Cab - Assembled� 264
Cab - Assembled� 265
Cab - Assembled� 266
Cab - Claas� 267



Cab - Claas� 268
Cab - Claas� 269
Seat & Console� 269
Side Console - Raven� 270
Side Console - GATMC� 271

www.goldacres.com.au� 1



Chapter 1

Chapter 1 - 01-Chassis - 6

CHASSIS

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 - Cabin - See chapter 22 1

2 - Driveline, Transfer Case & Differential - See chapter 21 1

3 - Wheels and Mudguards - See chapter 12 1

4 GA4658400 Chassis 1

5 GA4904725 Left side Access Platform 1

6 GA4904726 Right Side Access Platform 1

7 GA5008660 Bonnet 1

8 - Hand Wash Bottle Assembly - Optional 1

9 - Tool Box - Optional 1

Cab Chassis

7

6

1

5

4 2

3

8 9

10

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:25

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

15/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011



Chapter 1 - 01-Chassis - 7

Continued over page

Access Platform & Boom Rests - Left Hand Side

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658735 Access platform -main assembly 2011 1

2 GA4658726 Platform rear Cab -inc Muffler mnt-std SP 2011 1

3 GA4658737 Boomrest-base assy RH side SP 2011 1

4 GA5069110 Hydraulic cylinder 2"x1.25"x6" stroke 2

5 GA4658721 Boom rest top sub assy 2

6 GA4658765 Boom rest link assy-cyl link SP2011 2

7 GA4658766 Boom rest link assy-cyl link SP2011 2

8 GA4658770 Boom rest link assy-short link SP2011 2

9 GA4658771 Boom rest link assy-short link SP2011 2

10 GA4658715 Hand rail assy- Cab dorr access SP 2011 1

11 GA4658740 Stack / exhaust post-Access platform 2011 1

12 GA5069105 Roller- Boom rest SP 2011 2

26

27

29
22

42

12

5

20

21

38
3434

35
28

45

4443

44

46

3

33 32 31

10

23

39 34 34 49

36 34 15 16 19 34 39

18
17373534

39

14

40 32 31

403231

1

6 41
30

25

24

25

2

4

8

7

24

9

11

13 482447472425

26 27
29

13

22

2524 427 9

30 41 6 8

25

24

12

5

20
21

45444446

11

38 34 2

10

39 34 34 49

33

32

31

23 18

17

373534

482447472425

39

14

4

36 34 15 16 19 34 39

28 35 34

3

403231

43
50

ITEM NO. PART NUMBER DESCRIPTION Steps Up/QTY.
1 GA4658735 Access platform -main assembly 

2011 1

2 GA4658726 Platform rear Cab -inc Muffler 
mnt-std SP 2011 1

3 GA4658737 Boomrest-base assy RH side SP 
2011 1

4 2 x 6 std fem clevis Hydraulic cylinder 2"x1.25"x6" 
stroke 2

5 GA4658721 Boom rest top sub assy 2
6 GA4658765-

GA4658766
Boom rest link assy-cyl link 

SP2011 2

7 GA4658766 Boom rest link assy-cyl link 
SP2011 2

8 GA4658770-
GA4658771

Boom rest link assy-short link 
SP2011 2

9 GA4658770-
GA4658771

Boom rest link assy-short link 
SP2011 2

10 GA4658715 Hand rail assy- Cab dorr access 
SP 2011 1

11 GA4658740 Stack / exhaust post-Access 
platform 2011 1

12 GA5069105 Roller- Boom rest SP 2011 2
13 GA4658745  Pin-Roller shaft -Boomrest assy 

2011 2

14 GA5060790 Ram pneumatic PRA series 
50mm Dia 175 stroke 1

15 GA4552805 Crush tube-suit SP 2011 Ladder 2
16 GA4552810  Bush Nylon outer-suit SP 2011 

front steps 2

17 GA4503495 CLEVIS -FRONT STEPS AIR CYL 
MOUNT SP2011 1

18 GA4654593 Step lower SP Aluminium 5 Step-
FRONT SP 2011 1

19 GA4552815  Bush Nylon inner-suit SP 2011 
front steps 2

20 Stack-muffler 2011 1
21 GA4658830 Exhaust Clamp/Buffer bracket-

Double SP2011 2

22 GA4552835 Pin- Hyd cylinder to Boom rest SP 
2011 2

23 GA4659195 Hand rail assy- optional front 
access SP 2011 1

24 GA5001043 M16 SS washer 18
25 GA5001029 M16 Nyloc nut 17
26 GA5067885 Pin cover - plastic 2
27 GA5000307 M12x30 GR12.9 ZP unbrako 2
28 GA5000297 SHCS M12 x 25 ZP 7
29 MACH0152 12mm Bolt Bush suit para lift pins 2
30 GA5009639 Grease Nipple 1/4" UNF Long 20
31 GA5000117 Washer 10mm SS Heavy duty 11
32 GA5000137 Washer 10mm  Spring S/S 11
33 GA5011153 M10x20 Unbrako 4
34 GA5000587 M12 WASHER 21
35 GA5000575 M12 Spring washer SS 9
36 GA5011263 M12x90 bolt 2
37 M12x25 Fine 1.5 

pitch
SET SCREW HT M12 x 25 x 1.5 

PITCH 2
38 GA5000307 M12x30 bolt 6
39 GA5012461 M12 Nyloc nut Z/P 4
40 GA5006113 Bolt M10x20 ZP 8.8 7
41 GA5001223 19mm E type circlip 2
42 GA4572040 Tilt Ram pin suit 3.5 inch cylinder 

- C/W retainers 2
43 GA5014609 Rubber multicushion 4
44 GA5004883 Washer 8mm SS 8
45 GA5004738 Bolt M8 x 70 HT ZP 4
46 GA5052590 Nut M8 Nyloc S/S    316 4
47 GA5069810 Nylon Washer - 16 ID x 30 OD x 

3mm 2
48 GA5000939 M16x60 bolt 1
49 GA5000311 M12x35 Bolt 1

50
exhaust tip - 
modified to suit SP 
2011

- 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904726

16/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

6/01/2011

GA4904725 - Left Side Access Platform



8 - Crop Cruiser Evolution Parts Manual - REV 2

Continued over page

On Dual product machines items, 2, 11, 21, 23, 28, 34, 35, 38, 43, 44, 45 and 46 not fitted

Access Platform - Left Hand Side

ITEM NO. PART NUMBER DESCRIPTION QTY.

13 GA4658745  Pin-Roller shaft -Boomrest assy 2011 2

14 GA5060790 Ram pneumatic PRA series 50mm Dia 175 stroke 1

15 GA4552805 Crush tube-suit SP 2011 Ladder 2

16 GA4552810 Bush Nylon outer-suit SP 2011 front steps 2

17 GA4503495 CLEVIS -FRONT STEPS AIR CYL MOUNT SP2011 1

18 GA4654593 Step lower SP Aluminium 5 Step-FRONT SP 2011 1

19 GA4552815  Bush Nylon inner-suit SP 2011 front steps 2

20 - Stack-muffler 2011 1

21 GA4658830 Exhaust Clamp/Buffer bracket-Double SP2011 2

22 GA4552835 Pin- Hyd cylinder to Boom rest SP 2011 2

23 GA4659195 Hand rail assy- optional front access SP 2011 1

24 GA5001043 M16 SS washer 18

25 GA5001029 M16 Nyloc nut 17

26 GA5067885 Pin cover - plastic 2

27 GA5000307 M12x30 GR12.9 ZP unbrako 2

28 GA5000297 SHCS M12 x 25 ZP 7

29 MACH0152 12mm Bolt Bush suit para lift pins 2

30 GA5009639 Grease Nipple 1/4" UNF Long 20

31 GA5000117 Washer 10mm SS Heavy duty 11

32 GA5000137 Washer 10mm  Spring S/S 11

33 GA5011153 M10x20 Unbrako 4

34 GA5000587 M12 WASHER 21

35 GA5000575 M12 Spring washer SS 9

36 GA5011263 M12x90 bolt 2

37 GA5051720 SET SCREW HT M12 x 25 x 1.5 PITCH 2

38 GA5000307 M12x30 bolt 6

39 GA5012461 M12 Nyloc nut Z/P 4

40 GA5006113 Bolt M10x20 ZP 8.8 7

41 GA5001223 19mm E type circlip 2

42 GA4572040 Tilt Ram pin suit 3.5 inch cylinder - C/W retainers 2

43 GA5014609 Rubber multicushion 4

44 GA5004883 Washer 8mm SS 8

45 GA5004738 Bolt M8 x 70 HT ZP 4

46 GA5052590 Nut M8 Nyloc S/S    316 4

47 GA5069810 Nylon Washer - 16 ID x 30 OD x 3mm 2

48 GA5000939 M16x60 bolt 1

49 GA5000311 M12x35 Bolt 1

50 - Exhaust tip - modified to suit SP 2011 1



Chapter 1 - 01-Chassis - 9

Access Platform - Right Side

26 25 9

10 12 11

15

19 9 9 20
17

21 14 24 23

22

18

9

13

24 23

2

1

6 7 3 5 4 7 8
16

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4659205 Access platform R/H option SP 
2011 1

2 GA4654593 Step lower SP Aluminium 5 Step-
FRONT SP 2011 1

3 GA4552805 Crush tube-suit SP 2011 Ladder 2
4 GA4552815  Bush Nylon inner-suit SP 2011 

front steps 2

5 GA4552810  Bush Nylon outer-suit SP 2011 
front steps 2

6 GA5011263 M12x90 bolt 2
7 GA5000587 M12 WASHER 4
8 GA5012461 M12 Nyloc nut Z/P 2
9 GA5000117 Washer 10mm SS Heavy duty 8

10 GA5000903 M16x25 bolt 8
11 GA5001043 M16 SS washer 8
12 GA5000961 Washer 16mm  Spring ZP 8
13 GA5008629 female rubber door holder 

(black) 1
14 GA5011607 Male rubber door holder 1
15 GA4659195 Hand rail assy- optional front 

access SP 2011 1

16 GA4504490 Plate-Latch mount step RH 
platform SP 2011 1

17 GA4504485
Plate-catch mount step 3500 

platform SP 2011
Plate-catch mount step RH 

platform SP 2011
1

18 GA5006161 M10 x 25 GR8.8 Bolt 2
19 M10x65 bolt 2
20 GA5000141 M10 Nyloc Nut 2
21 GA5004079 M6x30 bolt 1
22 GA5004053 M6x20 bolt 1
23 GA5048115 Nut nyloc M6 2
24 GA5004437 M6 SS Washer 2
25 GA5000137 Washer 10mm  Spring S/S 2
26 GA5011153 M10x20 Unbrako 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4905145

KIT-Access platform-RH option suit SP 2011

DM

19/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

14/06/2011

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4659205 Access platform R/H SP 2011 1

2 GA4654593 Step lower SP Aluminium 5 Step-FRONT SP 2011 1

3 GA4552805 Crush tube-suit SP 2011 Ladder 2

4 GA4552815  Bush Nylon inner-suit SP 2011 front steps 2

5 GA4552810  Bush Nylon outer-suit SP 2011 front steps 2

6 GA5011263 M12x90 bolt 2

7 GA5000587 M12 WASHER 4

GA4904726 - Right Side Access Platform



10 - Crop Cruiser Evolution Parts Manual - REV 2

Access Platform - Right Side

*If  item 15 is not optioned, item 25 & 26 will be removed, item 18 becomes M10x16 bolt.

ITEM NO. PART NUMBER DESCRIPTION QTY.

8 GA5012461 M12 Nyloc nut Z/P 2

9 GA5000117 Washer 10mm SS Heavy duty 8

10 GA5000903 M16x25 bolt 8

11 GA5001043 M16 SS washer 8

12 GA5000961 Washer 16mm  Spring ZP 8

13 GA5008629 female rubber door holder (black) 1

14 GA5011607 Male rubber door holder 1

15 GA4659195 Hand rail assy- optional front access SP 2011 1

16 GA4504490 Plate-Latch mount step RH platform SP 2011 1

17 GA4504485 Plate-catch mount step 1

 18* GA5006161 M10 x 25 GR8.8 Bolt 2

19 GA5006101 M10x65 bolt 2

20 GA5000141 M10 Nyloc Nut 2

21 GA5004079 M6x30 bolt 1

22 GA5004053 M6x20 bolt 1

23 GA5048115 Nut nyloc M6 2

24 GA5004437 M6 SS Washer 2

 25* GA5000137 Washer 10mm  Spring S/S 2

 26* GA5011153 M10x20 Unbrako 2



Chapter 1 - 01-Chassis - 11

Hand Wash Bottle Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5075110 Plastic water tank 30L black with soap holder 1

2
GA4659145 Wash bottle braket-SP 2011 1

GA4659146 Washer Bottle bracket - under step (not shown)

3 GA5004437 M6 SS Washer 4

4 GA5004053 M6x20 bolt 4

5 GA5048115 Nut nyloc M6 4

6 GA5000587 M12 WASHER 8

7 GA5000311 M12x35 Bolt 4

8 GA5012461 M12 Nyloc nut Z/P 4

9 GA5004883 Washer 8mm SS 4

7

1

2

6 6 8

4395

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5075110 Plastic water tank 30L black with 

soap holder 1
2 GA4659145 Wash bottle braket-SP 2011 1
3 GA5004437 M6 SS Washer 4
4 GA5004053 M6x20 bolt 4
5 GA5048115 Nut nyloc M6 4
6 GA5000587 M12 WASHER 8
7 GA5000311 M12x35 Bolt 4
8 GA5012461 M12 Nyloc nut Z/P 4
9 GA5004883 Washer 8mm SS 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Hand wash bottle - CCSP 2011 - Parts manualName

2/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

2/11/2011

HAND WASHBOTTLE SPARE PARTS

PART No. DESCRIPTION

GA5051275 Replacement soap bottle



12 - Crop Cruiser Evolution Parts Manual - REV 2

Tool Box

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068675 Tool box suit SP 2011 1

2 GA4502895 TOOL BOX SHELF 1

3 GA4503890 Bracket- Tool box mount-inner SP 2011 2

4 GA5004437 M6 SS Washer 8

5 GA5004050 M6x16mm Button head soc SS 4

6 GA5048115 Nut nyloc M6 4

7 GA5000587 M12 WASHER 8

8 GA5000295 Set screw HT M12 x 25 4

9 GA5012461 M12 Nyloc nut Z/P 4

5446
8 7 7 9

3

1

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5068675 Tool box siut SP 2011 1
2 GA4502895 TOOL BOX SHELF 1
3 GA4503890 Bracket- Tool box mount-inner 

SP 2011 2
4 GA5004437 M6 SS Washer 8
5 GA5004050 M6x16mm Button head soc SS 4
6 GA5048115 Nut nyloc M6 4
7 GA5000587 M12 WASHER 8
8 GA5000295 Set screw HT M12 x 25 4
9 GA5012461 M12 Nyloc nut Z/P 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES tool box assy - CCSP 2011 - parts manualName

16/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

2/11/2011

Shown with door removed

5446
8 7 7 9

3

?

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5068675 Tool box siut SP 2011 1
2 GA4502895 TOOL BOX SHELF 1
3 GA4503890 Bracket- Tool box mount-inner 

SP 2011 2
4 GA5004437 M6 SS Washer 8
5 GA5004050 M6x16mm Button head soc SS 4
6 GA5048115 Nut nyloc M6 4
7 GA5000587 M12 WASHER 8
8 GA5000295 Set screw HT M12 x 25 4
9 GA5012461 M12 Nyloc nut Z/P 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES tool box assy - CCSP 2011 - parts manualName

16/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

2/11/2011



Chapter 1 - 01-Chassis - 13

Chassis Job Computer (If  GATMC optioned)

Chassis Job Computer Cover

5 3
3 4

1
2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4905120 Job computor box/cover 

SP2011 1

2 GA5069410 Lykkatronic - Chassis Job 
Computer 1

3 GA5003643 Washer 8mm SS HD 4
4 GA5004711 M8x25 bolt 2
5 GA5052590 Nut M8 Nyloc S/S    316 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Lykkatronic Chassis Job Computer & Cover - CC SP MY11Name

16/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

15/05/2012

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4905120 Job computor box/cover SP2011 1

2 GA5069410 Lykkatronic - Chassis Job Computer 1

3 GA5003643 Washer 8mm SS HD 4

4 GA5004711 M8x25 bolt 2

5 GA5052590 Nut M8 Nyloc S/S    316 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4659170 Job computor mount plate 1

2 GA4504165 Job computor cover plate 1

3 GA5003643 Washer 8mm SS HD 3

4 GA5069875 Knob-Star grip M8 x 40 DIA 3

GA4905120 - Job Computer Cover

3
41

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4659170 Job computor mount plate 1
2 GA4504165 Job computor cover plate 1
3 GA5003643 Washer 8mm SS HD 3
4 GA5069875 Knob-Star grip M8 x 40 DIA 3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4905120

Job computor box/cover SP2011

DM

16/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011



14 - Crop Cruiser Evolution Parts Manual - REV 2

Bonnet

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5008660 Fibreglass bonnet suit MY11 crop cruiser 1

2 GA4504100 Plate-Bonnet stop link SP 2011 4

3 BE-1 Bonnet Emblem Plate 1

4 GA4552765 Shoulder bolt-suit Bonnet 2011 SP 2

5 GA4552845 Pin-Bonnet hinge stop strap SP 2011 2

6 GA5000587 M12 WASHER 12

7 GA5012461 M12 Nyloc nut Z/P 2

8 GA5000295 Set screw HT M12 x 25 2

9 GA5004437 M6 SS Washer 20

10 GA5004053 M6x20 bolt 10

11 GA5048115 M6 Nyloc Nut SS 2

12 GA5069945 LH Blinker - Cobo 1

13 GA5069950 RH Blinker - Cobo 1

14 GA4504355 Plate-Blinker mount backing plate-Bonnet SP 2011 2

15 GA4505040 Blinker Mount Backing plate 2

16 GA5066595 Crop Cruiser Bonnet Latch - SouthCo 2

17 GA4502630 Bonnet Latch Spacer Block 2

18 GA5004447 M6 Spring washer SS 8

19 GA5004053 Bolt BHCS S'Steel M6x20 4

20 GA5070460 M6 x 55 SHCS 4

21 GA5069820 E-Clip 8mm ID x 12mm OD 2

Bonnet shown with grill removed.

13
14 15 9 18 10

10

9

3

9 19

17 16 9 20

4

6
2

6
8

5

21

7

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5008660 Fibreglass bonnet suit MY11 crop 

cruiser inc Grill fitted etc 1
2 GA4504100 Plate-Bonnet stop link SP 2011 4
3 BE-1 Bonnet Emblem Plate 1
4 GA4552765 Shoulder bolt-suit Bonnet 2011 

SP 2

5 GA4552845 Pin-Bonnet hinge stop strap SP 
2011 2

6 GA5000587 M12 WASHER 12
7 GA5012461 M12 Nyloc nut Z/P 2
8 GA5000295 Set screw HT M12 x 25 2
9 GA5004437 M6 SS Washer 20
10 GA5004053 M6x20 bolt 10
11 GA5048115 M6 Nyloc Nut SS 2
12 GA5069945 LH Blinker - Cobo 1
13 GA5069950 RH Blinker - Cobo 1
14 GA4504355 Plate-Blinker mount backing 

plate-Bonnet SP 2011 2
15 GA4505040 Blinker Mount Backing plate 2
16 GA5066595 Crop Cruiser Bonnet Latch - 

SouthCo 2
17 GA4502630 Bonnet Latch Spacer Block 2
18 GA5004447 M6 Spring washer SS 8
19 GA5004053 Bolt BHCS S'Steel M6x20 4
20 GA5070460 M6 x 55 SHCS 4
21 GA5069820 E-Clip 8mm ID x 12mm OD 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Bonnet Assembly - Parts manual CCSP MY11Name

22/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

17/05/2012



Chapter 1 - 01-Chassis - 15



Chapter 2

Chapter 2 - 02-Pumps - 16

02-Pumps

Pump - RO250

18 - Prairie Evolution Parts Manual - Rev 1.2

Pump - RO250 Pump Breakdown

Part No Description
000108 Retainer Ring “RO 160”

000229 Shaft “Beta/RO 160/250” (9) TS 2C

0002A9 Shaft “RO 160/250” (9) MI D.1”

000702 Oil Seal D.35x55x10

000741 Oil Seal D.40x55x7

010201 Diaphagm Bolt “RO/Kappa 120”

020279 Hose Barb D.50

020614 Sleeve D.75 “RO 110/160/250”

Part No Description
020898 Oil Reservoir Cover

020949 Crankcase “RO 210/250”

021404 Ball Bearing 6307 D.35x80x21

021414 Ball Bearing D.40x80x18 6208

021607 Roller Bearing NK55-35 D.55x68x35

030107 Diaphagm Disc “RO/Kappa 120/150”

030128 Rod Disc “RO 160/180/210/250”

030148 Rod Disc “RO 160/250” OMR80

Prairie Evolution Parts Manual MY11 - Rev 1.2.indb   18 12/07/2011   2:52:50 PM

Continued over page

PART NO. DESCRIPTION

000108 Retainer Ring “RO 160”

000229 Shaft “Beta/RO 160/250” (9) TS 2C

0002A9 Shaft “RO 160/250” (9) MI D.1”

000702 Oil Seal D.35x55x10

000741 Oil Seal D.40x55x7

010201 Diaphagm Bolt “RO/Kappa 120”

020279 Hose Barb D.50

020614 Sleeve D.75 “RO 110/160/250”

PART NO. DESCRIPTION

020898 Oil Reservoir Cover

020949 Crankcase “RO 210/250”

021404 Ball Bearing 6307 D.35x80x21

021414 Ball Bearing D.40x80x18 6208

021607 Roller Bearing NK55-35 D.55x68x35

030107 Diaphagm Disc “RO/Kappa 
120/150”

030128 Rod Disc “RO 160/180/210/250”

030148 Rod Disc “RO 160/250” OMR80



Chapter 2 - 02-Pumps - 17

Pump - RO250
Part No Description
030259 Rod Spacer “RO 160/250”

050167 Bushing Flange “Omega 135/RO 
160/250”

050191 Oil Cup Support Flange “RO 
210/250”

0501C1 Flange “RO 160/250” MI

060439 Plastic Nut G2”

060450 Plastic Nut G1” 1/2

060549 Gasket D.13x19x1,5

090302 Piston Diaphagm “RO 70...250” 
D.116

090307 Piston Diaphagm Viton “RO 
70...250” D.116

110101 O-Ring D.39,69x3,53 (RIF . 144)

110104 O-Ring D.20,63x2,62 (RIF . 128)

110107 O-Ring D.34,52x3,53 (RIF . 4137)

110125 O-Ring D.20,22x3,53 (RIF . 4081)

110129 O-Ring D.16,20x3 (RIF . 222162)

110142 O-Ring D.33,00x3 (RIF . 3832)

110156 O-Ring D.12,37x2,62 (RIF . 3050)

110158 O-Ring D.110,0x2,5 (RIF . 115110)

110193 O-Ring D.42,52x2,62 (RIF . 3168)

1101D1 O-Ring D.58,42x2,62 (RIF . 3231)

120238 Base Plate “RO 210/250”

120342 Inlet-Outlet Elbow “RO 210/250”

120356 Oil Reservoir

120506 Aluminium Plunger D.75 “RO/
Kappa 120”

140307 Washer D.6,4x12x1,6

140348 Washer D.8,4x16x1,6

140349 Washer D.10,5x18x1,6

140688 Hose Barb D.38

141103 Schnorr Washer D.10

150201 Pin D.18x64

150602 Sanp Ring D.18

150616 Snap Ring D.55

151921 Connecting Rod “RO 210/250”

153409 Disc “RO 160/250” MI

160116 Inlet-Outlet Hose “RO 210/250”

160117 Suction Hose G2” M “RO210/250”

160336 Plug G3/4

160367 AVP Plug G1/4

160387 Plug G3/4

160436 Head “RO 110...250” RED

160520 Outlet Hose G1”1/2 M “RO 
210/250”

160531 Inlet-Outlet Hose G3/4” F “RO 
210/250”

180462 Hex Screw M8x30 UNI5739 
DACROMET

180479 Hex Screw M8x70 UNI5737 
DACROMET

180499 Hex Screw M10x25 UNI5739 
DACROMET

1804A2 Hex Screw M10x75 UNI5737 
DACROMET

180501 Allen Screw M10x25 UNI5931

180531 Allen Screw M6x30 UNI5931 
DACROMET

180553 Allen Screw M6x22 UNI5931 
DACROMET

600608 Valve Assy “RO/Omega/Beta”

601532 Rod Assy “RO 250” D.75

603308 Oil Reservoir Assy “RO”

606306 Valve Assy “RO 70...250” W/T 

O-Ring

ITEM NO. PART NUMBER DESCRIPTION QTY.

Kit-RO250-MI UDOR RO250 pump repair kit suit hydraulic drive 1



2

1

7

8

6

10 9 9

12 11 11 135 4 3

14
Please note if a SCS440/450 controller is used then part 1170159929 
must be replaced with 1170171293

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5054500 Pump Zeta 260 MI-1 1
2 GA5047515 motor hydraulic 80cc/rev - 

25.4mm (1") shaft 1
3 GA5000587 Washer M12 Flat ZP Heavy Duty 2
4 GA5000575 M12 Spring washer SS 2
5 GA5000321 SHCS M12 x 40 2
6 pumpcover250 Plate, Rear Pump Shaft Cover, 

RO250, Zeta 260 and 300 1

7 1170159929 Pump RPM sensor with 
Connector suit 4400/4070 1

8 GA5016169 Super Magnet 1
9 GA5011499 M8 Hex Nut ZP 2

10 GA5048655 M8x40 bolt 1
11 GA5000117 Washer 10mm SS Heavy duty 8
12 GA5065455 Bolt M10 x 30  ZP GR8.8 4
13 GA5000141 M10 Nyloc Nut 4
14 GA5067186 Hose assembly kit hydraulic 

drive suit hose support MY10 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:8

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4900663-PAEF

Pump , Diaphragm type, Zeta 260 MI pump with 
hydraulic drive, speed sensor & RPM console. Suit 
4000 series controllers (complete kit)

Luke M

30/04/2015
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/11/2009

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 RO250MI RO250 Pump Hyd Drive 1

2 GA5009525 motor hydraulic 60cc/rev 1

3 GA5000587 Washer HD ZP 12mm 2

4 GA5000575 M12 Spring washer SS 2

5 GA5000321 M12x40 unbrako 2

6 pump cover-RO250 Safety cover over RO 250 pump 1

7 1170171293 Pump RPM sensor with Connector suit 4400/4050 1

8 GA5016169 Super Magnet 1

9 GA5011499 GA5052360 M8 weld Nut 2

10 GA5048655 M8x40 bolt 1

11 GA5000117 Washer 10mm SS Heavy duty 8

12 GA5065455 Bolt Gr8.8 M10x30 4

13 GA5000141 M10 Nyloc Nut 4

Pump - RO250 MI Hydraulic Drive



Chapter 2 - 02-Pumps - 19

Hydraulic Fill Pump

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 300-PHY 3" Banjo fill pump 1

2 GA5004883 Washer 8mm HD 8

3 GA5004917 M8 Nyloc Nut 4

4 GA5048655 M8x40 bolt 4

5 RB300200 Poly Pipe Reducer Bush 3" x 2" 1

6 2502070 Nipple 2" Symmetric ( with leadin edge for Oring) 1

7 200070 Fly Nut 2" 1

8 116752 Elbow D.52 for FlyNut 2 1

9 S93-0814 0.5inch BSPT male to 0.875 inch UN O ring male 2

10 RN075050 Reducing nipple 3/4" to 1/2" 1

11 GA5018309 12mm Ball valve 1

12 HB050-075-90 Hose Barb Elbow 1/2 to 3/4 barb 1

13 M300MPT Manifold 3"FLG 3" MPT 1

14 M300BRB90 3"Manifold X 3" Barb 90 Deg 1

15 300G 3" EPDM Gasket 1

16 FC300 Screw clamp 1

8

7

6

5

1

12

11

10

9

1

9

4

2

3

Note: Handle has to be removed from the Pump

14
16

15
13

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 300PHYV 3" Banjo fill pump 1
2 GA5004883 Washer 8mm HD 8
3 GA5004917 M8 Nyloc Nut 4
4 GA5048655 M8x40 bolt 4
5 RB300200 Poly Pipe Reducer Bush 3" x 2" 1
6 2502070 Nipple 2" Symmetric ( with 

leadin edge for Oring) 1
7 200070 Fly Nut 2" 1
8 116752 Elbow D.52 for FlyNut 2 1
9 S93-0814 0.5inch BSPT male to 0.875 inch 

UN O ring male 2
10 RN075050 Reducing nipple 3/4" to 1/2" 1
11 GA5018309 12mm Ball valve 1
12 HB050-075-90 Hose Barb Elbow 1/2 to 3/4 barb 1
13 M300MPT Manifold 3"FLG 3" MPT 1
14 M300BRB90 3"Manifold X 3" Barb 90 Deg 1
15 300G 3" EPDM Gasket 1
16 FC300 Screw clamp 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904810

Fill pump 3" suit  CC MY2011

Luke M

28/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

4/01/2011



PH6 Pump

1

2

Flowserve PH6 Pump - GA5068480



Chapter 2 - 02-Pumps - 21

High Volume DCI Pump

ITEM NO. PART NUMBER DESCRIPTION
1 063-0172-500 Motor/Tach Assembly

2 063-0172-501 Bearing Assembly

3 107-0171-588 Key

4 219-0001-153 O-Ring

5 107-0171-589 Bracket, Mounting, Pump/Motor

6 041-0159-718 Label, Meter Cal

7 107-0171-594 Strap

8 313-3000-017 Washer, Internal Tooth, Lock 1/4” SS

9 311-0073-066 Screw, Socket Heat, Cap 1/4”-20 x 3/4”

10 063-0172-503 Cartridge, Intake

11 063-0172-504 Cartridge, Discharge

12 106-0159-539 Bracket, Sensor

13 311-0004-040 Screw

14 041-0159-710 Label, Serial

15 435-1000-003 Tie, Cable

16 118-0159-041 Cap, Tapered

17 222-1001-029 Thread Sealant Loctite #242

18 311-0068-060 Screw, Cap, Hex Socket Head 1/4-20 x 1/4

19 016-0159-975 Manual (Not Shown)

20 222-0000-002 Grease, Lubricating, Versilube

21 311-0069-004 Bolt, 1/4”-20 x 1”

High Volume DCI Pump - 0630172428

Continued over page



Low Volume DCI Pump

ITEM NO. PART NUMBER DESCRIPTION
1 063-0172-527 Motor/Tach Assembly

2 063-0172-501 Bearing Assembly

3 107-0171-588 Key

4 219-0001-153 O-Ring

5 107-0171-599 Bracket, Mounting, Pump/Motor

6 041-0159-720 Label, Meter Cal

7 107-0171-600 Strap

Low Volume DCI Pump - 0630172510

ITEM NO. PART NUMBER DESCRIPTION
22 313-2300-009 Washer

23 312-4000-057 Nut

24 222-1001-079 Anti-Sieze Compound, Nickel

25 222-1001-114 Grease

26 063-0172-525 Sensor, Universal, Flowmonitor

High Volume DCI Pump

Continued over page

HIGH VOLUME DCI PUMP SPARE PARTS

PART No. DESCRIPTION

1170159824 Raven Pump Seal Kit



Chapter 2 - 02-Pumps - 23

Low Volume DCI Pump

LOW VOLUME DCI PUMP SPARE PARTS

PART No. DESCRIPTION

1170159824 Raven Pump Seal Kit

ITEM NO. PART NUMBER DESCRIPTION
8 313-3000-017 Washer, Internal Tooth, Lock 1/4” SS

9 311-0073-066 Screw, Socket Head, Cap 1/4”-20 x 3/4”

10 063-0172-503 Cartridge, Intake

11 063-0172-504 Cartridge, Exhaust

12 106-0159-539 Bracket, Sensor

13 311-0004-040 Screw

14 222-1001-114 Grease

15 063-0172-525 Sensor, Universal, Flowmeter

16 041-0159-721 Label, Serial

17 435-1000-003 Tie, Cable

18 118-0159-041 Cap, Tapered

19 222-1001-029 Thread Sealant Loctite #242

20 311-0068-060 Screw, Cap, Hex Socket Head 1/4-20 x 1/4

21 016-0159-975 Manual (Not Shown)

22 222-0000-002 Grease, Lubricating, Versilube

23 311-0069-004 Bolt, 1/4”-20 x 1”

24 313-2300-009 Washer

25 312-4000-057 Nut



Chapter 3

Chapter 3 - 03-Flush Tank - 24

03-Flush Tank

Rinse Water Tank & Frame

Continued over page

5446

3

1

2

12

7

14

13

8

9

10

11

ITEM NO. PART NUMBER DESCRIPTION
Rinse Tank and 

Frame/Rinse Tank 
Only/QTY.

1 GA5070015 Tank - Rinse water CCSP 1

2 GA4654370 Rinse tank and DCI frame 07 SP 1

3 F70127A 50mm Tank Strap Bracket 2

4 GA5000117 Washer 10mm SS Heavy duty 4

5 GA5065455 Bolt Gr8.8 M10x30 2

6 GA5000141 M10 Nyloc Nut 2

7 GA5000469 1/2" SS hose clamp 2

8 RN125100 Reducing Nipple - 1 1/4" to 1" 1

9 GA5017361 Non return valve  1-1/4" 1

10 HB125 1-1/4" MPT X 1-1/4" Hose Shank 1

11 HB100 Hose Barb 1" 1

12 352022 Small Lid D255 c/w Breather 1

13 HOS12Sight 12mm Sight Tube Hose - 760 
Long 1

14 HB050-90 Hose Barb Elbow 1/2 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Rinse tanks and DCI 07John Peel

2/02/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/12/2006



Chapter 3 - 03-Flush Tank - 25

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5070015 Tank - Rinse water CCSP 1

2

GA4654370 Rinse tank and DCI frame 07 SP - shown 1

GA4658970 Rinse Tank Frame - No DCI mounts 1

GA4658915 Rinse tank frame - suit dual product 1

3 F70127A 50mm Tank Strap Bracket 2

4 GA5000117 Washer 10mm SS Heavy duty 4

5 GA5065455 Bolt Gr8.8 M10x30 2

6 GA5000141 M10 Nyloc Nut 2

7 GA5000469 1/2" SS hose clamp 2

8 RN125100 Reducing Nipple - 1 1/4" to 1" 1

9 GA5017361 Non return valve  1-1/4" 1

10 HB125 1-1/4" MPT X 1-1/4" Hose Shank 1

11 HB100 Hose Barb 1" 1

12 352022 Small Lid D255 c/w Breather 1

13 HOS12Sight 12mm Sight Tube Hose - 760 Long 1

14 HB050-90 Hose Barb Elbow 1/2 2

15 GA5003859 50mm Tank Strap - Cut 2300 Long (not shown) 1

Rinse Water Tank & Frame
Pre Assembled flush tank 300L - GA4903505



Chapter 4

Chapter 4 - 04-RH Pod - 26

04-RH Pod

Brake Booster Pod - Small Tanks

46

13 18171719

29

30843363637

12

44
45

36

20

32

4847

1

42

33

40

38

39383841 6

5

4

34

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA5006711 brake booster CA14 2
2 GA5005305 Air tank-Protex AT4 3
3 GA4657201 SPCCfront- brake pod support 

arm 1
4 GA5066240 Battery Delkor 31-900 t/s QSB 2
5 GA4658080 Brake and air tank POD frame 

SP 2011 1
6 F70127A 50mm Tank Strap Bracket 2
7 GA4658085 Brake and air tank POD frame 

mount 2011 1
8 GA5005787 Battery Isolator switch large 1
9 S75-0408 Nipple 1/2 BSPP O-Ring x 1/4 

BSPT 1
10 S44-0404 Nipple  1/4 x 1/4 with nut 2
11 GA5018321 1/4" Ball valve SS FF 3
12 GA4514573 End cover 09 Cropcruiser DCI 

Pod full cover 2

13 GA4503490 Cover-Pod, booster air tank 
SP2011 1

14 GA5004883 Washer 8mm SS 24
15 GA5004085 M8x20 bolt 12
16 GA5052590 Nut M8 Nyloc S/S    316 12
17 GA5000117 Washer 10mm SS Heavy duty 16
18 GA5065455 Bolt Gr8.8 M10x30 8
19 GA5000141 M10 Nyloc Nut 8
20 S49-0604 Elbow 90deg male 3/8" - 1/4" 2
21 S27-0804 1/2" BSPT - 1/4" BSPT Straight 

Hydraulic Nipple 4
22 S50-040404 Tee 1/4" BSPT 2
23 S49-0404 1/4" 90 Deg Elbow 2
24 GA5048150 3/4" BSPT - 3/4" BSPT male 90o 

elbow 3

25 S24-0804 Reducing bush 1/2 BSPT x 1/4 
BSPT 1

26 GA5014795 SC3 single check valve 1/2 M/F 3
27 GA5069335 Plug 1/4" BSPT Brass 4
28 GA5011059 Low Pressure Switch 1
29 GA5006383 Jumper Terminal - Positive 1
30 GA5006381 Jumper Terminal - Negative 1
31 GA5013433 Pressure Protection Valve 1
32 GA5010359 Brake Hose Clip 2
33 brake line - pod - 

front master 1

34 brake line - pod - 
rear master 1

35 GA5069925 1/4" - 1/8" Female Reducing 
Socket 1

36 GA5004437 M6 SS Washer 20
37 GA5048115 Nut nyloc M6 2
38 GA5000587 M12 WASHER 7
39 GA5000307 M12x30 bolt 1
40 GA5000295 Set screw HT M12 x 25 5
41 GA5012461 M12 Nyloc nut Z/P 1
42 GA5066830 Speed clip M6 16
43 GA5004075 Bolt BHCS S'Steel M6x30 2
44 GA5004053 Bolt BHCS S'Steel M6x20 16
45 GA5004447 M6 Spring washer SS 16
46 GA5069965 Star Knob 40 OD M6 x 20 5
47 GA5012999 Pipe Adapter 2
48 GA5007475 Copper Washer 1/2" x 7/8" 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES brake-booster-tanks

Brake-AIR-Battery POD complete

DM

25/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

30/04/2010

Continued over page



Chapter 4 - 04-RH Pod - 27

Brake Booster Pod - Small Tanks

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5006711 brake booster CA14 2

2 GA5005305 Air tank-Protex AT4 3

3 GA4657201 SPCCfront- brake pod support arm 1

4 GA5066240 Battery Delkor 31-900 2

5 GA4658080 Brake and air tank POD frame SP 2011 1

6 F70127A 50mm Tank Strap Bracket 2

7 GA4658085 Brake and air tank POD frame mount 2011 1

8 GA5005787 Battery Isolator switch large 1

9 S75-0408 Nipple 1/2 BSPP O-Ring x 1/4 BSPT 1

10 S44-0404 Nipple  1/4 x 1/4 with nut 2

11 GA5018321 1/4" Ball valve SS FF 3

12 GA4514573 End cover 09 Cropcruiser DCI Pod full cover 2

13 GA4503490 Cover-Pod, booster air tank SP2011 1

14 GA5004883 Washer 8mm SS 24

15 GA5004085 M8x20 bolt 12

16 GA5052590 Nut M8 Nyloc S/S    316 12

17 GA5000117 Washer 10mm SS Heavy duty 16

Brake Pod Assembly - GA4903705*

Continued over page

10

11

24
26

21

23

272

27

21

14
15

28

35

22

26

24

16141415

31

25

22

9

11

3

7

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES brake-booster-tanks

Brake-AIR-Battery POD complete

DM

25/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

30/04/2010



28 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

18 GA5065455 Bolt Gr8.8 M10x30 8

19 GA5000141 M10 Nyloc Nut 8

20 S49-0604 Elbow 90deg male 3/8" - 1/4" 2

21 S27-0804 1/2" BSPT - 1/4" BSPT Straight Hydraulic Nipple 4

22 S50-040404 Tee 1/4" BSPT 2

23 S49-0404 1/4" 90 Deg Elbow 2

24 GA5048150 3/4" BSPT - 3/4" BSPT male 90o elbow 3

25 S24-0804 Reducing bush 1/2 BSPT x 1/4 BSPT 1

26 GA5014795 SC3 single check valve 1/2 M/F 3

27 GA5069335 Plug 1/4" BSPT Brass 4

28 GA5011059 Low Pressure Switch 1

29 GA5006383 Jumper Terminal - Positive 1

30 GA5006381 Jumper Terminal - Negative 1

31 GA5017369 Pressure Relief  Valve 1

32 GA5010359 Brake Hose Clip 2

33 GA4905130 brake line - pod - front master 1

34 GA4905135 brake line - pod - rear master 1

35 GA5069925 1/4" - 1/8" Female Reducing Socket 1

36 GA5004437 M6 SS Washer 20

37 GA5048115 Nut nyloc M6 2

38 GA5000587 M12 WASHER 7

39 GA5000307 M12x30 bolt 1

40 GA5000295 Set screw HT M12 x 25 5

41 GA5012461 M12 Nyloc nut Z/P 1

42 GA5066830 Speed clip M6 16

43 GA5004075 Bolt BHCS S'Steel M6x30 2

44 GA5004053 Bolt BHCS S'Steel M6x20 16

45 GA5004447 M6 Spring washer SS 16

46 GA5069965 Star Knob 40 OD M6 x 20 5

47 GA5012999 Pipe Adapter 2

48 GA5007475 Copper Washer 1/2" x 7/8" 2

49 GA5060037 Battery Lead Kit suit MY11 - Not Shown 1

50 GA4903706 Pneumatic Manifold - Not Shown ( mounted on chassis 
behind pod)

1

Brake Booster Pod - Small Tanks

PART NUMBER DESCRIPTION MACHINE USED ON

GA4903705 Brake Pod Assembly Up to and including 200330

Continued over page



Chapter 4 - 04-RH Pod - 29

4

7

3

2

6
2

5

32

1

 AIR FLOW

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN
1 GA5069195 Manifold Pnuematic-3/8-1/4 2 in 

4 out 1 SCH05
2 S27-0404 1/4" x 1/4" Steel Nipple 3 DBD17
3 S75-0406 Nipple 1/4 x 3/8 2 DBB29
4 S82-0404 1/2" Hydraulic Tee 1 DBF20
5 GA5013433 Pressure Protection Valve 1 SCB02
6 GA5045140 Adapter Brass 1/4 x 6mm BSP 1 DAH04
7 200S FEMALE 1/4 BSPP FEMALE AIR 

COUPLING 1 A5E11

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4903706Name

17/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/09/2011

Pneumatic Manifold

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069195 Manifold Pnuematic-3/8-1/4 2 in 4 out 1

2 S27-0404 1/4" x 1/4" Steel Nipple 3

3 S75-0406 Nipple 1/4 x 3/8 2

4 S82-0404 1/2" Hydraulic Tee 1

5 GA5013433 Pressure Protection Valve 1

6 GA5045140 Adapter Brass 1/4 x 6mm BSP 1

7 200S FEMALE 1/4 BSPP FEMALE AIR COUPLING 1

Brake Booster Pod - Small Tanks

BRAKE BOOSTER POD SPARE PARTS

PART No. DESCRIPTION

GA5020000 Seal kit - Suit CA14 Master Cylinder



30 - Crop Cruiser Evolution Parts Manual - REV 2

Brake Booster Pod - Large Tanks

Continued over page

41 12

17

30

35

34

6

35343437

26

39 32 32 33

8 27

39403238

11
19

28
29

43
42

2

4

5

161618

54 53

52
56

36 34

60
59 57 58

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 3SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES brake-booster pod - Large Tanks

Brake-AIR-Battery POD complete

DM

21/01/2013
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

30/04/2010

10

9

15131314
47

10

21

23

20

21 1

48
24

22

45 46 47

14131315

203125

7

3

44

51 34

49 50

X2

49

2x 1/4" PLUGS LOCATED
BETWEEN TANKS

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 3 OF 3SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES brake-booster pod - Large Tanks

Brake-AIR-Battery POD complete

DM

21/01/2013
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

30/04/2010



Chapter 4 - 04-RH Pod - 31

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5070310 Air tank-Protex AT5 3

2 GA5006711 brake booster CA14 2

3 GA4658806 SPCCfront- brake pod support arm -Suit AT5 1

4 GA5066240 Battery Delkor 31-900 t/s QSB 2

5 GA4658080 Brake and air tank POD frame SP 2011 1

6 F70127A 50mm Tank Strap Bracket 2

7 GA4658085 Brake and air tank POD frame mount 2011 1

8 GA5005787 Battery Isolator switch large 1

9 S44-0404 Bulkhead Fitting  1/4 x 1/4 2

10 GA5018321 1/4" Ball valve SS FF 3

11 GA4514573 End cover 09 Cropcruiser DCI Pod full cover 2

12 GA4503490 Cover-Pod, booster air tank SP2011 1

13 GA5003643 Washer 8mm SS HD 24

14 GA5004085 M8x20 bolt 12

15 GA5004917 M8 Nyloc Nut 12

16 GA5000117 Washer 10mm SS Heavy duty 16

17 GA5065455 Bolt Gr8.8 M10x30 8

18 GA5000141 M10 Nyloc Nut 8

19 S49-0604 Elbow 90deg male 3/8" - 1/4" 2

20 S50-040404 Tee 1/4" BSPT 2

21 S49-0404 1/4" 90 Deg Elbow 3

22 GA5048150 1/2" BSPT - 1/2" BSPT male 90o elbow 1

23 S24-0804 Reducing bush 1/2 BSPT x 1/4 BSPT 1

24 GA5014795 SC3 single check valve 1/2 M/F 1

25 GA5011059 Low Pressure Switch 1

26 GA5006383 Jumper Terminal - Positive 1

27 GA5006381 Jumper Terminal - Negative 1

28 GA5010359 Brake Hose Clip 2

29 GA4905130 Brake Line Pod - Front Master 1

30 GA4905135 Brake Line Pod - Rear Master 1

31 GA5069925 1/4" - 1/8" Female Reducing Socket 1

32 GA5004437 M6 SS Washer 20

33 GA5048115 Nut nyloc M6 2

34 GA5000577 M12 SS HD Washer 13

Continued over page

Brake Pod Assembly - GA4905140*

Brake Booster Pod - Large Tanks



32 - Crop Cruiser Evolution Parts Manual - REV 2

Brake Booster Pod - Large Tanks

PART NUMBER MACHINE USED ON

GA4905140 200340 onwards

BRAKE BOOSTER POD SPARE PARTS

PART No. DESCRIPTION

GA5020000 Seal kit - Suit CA14 Master Cylinder

ITEM NO. PART NUMBER DESCRIPTION QTY.

35 GA5000307 M12x30 bolt 2

36 GA5000295 Set screw HT M12 x 25 6

37 GA5012461 M12 Nyloc nut Z/P 1

38 GA5066830 Speed clip M6 16

39 GA5004053 Bolt BHCS S'Steel M6x20 18

40 GA5004447 M6 Spring washer SS 16

41 GA5069965 Star Knob 40 OD M6 x 20 5

42 GA5012999 Pipe Adapter 2

43 GA5007475 Copper Washer 1/2" x 7/8" 2

44 S49-0804 Elbow 90deg M 1/4" x 1/2" 2

45 S25-0404 Elbow 90deg 1/4"M x 1/4"F 2

46 GA5014796 SC3 single check valve 1/4 M/F 2

47 S27-0404 1/4" x 1/4" Steel Nipple 3

48 S49-0808 ryco 1/2" BSPT Male Elbow 1

49 GA5070300 Plug 1/4" Flush Fit 4

50 GA5070305 Plug 1/2" Flush Fit 2

51 GA5017369 Pressure Relief  Valve 1

52 GA5069915 Nylon spacer Battery box SP 2011 1

53 GA5001491 Chain 2mm x 20mm S/S 316 15

54 GA5002077 25mm Key Ring S/S 1

55 GA5003859 Battery Retaining Strap - Cut 670mm Long 1

56 GA5012989 Pinch weld cut 380 2

57 GA5007205 L529 - Clip wiring 2

58 GA5003977 M5x16mm Pan Head SS 2

59 GA5003983 M5 washer ss 2

60 GA5003975 M5 Nyloc nut SS 2



Chapter 4 - 04-RH Pod - 33

Mounting Detail

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5000587 M12 WASHER 4

2 GA5011263 M12x90 bolt 2

3 GA5012461 M12 Nyloc nut Z/P 2

2
11

3

ITEM NO. PART NUMBER DESCRIPTION mounting 
detail/QTY.

1 GA5000587 M12 WASHER 4
2 GA5011263 M12x90 bolt 2
3 GA5012461 M12 Nyloc nut Z/P 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES brake-booster-tanks

Brake-AIR-Battery POD complete

DM

7/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

30/04/2010



Chapter 5

Chapter 5 - 05-LH Pod - 34

05-LH Pod

LH Pod - Standard

16

1

3

2

4

5

15 13 14

15 13 14 12

161817

8

9

6

6

7

10

6 11 6 7

18 17

15 14 14 46

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 4SCALE:1:8.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904745

LH Pod, Control Box Plumbing - Suit 2" Fill

Name

21/01/2013
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/10/2010

28

30

29

39

37

38

40

34

33
27

41

35

31

48
43

42

26

49

37

20

22

21

19
20

23

47 24

44

25

3245 ONLY REQUIRED IF
HOPPER FITTED

TO HOPPER
VENTURI

TO HOPPER
AGITATION

53

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 3 OF 4SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904745

LH Pod, Control Box Plumbing - Suit 2" Fill

Name

21/01/2013
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/10/2010

Continued over page



Chapter 5 - 05-LH Pod - 35

GA4904745 - Spray Pod

LH Pod - Standard

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658800 plumbing control pod Crop Cruiser MY11 1

2 GA4658805 SPCCfront- brake pod support arm 2

3 GA4514580 Front cover plate fill and pressure station 09 1

4 GA4514573 End cover 09 Cropcruiser DCI Pod full cover 1

5 GA4514570 End cover 09 Cropcruiser DCI Pod 1

6 GA5003643 Washer 8mm SS HD 23

7 GA5052590 Nut M8 Nyloc S/S    316 8

8 GA5052600 M8x75 Bolt SS 4

9 GA5011501 M8x120 Bolt 4

10 GA5004085 M8x20 bolt 7

11 GA4552135 Spacer for Altek Rotary valve 4

12 GA5066830 Speed clip M6 16

13 GA5004447 M6 Spring washer SS 21

14 GA5004437 M6 SS Washer 29

15 GA5004050 M6x16mm Button head soc SS 25

16 GA5051720 SET SCREW HT M12 x 25 x 1.5 PITCH 8

17 GA5000587 M12 WASHER 8

18 GA5000575 M12 Spring washer SS 8

28

30

29

39

37

38

40

34

33
27

41

35

31

48
43

42

26

49

37

20

22

21

19
20

23

47 24

44

25

3245 ONLY REQUIRED IF
HOPPER FITTED

TO HOPPER
VENTURI

TO HOPPER
AGITATION

53

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 3 OF 4SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904745

LH Pod, Control Box Plumbing - Suit 2" Fill

Name

21/01/2013
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/10/2010



36 - Crop Cruiser Evolution Parts Manual - REV 2

LH Pod - Standard
ITEM NO. PART NUMBER DESCRIPTION QTY.

19 GA5065560 T-piece 3xAS40 M8 inserts 1

20 GA5065580 Plug in hose tail AS40/25 2

21 GA4582345 Dummy plug AS40 G1/2 female 1

22 HB050-90 Hose Barb Elbow 1/2 1

23 GA5065690 Safety pin AS40 3

24 HB075 barb male 3/4" 1

25 HB100 Hose Barb 1" 1

26 75CAP CAP (FITS 1/2" & 3/4" CPLG'S) 1

27 GA5016749 Switch toggle On/Off water proof 3

28 GA5009647 Green LED warning light 1

29 GA5012175 Narva Water Proof  Switch Cover B/P 3

30 GA5016753 Toggle Switch Cover - Narva 3

31 UV100FP Ball Valve Banjo 1" 1

32 HB200 Straight Hose Barb 2" 1

33 200A Male Adapter 2 female Thread 1

34 200CAP 2 inch cam lock cap 1

35 GA4903633 Micromatic Rinse Socket - Suit SP 1

36 GA4904755 PH6 Pump & SEM10 Flow meter 1

37 GA4904745-1  Fill Manifold LH Pod SP 1

38 GA4904745-2 Pressure Delivery Manifold LH Pod SP 1

39 GA4904745-3 Rinse, Agitation Valve Manifold LH Pod SP 1

40 GA4904745-5 Tank Fill Manifold - Suit 2" Fill 1

41 GA5013799 Red LED warning light 1

42 75F 3/4" Male adapter with 3/4" male thread 1

43 GA5018313 Ball valve 20mm FF Lever 1

44 GA4552865 Spacer-POD fill point fitting 34 1

45 GA4552870 Spacer-POD fill point fitting 61 1

46 GA5048115 Nut nyloc M6 4

47 GA4522315 Washer, general spacer 2

48 100B Cam lock female coupler / male thread 1" 1

49 100PL plug Banjo 1" 1

50 GA4504380 Plate-2" Fill insert-Spray pod SP 2011 1

51 HOS51S 2" Fill Point to Manifold Cut 180mm 1

52 GA5010193 2" Hose Clamp 2

53 GA4904745-4 Rinse Tank Fill Manifold LH Pod SP 1



Chapter 5 - 05-LH Pod - 37

Fill Manifold - Altek

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065565 Cross piece 4xAS40 1

2 GA5065560 T-piece 3xAS40 M8 inserts 1

3 GA5065545 Quick fit  valve 2 WAY 4

4 GA5065675 female hose tail AS24/20/90 1

5 GA5065680 Blind cap Plug AS40 4

6 GA4582415 Coupling Altek AS24 to 3/4" BSPT Male 2

7 GA5065695 AS24 Safety Pin 4

8 GA5065640 Female Hose AS24/20 1

9 GA5065615 Plug in hose tail AS40/25/90 degree 1

10 GA5065690 Safety pin AS40 7

11 GA5065735 Plug in hose tail AS40/AS40 1

GA4904745-1 - Fill manifold

5

11

3

9

7

8

7

6

2
1

4

5

5

10

13
12

ONLY REQUIRED IF
WASH DOWN GUN
FITTED

ONLY REQUIRED IF
DUAL PRODUCT FITTED

14

15
16

3

17

19

18

ONLY REQUIRED IF
MICROMATIC RINSE
FITTED

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY. BIN.

1 GA5065565 Cross piece 4xAS40 1 ABC04
2 GA5065560 T-piece 3xAS40 M8 inserts 1 ABD06
3 GA5065545 Quick fit  valve 2 WAY 4 EGA06
4 GA5065675 female hose tail AS24/20/90 1 ABA05
5 GA5065680 Blind cap Plug AS40 4 ABD01
6 GA4582415 Coupling Altek AS24 to 3/4" BSPT 

Male 2 ABC05
7 GA5065695 AS24 Safety Pin 4 ABD08
8 GA5065640 Female Hose AS24/20 1 ABA03
9 GA5065615 Plug in hose tail AS40/25/90 

degree 1 ABB04
10 GA5065690 Safety pin AS40 7 ABD09
11 GA5065735 Plug in hose tail AS40/AS40 1 ABC02
12 RB075025 Poly Pipe Reducer 3/4" - 1/4" 1 AAD14
13 CPLG075  3/4" BSPT Barrel union 1 AAE05
14 GA5065610 Plug in hose tail AS40/20/90 

degree 1 ABB06

15 GA5002473 Non return valve philmac 3/4" 1 AEB14

16 HB075-90 hose barb elbow 3/4" thread 
3/4" barb 1 AAC19

17 GA5051455 Suzi coil 12x8 x 5m (1/4 male 
swivel ends) 1

18 GA5051390 Wash Down Gun water spray 1
19 GA5049701 Bush  Brass reducing 3/4 x 1/4 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES CCSP fill manifold - altek

Fill Manifold - SP

A. McAndrew

21/01/2013
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/08/2007

Continued over page



38 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065530 ball valve 5 WAY 1 1/4" 1

2 GA5065585 Plug in hose tail AS40/33 1

3 GA5065680 Blind cap Plug AS40 2

4 GA5065615 Plug in hose tail AS40/25/90 degree 2

5 GA5065610 Plug in hose tail AS40/20/90 degree 1

6 GA5065580 Plug in hose tail AS40/25 1

- GA5065531 Replacement handle - suit altek 5 way ball valve -

Pressure Delivery Manifold

GA4904745-2 - Pressure Delivery Manifold

ITEM NO. PART NUMBER DESCRIPTION QTY.

12 RB075025 Poly Pipe Reducer 3/4" - 1/4" 1

13 CPLG075  3/4" BSPT Barrel union 1

14 GA5065610 Plug in hose tail AS40/20/90 degree 1

15 GA5002473 Non return valve philmac 3/4" 1

16 HB075-90 hose barb elbow 3/4" thread 3/4" barb 1

17 GA5051455 Suzi coil 12x8 x 5m (1/4 male swivel ends) 1

18 GA5051390 Wash Down Gun water spray 1

19 GA5049701 Bush  Brass reducing 3/4 x 1/4 1

Fill Manifold - Altek

3

1 5

2

4

4

ONLY REQUIRED IF
HOPPER FITTED

3

6

SUIT LYKKETRONIC

SUIT RAVEN

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
1 GA5065530 ball valve 5 WAY 1 1/4" 1 EEA00
2 GA5065585 Plug in hose tail AS40/33 1 ABB07
3 GA5065680 Blind cap Plug AS40 2 ABD01
4 GA5065615 Plug in hose tail AS40/25/90 

degree 2 ABB04

5 GA5065610 Plug in hose tail AS40/20/90 
degree 1 ABB06

6 GA5065580 Plug in hose tail AS40/25 1 ABB02

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Spray Pod - Pressure Delivery Valve Manifold - CCSP2011

Pressure Delivery Manifold LH Pod SP

21/01/2013
Coen

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/10/2011



Chapter 5 - 05-LH Pod - 39

Tank Rinse/Agitation Manifold

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065545 Quick fit  valve 2 WAY 2

2 GA4582395 Cap Altek AS40 1

3 GA5065690 Safety pin AS40 1

4 GA4582415 Coupling Altek AS24 to 3/4" BSPT Male 1

5 GA5065640 Female Hose AS24/20 1

6 GA5065695 AS24 Safety Pin 2

7 GA5002473 Non return valve philmac 3/4" 1

8 T34T Tee Barb 3/4 Thread 1

9 GA5065615 Plug in hose tail AS40/25/90 degree 1

GA4904745-3 - Tank Rinse/Agitation Manifold

3

2

6

5

4

9

1

1

7

8

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
1 GA5065545 Quick fit  valve 2 WAY 2 EBA06
2 GA4582395 Cap Altek AS40 1 ABD05
3 GA5065690 Safety pin AS40 1 ABD09
4 GA4582415 Coupling Altek AS24 to 3/4" BSPT 

Male 1 ABC05
5 GA5065640 Female Hose AS24/20 1 ABA03
6 GA5065695 AS24 Safety Pin 2 ABD08
7 GA5002473 Non return valve philmac 3/4" 1 AEB14
8 T34T Tee Barb 3/4 Thread 1 DAG05
9 GA5065615 Plug in hose tail AS40/25/90 

degree 1 ABB04

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Spray Pod - Rinse, Agitation Valve Manifold - CCSP 2011

Rinse, Agitation Valve Manifold LH Pod SP

21/01/2013
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/10/2011



40 - Crop Cruiser Evolution Parts Manual - REV 2

Tank Fill Manifold

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 4542137 Arag 2" 2 way ball valve 1

2 SL200-90 Street Elbow 2" 3

3 HB200 Straight Hose Barb 2" 1

4 HB100-90 Hose barb 90 degree 1" Banjo 1

5 HB050-90 Hose Barb Elbow 1/2 1

6 MACH0311 Fitting suit fresh water fill 2" Female to 2" Male to 1" Female 1

7 HB200-90 Hose Barb Elbow 2" 1

8 PLUG050 Pipe Plug 1/2 1

GA4904745-5 - Tank Fill Manifold

2

3

7

1

46

2

2

5

8

ONLY REQUIRED IF
HOPPER FITTED

FIT WHEN HOPPER
NOT OPTIONED

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
1 4542137 Arag 2" 2 way ball valve 1 AEB04
2 SL200-90 Street Elbow 2" 3 AAC11
3 HB200 Straight Hose Barb 2" 1 AAB12
4 HB100-90 Hose barb 90 degree 1" Banjo 1 AAC17
5 HB050-90 Hose Barb Elbow 1/2 1 AAC20

6 MACH0311
POLY FITTING suit fresh water fill 

2" FEMALE to 2" MALE to 1" 
FEMALE

1 ADE30

7 HB200-90 Hose Barb Elbow 2" 1 AAC12
8 PLUG050 Pipe Plug 1/2 1 AAD11

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Spray Pod 2in Fill - Tank Fill Valve Manifold - CCSP 2011

Tank Fill Manifold - Suit 2" Fill

21/01/2013
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/10/2011



Chapter 5 - 05-LH Pod - 41

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065565 Cross piece 4xAS40 1

2 GA5065560 T-piece 3xAS40 M8 inserts 1

3 GA5065735 Plug in hose tail AS40/AS40 1

4 GA5065610 Plug in hose tail AS40/20/90 degree 2

5 GA5065615 Plug in hose tail AS40/25/90 degree 1

6 GA5065690 Safety pin AS40 7

7 GA5065575 Plug in hose tail AS40/20 2

8 GA5065580 Plug in hose tail AS40/25 1

GA4904745-5 - Rinse Tank Fill Manifold

6

7

4

1

5

1
3

2

4

6

4

7

5

7
2

8

6

4

HYDRAULIC FILL PUMP
OR DCI

HYDRAULIC FILL PUMP & DCI

NO OPTIONS

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
1 GA5065565 Cross piece 4xAS40 1 ABC04
2 GA5065560 T-piece 3xAS40 M8 inserts 1 ABD06
3 GA5065735 Plug in hose tail AS40/AS40 1 ABC02
4 GA5065610 Plug in hose tail AS40/20/90 

degree 2 ABB06

5 GA5065615 Plug in hose tail AS40/25/90 
degree 1 ABB04

6 GA5065690 Safety pin AS40 7 ABD09
7 GA5065575 Plug in hose tail AS40/20 2 ABB01
8 GA5065580 Plug in hose tail AS40/25 1 ABB02

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Spray Pod - Rinse Tank fill manifold - CCSP2011

Rinse Tank Fill Manifold LH Pod SP

Name

21/01/2013
Jono

REV NO CHANGE DATE ECN NO.

DATE EDITED:

25/10/2011

6

7

4

1

5

1
3

2

4

6

4

7

5

7
2

8

6

4

HYDRAULIC FILL PUMP
OR DCI

HYDRAULIC FILL PUMP & DCI

NO OPTIONS

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
1 GA5065565 Cross piece 4xAS40 1 ABC04
2 GA5065560 T-piece 3xAS40 M8 inserts 1 ABD06
3 GA5065735 Plug in hose tail AS40/AS40 1 ABC02
4 GA5065610 Plug in hose tail AS40/20/90 

degree 2 ABB06

5 GA5065615 Plug in hose tail AS40/25/90 
degree 1 ABB04

6 GA5065690 Safety pin AS40 7 ABD09
7 GA5065575 Plug in hose tail AS40/20 2 ABB01
8 GA5065580 Plug in hose tail AS40/25 1 ABB02

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Spray Pod - Rinse Tank fill manifold - CCSP2011

Rinse Tank Fill Manifold LH Pod SP

Name

21/01/2013
Jono

REV NO CHANGE DATE ECN NO.

DATE EDITED:

25/10/2011

6

7

4

1

5

1
3

2

4

6

4

7

5

7
2

8

6

4

HYDRAULIC FILL PUMP
OR DCI

HYDRAULIC FILL PUMP & DCI

NO OPTIONS

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
1 GA5065565 Cross piece 4xAS40 1 ABC04
2 GA5065560 T-piece 3xAS40 M8 inserts 1 ABD06
3 GA5065735 Plug in hose tail AS40/AS40 1 ABC02
4 GA5065610 Plug in hose tail AS40/20/90 

degree 2 ABB06

5 GA5065615 Plug in hose tail AS40/25/90 
degree 1 ABB04

6 GA5065690 Safety pin AS40 7 ABD09
7 GA5065575 Plug in hose tail AS40/20 2 ABB01
8 GA5065580 Plug in hose tail AS40/25 1 ABB02

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Spray Pod - Rinse Tank fill manifold - CCSP2011

Rinse Tank Fill Manifold LH Pod SP

Name

21/01/2013
Jono

REV NO CHANGE DATE ECN NO.

DATE EDITED:

25/10/2011



42 - Crop Cruiser Evolution Parts Manual - REV 2

Micro-matic Rinse Socket

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4537156 Rince socket mount SP MY11 1

2 GA5018800 Rinsing Socket - 3 Pin 1

3 GA5003983 M5 washer ss 6

4 GA5003975 M5 Nyloc nut SS 3

5 GA5003581 M5x20mm Button head soc SS 3

5
3

2

1

3

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4537156 Rince socket mount SP MY11 1
2 GA5018800 Rinsing Socket - 3 Pin 1
3 GA5003983 M5 washer ss 6
4 GA5003975 M5 Nyloc nut SS 3
5 GA5003581 M5x20mm Button head soc SS 3

B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

GOLDACRES
TITLE:

DWG NO:

SCALE:1:3 SHEET 1 OF 1

A4

C

GA4903633REV NO CHANGE APPL DATE

DATE CREATED:

DRAWN:

Micromatic Rinse Socket - CC SP MY11

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

14/06/2012

DATE EDITED:

21/01/2013
David

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0°30'  DO NOT SCALE DRAWING

MATERIAL:



Chapter 5 - 05-LH Pod - 43

LH Pod - SWB

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658975 Control station frame ccsp short 1

2 GA4903815 Prairie EF 4000 Special Pressure Manifold 1

3 GA4903082 Pre-assembled Chem probe / transcal tap suit specials 1

4 GA5006705 Exhaust clamp C8 2" 1

5 GA5016233 Swivel Elbow push in Steel  6mmx1/4 BSP (LEGRIS) 2

6 GA5018321 1/4" Ball valve SS FF 1

7 GA5066235 Washer HD ZP M14 1

8 GA5016749 Switch toggle On/Off water proof 2

9 GA5016753 Toggle Switch Cover - Narva 2

10 GA5003643 Washer 8mm SS HD 16

11 GA5004749 M8x80 Bolt 6

12 GA5052590 Nut M8 Nyloc S/S    316 8

13 GA5004727 M8x50 Bolt 2

14 GA5001043 M16 washer Zink coated - use GA5001043 8

15 GA5000931 M16x50 bolt 4

16 GA5001029 M16 Nyloc nut 4

17 GA5065675 female hose tail AS24/20/90 2

9 8

11 10 3

10

12

16

14

15

6
7

5

4

17
18

24

12

10

22

23

13

21 20

2

1

26

25

19

18

20

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
1 GA4658975 Control station frame ccsp short 1 -
2 GA4903815 Prairie EF 4000 Special Pressure 

Manifold 1 ALB01

3 GA4903082 Pre-assembled Chem probe / 
transcal tap suit specials 1 AFE19

4 GA5006705 Exhaust clamp C8 2" 1 DAE21
5 GA5016233 Swivel Elbow push in Steel  

6mmx1/4 BSP (LEGRIS) 2 DAG03
6 GA5018321 1/4" Ball valve SS FF 1 DGE14
7 GA5066235 Washer HD ZP M14 1 DBE03
8 GA5016749 Switch toggle On/Off water 

proof 2 DFG13
9 GA5016753 Toggle Switch Cover - Narva 2 SWE03
10 GA5003643 Washer 8mm SS HD 16 DBB11
11 GA5004749 M8x80 Bolt 6 DBB05
12 GA5052590 Nut M8 Nyloc S/S    316 8 BDB23
13 GA5004727 M8x50 Bolt 2 DDC02
14 GA5001043 M16 washer Zink coated - use 

GA5001043 8 DBF12
15 GA5000931 M16x50 bolt 4 DBF02
16 GA5001029 M16 Nyloc nut 4 DBF09
17 GA5065675 female hose tail AS24/20/90 2 ABA05
18 GA5065615 Plug in hose tail AS40/25/90 

degree 2 ABB04
19 GA5065545 Quick fit  valve 2 WAY 2 EGA06
20 GA5065560 T-piece 3xAS40 M8 inserts 1 ABD06
21 GA5065600 AS40 to 1" Male Thread 1 ABA08
22 VSMT204FP Ball Valve Full Port 2"M x 2"F 1 AEC05
23 GA4582295 2" fill cam lock fitting suit "Prairie 

Special" 1 ADE28

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
24 HB200-90 Hose Barb Elbow 2" 1 AAC12
25 GA5065695 AS24 Safety Pin 2 ABD08
26 GA5065690 Safety pin AS40 3 ABD09

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904845

Plumbing Controls - SWB SP

MW

12/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

17/03/2011

Continued over page



44 - Crop Cruiser Evolution Parts Manual - REV 2

Pressure Manifold

6

14

13

4

15

4

15

10

16

15

2

15

7

11

5

12

1

10

6

4

15

8

9
10

16

3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5065565 Cross piece 4xAS40 1
2 GA5065560 T-piece 3xAS40 M8 inserts 1
3 GA5065735 Plug in hose tail AS40/AS40 1
4 GA5065545 Quick fit  valve 2 WAY 3
5 8460 Relief Valve 1
6 GA5065615 Plug in hose tail AS40/25/90 

degree 2

7 GA4583060 Dummy plug AS40 3/4 BSPT 
female 1

8 GA4582160 Dummy plug AS40 G1/4 female 1
9 GA5013423 65mm pressure gauge 1
10 GA5065675 female hose tail AS24/20/90 3
11 GA5045145 Elbow Brass  6mm  x 1/8 BSPT 1
12 HB075-90 Elbow male 3/4" 1
13 GA4582345 Dummy plug AS40 G1/2 female 1
14 HB-050-90 barb male elbow 1/2" 1
15 GA5065690 Safety pin AS40 10
16 GA5065695 AS24 Safety Pin 3

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

18 GA5065615 Plug in hose tail AS40/25/90 degree 2

19 GA5065545 Quick fit  valve 2 WAY 2

20 GA5065560 T-piece 3xAS40 M8 inserts 1

21 GA5065600 AS40 to 1" Male Thread 1

22 VSMT204FP Ball Valve Full Port 2"M x 2"F 1

23 GA4582295 2" fill cam lock fitting suit "Prairie Special" 1

24 HB200-90 Hose Barb Elbow 2" 1

25 GA5065695 AS24 Safety Pin 2

26 GA5065690 Safety pin AS40 3

LH Pod - SWB



Chapter 5 - 05-LH Pod - 45

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065565 Cross piece 4xAS40 1

2 GA5065560 T-piece 3xAS40 M8 inserts 1

3 GA5065735 Plug in hose tail AS40/AS40 1

4 GA5065545 Quick fit  valve 2 WAY 3

5 8460 Relief  Valve 1

6 GA5065615 Plug in hose tail AS40/25/90 degree 2

7 GA4583060 Dummy plug AS40 3/4 BSPT female 1

8 GA4582160 Dummy plug AS40 G1/4 female 1

9 GA5013423 65mm pressure gauge 1

10 GA5065675 female hose tail AS24/20/90 3

11 GA5045145 Elbow Brass  6mm  x 1/8 BSPT 1

12 HB075-90 Elbow male 3/4" 1

13 GA4582345 Dummy plug AS40 G1/2 female 1

14 HB-050-90 barb male elbow 1/2" 1

15 GA5065690 Safety pin AS40 10

16 GA5065695 AS24 Safety Pin 3

Pressure Manifold

Chemical Probe

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 UV100FP Ball Valve Banjo 1" 1

2 100B Cam lock female coupler / male thread 1" 1

3 HB100 Hose Barb 1" Banjo 1

4 100PL plug Banjo 1" 1

4

3

1

2

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 UV100FP -Valve 
assembly Ball Valve Banjo 1" 1

2 100B Cam lock female coupler / 
male thread 1" 1

3 HB100 Hose Barb 1" Banjo 1
4 100PL plug Banjo 1" 1



Chapter 6

Chapter 6 - 06-DCI - 46

06-DCI

DCI Pod - Triple

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4657255 CCSP Tripple DCI Pod Frame 1

2 GA4900807-2 Valve subassembly 3

3 GA4900807-3 Chemical pump suction valve subassembly 3

4 GA4900807-5 Tank rinse ball valve subassembly 3

5 075A male cam lock 3/4" female 3

Continued over page

2

3

4

1
6

32

31

40
39

38

7

34

33
8

12

40
39

38

35333336

9
37

16 19

19

15411718

22 23 21 24

5 21 20

28

34

33
29

30

28

26

11

10

13

27

25

14

USE LOCTITE 55 CORD 
ON ALL THREADED 
PLUMBING CONNECTIONS

Q:\08 PRODUCTION\QCP PROCEDURES\QCP GA4900807-CC-3 Triple DCI Pod Suit CC SP

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4657255 CCSP Tripple DCI Pod Frame 1
2 GA4900807-2 Valve subassembly 3
3 GA4900807-3 Chemical pump suction valve 

subassembly 3

4 GA4900807-5 Tank rinse ball valve 
subassembly 3

5 075A male cam lock 3/4" female 3
6 GA5068485 Flow serve SEM 10 flowmeter to 

suit PH6 pump 3

7 GA4535295 CCSP Tripple DCI Pod Decal 
Plate 1

8 GA4535300 CCSP Tripple DCI Bottom Pump 
Panel 1

9 GA4900807-10 Direct injection pump 
subassembly 3

10 GA5068480 Flowserve PH6 pump only 3
11 GA5006689 Exhaust clamp - 66mm C12 3
12 GA4514570 End cover 09 Cropcruiser DCI 

Pod 2

13 GA4657260 CCSP Tripple DCI Pod Top Pump 
Plate 1

14 GA4658805 SPCCfront- brake pod support 
arm 2

15 100B Cam lock female coupler / 
male thread 1" 3

16 100PL plug Banjo 1" 3
17 2052040 Back Nut 1" 3
18 HB100 Hose Barb 1" 3
19 CAP075 Cap banjo 3/4" 6
20 HB075-050 Straight Hose Barb 3/4 x 1/2 3
21 GA4522315 Washer, general spacer 6
22 075F 3/4" Male adapter with 3/4" 

male thread 3
23 GA5018309 Ball valve 20mm FF Lever 3
24 HB075 barb male 3/4" 3
25 HBF100 Female Hose Barb 1" 6
26 SL100-45 1" Street Elbow 45 degree 3
27 SL100-90 Street Elbow 1" Poly 3
28 HB100-90 Hose barb 90 degree 1" Banjo 6
29 EL200-90 Pipe Elbow 2" female 3
30 RB200-100 Poly  Reducer Bushing 2 x 1 3
31 GA5000587 M12 WASHER 8
32 GA5000295 Set screw HT M12 x 25 8
33 GA5003643 Washer 8mm SS HD 50
34 GA5004085 M8x20 bolt 14
35 GA5004727 M8x50 Bolt 12
36 GA5004917 M8 Nyloc Nut 24
37 GA5066830 Speed clip M6 16
38 GA5004437 M6 SS Washer 24
39 GA5004447 M6 Spring washer SS 24
40 GA5004050 M6x16mm Button head soc SS 24
41 UV100FP Ball Valve Banjo 1" 3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4900807-CC-3

Triple DCI Pod Suit CC SP

6/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

31/07/2009



Chapter 6 - 06-DCI - 47

DCI Pod - Triple
ITEM NO. PART NUMBER DESCRIPTION QTY.

6 GA5068485 Flow serve SEM 10 flowmeter to suit PH6 pump 3

7 GA4535295 CCSP Tripple DCI Pod Decal Plate 1

8 GA4535300 CCSP Tripple DCI Bottom Pump Panel 1

9 GA4900807-10 Direct injection pump subassembly 3

10 GA5068480 Flowserve PH6 pump only 3

11 GA5006689 Exhaust clamp - 66mm C12 3

12 GA4514570 End cover 09 Cropcruiser DCI Pod 2

13 GA4657260 CCSP Tripple DCI Pod Top Pump Plate 1

14 GA4658805 SPCCfront- brake pod support arm 2

15 100B Cam lock female coupler / male thread 1" 3

16 100PL plug Banjo 1" 3

17 2052040 Back Nut 1" 3

18 HB100 Hose Barb 1" 3

19 CAP075 Cap banjo 3/4" 6

20 HB075-050 Straight Hose Barb 3/4 x 1/2 3

21 GA4522315 Washer, general spacer 6

22 075F 3/4" Male adapter with 3/4" male thread 3

23 GA5018309 Ball valve 20mm FF Lever 3

24 HB075 barb male 3/4" 3

25 HBF100 Female Hose Barb 1" 6

26 SL100-45 1" Street Elbow 45 degree 3

27 SL100-90 Street Elbow 1" Poly 3

28 HB100-90 Hose barb 90 degree 1" Banjo 6

29 EL200-90 Pipe Elbow 2" female 3

30 RB200-100 Poly  Reducer Bushing 2 x 1 3

31 GA5000587 M12 WASHER 8

32 GA5000295 Set screw HT M12 x 25 8

33 GA5003643 Washer 8mm SS HD 50

34 GA5004085 M8x20 bolt 14

35 GA5004727 M8x50 Bolt 12

36 GA5004917 M8 Nyloc Nut 24

37 GA5066830 Speed clip M6 16

38 GA5004437 M6 SS Washer 24

39 GA5004447 M6 Spring washer SS 24

40 GA5004050 M6x16mm Button head soc SS 24

41 UV100FP Ball Valve Banjo 1" 3



48 -Crop Cruiser Evolution Parts Manual - REV 2

DCI Pod - Double

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4657266 Double DCI Pod Frame suit MY11 CC 1

2 GA4657270 CCSP Double DCI Pod Top Pump Panel 1

3 GA4535535 CCSP Double DCI Decal Plate 1

4 GA4900807-2 Valve subassembly 2

5 GA4900807-3 Chemical pump suction valve subassembly 2

6 GA4900807-5 Tank rinse ball valve subassembly 2

7 GA5068485 Flow serve SEM 10 flowmeter to suit PH6 pump 2

8 GA5068480 Flowserve PH6 pump only 2

9 GA4900807-10 Direct injection pump subassembly 2

28

3

27 26

28 27 26 25

36

36

11

9

17 212

18

19

17

8

16

14

1

30

4

6

5

15 7

10

10

12

28272625 13

20

24

23

25

29

35 37 38

40 39 37 41

33 32 31 42 34

2120432022

43

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4657266 Double DCI Pod Frame suit 

MY11 CC 1

2 GA4657270 CCSP Double DCI Pod Top 
Pump Panel 1

3 GA4535535 CCSP Double DCI Decal Plate 2
4 GA4900807-2 Valve subassembly 2
5 GA4900807-3 Chemical pump suction valve 

subassembly 2

6 GA4900807-5 Tank rinse ball valve 
subassembly 2

7 GA5068485 Flow serve SEM 10 flowmeter to 
suit PH6 pump 2

8 GA5068480 Flowserve PH6 pump only 2
9 GA4900807-10 Direct injection pump 

subassembly 2

10 GA4658805 SPCCfront- brake pod support 
arm 2

11 GA4514573 End cover 09 Cropcruiser DCI 
Pod full cover 1

12 GA4514570 End cover 09 Cropcruiser DCI 
Pod 1

13 GA4503965  lower cover suit double DCI 
crop cruiser MY11 1

14 SL100-45 1" Street Elbow 45 degree 2
15 SL100-90 Street Elbow 1" Poly 2
16 HBF100 Female Hose Barb 1" 4
17 HB100-90 Hose barb 90 degree 1" Banjo 4
18 EL200-90 Pipe Elbow 2" female 2
19 RB200-100 Poly  Reducer Bushing 2 x 1 2
20 GA5003643 Washer 8mm SS HD 32
21 GA5004085 M8x20 bolt 16
22 GA5004917 M8 Nyloc Nut 16
23 GA5000587 M12 WASHER 8
24 GA5000295 Set screw HT M12 x 25 8
25 GA5066830 Speed clip M6 18
26 GA5004437 M6 SS Washer 30
27 GA5004447 M6 Spring washer SS 24
28 GA5004050 M6x16mm Button head soc SS 27
29 GA5006689 Exhaust clamp - 66mm C12 2
30 GA5003975 M5 Nyloc nut SS 2
31 UV100FP -Valve 

assembly Ball Valve Banjo 1" 2

32 100B Cam lock female coupler / 
male thread 1" 2

33 100PL plug Banjo 1" 2
34 HB100 Hose Barb 1" 2
35 075A male cam lock 3/4" female 2
36 CAP075 Cap banjo 3/4" 4
37 GA4522315 Washer, general spacer 4
38 HB075-050 Straight Hose Barb 3/4 x 1/2 2
39 GA5018309 Ball valve 20mm FF Lever 2
40 075F 3/4" Male adapter with 3/4" 

male thread 2

41 HB075 barb male 3/4" 2
42 2052040 Back Nut 1" 1
43 GA4583090 Short Hydraulic Yaw Cylinder 

Spacer 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Double DCI suit MY11 crop cruiser

10/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

18/11/2009



Chapter 6 - 06-DCI - 49

DCI Pod - Double

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

10 GA4658805 SPCCfront- brake pod support arm 2

11 GA4514573 End cover 09 Cropcruiser DCI Pod full cover 1

12 GA4514570 End cover 09 Cropcruiser DCI Pod 1

13 GA4503965  lower cover suit double DCI crop cruiser MY11 1

14 SL100-45 1" Street Elbow 45 degree 2

15 SL100-90 Street Elbow 1" Poly 2

16 HBF100 Female Hose Barb 1" 4

17 HB100-90 Hose barb 90 degree 1" Banjo 4

18 EL200-90 Pipe Elbow 2" female 2

19 RB200-100 Poly  Reducer Bushing 2 x 1 2

20 GA5003643 Washer 8mm SS HD 32

21 GA5004085 M8x20 bolt 16

22 GA5004917 M8 Nyloc Nut 16

23 GA5000587 M12 WASHER 8

24 GA5000295 Set screw HT M12 x 25 8

25 GA5066830 Speed clip M6 18

26 GA5004437 M6 SS Washer 30

27 GA5004447 M6 Spring washer SS 24

28 GA5004050 M6x16mm Button head soc SS 27

29 GA5006689 Exhaust clamp - 66mm C12 2

30 GA5003975 M5 Nyloc nut SS 2

31 UV100FP Ball Valve Banjo 1" 2

32 100B Cam lock female coupler / male thread 1" 2

33 100PL plug Banjo 1" 2

34 HB100 Hose Barb 1" 2

35 075A male cam lock 3/4" female 2

36 CAP075 Cap banjo 3/4" 4

37 GA4522315 Washer, general spacer 4

38 HB075-050 Straight Hose Barb 3/4 x 1/2 2

39 GA5018309 Ball valve 20mm FF Lever 2

40 075F 3/4" Male adapter with 3/4" male thread 2

41 HB075 barb male 3/4" 2

42 2052040 Back Nut 1" 1

43* GA4583090 Short Hydraulic Yaw Cylinder Spacer -

*Item 43 only fitted if  Low volume DCI is optioned. 4 used per low volume DCI pump.



50 -Crop Cruiser Evolution Parts Manual - REV 2

DCI Pod - Single

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4657266 Double DCI Pod Frame suit MY11 CC 1

2 GA4657270 CCSP Double DCI Pod Top Pump Panel 1

3 GA4535540 CCSP Double DCI Decal Plate for Single Unit 1

4 GA4900807-2 Valve subassembly 1

5 GA4900807-3 Chemical Pump Suction Valve Assembly 1

6 GA4900807-5 Tank rinse ball valve subassembly 1

7 GA5068485 Flow serve SEM 10 flowmeter to suit PH6 pump 1

8 GA5068480 Flowserve PH6 pump only 1

9 GA4900807-10 Direct injection pump subassembly 1

28 27 26 25

12

9

43

17

19

18

29 17 21

20

24

23

11

3

28
27

26

28

27

26

13

10
14

16 15

54
6

33

36

36 40 39 37 41

35 37 38

32314234

2

1

7

8

22

30

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
1 GA4657266 Double DCI Pod Frame suit 

MY11 CC 1

2 GA4657270 CCSP Double DCI Pod Top 
Pump Panel 1

3 GA4535540 CCSP Double DCI Decal Plate 
for Single Unit 1

4 GA4900807-2 Valve subassembly 1
5 GA4900807-3 Chemical Pump Suction Valve 

Assembly 1

6 GA4900807-5 Tank rinse ball valve 
subassembly 1

7 GA5068485 Flow serve SEM 10 flowmeter to 
suit PH6 pump 1

8 GA5068480 Flowserve PH6 pump only 1
9 GA4900807-10 Direct injection pump 

subassembly 1

10 GA4658805 SPCCfront- brake pod support 
arm 2

11 GA4514570 End cover 09 Cropcruiser DCI 
Pod 1

12 GA4514573 End cover 09 Cropcruiser DCI 
Pod full cover 1

13 GA4503965  lower cover suit double DCI 
crop cruiser MY11 1

14 SL100-45 1" Street Elbow 45 degree 1
15 SL100-90 Street Elbow 1" Poly 1
16 HBF100 Female Hose Barb 1" 2
17 HB100-90 Hose barb 90 degree 1" Banjo 2
18 EL200-90 Pipe Elbow 2" female 1
19 RB200-100 Poly  Reducer Bushing 2 x 1 1
20 GA5003643 Washer 8mm SS HD 24
21 GA5004085 M8x20 bolt 12
22 GA5004917 M8 Nyloc Nut 12
23 GA5000587 M12 WASHER 8
24 GA5000295 Set screw HT M12 x 25 8
25 GA5066830 Speed clip M6 20
26 GA5004437 M6 SS Washer 32
27 GA5004447 M6 Spring washer SS 26
28 GA5004050 M6x16mm Button head soc SS 29
29 GA5006689 Exhaust clamp - 66mm C12 1
30 GA5003975 M5 Nyloc nut SS 1
31 UV100FP Ball Valve Banjo 1" 1
32 100B Cam lock female coupler / 

male thread 1" 1
33 100PL plug Banjo 1" 1
34 HB100 Hose Barb 1" 1
35 075A male cam lock 3/4" female 1
36 CAP075 Cap banjo 3/4" 2
37 GA4522315 Washer, general spacer 2
38 HB075-050 Straight Hose Barb 3/4 x 1/2 1
39 GA5018309 Ball valve 20mm FF Lever 1
40 075F 3/4" Male adapter with 3/4" 

male thread 1
41 HB075 barb male 3/4" 1

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN.
42 2052040 Back Nut 1" 1
43 GA4583090 Short Hydraulic Yaw Cylinder 

Spacer 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:12.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4900807-CC-1

Single DCI Pod Suit SP

13/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

18/11/2009



Chapter 6 - 06-DCI - 51

DCI Pod - Single
ITEM NO. PART NUMBER DESCRIPTION QTY.

10 GA4658805 SPCCfront- brake pod support arm 2

11 GA4514570 End cover 09 Cropcruiser DCI Pod 1

12 GA4514573 End cover 09 Cropcruiser DCI Pod full cover 1

13 GA4503965  lower cover suit double DCI crop cruiser MY11 1

14 SL100-45 1" Street Elbow 45 degree 1

15 SL100-90 Street Elbow 1" Poly 1

16 HBF100 Female Hose Barb 1" 2

17 HB100-90 Hose barb 90 degree 1" Banjo 2

18 EL200-90 Pipe Elbow 2" female 1

19 RB200-100 Poly  Reducer Bushing 2 x 1 1

20 GA5003643 Washer 8mm SS HD 24

21 GA5004085 M8x20 bolt 12

22 GA5004917 M8 Nyloc Nut 12

23 GA5000587 M12 WASHER 8

24 GA5000295 Set screw HT M12 x 25 8

25 GA5066830 Speed clip M6 20

26 GA5004437 M6 SS Washer 32

27 GA5004447 M6 Spring washer SS 26

28 GA5004050 M6x16mm Button head soc SS 29

29 GA5006689 Exhaust clamp - 66mm C12 1

30 GA5003975 M5 Nyloc nut SS 1

31 UV100FP Ball Valve Banjo 1" 1

32 100B Cam lock female coupler / male thread 1" 1

33 100PL plug Banjo 1" 1

34 HB100 Hose Barb 1" 1

35 075A male cam lock 3/4" female 1

36 CAP075 Cap banjo 3/4" 2

37 GA4522315 Washer, general spacer 2

38 HB075-050 Straight Hose Barb 3/4 x 1/2 1

39 GA5018309 Ball valve 20mm FF Lever 1

40 075F 3/4" Male adapter with 3/4" male thread 1

41 HB075 barb male 3/4" 1

42 2052040 Back Nut 1" 1

 43* GA4583090 Short Hydraulic Yaw Cylinder Spacer -



52 -Crop Cruiser Evolution Parts Manual - REV 2

Valve Sub Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065530 ball valve 5 WAY 1 1/4" 1

2 GA5065680 Blind cap Plug AS40 1

3 GA4552135 Spacer for Altek Rotary valve 4

4 GA5011501 M8x120 Bolt 4

5 GA5004917 M8 Nyloc Nut 4

6 GA5004883 Washer 8mm SS 8

7 GA5065605 AS40 to AS24 4

8 GA5065750 female hose tail AS24/15/90 4

9 GA5065695 AS24 Safety Pin 4

GA5065531 Replacement Handle only -

4

2
7

7

8

7

8

8

7

9 8

6 3 6 5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5065530 ball valve 5 WAY 1 1/4" 1
2 GA5065680 Blind cap Plug AS40 1
3 GA4552135 Spacer for Altek Rotary valve 4
4 GA5011501 M8x120 Bolt 4
5 GA5004917 M8 Nyloc Nut 4
6 GA5004883 Washer 8mm SS 8
7 GA5065605 AS40 to AS24 4
8 GA5065750 female hose tail AS24/15/90 4
9 GA5065695 AS24 Safety Pin 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4900807-2

Valve sub assembly

Roger Richards

18/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

8/06/2006



Chapter 6 - 06-DCI - 53

Chemical Pump Suction Valve

2 21

2

3

6

4

6

5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 V-100-BL Banjo bottom load ball valve 1" 1
2 HB100-075-90 1"MPT X 3/4"Hose Shank-90 Deg 3
3 GA4502210 ball valve mounting plate 1
4 GA5004707 M8x20 unbrako 2
5 GA5004917 M8 Nyloc Nut 2
6 GA5004883 Washer 8mm SS 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4900807-3

Chemical pump suction valve subassembly

14/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

8/06/2006



54 -Crop Cruiser Evolution Parts Manual - REV 2

Tank Rinse Ball Valve

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 F70648A Tap mounting plate 1

2 GA5018315 Ball Valve Male / Female TEE 3/4" 1

3 HB075/050-90 Elbow male 3/4" thread 1/2" barb 1

4 EL075-90 3/4" poly pipe elbow 90 degree 1

5 HB075-050 Hose barb 3/4" M thread, 1/2" barb 1

6 GA5004053 Bolt BHCS S'Steel M6x20 2

7 GA5048115 Nut nyloc M6 2

8 GA5004437 M6 SS Washer 4

9 GA5001893 M24 Washer HD SS 1

3

2

1 5
4

6 8 8 7

9

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 F70648A Tap mounting plate 1
2 GA5018315 Ball Valve Male / Female TEE 

3/4" 1

3 HB075/050-90 Elbow male 3/4" thread 1/2" 
barb 1

4 EL075-90 3/4" poly pipe elbow 90 degree 1
5 HB075-050 Hose barb 3/4" M thread, 1/2" 

barb 1
6 GA5004053 Bolt BHCS S'Steel M6x20 2
7 GA5048115 Nut nyloc M6 2
8 GA5004437 M6 SS Washer 4
9 GA5001893 M24 Washer HD SS 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4900807-5

Tank rinse ball valve subassembly

Roger Richards

18/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

8/06/2006



Chapter 6 - 06-DCI - 55

Injection Pump

ITEM NO. PART NUMBER DESCRIPTION QTY.

1

063-0172-428 injection pump 5-200oz/min - Refer Pump chapter for parts 
breakdown

1

063-0172-510 Injection pump 1-40oz/min - Refer pump chapter for parts 
breakdown

1

2 M100075FPT Adapter banjo flange 1"- 3/4" female thread 2

3 NIP075SH 3/4" to 3/4" Male Nipple 1

4 AAB126ML-3-200 3/4 BSP filter with 200 Mesh screen 1

5 M100G Gasket Banjo 100 series 2

6 FC100 clamp banjo 100 series 2

7 HB075/050-90 Elbow male 3/4" thread 1/2" barb 1

8 CP16903-3-SSPP 30 Mesh Screen for DCI (Yellow) 1

9 HB075-90 hose barb elbow 3/4" thread 3/4" barb 1

10 630172479 Raven DCI Pump Electrical node 1

11 GA4537345 Can Node Mount DCI Pump 1

12 GA5053945 Hose Clamp 51mm-130mm - Quick Release 1

 13* GA4583090 Short hyrdraulic yaw cylinder spacer - not shown 4

9

8

4
3

2

5 6

1 11

10

6

5

2

7 12

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 063-0172-428 injection pump 5-200oz/min 1
2 M100075FPT Adapter banjo flange 1"- 3/4" 

female thread 2
3 NIP075SH 3/4" to 3/4" Male Nipple 1
4 AAB126ML-3-200 3/4 BSP filter with 200 Mesh 

screen 1
5 M100G Gasket Banjo 100 series 2
6 FC100 clamp banjo 100 series 2
7 HB075/050-90 Elbow male 3/4" thread 1/2" 

barb 1
8 CP16903-3-SSPP 30 Mesh Screen for DCI (Yellow) 1
9 HB075-90 hose barb elbow 3/4" thread 

3/4" barb 1

10 0630172479 Raven DCI Pump Electrical 
node 1

11 GA4537345 Can Node Mount DCI Pump 1

12 GA5053945 Hose Clamp 51mm-130mm - 
Quick Release 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4900807-10

Direct injection pump subassembly

18/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

2/05/2006

*Note: Only required if  low volume injection pump is fitted.



56 -Crop Cruiser Evolution Parts Manual - REV 2

Mixing Chamber

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 MCV200 2" Banjo Check valve 1

2 GA4572025 Tee 2" flange 1-1/4" male 1/2" female 1

3 M200125BRB90 2"Manifold X 1-1/4 Barb 90 Deg 2

4 630159632 MIXER FLOW ASY 1 1/4NPT 1

5 M200125MPT Manifold 2"FLG X 1-1/4" MPT 1

6 GA5009335 Gasket Kamlock Nitrile 1 1/2 FIT150 3

7 FC200 Screw clamp 3

8 SL050-90 1/2" Street Elbow 3

9 GA5048310 1/2" Brass Nipple 3

10 3330011088 1/2 inch SS check valve 3

11 PLUG050 Pipe Plug 1/2 1

12 075A male cam lock 3/4" female 3

13 75CAP CAP (FITS 1/2" & 3/4" CPLG'S) 3

14 RN075050 Reducing nipple 3/4" to 1/2" 3














   





 





   

























 




















 














   
   
  

 
   
   
   
  

 
   
   
   
   
   


 
 


 


 



































Part number Description

GA4903101 Single chemical mixer

GA4903102 Double chemical mixer

GA4903103 Triple chemical mixer



Chapter 6 - 06-DCI - 57

DCI Tank - 165 Litre

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 HB100-90 Hose barb 90 degree 1" Banjo 1

2 GA4903050 Rinse nozzle and cap complete 1

3 HB025 1/4" Hose Barb 1

4 T34T Tee Barb 3/4 Thread 1

5 HB050-90 Hose Barb Elbow 1/2 2

6 HB100-90 Hose barb 90 degree 1" Banjo 1

7 T12T barb male tee (1 x 1/2" thread, 2 x 1/2" barbs) 1

8 GA5018495 Tank 165 L Direct Injection (White) 1

4
1

8

7

2

3

5

6

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 HB100-90 Hose barb 90 degree 1" Banjo 1
2 GA4903050 Rinse nozzle and cap complete 1
3 HB025 1/4" Hose Barb 1
4 T34T Tee Barb 3/4 Thread 1
5 HB050-90 Hose Barb Elbow 1/2 2
6 HB100-90 Hose barb 90 degree 1" Banjo 1
7 T12T barb male tee (1 x 1/2" thread, 2 

x 1/2" barbs) 1

8 GA5018495 Tank 165 L Direct Injection 
(White) 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES DCI Tank LH side - CCSP 2011

19/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

18/10/2011



58 -Crop Cruiser Evolution Parts Manual - REV 2

DCI 165Litre Tank Breather

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4657275 CCSP DCI Air Filter Mount 1

2 GA5005259 Air Filter 2

3 RB100050 Poly Pipe Reducer Bush 1 x 1/2 2

4 EL1214 Elbow Male Taper x Hose Barb 1/2x1/4 2

5 GA5048120 M10x30 BHCS 2

6 GA5000117 Washer 10mm SS Heavy duty 2

7 GA5002627 Washer 3/8 ZP 2

8 GA5000137 Washer 10mm  Spring S/S 2

9 GA5000119 Nut Hex M10 Z/P 2

5

1

4

3

2

7689

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4657275 CCSP DCI Air Filter Mount 1
2 GA5005259 Air Filter 2
3 RB100050 Poly Pipe Reducer Bush 1 x 1/2 2
4 EL1214 Elbow Male Taper x Hose Barb 

1/2x1/4 2
5 GA5048120 M10x30 BHCS 2
6 GA5000117 Washer 10mm SS Heavy duty 2
7 GA5002627 Washer 3/8 ZP 2
8 GA5000137 Washer 10mm  Spring S/S 2
9 GA5000119 Nut Hex M10 Z/P 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 165L Tank breathers - part manual assembly

19/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/10/2011



Chapter 6 - 06-DCI - 59

Bulk DCI Tank - 400 Litre

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658840 400L Saddle Tank Mounting Frame SP 1

2 GA4901116 Tank 400L 3PL 1

3 NIP-050-SH 1/2" Short Poly Nipple 1

4 HB050-90 Hose Barb Elbow 1/2 5

5 GA5018309 12mm Ball valve 1

6 HB100-90 Hose barb 90 degree 1" Banjo 1

7 352040 Medium Lid D355  c/w Breather 1

8 GA4901285-1 Tank flushing nozzle (elbow) cam adaptor 1

9 F70127A 50mm Tank Strap Bracket 4

10 GA5000587 M12 WASHER 20

11 GA5000351 M12x75 bolt 4

12 GA5011239 M12x50 bolt 6

13 GA5012461 M12 Nyloc nut Z/P 10

14 HOS12SIGHT 12mm clear sight tube hose - cut to size 1

15 GA5003859 Tank Strap 50mm Goldacres - cut 1400 long 2

14

6

4

8
4

7

2

4

3

5

4
9

11101013

12 10 10 13

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658840 400L Saddle Tank Mounting 

Frame SP 1
2 GA4901116 Tank 400L 3PL 1
3 NIP-050-SH 1/2" Short Poly Nipple 1
4 HB050-90 Hose Barb Elbow 1/2 5
5 GA5018309 12mm Ball valve 1
6 HB100-90 Hose barb 90 degree 1" Banjo 1
7 352040 Medium Lid D355  c/w Breather 1
8 GA4901285-1 Tank flushing nozzle (elbow) 

cam adaptor 1
9 F70127A 50mm Tank Strap Bracket 4
10 GA5000587 M12 WASHER 20
11 GA5000351 M12x75 bolt 4
12 GA5011239 M12x50 bolt 6
13 GA5012461 M12 Nyloc nut Z/P 10

14
sight tube - 400L 
bulk DCI Tank - ccsp 
2011

- 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 400L Bulk DCI - CCSPName

10/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/01/2012

ITEM NO. PART NUMBER MACHINE USED ON COMMENTS

ASSY - Up to and including 200350 Superseded design



60 -Crop Cruiser Evolution Parts Manual - REV 2

Bulk DCI Tank & Frame - 520 Litre

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4902940 DCI Tank Assembly 520L 1

2 GA4658935 Tank Cradle Bulk DCI 520L 1

3 F70127A 50mm Tank Strap Bracket 2

4 GA5011239 M12x50 bolt 8

5 GA5012461 M12 Nyloc nut Z/P 6

6 GA5000587 M12 WASHER 14

ITEM NO. PART NUMBER MACHINE USED ON COMMENTS

ASSY GA4903293 From 200360 onward New bulk DCI tank design

1

4

6

3
4

6

6
5

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4902940 DCI Tank Assembly 520L 1
2 GA4658935 Tank Cradle Bulk DCI 520L 1
3 F70127A 50mm Tank Strap Bracket 2
4 GA5011239 M12x50 bolt 8
5 GA5012461 M12 Nyloc nut Z/P 6
6 GA5000587 M12 WASHER 14

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4903293

Tank Assembly Bulk DCI 520L

T.Watts

5/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/06/2011

Bulk DCI Tank & Frame - GA4903293



Chapter 6 - 06-DCI - 61

Bulk DCI Tank - 520 Litre

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069960 Tank 520L Side SP 1

2 100CAP Cap for Male adapter 1" 1

3 354230 Lid 1

4 GA5020970 Ball valve 25mm FF Butterfly BV-25FF-B 1

5 100F 1" Male Adaptor  Male Thread 1

6 NIP100-SH 1" X Short Poly Nipple 1

7 HB075 barb male 3/4" 1

8 HB075-050-90 3/4"MPT X 1/2"Hose Shank-90Deg 1

9 HB100-90 Hose barb 90 degree 1" Banjo 2

10 GA4901285-1 Tank flushing nozzle (elbow) cam adaptor 2

11 GA5005259 Air Filter 1

10 3

9

11

9

8

1

2
5

4
6

7

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5069960 Tank 520L Side SP 1
2 100CAP Cap for Male adapter 1" 1
3 354230 Lid 1
4 GA5020970 Ball valve 25mm FF Butterfly BV-

25FF-B 1
5 100F 1" Male Adaptor  Male Thread 1
6 NIP100-SH 1" X Short Poly Nipple 1
7 HB075 barb male 3/4" 1
8 HB075-050-90 3/4"MPT X 1/2"Hose Shank-

90Deg 1
9 HB100-90 Hose barb 90 degree 1" Banjo 2
10 GA4901285-1 Tank flushing nozzle (elbow) 

cam adaptor 2
11 GA5005259 Air Filter 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902940

5/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

4/06/2012

Bulk DCI Tank - GA4902940



Chapter 7

Chapter 7 - 07-Dual Product - 62

07-Dual Product

Dual Product Pod

19

7

21

20

18

173

4

4

5

2

11

32 31 31 33

30

23

22

29
30

27

14 24

26

6

15

8

9

10

101

12

13

14 14 16

25

2928

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4657089 Ramsey valve-Dual product 
POD SP2011 1

2 GA4522715 V150 ball valve mounting plate 3
3 V150 1.5"  Ball Valve 1
4 VL150BL 1.5" 3 way Ball Valve 2
5 GA5010315 Ramsay valve 1
6 GA4514570 End cover 09 Cropcruiser DCI 

Pod 2

7
pressure delivery 
valve - dual 
product pod - 
SP2011

Valve subassembly 1

8 GA4903082 Pre-assembled Chem probe / 
transcal tap suit specials 1

9 K2DV1-002  - Rinsing 
Socket Rinsing Socket - 3 Pin 1

10 GA4658805 SPCCfront- brake pod support 
arm 2

11 GA5061055 Ramsay twin solenoid valve 
assembly 1

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

12 GA4504335 Plate-Ramsey mount-suit dual 
product SP2011 1

13 GA4504336 Plate-Ramsey POD Decal-suit 
dual product SP2011 1

14 GA5003643 Washer 8mm SS HD 18
15 GA5011473 M8 x 25 BHCS SS 6
16 GA5052590 Nut M8 Nyloc S/S    316 6
17 HB150-125-90 - 3
18 RB150100 - 5
19 HB100-90 Hose barb 90 degree 1" Banjo 5
20 CPLG125 Coupling poly 1 1/4 2
21 HB125-90 90' Poly Hose Barb Elbow 1 1/4 2
22 GA5000587 M12 WASHER 8
23 GA5000295 Set screw HT M12 x 25 8
24 GA5000117 Washer 10mm SS Heavy duty 8
25 GA5000141 M10 Nyloc Nut 4
26 GA5065455 Bolt Gr8.8 M10x30 4
27 GA5004695 M8 x 16mm 6
28 GA5066830 Speed clip M6 12
29 GA5004447 M6 Spring washer SS 20
30 GA5004050 M6x16mm Button head soc SS 20
31 GA5004437 M6 SS Washer 4
32 GA5048115 Nut nyloc M6 2
33 GA5004081 M6x40 bolt 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES PCB- box and support suit dual product MY11A. McAndrew

9/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

3/02/2009

Continued over page



Chapter 7 - 07-Dual Product - 63

19

7

21

20

18

173

4

4

5

2

11

32 31 31 33

30

23

22

29
30

27

14 24

26

6

15

8

9

10

101

12

13

14 14 16

25

2928

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4657089 Ramsey valve-Dual product 
POD SP2011 1

2 GA4522715 V150 ball valve mounting plate 3
3 V150 1.5"  Ball Valve 1
4 VL150BL 1.5" 3 way Ball Valve 2
5 GA5010315 Ramsay valve 1
6 GA4514570 End cover 09 Cropcruiser DCI 

Pod 2

7
pressure delivery 
valve - dual 
product pod - 
SP2011

Valve subassembly 1

8 GA4903082 Pre-assembled Chem probe / 
transcal tap suit specials 1

9 K2DV1-002  - Rinsing 
Socket Rinsing Socket - 3 Pin 1

10 GA4658805 SPCCfront- brake pod support 
arm 2

11 GA5061055 Ramsay twin solenoid valve 
assembly 1

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

12 GA4504335 Plate-Ramsey mount-suit dual 
product SP2011 1

13 GA4504336 Plate-Ramsey POD Decal-suit 
dual product SP2011 1

14 GA5003643 Washer 8mm SS HD 18
15 GA5011473 M8 x 25 BHCS SS 6
16 GA5052590 Nut M8 Nyloc S/S    316 6
17 HB150-125-90 - 3
18 RB150100 - 5
19 HB100-90 Hose barb 90 degree 1" Banjo 5
20 CPLG125 Coupling poly 1 1/4 2
21 HB125-90 90' Poly Hose Barb Elbow 1 1/4 2
22 GA5000587 M12 WASHER 8
23 GA5000295 Set screw HT M12 x 25 8
24 GA5000117 Washer 10mm SS Heavy duty 8
25 GA5000141 M10 Nyloc Nut 4
26 GA5065455 Bolt Gr8.8 M10x30 4
27 GA5004695 M8 x 16mm 6
28 GA5066830 Speed clip M6 12
29 GA5004447 M6 Spring washer SS 20
30 GA5004050 M6x16mm Button head soc SS 20
31 GA5004437 M6 SS Washer 4
32 GA5048115 Nut nyloc M6 2
33 GA5004081 M6x40 bolt 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES PCB- box and support suit dual product MY11A. McAndrew

9/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

3/02/2009

Dual Product Pod

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4657089 Ramsey valve-Dual product POD SP2011 1

2 GA4522715 V150 ball valve mounting plate 3

3 V150 1.5"  Ball Valve 1

4 VL150BL 1.5" 3 way Ball Valve 2

5 GA5010315 Ramsay valve 1

6 GA4514570 End cover 09 Cropcruiser DCI Pod 2

7 GA4902548-CC-1 Valve subassembly 1

8 GA4903082 Pre-assembled Chem probe / transcal tap suit specials 1

9 GA5018800 Rinsing Socket - 3 Pin K2DV1-002 1

10 GA4658805 SPCCfront- brake pod support arm 2

11 GA5061055 Ramsay twin solenoid valve assembly 1

12 GA4504335 Plate-Ramsey mount-suit dual product SP2011 1

13 GA4504336 Plate-Ramsey POD Decal-suit dual product SP2011 1

14 GA5003643 Washer 8mm SS HD 18

15 GA5011473 M8 x 25 BHCS SS 6

16 GA5052590 Nut M8 Nyloc S/S    316 6

17 HB150-125-90 Elbow - 1 1/2” thread to 1 1/4” Hose barb 3

GA4902548-CC

Continued over page



64 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

18 RB150100 Reducing Bush - 1 1/2” to 1” 5

19 HB100-90 Hose barb 90 degree 1" Banjo 5

20 CPLG125 Coupling poly 1 1/4 2

21 HB125-90 90' Poly Hose Barb Elbow 1 1/4 2

22 GA5000587 M12 WASHER 8

23 GA5000295 Set screw HT M12 x 25 8

24 GA5000117 Washer 10mm SS Heavy duty 8

25 GA5000141 M10 Nyloc Nut 4

26 GA5065455 Bolt Gr8.8 M10x30 4

27 GA5004695 M8 x 16mm 6

28 GA5066830 Speed clip M6 12

29 GA5004447 M6 Spring washer SS 20

30 GA5004050 M6x16mm Button head soc SS 20

31 GA5004437 M6 SS Washer 4

32 GA5048115 Nut nyloc M6 2

33 GA5004081 M6x40 bolt 2

Dual Product Pod

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 UV100FP Ball Valve Banjo 1" 1

2 100B Cam lock female coupler / male thread 1" 1

3 HB100 Hose Barb 1" Banjo 1

4 100PL plug Banjo 1" 1

Chemical Probe

4

3

1

2

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 UV100FP -Valve 
assembly Ball Valve Banjo 1" 1

2 100B Cam lock female coupler / 
male thread 1" 1

3 HB100 Hose Barb 1" Banjo 1
4 100PL plug Banjo 1" 1



Chapter 7 - 07-Dual Product - 65

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065530 Ball Valve 5 way 1 1/4” 1

2 GA5065680 Blind cap Plug AS40 1

3 GA4552135 Spacer for Altek Rotary valve 4

4 GA5011501 M8x120 Bolt 4

5 GA5004917 M8 Nyloc Nut 4

6 GA5003643 Washer 8mm SS HD 8

7 GA5065610 Plug in hose tail AS40/20/90 degree 1

8 GA5065615 Plug in hose tail AS40/25/90 degree 2

9 GA5065580 Plug in hose tail AS40/25 1

Pressure Delivery Valve

GA4902548-CC-1

8

4

6
3

8

9

71

5

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5065530 1
2 GA5065680 Blind cap Plug AS40 1
3 GA4552135 Spacer for Altek Rotary valve 4
4 GA5011501 M8x120 Bolt 4
5 GA5004917 M8 Nyloc Nut 4
6 GA5003643 Washer 8mm SS HD 8
7 GA5065610 Plug in hose tail AS40/20/90 

degree 1

8 GA5065615 Plug in hose tail AS40/25/90 
degree 2

9 GA5065580 Plug in hose tail AS40/25 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES pressure delivery valve - dual product pod - SP2011

Valve sub assembly

Roger Richards

9/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

8/06/2006



Chapter 8

Chapter 8 - 08-Induction Hopper - 66

08-Induction Hopper

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4903049-60C Hopper Frame - Suit SP 1

2 GA4903113 Induction Hopper Tank 60L - Suit SP 1

3 GA4903105 Induction Hopper Bottom 1

1

2

3

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4903049-60C Hopper Frame - Suit SP 1

2 GA4903113 Induction Hopper Tank 60L - Suit 
SP 1

3 GA4903105 Induction Hopper Bottom 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 3SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4900381-60-CC

Pre-assembled 65L hopper frame suit CC

Scott Stowe

4/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/07/2004

Fully Assembled 60L Hopper - GA4900381-60-CC



Chapter 8 - 08-Induction Hopper - 67

Hopper Tank

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5070040 Hopper tank - 07 Advance 65L 1

2 GA5070045 Hopper lid - 07 Advance 65L 2

3 GA5006661 Hinge 76mm  Butt Hinge SS 2

4 GA4657115 Induction hopper anti vortex cross 1

5 510100 Push down valve 1

6 510110 Tank Rinsing Nozzle 1/2" F thread 1

7 HB050-90 Hose Barb Elbow 1/2 2

8 L033A Tank Rinsing Spray Nozzle 1

9 GA5020615 1/2" ball valve 2

10 T12T barb male tee (1 x 1/2" thread, 2 x 1/2" barbs) 1

11 HB050 1/2" Hose Barb 1

12 NIP-050-SH 1/2" Short Poly Nipple 1

Hopper Tank - GA4903113

221817

10
23

11
9

14 15

12

5

6

19

20

21

7 9 15

23

2

13

8

7

19 20 213

4

16

1

24

21 20 19

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5070040 Hopper tank - 07 Advance 65L 1
2 GA5070045 Hopper lid - 07 Advance 65L 2
3 GA5006661 Hinge 76mm  Butt Hinge SS 2
4 GA4657115 Induction hopper anti vortex 

cross 1
5 510100 Push down valve 1
6 510110 Tank Rinsing Nozzle 1/2" F thread 1
7 HB050-90 Hose Barb Elbow 1/2 2
8 L033A Tank Rinsing Spray Nozzle 1
9 GA5020615 1/2" ball valve 2
10 T12T barb male tee (1 x 1/2" thread, 2 

x 1/2" barbs) 1
11 HB050 1/2" Hose Barb 1
12 NIP-050-SH 1/2" Short Poly Nipple 1
13 RN-050-075 Reducing Nipple 1/2" x 3/4" 1
14 EL050-90 1/2" Female to Female Elbow 1
15 SL050-90 1/2" Street Elbow 2
16 GA5007071 Latch Chemical Induction 

Hopper Lid 2
17 GA5004883 Washer 8mm HD 6
18 GA5004919 M8 Spring washer SS 6
19 GA5003976 M5 x 20mm Pan head Screw 23
20 GA5003983 M5 washer ss 23
21 GA5003975 M5 Nyloc nut SS 23
22 GA5004085 M8x20 bolt 6
23 TF050 1/2" Poly Bulkhead 2
24 GA4522296 Hopper level indicator 65L 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4903113

4/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/11/2006



68 - Crop Cruiser Evolution Parts Manual - REV 2

Hopper Tank

























   





 





   































 

















   

   

   

   

   

   

   

   

Hopper Tank - Bottom

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 L056A Hopper Bottom 1

2 GA5018315 Ball Valve Male / Female TEE 3/4" 1

3 HB075-90 Elbow male 3/4" 1

4 L057A Hopper jet tapered 7mm 1

5 SL100-90 Street Elbow 1" Poly 1

6 HB100-90 Hose barb 90 degree 1" Banjo 1

7 UV150FP Ball Valve Banjo 1 1/2" 1

Hopper Tank Bottom - GA4903105

ITEM NO. PART NUMBER DESCRIPTION QTY.

13 RN-050-075 Reducing Nipple 1/2" x 3/4" 1

14 EL050-90 1/2" Female to Female Elbow 1

15 SL050-90 1/2" Street Elbow 2

16 GA5007071 Latch Chemical Induction Hopper Lid 2

17 GA5004883 Washer 8mm HD 6

18 GA5004919 M8 Spring washer SS 6

19 GA5003976 M5 x 20mm Pan head Screw 23

20 GA5003983 M5 washer ss 23

21 GA5003975 M5 Nyloc nut SS 23

22 GA5004085 M8x20 bolt 6

23 TF050 1/2" Poly Bulkhead 2

24 GA4522296 Hopper level indicator 65L 1



Chapter 8 - 08-Induction Hopper - 69

Hopper Frame

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4657560 CCSP Hopper Mounting Assembly 1

2 GA4659155 Hose guide bracket SP Hopper 2011 1

3 GA5000295 Set screw HT M12 x 25 4

4 GA5000259 M12x100 Bolt 1

5 GA5000327 Set Screw M12 x 45  ZP GR8.8 1

6 GA5000575 M12 Spring washer SS 4

7 GA5000587 M12 WASHER 4

8 GA5000587 Washer HD ZP 12mm 2

9 GA5012461 M12 Nyloc nut Z/P 1

10 GA5075130 Roll pin M8 x 30mm coated 1

11 GA5012203 Grease Nipple 1/4" UNF Short 4

12 GA5003783 50x50mm 0.8-2.5 Insert Cap 4

13 GA5007073 Chemical Induction Hopper Spring 4

14 GA5001029 M16 Nyloc nut 4

15 GA5001009 M16 washer Zink coated - use GA5001043 8

16 GA5000855 Bolt M16 x 110  ZP GR8.8 2

14 15 22 22 15 17

367

16151514

1

4

19

8

9

21

10
1211

171513

14

16 24

2

25

26

205

23

18

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4657560 CCSP Hopper Mounting 

Assembly 1

2 GA4659155 Hose guide bracket SP Hopper 
2011 1

3 GA5000295 Set screw HT M12 x 25 4
4 GA5000259 M12x100 Bolt 1
5 GA5000327 Set Screw M12 x 45  ZP GR8.8 1
6 GA5000575 M12 Spring washer SS 4
7 GA5000587 M12 WASHER 4
8 GA5000587 Washer HD ZP 12mm 2
9 GA5012461 M12 Nyloc nut Z/P 1
10 GA5075130 Roll pin M8 x 30mm coated 1
11 GA5012203 Grease Nipple 1/4" UNF Short 4
12 GA5003783 50x50mm 0.8-2.5 Insert Cap 4
13 GA5007073 Chemical Induction Hopper 

Spring 4
14 GA5001029 M16 Nyloc nut 4
15 GA5001009 M16 washer Zink coated - use 

GA5001043 8
16 GA5000855 Bolt M16 x 110  ZP GR8.8 2
17 GA5000879 Bolt M16 x 180  ZP GR8.8 2
18 SP-IH-009 Hopper Latch Pin 1
19 GA5007329 Compression spring gold 1
20 GA4653490 INDUC HOP latch ADV 1
21 GA5010811 RND 16mm cut 693 (RTD) 1
22 GA4522294  Prairie EF induction hopper x2 

Spring mount 4
23 GA5000559 M12 Plain nut 1
24 GA4656855 INDUC HOP tank support 08 Adv 1
25 GA4657570 CCSP Lower Hopper Arm 1
26 GA4657565 CCSP Upper Hopper Arm 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4903049-60C

Hopper Frame - Suit SP

4/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

1/06/2012

Induction Hopper Frame - GA4903049-60CC



70 - Crop Cruiser Evolution Parts Manual - REV 2

Hopper Frame
ITEM NO. PART NUMBER DESCRIPTION QTY.

17 GA5000879 Bolt M16 x 180  ZP GR8.8 2

18 SP-IH-
009MACH

Hopper Latch Pin 1

19 GA5007329 Compression spring gold 1

20 GA4653490 INDUC HOP latch ADV 1

21 GA5010811 RND 16mm cut 693 (RTD) 1

22 GA4522294  Prairie EF induction hopper x2 Spring mount 4

23 GA5000559 M12 Plain nut 1

24 GA4656855 INDUC HOP tank support 08 Adv 1

25 GA4657570 CCSP Lower Hopper Arm 1

26 GA4657565 CCSP Upper Hopper Arm 1



Chapter 8 - 08-Induction Hopper - 71



Chapter 9

Chapter 9- Foam Marker - 72Crop Cruiser Evolution Parts Manual - REV 2

FOAM MARKER TANK

Not Fitted



Chapter 9 - Foam Marker Tank - 73Crop Cruiser Evolution Parts Manual - REV 2



Chapter 10

Chapter 10 - Transcal - 74Crop Cruiser Evolution Parts Manual - REV 2

TRANSCAL

Not Fitted



Chapter 10 - Transcal - 75Crop Cruiser Evolution Parts Manual - REV 2



Chapter 11 - 11-Main Tank - 76

Chapter 11

11-Main Tank

5200 Litre Tank Assembly

Continued over page

19
2

4 8
9

1

30

3

2212

6
7

18

31
16

5

10

17

20

15

21

13

14

23

27

28

26

24

25

29

34

33

32

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 5200L SP tank 5200L SP Tank 1
2 300D Camlock 3 inch NPT Female 

thread 1
3 HB100-90 Hose barb 90 degree 1" Banjo 1
4 VSFMT300 VALVE 3" male NPT x 3" male 

Adapter - Valve Body 1
5 GA4903086 Pre-assembled Venturi Filler 1
6 GA4901285-1 Tank flushing nozzle (elbow) 

cam adaptor 1

7 GA4901285-2 Tank flushing nozzle (tee) cam 
adaptor 1

8 116752 Elbow D.52 for FlyNut 2 1
9 2502070 Nipple 2" Symmetric ( with 

leadin edge for Oring) 1
10 2002070 Fly Nut 2" 1
11 GA4903094 Kit Sight Tube Cap and Tube 1
12 HOS20P Tank Rinse Line - 3/4" Pressure 

Hose - Cut 1900L 1
13 GA4904815 Tank Fill Inlet 1
14 GA4904820 Hopper Tank Inlet 1
15 352040 Medium Lid D355  c/w Breather 1
16 GA4902146 Dry sight tube tank float and 

guide kit suit Evo no light 1
17 GA5001681 1" SS hose clamp 2
18 GA4904830 Tank Inlet - Boom Recirculation 1
19 SL300-45 Street Elbow 3" 45 deg 1
20 300120 Basket Filter D 302 x 254 1
21 HB300 3" Hose Barb 1
22 HOS50PVC 50mm PVC Hose cut 1500mm 2
23 GA4904780 Tank drain assy- complete 

Tap/plates and linkage SP2011 1

24 HOS50PVC PVC Hose 75mm - Cut 770 long 1
25 110193 O-ring D42.52 x 2.62mm 2

26 HB075-90 hose barb elbow 3/4" thread 
3/4" barb 1

27 NIP075-SH Short nipple 3/4" 1
28 GA5018309 Ball valve 20mm FF Lever 1
29 HOS20P 3/4" Tank Drain Hose - Cut 1140 

Long 1

30 GA4905585 Pre-assembled super mix 
agitator 1

31 GA4903136 2" Tank Fill 1

32 GA4672885  Tank support bar suit EF tanks 1

33 GA5000587 M12 WASHER 4

34 GA5000581 M12 SS nut 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:22

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 5200L Tank - SP2011Name

29/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

15/09/2011



Chapter 11 - 11-Main Tank - 77

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 5200L SP tank 5200L SP Tank 1

2 300D Camlock 3 inch NPT Female thread 1

3 HB100-90 Hose barb 90 degree 1" Banjo 1

4 VSFMT300 VALVE 3" male NPT x 3" male Adapter - Valve Body 1

5 GA4903086 Pre-assembled Venturi Filler 1

6 GA4901285-1 Tank flushing nozzle (elbow) cam adaptor 1

7 GA4901285-2 Tank flushing nozzle (tee) cam adaptor 1

8 116752 Elbow D.52 for FlyNut 2 1

9 2502070 Nipple 2" Symmetric ( with leadin edge for Oring) 1

10 2002070 Fly Nut 2" 1

11 GA4903094 Kit Sight Tube Cap and Tube 1

12 HOS20P Tank Rinse Line - 3/4" Pressure Hose - Cut 1900L 1

13 GA4904815 Tank Fill Inlet 1

14 GA4904820 Hopper Tank Inlet 1

15 352040 Medium Lid D355  c/w Breather 1

16 GA4902147 Dry sight tube kit suit SP 1

17 GA5001681 1" SS hose clamp 2

18 GA4904830 Tank Inlet - Boom Recirculation 1

19 SL300-45 Street Elbow 3" 45 deg 1

20 300120 Basket Filter D 302 x 254 1

21 HB300 3" Hose Barb 1

22 HOS50PVC 50mm PVC Hose cut 1500mm 2

23 GA4904780 Tank drain assy- complete Tap/plates and linkage SP2011 1

24 HOS50PVC PVC Hose 75mm - Cut 770 long 1

25 110193 O-ring D42.52 x 2.62mm 2

26 HB075-90 hose barb elbow 3/4" thread 3/4" barb 1

27 NIP075-SH Short nipple 3/4" 1

28 GA5018309 Ball valve 20mm FF Lever 1

29 HOS20P 3/4" Tank Drain Hose - Cut 1140 Long 1

30 GA4905585 Pre-assembled super mix agitator 1

31 GA4903136 Tank Over Flow 1

32 GA4672885  Tank support bar suit EF tanks 1

33 GA5000587 M12 WASHER 4

34 GA5000581 M12 SS nut 4

5200 Litre Tank Assembly

Note: Item 18 only fitted if  Boom Recirculation is optioned.



78 - Crop Cruiser Evolution Parts Manual - REV 2

3

5

1

2

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4572015 Tank rinse adaptor with cam 

lock 1

2 NIP075-6 3/4" X 6" Poly Nipple 1

3 Elbow HB075-90 hose barb elbow 3/4" thread 
3/4" barb 1

4 B55270-34-18  Tank rinse nozzle 3/4 BSP 1
5 75D female Coupler 3/4 female 

Thread 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4901285-1

Tank flushing nozzle (elbow) cam adaptor

Luke M

19/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/02/2010

Tank Rinse Elbow

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4572015 Tank rinse adaptor with cam lock 1

2 NIP075-6 3/4" X 6" Poly Nipple 1

3 Elbow HB075-90 hose barb elbow 3/4" thread 3/4" barb 1

4 B55270-34-18  Tank rinse nozzle 3/4 BSP 1

5 75D female Coupler 3/4 female Thread 1

GA4901285-1 - Complete Assembly

Tank Rinse Tee

3

1

2

4

5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 75D female Coupler 3/4 female 

Thread 1

2 GA4572015 Tank rinse adaptor with cam 
lock 1

3 T34T Tee Barb 3/4 Thread 1
4 NIP075-6 3/4" X 6" Poly Nipple 1
5 B55270-34-18  Tank rinse nozzle 3/4 BSP 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4901285-2

Tank flushing nozzle (tee) cam adaptor

Luke M

19/09/2011
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

12/02/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 75D female Coupler 3/4 female Thread 1

2 GA4572015 Tank rinse adaptor with cam lock 1

3 T34T Tee Barb 3/4 Thread 1

4 NIP075-6 3/4" X 6" Poly Nipple 1

5 B55270-34-18  Tank rinse nozzle 3/4 BSP 1

GA4901285-2 - Complete Assembly



Chapter 11 - 11-Main Tank - 79

Dry Sight Tube Float & Guide

A

4

2

1

6

5

7

3

5

9 8 8 10

DETAIL A 
SCALE 1 : 5

5
3

6

7
1

5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 MACH0308 FLOAT TUBE LOCATING CAP 1
2 GA4673845 19x19x1.6 SS RHS cut 2150mm 1
3 GA5015221 Sight tube cable roller  1
4 GA4922090 Dry sight tube tank float 1
5 GA5014817 Screw 10G x 5/8 Pan Head SS 3
6 GA5000527 Screw 12G x 1 XR STS Pan SS 6
7 GA5001101 19 x 19 Square tube Insert Black 1
8 GA5004883 Washer 8mm SS 2
9 GA5051370 M8 x 35mm BHCS SS 1
10 GA5052590 Nut M8 Nyloc S/S    316 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902146

Dry sight tube tank float and guide kit suit Evo no light

Luke

19/09/2011
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/10/2004

A

4

2

1

6

5

7

3

5

9 8 8 10

DETAIL A 
SCALE 1 : 5

5
3

6

7
1

5

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 MACH0308 FLOAT TUBE LOCATING CAP 1
2 GA4673845 19x19x1.6 SS RHS cut 2150mm 1
3 GA5015221 Sight tube cable roller  1
4 GA4922090 Dry sight tube tank float 1
5 GA5014817 Screw 10G x 5/8 Pan Head SS 3
6 GA5000527 Screw 12G x 1 XR STS Pan SS 6
7 GA5001101 19 x 19 Square tube Insert Black 1
8 GA5004883 Washer 8mm SS 2
9 GA5051370 M8 x 35mm BHCS SS 1

10 GA5052590 Nut M8 Nyloc S/S    316 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902146

Dry sight tube tank float and guide kit suit Evo no light

Luke

19/09/2011
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/10/2004

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 502054 Agitator Mixer body with nut and rubber seal 1

2 HB075-100 3/4" x 1" hose barb 1

3 GA5012375 1/2" Brass Elbow & Nut 1

4 PLUG050 Pipe Plug 1/2 1

GA4903096 - Complete Assembly

1

2

3

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 502054 Agitator Mixer body with nut 

and rubber seal 1
2 HB075-100 3/4" x 1" hose barb 1
3 GA5012375 1/2" Brass Elbow & Nut 1
4 PLUG050 Pipe Plug 1/2 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4903096

Pre-assembled super mix agitator

Luke M

19/09/2011
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/02/2010

Supermix Agitator

Continued over page

Note: Sikaflex 227 used when installing 
supermix agitator.



80 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 MACH0308 Float tube locating cap 1

2 GA4673845 19x19x1.6 SS RHS cut 2150mm 1

3 GA5015221 Sight tube cable roller  1

4 GA4922090 Dry sight tube tank float 1

5 GA5014817 Screw 10G x 5/8 Pan Head SS 3

6 GA5000527 Screw 12G x 1 XR STS Pan SS 6

7 GA5001101 19 x 19 Square tube Insert Black 1

8 GA5004883 Washer 8mm SS 2

9 GA5051370 M8 x 35mm BHCS SS 1

10 GA5052590 Nut M8 Nyloc S/S    316 1

GA4903096 - Complete Float and Guide Assembly

Dry Sight Tube Tank Float

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4523045  Dry sight tube float mount bracket 1

2 GA5008835 6" ball float 1

3 GA5004883 Washer 8mm HD 1

4 GA5004919 M8 Spring washer SS 1

5 GA5048485 5-16 whitworth x 3-4" SS set screw 1

1

2

543

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4523045  Dry sight tube float mount bracket 1

2 GA5008835 6" ball float 1

3 GA5004883 Washer 8mm HD 1

4 GA5004919 M8 Spring washer SS 1

5 GA5048485 5-16 whitworth x 3-4" SS set screw 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4922090

Dry sight tube tank float

Luke M

19/09/2011
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

6/11/2009

GA4902146 - Complete Dry Sight Tube Kit

Dry Sight Tube Float & Guide



Chapter 11 - 11-Main Tank - 81

Dry Sight Tube Cap & Tube

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5002979 EF sight tube 38x44x2000mm clear polycarbonate tube 1

2 MACH0306 REMOTE SIGHT TUBE END CAP 1

3 GA4932020-02 Pre-assembled dry sight tube base 1

4 GA5017873 Wire rope S'Steel steel 1.6mm cut 4000mm 1

5 GA5008643 Ferrule copper plated hand swage 1

6 GA5015221 Sight tube cable roller  1

7 GA5014817 Screw 10G x 5/8 Pan Head SS 4

8 GA5012529 O Ring BS024   34.65 x1.78 2

9 MACH0307 REMOTE SIGHT TUBE LEVEL INDICATOR 1

10 MACH0317 LEVEL INDICATOR INSERT 1

7
6

2
10

9

1

8

7

3

7

54

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5002979 EF sight tube 38x44x2000mm 

clear polycarbonate tube 1
2 MACH0306 REMOTE SIGHT TUBE END CAP 1
3 GA4932020-02 Pre-assembled dry sight tube 

base 1

4 GA5017873 Wire rope S'Steel steel 1.6mm 
cut 4000mm 1

5 GA5008643 Ferrule copper plated hand 
swage 1

6 GA5015221 Sight tube cable roller  1
7 GA5014817 Screw 10G x 5/8 Pan Head SS 4
8 GA5012529 O Ring BS024   34.65 x1.78 2
9 MACH0307 REMOTE SIGHT TUBE LEVEL 

INDICATOR 1
10 MACH0317 LEVEL INDICATOR INSERT 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4903094

Kit Sight Tube Cap and Tube

Scott Stowe

19/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/10/2004GA4903094 - Complete Cap and Tube Kit



82 - Crop Cruiser Evolution Parts Manual - REV 2

Venturi Filler

1

1

3

2

1

1

4

5

7

6

7

Note
1x GA5007235Cobra clamp(36,0/91.4310)  not shown
500232 contains several components, note not all of the parts in the kit are used

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 500232 Venturi Filler. not assembled 1

2 106625 Hosetail D.25 for FlyNut 1 1/2 1

3 MACH0022 jet for Arag venturi 1

4 HBF075 Hose barb female 3/4" 1

5 RB075050  Poly Pipe Reducer Bush 3/4 x 1/2 1

6 GA5050205 Hose Lay flat Blue - 32mm cut 405mm 1

7 G10061 O-Ring 29 x 3mm 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4903086

Pre-assembled Venturi Filler

Luke M

19/09/2011
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/02/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 500232 Venturi Filler. not assembled 1

2 106625 Hosetail D.25 for FlyNut 1 1/2 1

3 MACH0022 jet for Arag venturi 1

4 HBF075 Hose barb female 3/4" 1

5 RB075050  Poly Pipe Reducer Bush 3/4 x 1/2 1

6 GA5050205 Hose Lay flat Blue - 32mm cut 405mm 1

7 G10061 O-Ring 29 x 3mm 1

Note:
1 x GA5007235 Cobra Clamp 36.0/91.4310 not shown.

Not all parts supplied with kit 500232 are used in this assembly.

GA4903086 - Pre assembled Venturi Filler



Chapter 11 - 11-Main Tank - 83

Hopper Tank Inlet

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 SL200-90 2" Poly Street Elbow-90 Degree 1

2 GA5000527 Screw 12G x 1 XR STS Pan SS 4

3 SL200-45 2" Street Elbow 45 degree 1

4 HB200 Straight Hose Barb 2" 2

5 GA4583370 Threaded Tank Flange 2" 1

GA4904820 - Hopper Tank Inlet Assembly

Tank Fill Inlet

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 SL200-90 2" Poly Street Elbow-90 Degree 1

2 HB200-150 Straight Hose Barb 2 x 1 1/2 1

3 GA5000527 Screw 12G x 1 XR STS Pan SS 4

4 SL200-45 2" Street Elbow 45 degree 1

5 HB200 Straight Hose Barb 2" 1

6 GA4583370 Threaded Tank Flange 2" 1

GA4903136 - Tank Fill Inlet Assembly

4

3

5

2

1

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 SL200-90 2" Poly Street Elbow-90 Degree 1
2 GA5000527 Screw 12G x 1 XR STS Pan SS 4
3 SL200-45 2" Street Elbow 45 degree 1
4 HB200 Straight Hose Barb 2" 2
5 GA4583370 Threaded Tank Flange 2" 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904820

Hopper Tank Inlet

Luke M

22/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/02/2010

5

4

6

3

12

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 SL200-90 2" Poly Street Elbow-90 Degree 1
2 HB200-150 Straight Hose Barb 2 x 1 1/2 1
3 GA5000527 Screw 12G x 1 XR STS Pan SS 4
4 SL200-45 2" Street Elbow 45 degree 1
5 HB200 Straight Hose Barb 2" 1
6 GA4583370 Threaded Tank Flange 2" 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904815

Tank Fill Inlet

Luke M

22/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/02/2010



84 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4572395 Main tank line return fitting 1" 1

2 75D female Coupler 3/4 female Thread 1

3 HB075-90 hose barb elbow 3/4" thread 3/4" barb 1

4 RB100075 Reducing bush poly 1" to 3/4" 1

5 75F Male adapter 3/4" male Thread 1

6 HB100 Hose Barb 1" 1

7 HOS25PVC Boom Recirc Hose - Cut to Suit 1

Boom Recirculation Inlet (rapid flow only)

3

2

5

4

1

6

7

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4572395 Main tank line return fitting 1" 1
2 75D female Coupler 3/4 female 

Thread 1

3 HB075-90 hose barb elbow 3/4" thread 
3/4" barb 1

4 RB100075 Reducing bush poly 1" to 3/4" 1
5 75F Male adapter 3/4" male Thread 1
6 HB100 Hose Barb 1" 1
7 HOS25PVC Boom Recirc Hose - 5200L Tank - 

Cut 1300 Long 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904830Name

22/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/09/2011



Chapter 11 - 11-Main Tank - 85

Tank Overflow Outlet

GA4903136 - Tank Overflow Outlet Assembly

3

2

4

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 L026A Barb to suit tank top 1
2 SL200-90 2" Poly Street Elbow-90 Degree 1
3 HB200 Straight Hose Barb 2" 1
4 GA5000527 Screw 12G x 1 XR STS Pan SS 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904825

2" Tank Fill

Luke M

22/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/02/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 L026A Barb to suit tank top 1

2 SL200-90 2" Poly Street Elbow-90 Degree 1

3 HB200 Straight Hose Barb 2" 1

4 GA5000527 Screw 12G x 1 XR STS Pan SS 4



86 - Crop Cruiser Evolution Parts Manual - REV 2

Tank Drain Handle

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658910 Drive coupling-Tank drain inner SP 2011 1

2 GA4658905 Drive coupling-Tap tank drain outer SP 2011 1

3 GA5003645 5 -16 x 1 1-4 Flat washer SS 1

4 GA4653656 Sump ball valve drive flange EF 1

5 GA5065455 Bolt Gr8.8 M10x30 2

6 GA5000141 M10 Nyloc Nut 2

7 GA5000117 Washer 10mm SS Heavy duty 4

8 GA5001893 M24 Washer HD SS 1

9 GA5004711 M8x25 bolt 3

10 GA5004919 M8 Spring washer SS 1

11 V25153 Handle  t/s VSFMT300 1

12 GA5004917 M8 Nyloc Nut 2

13 GA5004883 Washer 8mm HD 4

14 GA4504245 Plate-Tankdrain/chassis side plate SP2011 2

GA4904780 - Tank Drain Handle Assembly

9
10

3
11

14
2

14
5

7

1
7 12

9

13

4

6

8

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658910 Drive coupling-Tank drain inner 

SP 2011 1

2 GA4658905 Drive coupling-Tap tank drain 
outer SP 2011 1

3 GA5003645 5 -16 x 1 1-4 Flat washer SS 1
4 GA4653656 Sump ball valve drive flange EF 1
5 GA5065455 Bolt Gr8.8 M10x30 2
6 GA5000141 M10 Nyloc Nut 2
7 GA5000117 Washer 10mm SS Heavy duty 4
8 GA5001893 M24 Washer HD SS 1
9 GA5004711 M8x25 bolt 3

10 GA5004919 M8 Spring washer SS 1
11 V25153 Handle  t/s VSFMT300 1
12 GA5004917 M8 Nyloc Nut 2
13 GA5004883 Washer 8mm HD 4
14 GA4504245 Plate-Tankdrain/chassis side 

plate SP2011 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904780

Tank drain assy- complete Tap/plates and linkage SP2011

DM

18/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

5/04/2011



Chapter 11 - 11-Main Tank - 87

3500 Litre Tank Assembly

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5018523 3500L SP Tank 1

2 300120 Basket Filter D 302 x 254 1

3 GA5001681 1" SS hose clamp 2

4 GA4904825 2" Tank Fill 1

5 GA4902146 Dry sight tube tank float and guide kit suit Evo no light 1

6 352040 Medium Lid D355  c/w Breather 1

7 GA4904820 Hopper Tank Inlet 1

25

26

27
21

17

18

19

24

22

11

12
10

1

4

16
3

20

5

13

14

23

8

7

6

2

15

28

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 3500L SP tank 1
2 300120 Basket Filter D 302 x 254 1
3 GA5001681 1" SS hose clamp 2
4 GA4904825 2" Tank Fill 1
5 GA4902146 Dry sight tube tank float and 

guide kit suit Evo no light 1
6 352040 Medium Lid D355  c/w Breather 1
7 GA4904820 Hopper Tank Inlet 1
8 GA4904815 Tank Fill Inlet 1
9 GA4903094 Kit Sight Tube Cap and Tube 1
10 2002070 Fly Nut 2" 1
11 2502070 Nipple 2" Symmetric ( with 

leadin edge for Oring) 1
12 116752 Elbow D.52 for FlyNut 2 1
13 GA4901285-2 Tank flushing nozzle (tee) cam 

adaptor 1

14 GA4901285-1 Tank flushing nozzle (elbow) 
cam adaptor 1

15 GA4903096 Pre-assembled super mix 
agitator 1

16 GA4903086 Pre-assembled Venturi Filler 1
17 VSFMT300 VALVE 3" male NPT x 3" male 

Adapter - Valve Body 1

18 300D Camlock 3 inch NPT Female 
thread 1

19 HB300 3" Hose Barb 1
20 Tank rinse line - 

3500L Tank - SP2011 3/4" Pressure Hose - Cut To Suit 1
21 BF300BD 3"x 3"Thrd Flng Btm Drn - EPDM 1
22 HB075-90 hose barb elbow 3/4" thread 

3/4" barb 1
23 HOS50PVC 50mm PVC Hose cut 1500mm 2
24 PLUG150 1 1/2" Plastic Plug 1
25 NIP-050-SH 1/2" Short Poly Nipple 1
26 GA5018309 12mm Ball valve 1
27 HB050-90 Hose Barb Elbow 1/2 1
28 110193 O-ring D42.52 x 2.62mm 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 3500L Tank - SP2011Name

10/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/09/2011



88 - Crop Cruiser Evolution Parts Manual - REV 2

3500 Litre Tank Assembly
ITEM NO. PART NUMBER DESCRIPTION QTY.

8 GA4904815 Tank Fill Inlet 1

9 GA4903094 Kit Sight Tube Cap and Tube 1

10 2002070 Fly Nut 2" 1

11 2502070 Nipple 2" Symmetric ( with leadin edge for Oring) 1

12 116752 Elbow D.52 for FlyNut 2 1

13 GA4901285-2 Tank flushing nozzle (tee) cam adaptor 1

14 GA4901285-1 Tank flushing nozzle (elbow) cam adaptor 1

15 GA4903096 Pre-assembled super mix agitator 1

16 GA4903086 Pre-assembled Venturi Filler 1

17 VSFMT300 VALVE 3" male NPT x 3" male Adapter - Valve Body 1

18 300D Camlock 3 inch NPT Female thread 1

19 HB300 3" Hose Barb 1

20 HOS20P 3/4" Pressure Hose - Cut To Suit 1

21 BF300BD 3"x 3"Thrd Flng Btm Drn - EPDM 1

22 HB075-90 hose barb elbow 3/4" thread 3/4" barb 1

23 HOS50PVC 50mm PVC Hose cut 1500mm 2

24 PLUG150 1 1/2" Plastic Plug 1

25 NIP-075-SH 3/4" Short Poly Nipple 1

26 GA5018313 Ball valve 20mm FF Lever 1

27 HB075-90 Hose Barb Elbow 3/4 1

28 110193 O-ring D42.52 x 2.62mm 2

Dual Product Tanks

2

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 Dual Product - 

1200L Tank Assy 1

2 Dual product - 
3500L Tank assy 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 3500+2ndproductName

3/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

6/08/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 - Dual Product - 1250L Tank Assembly 1

2 - Dual Product - 3500L Tank Assembly 1



Chapter 11 - 11-Main Tank - 89

Dual Product Tank - 3500L Tank

Continued over page

8

20

21

22

23

7

19

11

12

10

15
14

13

1

9

25

5

16 4

3

18

17

2

6

24
26

27

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 3500L SP tank - Suit 

Dual Product 1
2 GA4904825 2" Tank Fill 1
3 GA4903086 Pre-assembled Venturi Filler 1
4 GA4902146 Dry sight tube tank float and 

guide kit suit Evo no light 1

5 GA4901285-2 Tank flushing nozzle (tee) cam 
adaptor 1

6 GA4901285-1 Tank flushing nozzle (elbow) 
cam adaptor 1

7 BF300BD 3"x 3"Thrd Flng Btm Drn - EPDM 1
8 HB075-90 hose barb elbow 3/4" thread 

3/4" barb 1
9 HOS50PVC 50mm PVC Hose cut 1500mm 2

10 PLUG150 1 1/2" Plastic Plug 1
11 300D Camlock 3 inch NPT Female 

thread 1
12 HB300 3" Hose Barb 1
13 116752 Elbow D.52 for FlyNut 2 1
14 2002070 Fly Nut 2" 1
15 2502070 Nipple 2" Symmetric ( with 

leadin edge for Oring) 1
16 352040 Medium Lid D355  c/w Breather 1
17 GA4904815 Tank Fill Inlet 1
18 GA4904820 Hopper Tank Inlet 1
19 VSFMT300 3" Valve - Long Handle 1
20 GA4903096 Pre-assembled super mix 

agitator 1
21 NIP-050-SH 1/2" Short Poly Nipple 1
22 GA5018309 12mm Ball valve 1
23 HB050-90 Hose Barb Elbow 1/2 1

24
Tank Rinse Line - 
Dual Product - 
1200L Tank

Tank Rinse Line - 3500L Dual 
Product Tank 1

25 GA5001681 1" SS hose clamp 2
26 300120 Basket Filter D 302 x 254 1
27 110193 O-ring D42.52 x 2.62mm 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:50

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Dual product - 3500L Tank assyName

10/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

6/08/2010



90 - Crop Cruiser Evolution Parts Manual - REV 2

Dual Product Tank - 3500L Tank
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5018253 3500L SP Tank 1

2 GA4904825 2" Tank Fill 1

3 GA4903086 Pre-assembled Venturi Filler 1

4 GA4902146 Dry sight tube tank float and guide kit suit Evo no light 1

5 GA4901285-2 Tank flushing nozzle (tee) cam adaptor 1

6 GA4901285-1 Tank flushing nozzle (elbow) cam adaptor 1

7 BF300BD 3"x 3"Thrd Flng Btm Drn - EPDM 1

8 HB075-90 hose barb elbow 3/4" thread 3/4" barb 1

9 HOS50PVC 50mm PVC Hose cut 1500mm 2

10 PLUG150 1 1/2" Plastic Plug 1

11 300D Camlock 3 inch NPT Female thread 1

12 HB300 3" Hose Barb 1

13 116752 Elbow D.52 for FlyNut 2 1

14 2002070 Fly Nut 2" 1

15 2502070 Nipple 2" Symmetric ( with leadin edge for Oring) 1

16 352040 Medium Lid D355  c/w Breather 1

17 GA4904815 Tank Fill Inlet 1

18 GA4904820 Hopper Tank Inlet 1

19 VSFMT300 3" Valve - Long Handle 1

20 GA4903096 Pre-assembled super mix agitator 1

21 NIP-075-SH 3/4" Short Poly Nipple 1

22 GA5018313 Ball valve 20mm FF Lever 1

23 HB075-90 Hose Barb Elbow 3/4 1

24 HOS20P Tank Rinse Line - 3500L Dual Product Tank - Cut to suit 1

25 GA5001681 1" SS hose clamp 2

26 300120 Basket Filter D 302 x 254 1

27 110193 O-ring D42.52 x 2.62mm 2



Chapter 11 - 11-Main Tank - 91

Dual Product Tank - 1250L Tank

Continued over page

10
3

5
4

6

12

11

12

1

2

149

7

10

8

13

17

16

15

18

19

20

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 1250L_Dual_Product

_Tank 1250L Dual Product Tank 1
2 352040 Medium Lid D355  c/w Breather 1
3 PLUG200 2" Poly Pipe Plug 1
4 2002060 1 1/2" Fly Nut 1
5 2502060 1 1/2" Plastic Nipple 1
6 116640 1 1/2" Poly Elbow to suit Fly Nut 1
7 GA4901285-1 Tank flushing nozzle (elbow) 

cam adaptor 1
8 GA4904825 2" Tank Fill 1
9 GA4903086 Pre-assembled Venturi Filler 1

10 HB-050-90 barb male elbow 1/2" 2
11 GA5010405 Hydrojet agitator D004001 1
12 HB100-90 Hose barb 90 degree 1" Banjo 2
13 HOS50PVC 50mm PVC Hose cut 1500mm 1
14 GA4904835 Tank Fill Inlet - 1200L Tank 1
15 HB050-90 Hose Barb Elbow 1/2 1
16 GA5018309 12mm Ball valve 1
17 NIP-050-SH 1/2" Short Poly Nipple 1
18 300120 Basket Filter D 302 x 254 1

19
sight tube - 1250L 
Tank - SP2011 Parts 
manual

Sight Tube - Cut 1575 long 1

20 110107 O-ring D34.52 x 3.53mm 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Dual Product - 1200L Tank AssyName

11/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

6/08/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069940 1250L Dual Product Tank 1

2 352040 Medium Lid D355  c/w Breather 1

3 PLUG200 2" Poly Pipe Plug 1

4 2002060 1 1/2" Fly Nut 1

5 2502060 1 1/2" Plastic Nipple 1



92 - Crop Cruiser Evolution Parts Manual - REV 2

Dual Product Tank - 1250L Tank

Tank Fill Inlet - Straight

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 SL200-90 2" Poly Street Elbow-90 Degree 1

2 HB200-150 Straight Hose Barb 2 x 1 1/2 1

3 GA5000527 Screw 12G x 1 XR STS Pan SS 4

4 HB200 Straight Hose Barb 2" 1

5 GA4583370 Threaded Tank Flange 2" 1

4

5

3

1

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 SL200-90 2" Poly Street Elbow-90 Degree 1
2 HB200-150 Straight Hose Barb 2 x 1 1/2 1
3 GA5000527 Screw 12G x 1 XR STS Pan SS 4
4 HB200 Straight Hose Barb 2" 1
5 GA4583370 Threaded Tank Flange 2" 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904835

Tank Fill Inlet - 1200L Tank

Luke M

30/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/02/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

6 116640 1 1/2" Poly Elbow to suit Fly Nut 1

7 GA4901285-1 Tank flushing nozzle (elbow) cam adaptor 1

8 GA4904825 2" Tank Fill 1

9 GA4903086 Pre-assembled Venturi Filler 1

10 HB-050-90 barb male elbow 1/2" 2

11 GA5010405 Hydrojet agitator D004001 1

12 HB100-90 Hose barb 90 degree 1" Banjo 2

13 HOS50PVC 50mm PVC Hose cut 1500mm 1

14 GA4904835 Tank Fill Inlet - 1200L Tank 1

15 HB075-90 Hose Barb Elbow 3/4 1

16 GA5018313 Ball valve 20mm FF Lever 1

17 NIP-075-SH 3/4" Short Poly Nipple 1

18 300120 Basket Filter D 302 x 254 1

19 HOS12SIGHT Sight Tube - Cut 1575 long 1

20 110107 O-ring D34.52 x 3.53mm 1



Chapter 11 - 11-Main Tank - 93

3000L Tank Assembly
12

8

9

10 18

17

7

3
4

5 62

19 20
21

22
25

24

23
14

15

16

13

11

1

26

27

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 3000L SP tank 1
2 HB-050-90 barb male elbow 1/2" 2
3 352040 Medium Lid D355  c/w Breather 1
4 300120 Basket Filter D 302 x 254 1
5 GA4904825 2" Tank Fill 1
6 GA4903086 Pre-assembled Venturi Filler 1
7 GA4901285-1 Tank flushing nozzle (elbow) 

cam adaptor 1
8 GA4904835 Tank Fill Inlet - 1200L Tank 1
9 HOS50PVC 50mm PVC Hose cut 1500mm 2

10 GA4901285-2 Tank flushing nozzle (tee) cam 
adaptor 1

11 GA4903096 Pre-assembled super mix 
agitator 1

12 GA4904840 Tank Fill Inlet - 1200L Tank 1
13 BF300BD 3"x 3"Thrd Flng Btm Drn - EPDM 1
14 VSFMT300 3" Valve - Long Handle 1
15 300D Camlock 3 inch NPT Female 

thread 1
16 HB300 3" Hose Barb 1
17 GA5001681 1" SS hose clamp 2
18 Tank Rinse Line - 

3000L Tank - SP2011 - 1
19 116752 Elbow D.52 for FlyNut 2 1
20 2002070 Fly Nut 2" 1
21 2502070 Nipple 2" Symmetric ( with 

leadin edge for Oring) 1
22 PLUG150 1 1/2" Plastic Plug 1
23 HB075-90 hose barb elbow 3/4" thread 

3/4" barb 1
24 GA5018309 Ball valve 20mm FF Lever 1
25 NIP075-SH Short nipple 3/4" 1
26 110193 O-ring D42.52 x 2.62mm 2
27 HOS12SIGHT Sight Tube - 3000L Tank SP - Cut 

to suit 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 3000L Tank - SP2011Name

11/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

3/10/2011
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5018513 3000L SP Tank 1

2 HB-050-90 barb male elbow 1/2" 2

3 352040 Medium Lid D355  c/w Breather 1

4 300120 Basket Filter D 302 x 254 1

5 GA4904825 2" Tank Fill 1

6 GA4903086 Pre-assembled Venturi Filler 1

7 GA4901285-1 Tank flushing nozzle (elbow) cam adaptor 1
Continued over page



94 - Crop Cruiser Evolution Parts Manual - REV 2

3000L Tank Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 SL200-90 2" Poly Street Elbow-90 Degree 1

2 HB200 Straight Hose Barb 2" 2

3 GA5000527 Screw 12G x 1 XR STS Pan SS 4

4 GA4583370 Threaded Tank Flange 2" 1

Hopper Fill Inlet - Straight

2

3

4

1

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 SL200-90 2" Poly Street Elbow-90 Degree 1
2 HB200 Straight Hose Barb 2" 2
3 GA5000527 Screw 12G x 1 XR STS Pan SS 4
4 GA4583370 Threaded Tank Flange 2" 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904840

Tank Fill Inlet - 1200L Tank

Luke M

3/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/02/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

8 GA4904835 Tank Fill Inlet - 1200L Tank 1

9 HOS50PVC 50mm PVC Hose cut 1500mm 2

10 GA4901285-2 Tank flushing nozzle (tee) cam adaptor 1

11 GA4903096 Pre-assembled super mix agitator 1

12 GA4904840 Tank Fill Inlet - 1200L Tank 1

13 BF300BD 3"x 3"Thrd Flng Btm Drn - EPDM 1

14 VSFMT300 3" Valve - Long Handle 1

15 300D Camlock 3 inch NPT Female thread 1

16 HB300 3" Hose Barb 1

17 GA5001681 1" SS hose clamp 2

18 HOS20P Tank Rinse Line - cut to suit 1

19 116752 Elbow D.52 for FlyNut 2 1

20 2002070 Fly Nut 2" 1

21 2502070 Nipple 2" Symmetric ( with leadin edge for Oring) 1

22 PLUG150 1 1/2" Plastic Plug 1

23 HB075-90 hose barb elbow 3/4" thread 3/4" barb 1

24 GA5018309 Ball valve 20mm FF Lever 1

25 NIP075-SH Short nipple 3/4" 1

26 110193 O-ring D42.52 x 2.62mm 2

27 HOS12SIGHT Sight Tube - 3000L Tank SP - Cut to suit 1



Chapter 11 - 11-Main Tank - 95

Tank Cradle - 5200 Litre Tank

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658760 Tank Cradle 5200 SP with Platform 1

2 GA4658775 Handrail rear platform with return 1

3 GA4658780 Handrail rear platform angled 1

4 GA5001739 M20 Heavy Duty Flat Washer 24

5 GA5011319 Bolt M20 x 50  ZP 12

6 GA5048125 M20 Nyloc nut 12

7 GA5000587 M12 WASHER 28

8 GA5000311 M12x35 Bolt 4

9 GA5000355 M12x80 bolt 6

10 GA5012461 M12 Nyloc nut Z/P 14

11 F70127A 50mm Tank Strap Bracket 4

12 GA5000351 M12x75 bolt 4

2

3

1

8 7 7 10

87710

5 4 4 6

11
127710

ITEM NO. PART NUMBER DESCRIPTION tank cradle/QTY.
1 GA4658760 Tank Craddle 5200 SP with 

Platform 1

2 GA4658775 Handrail rear platform with 
return 1

3 GA4658780 Handrail rear platform angled 1
4 GA5001739 M20 Heavy Duty Flat Washer 24
5 GA5011319 Bolt M20 x 50  ZP 12
6 GA5048125 M20 Nyloc nut 12
7 GA5000587 M12 WASHER 28
8 GA5000311 M12x35 Bolt 4
9 GA5000355 M12x80 bolt 6

10 GA5012461 M12 Nyloc nut Z/P 14
11 F70127A 50mm Tank Strap Bracket 4
12 GA5000351 M12x75 bolt 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete Assembly 2WD - SP 2011 - Parts ManualName

11/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

17/03/2011



96 - Crop Cruiser Evolution Parts Manual - REV 2

Tank Cradle - 3500L Tank / Dual Product

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
GA4658930 Tank Cradle Frame - Suit 3500L Tank 1

GA4658920 Tank Cradle Frame - Suit Dual Product 1

2 GA4658925 Access Platform Small Cradle 1

3 GA4658781 Handrail rear platform straight- 1

4 GA4658775 Handrail rear platform with return 1

5 GA5000587 M12 WASHER 28

6 GA5000355 M12x80 bolt 6

7 GA5000311 M12x35 Bolt 8

8 GA5012461 M12 Nyloc nut Z/P 14

9 GA5001739 M20 Heavy Duty Flat Washer 24

10 GA5011319 Bolt M20 x 50  ZP 12

11 GA5048125 M20 Nyloc nut 12

12 GA5001043 M16 SS washer 8

13 GA5000961 Washer 16mm  Spring ZP 8

14 GA5000903 M16x25 bolt 8

15 F70127A 50mm Tank Strap Bracket 4

7558

10 9 9 11

141312

7558

6558

1

3

4

2
15

7 5 5 8

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4536400 Tank Stop Mounting Plate Tank 

Craddle 1
2 GA4658925 Access Platform Small Craddle 1
3 GA4658781 Handrail rear platform straight- 1
4 GA4658775 Handrail rear platform with 

return 1
5 GA5000587 M12 WASHER 28
6 GA5000355 M12x80 bolt 6
7 GA5000311 M12x35 Bolt 8
8 GA5012461 M12 Nyloc nut Z/P 14
9 GA5001739 M20 Heavy Duty Flat Washer 24

10 GA5011319 Bolt M20 x 50  ZP 12
11 GA5048125 M20 Nyloc nut 12
12 GA5001043 M16 SS washer 8
13 GA5000961 Washer 16mm  Spring ZP 8
14 GA5000903 M16x25 bolt 8
15 F70127A 50mm Tank Strap Bracket 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4658930

Tank Craddle 3500L SP

T.Watts

11/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

25/10/2010



Chapter 11 - 11-Main Tank - 97

TANK MOUNTING STRAPS

TANK PART NUMBER DESCRIPTION QTY.

5200L Tank GA5003859 50mm Tank Strap - Cut 4000 long 2

3500L Tank GA5003859 50mm Tank Strap - Cut 4900 long 2

3000L Tank GA5003859 50mm Tank Strap - Cut 4900  long 2

Dual Product - 3000L Tank GA5003859 50mm Tank Strap - Cut 4900 long 2

Dual Product - 1250L Tank GA5003859 50mm Tank Strap - Cut 4900 long 1

Tank Mounting Straps



Chapter 12 - 12-Wheels And Mud Guard - 98

12-Wheels And Mud Guard

Mud Guards - Front Axle - 3m 4wd

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4655096 Mudguard BKT LWR CCSP RH suit 18.4R46 1

2 GA4655097 Mudguard BKT LWR CCSP LH suit 18.4R46 1

3 GA5001043 M16 SS washer 18

4 GA5000903 M16x25 bolt 6

5 GA5000871 M16x160 bolt 6

6 GA5001029 M16 Nyloc nut 6

7 GA5003825 Mudguard W500xR1000 2

8 GA5020450 Mudguard Bracket Plastic Black BK-P300BK1 8

9 GA5066162 M10x25 SS bolt 41

10 GA5002565 Washer 3/8 x 1" Flat SS 80

11 GA5011133 Nut M10  Dome nut SS 40

12 GA4655101 Mudguard BKT UPR 4400 RH-2011 1

13 GA4655106 Mudguard BKT UPR 4400 LH-2011 1

14 GA5003925 Insert round 45mm x 0.8 - 3mm 8

9101011

8

13

14

12

4

3

25 3 3 6

1

7

ITEM NO. PART NUMBER DESCRIPTION mud guards/QTY.
1 GA4655096 Mudguard BKT LWR CCSP RH suit 

18.4R46 1

2 GA4655097 Mudguard BKT LWR CCSP LH suit 
18.4R46 1

3 GA5001043 M16 SS washer 18
4 GA5000903 M16x25 bolt 6
5 M16x160 bolt 6
6 GA5001029 M16 Nyloc nut 6
7 GA5003825 Mudguard W500xR1000 2
8 GA5020450 Mudguard Bracket Plastic Black 

BK-P300BK1 8
9 GA5066162 M10x25 SS bolt 41
10 GA5002565 Washer 3/8 x 1" Flat SS 80
11 GA5011133 Nut M10  Dome nut SS 40
12 GA4655101-

GA4655106 Mudguard BKT UPR 4400 RH-2011 1

13 GA4655101-
GA4655106 Mudguard BKT UPR 4400 LH-2011 1

14 GA5003925 Insert round 45mm x  0.8 - 3.0mm 8

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902036

4WD 2WS Front Axle Assembly

T.Watts

14/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

7/07/2010

Chapter 12



Chapter 12 - 12-Wheels And Mud Guard - 99

Mud Guards - Front Axle - 2m & 3m 2wd

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
GA4655137 Mudguard BKT LWR 2WD FLH suit 18.4 R46 1

GA4655139 Mudguard Bkt LWR 2WD FLH Suit 2mtr 14.9 R46 1

2
GA4655136 Mudguard BKT LWR 2WD FRH suit 18.4 R46 1

GA4655138 Mudguard Bkt LWR 2WD FRH Suit 2mtr 14.9 R46 1

3 GA4655186 Mudguard BKT FRT 2WD 2m 2WS FRH 18.4R46 1

4 GA4655187 Mudguard BKT FRT 2WD 2m 2WS FLH 18.4R46 1

5 GA5003825 Mudguard W500xR1000 2

6 GA5012461 M12 Nyloc nut Z/P 24

7 GA5000587 M12 WASHER 48

8 GA5066895 Bolt Gr 8.8 ZP M12x40 24

9 GA5020450 Mudguard Bracket Plastic Black BK-P300BK1 12

10 GA5066162 M10x25 SS bolt 48

11 GA5002565 Washer 3/8 x 1" Flat SS 96

12 GA5011133 Nut M10  Dome nut SS 48

13 GA5003925 Insert round 45mm x  0.8 - 3.0mm 12

5

4

1

3
2

12 11 11 10

13

8 7 7 6

9

ITEM NO. PART NUMBER DESCRIPTION mudguards - 
front/QTY.

1 GA4655137 Mudguard BKT LWR 2WD FLH suit 
18.4 R46 1

2 GA4655136 Mudguard BKT LWR 2WD FRH suit 
18.4 R46 1

3 GA4655186 Mudguard BKT FRT 2WD 2m 2WS 
FRH 18.4R46 1

4 GA4655187 Mudguard BKT FRT 2WD 2m 2WS 
FLH 18.4R46 1

5 GA5003825 Mudguard W500xR1000 2
6 GA5012461 M12 Nyloc nut Z/P 24
7 GA5000587 M12 WASHER 48
8 GA5066895 Bolt Gr 8.8 ZP M12x40 24
9 GA5020450 Mudguard Bracket Plastic Black 

BK-P300BK1 12
10 GA5066162 M10x25 SS bolt 48
11 GA5002565 Washer 3/8 x 1" Flat SS 96
12 GA5011133 Nut M10  Dome nut SS 48
13 GA5003925 Insert round 45mm x  0.8 - 3.0mm 12

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

14/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011



100 - Crop Cruiser Evolution Parts Manual - REV 2 Chapter 12 - 12-Wheels And Mud Guard - 100

Mud Guards - Rear Axle - 2m & 3m

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5003825 Mudguard W500xR1000 2

2 GA5020450 Mudguard Bracket Plastic Black BK-P300BK1 8

3 GA4655097 Mudguard BKT LWR CCSP LH suit 18.4R46 1

4 GA4655096 Mudguard BKT LWR CCSP RH suit 18.4R46 1

5
GA4655126 Mudguard BKT UPR 2WD REAR suit 18.4R46 2

GA4655127 Mudguard BKT UPR 2WD REAR suit 14.9 R46 2mtr 2

6 GA5066162 M10x25 SS bolt 40

7 GA5011133 Nut M10  Dome nut SS 40

8 GA5002565 Washer 3/8 x 1" Flat SS 80

9 GA5000871 M16x160 bolt 6

10 GA5001029 M16 Nyloc nut 6

11 GA5001043 M16 SS washer 12

12 GA5051290 M12 x 30 CSCS 4

13 GA5000289 M12 x 25 CSCS 6

14 GA5003925 Insert round 45mm x  0.8 - 3.0mm 8

4

9111110
3

5

14 5

13

12

7886

1

2

ITEM NO. PART NUMBER DESCRIPTION mudguards - 
rear/QTY.

1 GA5003825 Mudguard W500xR1000 2
2 GA5020450 Mudguard Bracket Plastic Black 

BK-P300BK1 8

3 GA4655097 Mudguard BKT LWR CCSP LH suit 
18.4R46 1

4 GA4655096 Mudguard BKT LWR CCSP RH suit 
18.4R46 1

5 GA4655126 Mudguard BKT UPR 2WD REAR 
suit 18.4R46 2

6 GA5066162 M10x25 SS bolt 40
7 GA5011133 Nut M10  Dome nut SS 40
8 GA5002565 Washer 3/8 x 1" Flat SS 80
9 M16x160 bolt 6

10 GA5001029 M16 Nyloc nut 6
11 GA5001043 M16 SS washer 12
12 GA5051290 M12 x 30 CSCS 4
13 GA5000289 M12 x 25 CSCS 6
14 GA5003925 Insert round 45mm x  0.8 - 3.0mm 8

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

15/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011



Chapter 12 - 12-Wheels And Mud Guard - 101

Crop Deflectors - 2wd Front Axle

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4503395 FRH Crop deflector 1

2 GA4503390 FLH Crop deflector 1

1

2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

29/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011



102 - Crop Cruiser Evolution Parts Manual - REV 2

Crop Deflectors - Rear Axle & 4wd Front

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658210 Crop guard assy Rear-RH 1

2 GA4658215 Crop guard assy Rear LH 1

3 GA5000587 M12 WASHER 10

4 GA5000575 M12 Spring washer SS 10

5 GA5069890 M12 x 16 BHCS 10

2 543 1

ITEM NO. PART NUMBER DESCRIPTION crop 
deflectors/QTY.

1 GA4658210 Crop guard assy Rear-RH 1
2 GA4658215 Crop guard assy Rear LH 1
3 GA5000587 M12 WASHER 10
4 GA5000575 M12 Spring washer SS 10
5 GA5069890 M12 x 16 BHCS 10

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902036

4WD 2WS Front Axle Assembly

T.Watts

30/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

7/07/2010

4wd Front axle shown



Chapter 12 - 12-Wheels And Mud Guard - 103

PART NUMBER DESCRIPTION

GA5066227 Rim - DD 16x46 0mm offset 10/335 PCD

GA5066230 Tyre - 18.4 R46 158 A8

GA5066228 Rim - DD13x46 +52.5mm offset 10/335PCD

GA5067025 Tyre - 14.9 R46 156 A8

GA5066680 Rim - W12x48 +54mm offset 10/335 PCD

GA5000625 Tyre - 13.6 R48 Continental

Tyres And Rims



Chapter 13

Chapter 13 - 13-Boom Centre - 104

13-Boom Centre

222120

18141419

24 15 15 13

32 35 33 31 33 34

24 15 15 13

36 21 20

40

12

28

3

28

12

41

6

17 16 15

27

9

30

2

2625

1315

23

15

5

1

7 4

8

18

19
14

37

38

39

4143

29

44

10

11

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4658120 Centre section 2011 1
2 GA4658145 Spray bar suit 2011 center 

section 1

3 GA5075090
Wear pad suit 2011 center wear 
strip polystone 7000SR 380 x 74 x 

12mm
4

4 GA4572365 Tilt pin suit wide centre 2
5 GAxxxxRH Tilt arm 2011 suit SP flat fold RH 1
6 GAxxxLH Tilt arm 2011 suit SP flat fold LH 1
7 GA4502280 pin retainer 4
8 GA5075060 Glacier Bush 60mm ID x 50mm 

long 4

9 GA4572200 Center section fold ram pin suit 
mk2 and mk3 - 09 2

10 GA5018542 Phasing cylinder 3.25x18x1.25 
(external p) 1

11 GA5018538 Phasing cylinder 3x18x1.25 
(external phasing) 1

12 L003A Pin 1 1/8 (suit boom pivot) 4
13 GA5001029 M16 Nyloc nut 6
14 GA5017659 Washer 1" Flat HD ZP 8
15 GA5001009 Flat washer M16 HD 20
16 GA5000961 Washer 16mm  Spring ZP 8
17 GA5000905 M16x25 SHCS 8
18 GA5006151 1" x 8" UNF Bolt 4
19 GA5012445 Nut nyloc 1" UNF 4
20 GA5000587 M12 WASHER 16
21 GA5000575 M12 Spring washer SS 16
22 GA5000297 SHCS M12 x 25 ZP 8
23 GA5075125 M16x330 bolt 2
24 GA5000939 M16x60 bolt 4
25 GA5000117 Washer 10mm SS Heavy duty 4
26 GA5006113 Bolt M10x20 ZP 8.8 4
27 GA5001223 19mm E type circlip 2
28 GA5001883 E-clip 24mm 4
29 GA5012203 Grease Nipple 1/4" UNF Short 4
30 GA5003783 50x50mm 0.8-2.5 Insert Cap 2
31 L006A Boom cable bolt 2
32 GA5020320 Cable Adjuster 20mm Threaded 2
33 GA5001739 M20 Heavy Duty Flat Washer 4
34 GA5048125 M20 Nyloc nut 2
35 GA5001709 Nut M20 Coarse Zinc 2
36 GA5000311 M12x35mm Set Screw 8
37 GA5009639 Grease nipple long 1/4" UNF 2
38 GA4658875 Fold cylinder mount SP flat fold 2
39 GA4656251 Boom cable tension adjust flat 

SP RH 1

40 GA4656256 Boom cable tension adjust flat 
SP LH 1

41 GA4656200 Lower rose end mounting 
assembly RH 2

42 GA5065051 Hydraulic cylinder 3.5"x5" stroke 2

43 GA4535360 Delta Boom Lower Rose End 
Shim (5mm) 2

44 GA4513055 Fold ram shim plate 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 3SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES centre section sub assy - 2011 SP - Parts manual

Boom centre 2011 Base assembly

Luke Myers

13/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

23/03/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658120 Centre section 2011 1

2 GA4658145 Spray bar suit 2011 center section 1

3 GA5075090 Wear pad polystone 7000SR 380 x 74 x 12mm 4

4 GA4572365 Tilt pin suit wide centre 2

5 GA4658126 Tilt arm 2011 suit SP flat fold RH 1

6 GA4658131 Tilt arm 2011 suit SP flat fold LH 1

7 GA4502280 pin retainer 4

8 GA5075060 Glacier Bush 60mm ID x 50mm long 4

9 GA4572200 Center section fold ram pin suit mk2 and mk3 - 09 2

10 GA5018542 Phasing cylinder 3.25x18x1.25 (external phasing) 1

11 GA5018538 Phasing cylinder 3x18x1.25 (external phasing) 1

12 L003A Pin 1 1/8 (suit boom pivot) 4

13 GA5001029 M16 Nyloc nut 6

14 GA5017659 Washer 1" Flat HD ZP 8

15 GA5001009 Flat washer M16 HD 20
Continued over page



Chapter 13 - 13-Boom Centre - 105

ITEM NO. PART NUMBER DESCRIPTION QTY.

16 GA5000961 Washer 16mm  Spring ZP 8

17 GA5000905 M16x25 SHCS 8

18 GA5006151 1" x 8" UNF Bolt 4

19 GA5012445 Nut nyloc 1" UNF 4

20 GA5000587 M12 WASHER 16

21 GA5000575 M12 Spring washer SS 16

22 GA5000297 SHCS M12 x 25 ZP 8

23 GA5075125 M16x330 bolt 2

24 GA5000939 M16x60 bolt 4

25 GA5000117 Washer 10mm SS Heavy duty 4

26 GA5006113 Bolt M10x20 ZP 8.8 4

27 GA5001223 19mm E type circlip 2

28 GA5001883 E-clip 24mm 4

29 GA5012203 Grease Nipple 1/4" UNF Short 4

30 GA5003783 50x50mm 0.8-2.5 Insert Cap 2

31 L006A Boom cable bolt 2

32 GA5020320 Cable Adjuster 20mm Threaded 2

33 GA5001739 M20 Heavy Duty Flat Washer 4

34 GA5048125 M20 Nyloc nut 2

35 GA5001709 Nut M20 Coarse Zinc 2

36 GA5000311 M12x35mm Set Screw 8

37 GA5009639 Grease nipple long 1/4" UNF 2

38 GA4658875 Fold cylinder mount SP flat fold 2

39 GA4656251 Boom cable tension adjust flat SP RH 1

40 GA4656256 Boom cable tension adjust flat SP LH 1

41 GA4656200 Lower rose end mounting assembly RH 2

42 GA5065051 Hydraulic cylinder 3.5"x5" stroke 2

 43*

GA4535360 Delta Boom Lower Rose End Shim (5mm) *

GA4535355 Boom rose joint shim (3mm) *

GA4535285 Boom lower rose end shim - 1mm *

 44* GA4513055 Fold ram shim plate *

Boom Centre Assembly

Note: Items 43 & 44 nominally not fitted. They are only fitted if  required for adjusting 
boom. Shim quantities will vary.



106 -Crop Cruiser Evolution Parts Manual - REV 2

10

7

9

6 7 8 8

4

2

3

1

2

5

11

12

12

ITEM NO. PART NUMBER DESCRIPTION Boom Valve 
Components/QTY.

1 GA5065515 Altek single boom valve 
AS24,3wire, AMP+ 3

2 GA5065810 Boom Valve end cap 2

3 GA5065800 Boom valve bracket 2
4 GA5065680 Blind cap Plug AS40 1
5 GA5065620 Plug in hose tail AS40/33/90 

degree 1
6 GA5065805 Connecting rod - suit 3 bank (SS) 2
7 GA5003643 Washer 8mm HD 12
8 GA5011499 M8 Hex Nut ZP 8
9 GA5004711 M8x25 bolt 4

10 GA5004917 M8 Nyloc Nut 4
11 41214 O Ring 50 x 3.0 (suit Altek boom 

valve) 2

12 GA5012507 O Ring 55.25 x 2.62 (suit Altek 
boom valve) 2

GA5065740 3 Section Boom 
Valves

GA5065741 4 Section Boom 
Valves

GA5065704 5 Section Boom 
Valves

GA5065705 6 Section Boom 
Valves

GA5065706 7 Section Boom 
Valves

GA5065710 8 Section Boom 
Valves

GA5065805 3 Section 
connecting rod

GA4562055 4 Section 
connecting rod

GA4562125 5  Section 
connecting rod

GA4562050 6 Section 
connecting rod

GA4562045 7  Section 
connecting rod

GA4562040 8 Section 
connecting rod

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 3SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 3 Section Boom Valves

Boom valves assem

Boom valves assem

17/11/2014
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/10/2009

Boom Valves

ITEM NO PART NUMBER DESCRIPTION QTY.

1 GA5065515* Boom valve, Single, AS24, 3 wire, 3 pin AMP connector, Altek 3

2 GA5065810 End cap, Altek boom valve 2

3 GA5065800 Altek boom valve mounting bracket 2

4 GA4582160 Plumbing adaptor, AS40 male x 1/4" female thread, Delrin 1

5 GA5065620 Hose barb, Elbow, 90 degree, AS40 x 33mm hose barb, Altek 1

6 GA5065805 Connecting rod suit 3 bank SS 2

7 GA5003643 Washer 8mm Flat SS HD 12

8 GA5011499 Nut M8 Hex ZP 8

9 GA5004711 Bolt M8 x 25 ZP GR8.8 4

10 GA5004917 Nut M8 Nyloc ZP 4

11 41214 O-Ring 42.0 x 3.0mm 2

12 GA5012507 O-Ring 55.25 x 2.62mm (suit Altek boom valve) 2

* Sub-assembly on following pages

CONNECTING RODS

PART NUMBER DESCRIPTION

GA5065805 3 Section connecting rod

GA4562055 4 Section connecting rod

GA4562125 5 Section connecting rod

GA4562050 6 Section connecting rod

GA4562045 7 Section connecting rod

GA4562040 8 Section connecting rod

Note: Boom valve assemblies do not come with 
plumbing fittings.

BOOM VALVES

PART NUMBER DESCRIPTION

GA5065740 3 Section Boom Valves

GA5065741 4 Section Boom Valves

GA5065704 5 Section Boom Valves

GA5065705 6 Section Boom Valves

GA5065706 7 Section Boom Valves

GA5065710 8 Section Boom Valves



Chapter 13 - 13-Boom Centre - 107

Boom Valve Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 - Valve body 1

2 - Tee body 1

3 GA5053510 O-ring, 25 x 2.5mm, Altek 1

4 GA5065830 O-ring, 24.3 x 4.2mm, FPM75 2

5 80376 Plug 1

6 37621 O-ring 18 x 2.5mm, FMP 75 1

7 GA5065695 AS24 Safety Pin 2

8 47825 Safety pin 1

9 80014 C-clip 2

10 80323 Washer 2

11 80004 Disk seal FPM 90 2

12 80414 O-ring 8 x 2mm, FMP 75 2

13 80005 Disk spring locator 2

14 80322 Spring 25mm 1

15 GA5065825 Manifold 1

16 GA5065701 Safety pin AS30 2

17 GA5065835 Plug in hose tail AS30/AS24 1

18 37628 O-ring 18 x 2.5mm, FMP 75 1

19 GA5065640 Female Hose AS24/20 1

7

19

18

17

4

16

15

9

10

11

12

13

14

13

12

11

10

9

16

4

3

2

8

6

5

7

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 80364 Valve body 1
2 GA5065515-Tee 

body Tee body 1
3 80404 O-ring 30 x 2 fmp 75 1
4 02633 O-ring 30 x 4 fmp 75 2
5 80376 Plug 1
6 37621 O-ring 18 x 2.5 fmp 75 1
7 GA5065695 AS24 Safety Pin 2
8 SAFETY PIN AS27 Safety pin AS27 1
9 80014 C-clip 2
10 80323 Washer 2
11 80004 Disk seal fpm 90 2
12 80414 O-ring 8 x 2 fmp 75 2
13 80005 Disk spring locator 2
14 80322 Spring 25mm 1
15 47800 Manifold 1
16 SAFETY PIN AS30 Safety pin AS30 2
17 GA5065835 Plug in hose tail AS30/AS24 1
18 37628 O-ring 18 x 2.5 fmp 75 1
19 GA5065640 Female Hose AS24/20 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5065515Luke M

13/08/2013
Matt

DATE EDITED:

24/01/2011



108 -Crop Cruiser Evolution Parts Manual - REV 2

RapidFire & RapidFlow

3

15

2

14

13

13

16

3224

5

10

7

16

6

9

1

12

11

5

8

BOM Table
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068806 Pneumatic Mini Filter Oiler and 
Regulator 1

2 GA5004437 M6 SS Washer 6
3 GA5011419 M6x50 bolt SS 4
4 GA5048115 Nut nyloc M6 2
5 GA5052690 Elbow Swivel push in 8 x1/4 BSP 2
6 GA5067010 Equal Tee push in 8mm 1
7 GA5052695 Straight adapter push in 8x1/4 

BSP 1

8 GA4907325 Rapidfire Pressure Flow 
Distributer Assembly 2015 1

9 GA4907315 Rapidfire Rapidflow 3 Way 
Return to Tank Valve Assembly 1

10 GA5004382 8mm hydrostatic Hose  black 1
11 S26-0404 Hydraulic adapter, Socket, 1/4" 

female BSP x 1/4" female BSP 1

12 S27-0404 Hydraulic adaptor, Nipple, 1/4" 
BSP x 1/4" BSP 1

13 RCS-14J Single Clamp Jaws PP Gr3 
14mm 2

14 RCS-2PT Single Clamp Top Plate grp 2 1
15 GA5004447 M6 Spring washer SS 2
16 GA4905615 Rapidfire 7 section solenoid box 

ASM 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES rapid fire boom valves MY15Name

7/09/2015
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/04/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068806 Pneumatic Mini Filter Oiler and Regulator 1

2 GA5004437 Washer 6mm Flat SS 6

3 GA5011419 Bolt M6 x 50 SS 4

4 GA5048115 Nut M6 Nyloc ZP 2

5 GA5052690 Elbow Swivel push in 8mm x 1/4” BSP 2

6 GA5067010 Equal Tee push in 8mm 1

7 GA5052695 Straight Adaptor, Push in, 8mm x 1/4” BSP 1

8 * RapidFire - Pressure Flow Distributer 1

9 * RapidFire - Fast close Valve 1

10 GA5004382 Tube, Nylon, 8mm, Black 1

11 GA3500211 Hydraulic adapter, Socket, 1/4” female BSP x 1/4” female BSP 1

12 GA3500218 Hydraulic adaptor, Nipple, 1/4” BSP x 1/4” BSP 1

13 GA5078058 Single Clamp Jaws PP Gr3 14mm 2

14 GA5078068 Single Clamp Top Plate grp 2 1

15 GA5004447 Washer, 6mm, Spring, SS 2

16 * RapidFire 7 section solenoid box Assembly 2

* Sub-assembly on following pages



Chapter 13 - 13-Boom Centre - 109

RapidFire - Pressure Flow Distributor

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4522640 Mount, suit Altek Rear Camera Manifold 1

2 GA5065690 Safety pin, Suit AS40 plumbing fittings, Altek 7

3 GA5065620 Hose barb, Elbow, 90 degree, AS40 x 33mm hose barb, Altek 1

4 GA5016233
Pneumatic fitting, Elbow, 90 degree, 1/4” BSP male x 6mm push 
type, Metal

1

5 GA5065575 Hose barb, Straight, AS40 male x 20mm hose, Altek 1

6 GA5004917 Nut M8 Nyloc ZP 4

7 GA5003643 Washer 8mm Flat SS HD 8

8 GA5004749 Bolt M8 x 80 ZP GR8.8 4

9 GA4582160 Plumbing adaptor, Plug, AS40 male x G1/4” Female Thread, Altek 1

10 GA5065610 Hose barb, Elbow, 90 degree, AS40 x 20mm hose, Altek 3

11 GA5065735 Plumbing adaptor, AS40 male x AS40 male, Altek 1

12 GA5065565 Plumbing coupling, Cross, AS40 female inlets / outlets, Altek 2

13 GA5065585 Plug in hose tail AS40/33 1

- GA5004383 Tube, Nylon, 6mm, Black -

8 7 5 10

12

10

11

2

12

10

9

4

3 1 7 6

F

E

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4522640 Rear altek fitting mount 1

2 GA5065690 Safety pin AS40 7

3 GA5065620 Plug in hose tail AS40/33/90 degree 1

4 GA5016233 Elbow - Swivel 6mm x 1/4" 1
5 GA5065575 Plug in hose tail AS40/20 1

6 GA5004917 M8 Nyloc Nut 4

7 GA5003643 Washer 8mm HD 8

8 GA5004749 M8x80 Bolt 4
9 GA4582160 Dummy plug AS40 G1/4 female 1

10 GA5065610 Plug in hose tail AS40/20/90 degree 3

11 GA5065735 Plug in hose tail AS40/AS40 1

12 GA5065565 Cross piece 4xAS40 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3
SHEET 1 OF 1

SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

Material: Drawn By:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

GA4907325

Rapidfire Pressure Flow Distributer Assembly 2015

Coen

David

REV NO CHANGE NAME/DATE ECN NO.
DATE EDITED:

16/05/2012
UNLESS OTHERWISE SPECIFIED DIMENSIONS ARE 

IN MILLIMETRES
UNTOL. DIMENSIONS
OPEN DIM          ± 1.00
ANGULAR          ± 0.50°
UNLESS OTHERWISE 
TOLERANCED

THIS DRAWING REMAINS THE PROPERTY
OF GOLDACRES TRADING PTY LTD AND IS 
SUBJECT OF COPYRIGHT

Surface Finish:

Approved

FINISHED WEIGHT:

 

 Kg

Drawing Checked:

11/09/2015

REV

DRG. STANDARD
/PRACTICE
 AS 1100DEBUR ALL EDGES



110 -Crop Cruiser Evolution Parts Manual - REV 2

1

8

2

10

9

6

7

543

REV. DESCRIPTION DATE - INITIAL ECN N°

REVISIONS

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5077317
Valve, Ball, Electric shut off, 2 way, 

1 female inlet & outlet, Yellow 
indicator, Teejet, B344BEC-24-C

1

2 GA4524115 Electrical Ball valve mount suit tee 
jet 1

3 GA5004437 Washer 6mm Flat SS 2
4 GA5004447 Washer 6mm Spring SS 2

5 GA5004065 Bolt M6 x 20 GR8.8 ZP 2

6 GA5077713 Hose barb, Straight, 3/4 male 
thread x 1/2 hose, Banjo 1

7 GA5078089 Reducing nipple 1" to 3/4" 1

8 GA5077721 Hose barb, Straight, 1 male thread x 
3/4 hose, Banjo 1

9 HB075/050-90 Elbow male 3/4" thread 1/2" barb 1
10 GA5078149 Tee, Threaded, 1/2 female, Banjo 1

B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE
SPECIFIED:
DIMENSIONS ARE IN
MILLIMETRES
DEBUR ALL EDGES DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO:

SCALE:1:3.5

SHEET 1 OF 1

A4

C

rapid fire fast close valve

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

Date Edited:

nealharvey

UNTOL. DIMENSIONS
OPEN DIM          ± 1.00
ANGULAR          ± 0.50°  
UNLESS OTHERWISE 
TOLERANCED

THIS DRAWING REMAINS THE PROPERTY OF GOLDACRES 
TRADING PTY LTD AND IS SUBJECT OF COPYRIGHT

Drawing Checked:

 KgFINISHED WEIGHT:

Approved:

Surface Finish:
11/04/2011Name

Drawn By:MATERIAL:

DRG.
STANDARD
/PRACTICE
AS 1100

REV

5/07/2017

RapidFire - Fast Close Valve

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5077317
Valve, Ball, Electric shut off, 2 way, 1” female inlet & outlet, Yellow 
indicator

1

2 GA4524115 Electrical Ball valve mount 1

3 GA5004437 Washer 6mm Flat SS 2

4 GA5004447 Washer 6mm Spring SS 2

5 GA5004065 Bolt M6 x 20 GR8.8 ZP 2

6 GA5077713 Hose barb, Straight, 3/4” male thread x 1/2” hose 1

7 GA5078089 Reducing nipple 1" to 3/4" 1

8 GA5077721 Hose barb, Straight, 1” male thread x 3/4” hose 1

9 GA5077710 Hose barb, Elbow, 90 degree, 3/4” male thread x 1/2” hose 1

10 GA5078149 Tee, Threaded, 1/2” female 1



Chapter 13 - 13-Boom Centre - 111

2

1

6

9
7

7

8

5

3

11

3

4

11

10

wires, 6mm outlets, 8mm inlet
GA5020510 M4 Washer Heavy duty SS 4
GA5049025 Nut M4  Nyloc SS 2
GA5049800 M4 x 40 SHCS 2
GA5048780 Dome plug 12mm 7
GA5003643 Washer 8mm HD 8
GA5004711 M8x25 bolt 4
GA5052590 Nut M8 Nyloc S/S    316 4
GA5052690 Elbow Swivel push in 8 x1/4 BSP 1
GA4572280 Crush tube suit sp training seat 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4905615

Rapidfire 7 section solenoid box ASM

Coen

22/09/2014
Jono

REV NO CHANGE DATE ECN NO.

DATE EDITED:

15/05/2012

RapidFire 7 Section Solenoid Box

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5054085 Box plastic electrical, 241 x 194 x 127mm 1

2 GA5068805
Valve, Pneumatic solenoid, 7 section bank, bare wires, 6mm 
outlets, 8mm inlet

1

3 GA5020510 Washer 4mm Flat SS 4

4 GA5049025 Nut M4 Nyloc SS 2

5 GA5049800 SHCS M4 x 40 ZP GR12.9 2

6 GA5048780 Dome plug 12mm 7

7 GA5003643 Washer 8mm Flat SS HD 8

8 GA5004711 Bolt M8 x 25 ZP GR8.8 4

9 GA5052590 Nut M8 Nyloc SS 4

10 GA5018339
Pneumatic fitting, Elbow, 90 degree, 8mm push type fitting x 1/8' 
male thread

1

11 GA4572280 Crush tube, 11.8 OD x 8 ID x 8.5mm long 2



112 -Crop Cruiser Evolution Parts Manual - REV 2

RapidFire Solenoid Assembly

RapidFire Solenoid Valve

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5054430 Solenoid valve, MAC 3/2 pneumatic, Viton seals, 12V, Bare wires 1

2 GA5014857 Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm 2

3 GA5016617 Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm 2

4 GA5048550 Connector, Female, 3 Pin, Weather pack 1

5 GA5050245 Seal, Cavity blanking plug, Weather pack connector 1

4

3
2

5

1

D

E

F

C

B

A

321 5

C

D

4 6 7 8

A

B

 KgDEBUR ALL EDGES

DRG. STANDARD
/PRACTICE
 AS 1100

REV

25/05/2015

Drawing Checked:

 

FINISHED WEIGHT:

Approved

Surface Finish:
THIS DRAWING REMAINS THE PROPERTY
OF GOLDACRES TRADING PTY LTD AND IS 
SUBJECT OF COPYRIGHT

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0.50°  

UNLESS OTHERWISE SPECIFIED DIMENSIONS ARE 
IN MILLIMETRES 17/01/2012

DATE EDITED:
ECN NO.NAME/DATECHANGEREV NO

David

David

Valve, pneumatic MAC solenoid 7 section bank, suit rapid fire, 6mm outlets, 8mm inlet with Weatherpak Plugs

GA5068807

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

Drawn By:Material:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO.

SCALE:1:1.5

SHEET 2 OF 2

A3

4321

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068805
Valve, Pneumatic solenoid, 7 section bank, bare wires, 6mm outlets, 
8mm inlet, MAC

1

2 GA5054440 MAC Blanking Plate Manifold 1

3 GA5004405 Plug, Push in, 6mm 1

4 GA5054435 MAC 1/8” BSP Flat Silencer 2

5 GA5054430 Solenoid valve, MAC 3/2 pneumatic, Viton seals, 12V, Bare wires 1

6 GA5054431
Valve, MAC 35A replacement valve only no solenoid, includes bolts 
and viton seal, blue

1

7 GA5071195 Straight Adaptor Push in 6mm x 1/8” Male thread 7

Note: Quantities vary depending on need.

4
2

1

3

6 5

Replacment solenoid  valve GA5054430
MAC 3/2 Manifold. Valve 12 VDC 5.4W VITON

Replacment solenoid  valve GA5054432
MAC 3/2 Manifold. Valve 12 VDC 5.4W VITON with plug

GA5054431 Valve, MAC 35A replacment valve 
only no soleniod, includes bolts and viton seal, blue
(same price as GA5054430)

GA5070630 10 section valve part number

GA5068807  7 section valve bank with plugs 

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068805 Valve, pneumatic MAC solenoid bank 7 section 
suit rapid fire, bare wires, 6mm outlets, 8mm inlet 1

2 GA5054440 MAC Blanking Plate Manifold 1
3 GA5004405 Plug push in 6mm 1
4 GA5054435 MAC 1/8 BSP Flat Silencer 2
5 GA5054430 - 

solenoid
Valve, MAC 3/2 pneumatic Manifold 

replacment Valve 12 VDC 5.4W Viton seal 1

6 GA5054431 Valve, MAC 35A replacment valve only no 
soleniod, includes bolts and viton seal, blue 1

B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

MATERIAL:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO:

SCALE:1:2 SHEET 1 OF 1

A4

C

rapid fire solenoids assyREV NO CHANGE APPL DATE

DATE CREATED:

DRAWN:

Name

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

17/01/2012

DATE EDITED:

3/09/2014
Luke

7



Chapter 13 - 13-Boom Centre - 113

Centre With Tilt Replacement Links

2

3

1 4

ITEM NO. PART NUMBER DESCRIPTION Tilt replacement 
links/QTY.

1 GA5075135 Tilt cylinder replacement 
adjustable top link 2

2 GA4572135 Paralift spacer bush 4
4 DB-ADJ-02MACH Short centre bushing for 

removable pivots 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES centre section sub assy - 2011 SP - Parts manual

Boom centre 2011 Base assembly

Luke Myers

1/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

23/03/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4922195 2011 Base Assembly 1

2 GA5075135 Tilt cylinder replacement adjustable top link 2

3 GA4572135 Paralift spacer bush 4

4 DB-ADJ-
02MACH

Short centre bushing for removable pivots 4

1

2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 3 OF 3SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES centre section sub assy - 2011 SP - Parts manual

Boom centre 2011 Base assembly

Luke Myers

1/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

23/03/2010

Centre With Hydraulic Tilt

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4922195 2011 Base Assembly 1

2 GA5065051 Hydraulic Cylinder 3.5”x5” stroke (see hydraulics chapter) 2



114 -Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658750 Paralift Arm SP MY11 2

2 GA4658135 Paralift rear 1

3 GA5066655 Pin paralift chassis arm 8

4 GA5067885 Pin cover - plastic 10

5 GA5012461 M12 Nyloc nut Z/P 10

6 GA5051470 M12x50 unbrako 10

7 MACH0152 12mm Bolt Bush suit para lift pins 10

8 GA5066675 Pin paralift rear ram and arm 2

9 GA5070076 Hydraulic cylinder - 2.5" bore, 2" rod, 26" stroke 2

10 GA5065486 Glacier bush 1 1/8" x 1" long 8

11 GA4562190 machined bush 40 OD 26ID 17.5 long (zinced) 2

12 GA4572135 Paralift spacer bush 2

13 GA5050450 Grease nipple 6mm 12

14 GA5066215-01 U-bolt 4

15 GA5000141 M10 Nyloc Nut 8

16 GA5012459 Nut Hex M10 Z/P 8

17 GA5007787 Accumulator 1.0L Precharge 70 Ba 2

18 - Hydraulic accumulator manifold 1

19 GA5066645 Pin with retaining plate, 1” x 280 long, Paralift chassis ram 2

Paralift & Paralift Arms

1817

14

16

15

11 10

3

8

3

7
6

4

5

2

1

1

9

12

13
D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Para, Centre, Boom

19/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

5/05/2011

19



Chapter 13 - 13-Boom Centre - 115

Accumulator Manifold

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5047730 Valve cartridge hyd sol poppet NC-12V 2

2 S75-0806 1/2 BSPT 3/8 BSPP Hyd Nipple 2

3 S83-080808 TEE 1/2 BSPT M x M F 3

4 GA4572110 Prairie Hyd fitting suit accumulator 1

5 S44-0808 Bulkhead nipple 1/2" BSPP with nut 2

6 GA5002539 3/4 Z/P Comm Flat Washers 4

1

2

3

5

6

5

3

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5047730 - 2
2 S75-0806 1/2 BSPT 3/8 BSPP Hyd Nipple 2
3 S83-080808 TEE 1/2 BSPT M x M F 3
4 GA4572110 Prairie Hyd fitting suit 

accumulator 1

5 S44-0808 Bulkhead nipple 1/2" BSPP with 
nut 2

6 GA5002539 3/4 Z/P Comm Flat Washers 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Hydraulic Accumulator manifold - CCSP 2011Name

19/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

18/01/2012



116 -Crop Cruiser Evolution Parts Manual - REV 2

1

2

3

19

15
16

19
15

15
16

16 15 15 19

21 20 20 12

14 22 22 13
23

6

7

8

5

11

21

9

4

4
17

9

18151516

10 9

20 20 12

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4656240 Long delta link 2
2 GA5067855 Short delt link 1
3 DELTA-LINKSA Short Adjustable delta link 1
4 GA4656260 Boom Delta hanger adjuster 

bolt 4
5 GA5006537 Rubber Bump Stop 4
6 GA4658140 Shocker mount pivot suit 2011 

centre 4
7 GA5015139 High control shocker 2
8 GA4572315 Bump stop travel limiter suit 

Centre section 4
9 GA5000587 M12 WASHER 7
10 GA5011239 M12x50 bolt 1
11 GA5000271 M12x170 bolt 2
12 GA5001029 M16 Nyloc nut 4
13 GA5049490 Bolt  3/4 x 4 UNC HT ZP 4
14 GA5048430 3/4" UNC Nyloc Nut 4
15 GA5017659 Washer 1" Flat HD ZP 15
16 GA5012445 Nut nyloc 1" UNF 8
17 GA5012461 M12 Nyloc nut Z/P 4
18 GA4683145 1" x  6" UNC Bolt cut from 7" 2
19 GA5006043 Bolt 1" x 6" UNF 6
20 GA5001009 Flat washer M16 HD 8
21 GA5011199 Bolt M16 x 110  ZP GR8.8 4
22 GA5001739 M20 Heavy Duty Flat Washer 8
23 GA5012203 Grease Nipple 1/4" UNF Short 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES centre section, 2011 SP - Parts manual

complete center + para lift

Luke M

4/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

21/01/2010

Complete Centre & Paralift

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4656240 Long delta link 2

2 GA5067855 Short delt link 1

3 DELTA-LINKSA Short Adjustable delta link 1

4 GA4656260 Boom Delta hanger adjuster bolt 4

5 GA5006537 Rubber Bump Stop 4

6 GA4658140 Shocker mount pivot suit 2011 centre 4

7 GA5015139 High control shocker 2

8 GA4572315 Bump stop travel limiter suit Centre section 4

9 GA5000587 M12 WASHER 7

10 GA5011239 M12x50 bolt 1

11 GA5000271 M12x170 bolt 2

12 GA5001029 M16 Nyloc nut 4

13 GA5049490 Bolt  3/4 x 4 UNC HT ZP 4

14 GA5048430 3/4" UNC Nyloc Nut 4

15 GA5017659 Washer 1" Flat HD ZP 15

16 GA5012445 Nut nyloc 1" UNF 8

Continued over page



Chapter 13 - 13-Boom Centre - 117

ITEM NO. PART NUMBER DESCRIPTION QTY.

17 GA5012461 M12 Nyloc nut Z/P 4

18 GA4683145 1" x  6" UNC Bolt cut from 7" 2

19 GA5006043 Bolt 1" x 6" UNF 6

20 GA5001009 Flat washer M16 HD 8

21 GA5011199 Bolt M16 x 110  ZP GR8.8 4

22 GA5001739 M20 Heavy Duty Flat Washer 8

23 GA5012203 Grease Nipple 1/4" UNF Short 4

A

3

6 5 5 10

1

2

4

7

8

9

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4523965 EF Evo 2011 Boom Height 

adjustment bracket 1
2 GA4654161 Paralift switch bracket 1
3 GA5067080 M8 x 20mm Plastic Knob Bolt 2
4 GA5012129 Limit switch, Flexible arm, Micro, 

IP65, 10 Amp 1

5 GA5000117 Washer 10mm Flat SS Heavy 
Duty 4

6 GA5065455 Bolt M10 x 30 GR8.8 ZP 2
7 GA5049800 SHCS M4 x 40 GR12.9 ZP 2
8 GA5020510 Washer 4mm Flat SS 4
9 GA5049025 Nut M4 Nyloc SS 2
10 GA5000141 Nut M10 Nyloc ZP 2

D

E

F

C

B

A

321 5

C

D

4 6 7 8

A

B

 Kg

01

DEBUR ALL EDGES

DRG. STANDARD
/PRACTICE
 AS 1100

REV

19/02/2016

Drawing Checked:

 

FINISHED WEIGHT:

Approved

Surface Finish:
THIS DRAWING REMAINS THE PROPERTY
OF GOLDACRES TRADING PTY LTD AND IS 
SUBJECT OF COPYRIGHT

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0.50°  

UNLESS OTHERWISE SPECIFIED DIMENSIONS ARE 
IN MILLIMETRES 21/01/2010

DATE EDITED:
ECN NO.NAME/DATECHANGEREV NO

DeanBelton

Luke M

Lower limit switch Paralift Assenbly

GA4922205-03

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

Drawn By:Material:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO.

SCALE:1:15

SHEET 1 OF 1

A3

4321

01 NEW LIMIT SWITCH, ADD BOLTS TO SUIT 17-02-16 DKB

~ Nuts, bolts & washers come included with GA5012129

Lower Limit Switch - Raven

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4523965 EF Evo 2011 Boom Height adjustment bracket 1 

2 GA4654161 Paralift switch bracket 1

3 GA5067080 M8 x 20 Plastic Knob Bolt 2

4 GA5012129~ Limit switch, Flexible arm, Micro, IP65, 10 Amp 1

5 GA5000117 Washer 10 mm Flat SS HD 4

6 GA5065455 Bolt M10 x 30 GR8.8 ZP 2

7 GA5049800 SHCS M4 x 40 GR12.9 ZP 2

8 GA5020510 Washer 4mm Flat SS 4

9 GA5049025 Nut M4 Nyloc SS 2

10 GA5000141 Nut M10 Nyloc ZP 2



118 -Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5075095 Heavy spring suit 2011 center 2

2 GA4572385 Shocker and spring mount pin 4

3 GA5001223 19mm E type circlip 8

4 GA5075150 Eye Bolt 12mm x 100mm Short 4

5 GA5000587 M12 WASHER 4

6 GA5012461 M12 Nyloc nut Z/P 4

7 GA5075115 HD Shock absorber suit 2011center 2

8 GA5001009 Flat washer M16 HD 4

9 GA5001029 M16 Nyloc nut 4

Spring Yaw Kit













   





 





   































 




















   
   
   
   
   
   
   
  

 
   
   





















Chapter 13 - 13-Boom Centre - 119

Hydraulic Yaw Kit 

Continued over page

31
12

13

19
18

17

15
14

16

7
5

242322

20

27
25

25
26

21

3
2

2
4

28
29

30

10 9 8

11

12

5 56
3

2
2

4

15

1

Ho
se

s
1/

4"
 c

ut
 1

35
5m

m
 T

20
2-

04
04

 T
22

7-
04

04
1/

4"
 c

ut
 5

55
m

m
 T

20
2-

04
04

 T
22

7-
04

04
1/

4"
 c

ut
 7

85
m

m
 T

20
2-

04
04

 T
22

7-
04

04
1/

4"
 c

ut
 1

68
0m

m
 T

20
2-

04
04

 T
20

5-
04

04
1/

4"
 c

ut
 1

68
0m

m
 T

20
2-

04
04

 T
20

5-
04

04
1/

2"
 c

ut
 1

14
0m

m
 T

20
2-

08
08

 T
20

5-
08

08
1/

2"
 c

ut
 5

60
m

m
 T

20
2-

08
08

 T
20

5-
08

08
 

1/
2"

 c
ut

 7
20

m
m

 T
20

5-
08

08
 T

22
7-

08
08

1/
2"

 c
ut

 5
80

m
m

 T
20

5-
08

08
 T

20
2-

08
08

ITE
M

 N
O

.
PA

RT
 N

UM
BE

R
D

ES
C

RI
PT

IO
N

Q
TY

.
1

G
A

50
60

81
7

Hy
d

ra
ul

ic
 y

aw
 c

yl
in

d
er

 w
ith

 b
al

l 
en

d
s

1
2

G
A

50
17

65
9

1"
 H

D
 W

as
he

r Z
P

8
3

G
A

50
06

04
3

Bo
lt 

1"
 x

 6
" U

N
F

4
4

G
A

50
12

44
5

N
ut

 n
yl

oc
 1

" U
N

F
4

5
S9

3-
04

09
N

ip
pl

e 
1/

4"
 B

SP
P 

x 
9/

16
 U

N
O

-ri
ng

8
6

S2
4-

08
04

Re
d

uc
in

g 
bu

sh
 1

/2
 B

SP
T 

x 
1/

4 
BS

PT
2

7
S8

2-
04

04
1/

2"
 H

yd
ra

ul
ic

 T
ee

 
4

8
G

A
50

01
73

9
M

20
 H

ea
vy

 D
ut

y 
Fl

at
 W

as
he

r
4

9
S4

4-
08

08
Bu

lk
he

ad
 n

ip
pl

e 
1/

2"
 B

SP
P 

w
ith

 
nu

t
2

10
G

A
50

07
78

7
A

cc
um

ul
at

or
 1

.0
L 

Pr
ec

ha
rg

e 
70

 
Ba

2
11

S1
60

-0
80

81
6

In
lin

e 
te

st
 p

oi
nt

 1
/2

" B
SP

2
12

S8
2-

08
08

1/
2"

 H
yd

ra
ul

ic
 T

ee
 - 

S8
3-

08
08

08
2

13
G

A
50

47
70

8
Pr

es
su

re
 R

ed
uc

in
g 

V
al

ve
1

14
G

A
50

07
06

0
C

he
ck

 V
al

ve
 (4

5 
LP

M
)  

 1
/2

 B
SP

P 
ze

ro
 b

ar
1

15
S7

5-
08

06
08

06
 n

ip
pl

e 
BS

PT
M

 B
SP

PO
M

3
16

S2
7-

08
04

1/
2"

 B
SP

T 
- 1

/4
" B

SP
T 

St
ra

ig
ht

 
Hy

d
ra

ul
ic

 N
ip

pl
e

1
17

G
A

50
04

43
7

M
6 

SS
 W

as
he

r
2

18
G

A
50

04
44

7
M

6 
Sp

rin
g 

w
as

he
r S

S
2

19
G

A
50

11
41

9
M

6x
50

 b
ol

t S
S

2
20

G
A

45
23

97
0

Ta
p 

M
ou

nt
in

g 
Pl

at
e 

Hy
d

ra
ul

ic
 

Ya
w

 2
01

0 
bo

lt 
on

1
21

RL
20

-0
40

4
Ba

ll v
al

ve
 1

/4
" B

SP
2

22
S5

0-
04

04
04

Te
e 

1/
4"

 B
SP

T
3

23
S2

6-
04

04
1/

4"
 B

SP
P 

So
ck

et
2

24
RG

01
-2

50
pr

es
su

re
 g

ua
ge

 2
50

 B
A

R
2

25
G

A
50

20
51

0
M

4 
W

as
he

r H
ea

vy
 d

ut
y 

SS
 

4
26

G
A

50
49

02
5

N
ut

 M
4 

 N
yl

oc
 S

S
2

27
G

A
50

49
80

0
M

4 
x 

40
 S

HC
S

2
28

G
A

50
11

25
9

M
12

 x
 7

6m
m

 x
 1

10
m

m
 S

qu
ar

e 
To

p 
U 

Bo
lt

2
29

G
A

50
00

58
7

M
12

 W
A

SH
ER

4
30

G
A

50
12

46
1

M
12

 N
yl

oc
 n

ut
 Z

/P
4

31
S1

67
-0

80
80

8
TE

E 
1/

2 
BS

PT
 M

 x
 M

 F
2

D E FC

1
2

3
4

BA

3
2

1
5

C D

4
6

7
8

A B

A
3

SH
EE

T 1
 O

F 
1

SC
A

LE
:1

:2
5

D
W

G
 N

O
.

TIT
LE

:

G
O

LD
A

C
RE

S

D
O

 N
O

T 
SC

A
LE

 D
RA

W
IN

G

M
A

TE
RI

A
L:

D
A

TE
 C

RE
A

TE
D

:

D
RA

W
N

:

1-
3 

M
O

RA
N

G
 C

R
M

ITC
HE

LL
 P

A
RK

 3
35

2
PH

: 0
3 

53
42

63
99

 
FA

X:
 0

3 
53

42
63

08
 

UN
LE

SS
 O

TH
ER

W
IS

E 
SP

EC
IF

IE
D

D
IM

EN
SI

O
N

S 
A

RE
 IN

 M
ILL

IM
ET

ER
S

D
EB

UR
 A

LL
 E

D
G

ES
G

A
49

22
21

1

Hy
dr

au
lic

 y
aw

 k
it 

to
 su

it 
sp

oo
l v

al
ve

 2
01

1

Lu
ke

 M

22
/1

1/
20

11
M

at
t

RE
V

 N
O

C
HA

N
G

E
D

A
TE

EC
N

 N
O

.

D
A

TE
 E

D
ITE

D
:

20
/0

1/
20

11



120 -Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5060817 Hydraulic yaw cylinder with ball ends (see hydraulic chapter) 2

2 GA5017659 1" HD Washer ZP 8

3 GA5006043 Bolt 1" x 6" UNF 4

4 GA5012445 Nut nyloc 1" UNF 4

5 S93-0409 Nipple 1/4" BSPP x 9/16 UNO-ring 8

6 S24-0804 Reducing bush 1/2 BSPT x 1/4 BSPT 2

7 S82-0404 1/2" Hydraulic Tee 4

8 GA5001739 M20 Heavy Duty Flat Washer 4

9 S44-0808 Bulkhead nipple 1/2" BSPP with nut 2

10 GA5007787 Accumulator 1.0L Precharge 70 Ba 2

11 S160-080816 Inline test point 1/2" BSP 2

12 S82-0808 1/2" Hydraulic Tee - S83-080808 2

13 GA5047708 Pressure Reducing Valve 1

14 GA5007060 Check Valve (45 LPM)   1/2 BSPP zero bar 1

15 S75-0806 0806 nipple BSPTM BSPPOM 3

16 S27-0804 1/2" BSPT - 1/4" BSPT Straight Hydraulic Nipple 1

17 GA5004437 M6 SS Washer 2

18 GA5004447 M6 Spring washer SS 2

19 GA5011419 M6x50 bolt SS 2

20 GA4523970 Tap Mounting Plate Hydraulic Yaw 2010 bolt on 1

21 RL20-0404 Ball valve 1/4" BSP 2

22 S50-040404 Tee 1/4" BSPT 3

23 S26-0404 1/4" BSPP Socket 2

24 RG01-250 pressure guage 250 BAR 2

25 GA5020510 M4 Washer Heavy duty SS 4

26 GA5049025 Nut M4  Nyloc SS 2

27 GA5049800 M4 x 40 SHCS 2

28 GA5011259 M12 x 76mm x 110mm Square Top U Bolt 2

29 GA5000587 M12 WASHER 4

30 GA5012461 M12 Nyloc nut Z/P 4

31 S167-080808 TEE 1/2 BSPT M x M F 2

Hydraulic Yaw Kit



Chapter 13 - 13-Boom Centre - 121

Ultra Glide Block & Smart Box Mounting

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4523975 Ultra glide mount plate bolt on 1

2 GA4523976 Ultra glide top plate bolt on 2

3 GA4948781 3TS Box 1

4 - ultra glide block - Part of  kit 1170138040 1

5 GA5000587 M12 WASHER 8

6 GA5011199 M12 x 110 GR8.8 ZP Bolt 4

7 GA5012461 M12 Nyloc nut Z/P 4

8 GA5003643 Washer 8mm SS HD 4

9 GA5048485 5-16 whitworth x 3-4" SS set screw 4

10 - Smart Box mounting screw, comes with box. (equivalent is 4 guage 
x 5/16” (8mm))

4

4 3

9

8

1

6557

2

10

ITEM NO. PART NUMBER DESCRIPTION
Ultra 

glide & 
3TS/QTY.

1 GA4523975 Ultra glide mount plate bolt on 1
2 GA4523976 Ultra glide top plate bolt on 2
3 GA4948781 3TS Box 1
4 ultra glide block - 1
5 GA5000587 M12 WASHER 8
6 GA5000265 M12 x 120 GR8.8 ZP Bolt 4
7 GA5012461 M12 Nyloc nut Z/P 4
8 GA5003643 Washer 8mm SS HD 4
9 GA5048485 5-16 whitworth x 3-4" SS set 

screw 4

10 Smart Box mounting 
screw - 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

Ultra Glide Block & 3TS Box

Luke 

20/06/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

10/07/2003



122 -Crop Cruiser Evolution Parts Manual - REV 2

Job Computer - Para Lift (If  GATMC optioned)

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4905120 Job computor box/cover SP2011 1

2 GA5069410 Lykkatronic - Chassis Job Computer 1

3 GA5003643 Washer 8mm SS HD 6

4 GA5052590 Nut M8 Nyloc S/S    316 3

5 GA5004085 M8x20 bolt 3

4 3 3 5
2

1

ITEM NO. PART NUMBER DESCRIPTION Job Computer - 
Para Lift/QTY.

1 GA4905120 Job computor box/cover 
SP2011 1

2 GA5069410 Lykkatronic - Chassis Job 
Computer 1

3 GA5003643 Washer 8mm SS HD 6
4 GA5052590 Nut M8 Nyloc S/S    316 3
5 GA5004085 M8x20 bolt 3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Lykkatronic Chassis Job Computer & Cover - CC SP MY11Name

16/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

15/05/2012



Chapter 13 - 13-Boom Centre - 123

Oversize Sign Mount

4 9 5 6

3

12 8 7

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658150 Oversize mount bracket suit 

2011 centre 2
2 GA5009613 Oversize Sign 1
3 GA5075160 M12 x 76mm x 80mm Square 

Top U Bolt 2
4 GA5004713 M8x25 Set Screw 4
5 GA5004883 Washer 8mm SS 4
6 GA5052590 Nut M8 Nyloc S/S    316 4
7 GA5000587 M12 WASHER 4
8 GA5012461 M12 Nyloc nut Z/P 4
9 GA5003645 5 -16 x 1 1-4 Flat washer SS 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES oversize sign assy - parts manual 2011 CCName

4/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

4/07/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658150 Oversize mount bracket suit 2011 centre 2

2 GA5009613 Oversize Sign 1

3 GA5075160 M12 x 76mm x 80mm Square Top U Bolt 2

4 GA5004713 M8x25 Set Screw 4

5 GA5004883 Washer 8mm SS 4

6 GA5052590 Nut M8 Nyloc S/S    316 4

7 GA5000587 M12 WASHER 4

8 GA5012461 M12 Nyloc nut Z/P 4

9 GA5003645 5 -16 x 1 1-4 Flat washer SS 4



Chapter 14

Chapter 14 - 14-Boom Wing - 124

14-Boom Wing

Fence Line End Protector - Quick Fit

3

6445
8 7 7 2

1

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4656316 RH Boom End Protector easy fit 
My13 1

2 Default M8 Nyloc Nut 3
3 GA5006226 Boom Stopper 210mm Long 1
4 GA5004437 Washer 6mm Flat SS 4
5 Nut M6 Nyloc Nut nyloc M6 2
6 GA5004107 Bolt M6 x 70 GR8.8 ZP 2
7 Default Washer 8mm 6
8 GA5052600 Bolt M8 x 75 SS A2-70 3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Boom Protector assembly MY15

29/02/2016
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

13/10/2009

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
GA4656316 Boom End Protector easy fit, Right Hand

1
GA4656317 Boom End Protector easy fit, Left Hand

2 GA5004917 Nut M8 Nyloc ZP 3

3 GA5006226 Boom stopper, Rubber, 210mm bumper, Suits 50 x 50mm RHS 1

4 GA5004437 Washer 6mm Flat SS 4

5 GA5048115 Nut M6 Nyloc ZP 2

6 GA5004107 Bolt M6 x 70 ZP GR8.8 2

7 GA5003643 Washer 8mm Flat SS HD 6

8 GA5052600 Bolt M8 x 75 SS 3

# Quantities shown are per side.



Chapter 14 - 14-Boom Wing - 125

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 F70799A Al Outer Wing Protector suit 50 x 50 600mm long (2mm S/S) 1

2 GA5004437 M6 SS Washer 10

3 GA5004103 M6 x 70mm bolt 5

4 GA5048115 Nut nyloc M6 5

5
GA4656277 Boom Fold TriTech Long Support Bracket 1

GA4656278 Boom Fold TriTech Support Bracket - Suit offset cable drum 1

6 F70294A Boom wing protector Suit 50 x 50 200mm long 1

7 GA5011251 M12 x 52mm x 80mm Square Top U Bolt 2

8 GA5000587 M12 WASHER 4

9 GA5012461 M12 Nyloc nut Z/P 4

Boom Protector Assembly

   
  

 
   
   
   
  

 

  
 

  
 

   
   

 











   





 





   

























 


















 

 
















Part No Description Qty

GA4656180 Right Cable Drum 1

GA4656185 Left Cable Drum 1

GA4656210 Bi-Fold Right Cable Drum 1

GA4656215 Bi-Fold Left Cable Drum 1

GA4656181 Right Offset Cable Drum 1

GA4656186 Left Offset Cable Drum 1

GA4656211 Bi-Fold Right Offset Drum 1

GA4656216 Bi-Fold Left Offset Drum 1

Cable Drum



126 -Crop Cruiser Evolution Parts Manual - REV 2













   





 





   































 

















 





 





 


  










 























   
  

 

  
 

  
 

   
   
   
   
   
   
   
   
   
   
   
   
   
   
   

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4932342 Upper bearing pivot kit suit Tritech drum hinge 1

2 GA4912030 Lower removable pivot assembly 1

3 DB-ADJ-16LAS Shim plate for removable pivot assembly 10

4 GA5017659 Washer 1" Flat HD ZP 4

5 GA5006151 Bolt 1" x 8" ZP 8.8 1

6 GA5006039 1" x 4.5" UNF Bolt 1

7 GA5012445 Nut nyloc 1" UNF 2

8 GA5000587 M12 WASHER 36

9 GA5000327 Set Screw M12 x 45 ZP GR8.8 8

10 GA5011239 M12x50 bolt 10

11 GA5012461 M12 Nyloc nut Z/P 18

12 GA5018247 U Bolt M10 x 30 x 14mm top 3

13 F70266A Cable u-bolt clamp 3

14 GA5000141 M10 Nyloc Nut 6

15 GA5001009 Flat washer M16 HD 4

16 GA4522725 Boom hose holder plate outer 1

17 GA5000935 M16x50 unbrako 2

18 GA5001029 M16 Nyloc nut 2

Cable Drum



Chapter 14 - 14-Boom Wing - 127

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4656295 Boom Bi-fold Bottom Bracket 1

2 GA4656290 Boom Bi-fold Top Bracket 1

3 24mk4DB006MACH Fold ram adjuster nut mounting 2

4 GA5020320 Cable Adjuster 20mm Threaded 2

5 GA5000931 M16x50 bolt 2

6 GA5002487 3/4" x 5 1/2" Bolt 1

7 GA5002539 3/4 Z/P Comm Flat Washers 2

8 GA5049490 3/4" UNF x4" Bolt 1

9 GA5008519 Circlip external 25mm 4

10 GA5017659 Washer 1" Flat HD ZP 4

11 GA5012469 Nut M24 Nyloc ZP 1

12 2SF-003LAS 2nd Stage Fold - Pivot Washer 1

13 2SF-007MACH 2nd Stage Fold - Pivot Pin 1

14 GA5009463 Glacier Bush 25 IDx15 long 4

15 GA5048430 3/4" UNF Nyloc nut 2

16 GA5009467 Glacier Bush 25 IDx30 long 2

17 GA5021010 Hypower ram suit Bi fold 254mm stroke 1

18 GA5012385 Nut ZP M16 2












   





 





   































 



















 





 
























 





   
   
   
   
   
   
   
   
   
   

   
   
   
   
   
   
   
  

 
   
   
   
   
   
   
   
   
   
   

Bi-Fold

Continued over page



128 -Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 24mk4DB005LAS Fold ram adjuster plate 2

2 24mk4DB006MACH Fold ram adjuster nut mounting 1

3 FAB0201 Fold ram adjusting bolt 1

4 GA5010991 Nut 1" x 12 TPI ZP UNF 4

5 GA5017659 Washer 1" Flat HD ZP 15

6 GA5012445 Nut nyloc 1" UNF 3

7 GA5006043 Bolt 1" x 6" UNF 2

8 GA5006039 1" x 4.5" UNF Bolt 1

Boom Fold Adjuster

ITEM NO. PART NUMBER DESCRIPTION QTY.

19 GA5001009 Flat washer M16 HD 4

20 GA5000939 M16x60 bolt 2

21 GA5001029 M16 Nyloc nut 2

22 GA5001739 M20 Heavy Duty Flat Washer 4

23 GA5048125 M20 Nyloc nut 2

24 GA5001709 Nut M20 Coarse Zinc 2

25 GA5012203 Grease Nipple 1/4" UNF Short 7

26 GA5065020 Chain link 11mm 4

27 GA5000669 13mm Bow Shackle 1

Continued over page

  



  





 



















   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   














   





 





   

























 



















below

Bi-Fold



Chapter 14 - 14-Boom Wing - 129

ITEM NO. PART NUMBER DESCRIPTION QTY.

9 GA5017061 Turnbuckle hook & eye M8 SS 1

10 GA5000669 13mm Bow Shackle 2

11 GA5001009 Flat washer M16 HD 2

12 GA5000939 M16x60 bolt 1

13 GA5001029 M16 Nyloc nut 1

14 GA5065020 Chain link 11mm 4

15 GA5008519 Circlip external 25mm 2

Boom Cables
ITEM NO. PART NUMBER DESCRIPTION QTY.

GA5000073 Cable - Cut Length: 15360mm - Suit 36m Inner Wing 2

GA5000215 Cable End Eyelet 4

GA5005391 Cable Ferrule 4

Boom Fold Adjuster

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4656230 Mount, Boom cable spring, Suit 24 - 33 meter TriTech boom 1

2 F70057A 3 spring mounting plate suit delta boom 2

3 GA5010793 Spring, tension, 70 OD x 329 long x 12mm, large 2

4 GA5001043 Washer 16mm Flat SS HD 4

5 GA5000941 Bolt M16 x 60 ZP GR8.8 2

6 GA5001029 Nut M16 Nyloc ZP 2

 











   





 





   

































 














   
  

 
   
   
   
   
   

 







 

  

Boom Cable Springs - 24m

GA4903057 Twin spring assembly



130 -Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4656235 33-36m Cable Spring Shocker Mount Sub assem 1

2 F70411A Cable Spring-Shocker Mount Component 2

3 GA5010793 Heavy Spring 4

4 GA5015899 Steering Damper SC2914 3

5 GA5000861 M16x130 bolt 3

6 GA5000939 M16x60 bolt 1

7 GA5001009 Flat washer M16 HD 11

8 GA4582335 Spacer Cable Shocker - long 3

9 GA5001029 M16 Nyloc nut 4

10 GA4582330 Spacer Cable Shocker - long 2

Boom Cable Springs - Suit 30-36m

GA4903071 30-36 cable damper assembly

3

2

1

10

7

8

7

7

9

5

6 7 7 9

4

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4656235 33-36m Cable Spring Shocker Mount Sub assem 1

2 F70411A Cable Spring-Shocker Mount Component 2

3 GA5010793 Heavy Spring 4

4 GA5015899 Steering Damper SC2914 3

5 GA5000861 M16x130 bolt 3

6 GA5000939 M16x60 bolt 1

7 GA5001009 Flat washer M16 HD 11

8 GA4582335 Spacer Cable Shocker - long 3

9 GA5001029 M16 Nyloc nut 4

10 GA4582330 Spacer Cable Shocker - long 2

B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

MATERIAL:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO:

SCALE:1:15 SHEET 1 OF 2

A4

C

GA4903071REV NO CHANGE APPL DATE

DATE CREATED:

 

DRAWN:

A. McAndrew

33-36m Cable Spring Shocker Mounting

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

12/01/2004

DATE EDITED:

22/11/2011
Matt



Chapter 14 - 14-Boom Wing - 131











   





 





   





























 

















   

   

   

   

   

   













Lower Pivot Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4656190 Boom hinge bearing Mount 24+ 1

2 GA5015659
Bearing, Spherical bush, 34.925 ID x 55.663 OD x 30.150mm thick, 
GEZ34ES2RS

1

3 DB-ADJ-02 Bush, Short, 40 OD x 25.5 ID x 23.75mm long 2

4 GA5010573 Circlip, Internal, 55mm bore 1

5 GA5012203 Grease nipple, Short, 1/4” UNF 1

GA4932343 Lower pivot assembly

   

   

   

   

   

   













   





 





   































 





























Upper Pivot Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4656190 Boom hinge bearing Mount 24+ 1

2 GA5015659
Bearing, Spherical bush, 34.925 ID x 55.663 OD x 30.150mm thick, 
GEZ34ES2RS

1

3 DB-ADJ-13 Bush, Stepped, 25.5 ID x 40 OD x 69.75mm long 2

4 GA5010573 Circlip, Internal, 55mm bore 1

5 GA5012203 Grease nipple, Short, 1/4” UNF 1

GA4932342 Upper pivot assembly # Quantities shown are per side.

# Quantities shown are per side.



132 -Crop Cruiser Evolution Parts Manual - REV 2



 

 


 


 


 


 


 




Aluminium Outer Wings

Steel Inner Wings

Part Number Description

GA4656820 36M Boom inner Bi-Fold RH - 7606mm

GA4656825 36M Boom inner Bi-Fold LH - 7606mm

Note: Steel inner wings are unique to the Crop Cruiser and wont fit other sprayers.

Part Number Description

GA4658965 24m Outer boom section (1000mm Long)

GA4656051 30m Outer boom section (3749mm Long)

GA4656066 33m Outer boom section (5265mm Long)

GA4656076 36m Outer boom section (6805mm Long)

Aluminium Break Away Tip

Part Number Description

GA4656122 Boom breakaway end - 1.75m

GA4656120 Boom breakaway end - 2m

GA4656121 Boom breakaway end - 2.5m

 X 

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4656120

Boom breakaway end in Aluminium 2m

A. McAndrew

5/12/2011
Luke

REV NO CHANGE DATE ECN NO.

 
DATE EDITED:

17/09/2003

 X 

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:25

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4656825

Inner Wing 36m LH suit SP EVO centre

T.Watts

25/01/2012
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/11/2010



Chapter 14 - 14-Boom Wing - 133

Three Dimensional Breakaway

Continued over page

11 2 1
25

13
30

25
4 8

6
25

6

5
724

3
14

29

21
9

12

10
11

17

7 19
20

16
8

15
10

11

18

25 24 11

22
14

28
26

27 23

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4552070 crush tube 16.2x20.5x9.5 2
2 M16x70 bolt 1
3 GA5001029 M16 Nyloc nut 1
4 GA4902060-3 Rodend subassembly 1
5 M10x45 SHCS GA5066985 2
6 GA4552080 crush tube 10.2x15x5 2
7 GA4552075 crush tube 10.2x15x15 2
8 GA5000141 M10 Nyloc Nut 3
9 GA5008545 old P/N EYE150D 1
10 GA5000587 Washer HD ZP 12mm 6
11 GA5012461 M12 Nyloc nut Z/P 13
12 GA5016605 Spring 180x51.5x8 (JS507) 1
13 M8x65 bolt 1
14 GA5004917 M8 Nyloc Nut 2
15 GA4656115 Boom breakaway locking 

mechanism 1
16 GA4532565 Breakaway MK3 Spring Plate 1
17 GA5006141 M10x40 Unbrako 1
18 GA5011251 M12 x 52mm x 80mm Square 

Top U Bolt 2

19 GA4532590 Breakaway MK3 turnbuckle 
plate 1

20 GA5066930 Turnbuckle Jaw & Jaw  M8 SS 1
21 GA5000559 Nut ZP M12 1
22 GA5014469 Rod end female 16mm 1
23 GA5000931 M16x50 bolt 1
24 GA4502105 bracket lower suit breakaway 

hinge 2
25 GA5000311 M12x35 Bolt 8
26 GA4522485 Breakaway Rose end lock plate 1
27 M8x25 unbrako 1
28 GA5004883 Washer 8mm HD 1
29 GA4502095 bracket upper breakaway 

hinge 1

30 GA4502100 bracket middle breakaway 
hinge 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES breakaway mk3 - Parts manual assembly - 2011

Breakaway hinge 2006 complete

11/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/02/2006

11 2 1
25

13
30

25
4 8

6
25

6

5
724

3
14

29

21
9

12

10
11

17

7 19
20

16
8

15
10

11

18

25 24 11

22
14

28
26

27 23

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4552070 crush tube 16.2x20.5x9.5 2
2 M16x70 bolt 1
3 GA5001029 M16 Nyloc nut 1
4 GA4902060-3 Rodend subassembly 1
5 M10x45 SHCS GA5066985 2
6 GA4552080 crush tube 10.2x15x5 2
7 GA4552075 crush tube 10.2x15x15 2
8 GA5000141 M10 Nyloc Nut 3
9 GA5008545 old P/N EYE150D 1
10 GA5000587 Washer HD ZP 12mm 6
11 GA5012461 M12 Nyloc nut Z/P 13
12 GA5016605 Spring 180x51.5x8 (JS507) 1
13 M8x65 bolt 1
14 GA5004917 M8 Nyloc Nut 2
15 GA4656115 Boom breakaway locking 

mechanism 1
16 GA4532565 Breakaway MK3 Spring Plate 1
17 GA5006141 M10x40 Unbrako 1
18 GA5011251 M12 x 52mm x 80mm Square 

Top U Bolt 2

19 GA4532590 Breakaway MK3 turnbuckle 
plate 1

20 GA5066930 Turnbuckle Jaw & Jaw  M8 SS 1
21 GA5000559 Nut ZP M12 1
22 GA5014469 Rod end female 16mm 1
23 GA5000931 M16x50 bolt 1
24 GA4502105 bracket lower suit breakaway 

hinge 2
25 GA5000311 M12x35 Bolt 8
26 GA4522485 Breakaway Rose end lock plate 1
27 M8x25 unbrako 1
28 GA5004883 Washer 8mm HD 1
29 GA4502095 bracket upper breakaway 

hinge 1

30 GA4502100 bracket middle breakaway 
hinge 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES breakaway mk3 - Parts manual assembly - 2011

Breakaway hinge 2006 complete

11/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/02/2006

11 2 1
25

13
30

25
4 8

6
25

6

5
724

3
14

29

21
9

12

10
11

17

7 19
20

16
8

15
10

11

18

25 24 11

22
14

28
26

27 23

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4552070 crush tube 16.2x20.5x9.5 2
2 M16x70 bolt 1
3 GA5001029 M16 Nyloc nut 1
4 GA4902060-3 Rodend subassembly 1
5 M10x45 SHCS GA5066985 2
6 GA4552080 crush tube 10.2x15x5 2
7 GA4552075 crush tube 10.2x15x15 2
8 GA5000141 M10 Nyloc Nut 3
9 GA5008545 old P/N EYE150D 1
10 GA5000587 Washer HD ZP 12mm 6
11 GA5012461 M12 Nyloc nut Z/P 13
12 GA5016605 Spring 180x51.5x8 (JS507) 1
13 M8x65 bolt 1
14 GA5004917 M8 Nyloc Nut 2
15 GA4656115 Boom breakaway locking 

mechanism 1
16 GA4532565 Breakaway MK3 Spring Plate 1
17 GA5006141 M10x40 Unbrako 1
18 GA5011251 M12 x 52mm x 80mm Square 

Top U Bolt 2

19 GA4532590 Breakaway MK3 turnbuckle 
plate 1

20 GA5066930 Turnbuckle Jaw & Jaw  M8 SS 1
21 GA5000559 Nut ZP M12 1
22 GA5014469 Rod end female 16mm 1
23 GA5000931 M16x50 bolt 1
24 GA4502105 bracket lower suit breakaway 

hinge 2
25 GA5000311 M12x35 Bolt 8
26 GA4522485 Breakaway Rose end lock plate 1
27 M8x25 unbrako 1
28 GA5004883 Washer 8mm HD 1
29 GA4502095 bracket upper breakaway 

hinge 1

30 GA4502100 bracket middle breakaway 
hinge 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES breakaway mk3 - Parts manual assembly - 2011

Breakaway hinge 2006 complete

11/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/02/2006

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES breakaway mk3 - Parts manual assembly - 2011

Breakaway hinge 2006 complete

11/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/02/2006

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES breakaway mk3 - Parts manual assembly - 2011

Breakaway hinge 2006 complete

11/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/02/2006



134 -Crop Cruiser Evolution Parts Manual - REV 2

Three Dimensional Breakaway

ITEM PART NO DESCRIPTION QTY

1 GA4552070 crush tube 16.2x20.5x9.5 2

2 GA5000949 M16x70 bolt 1

3 GA5001029 M16 Nyloc nut 1

4 GA4902060-3 Rodend subassembly 1

5 M10x45 SHCS GA5066985 2

6 GA4552080 crush tube 10.2x15x5 2

7 GA4552075 crush tube 10.2x15x15 2

8 GA5000141 M10 Nyloc Nut 3

9 GA5008545 Eye bolt 1

10 GA5000587 Washer HD ZP 12mm 6

11 GA5012461 M12 Nyloc nut Z/P 13

12 GA5016605 Spring 180x51.5x8 ( JS507) 1

13 GA5011489 M8x60 bolt 1

14 GA5004917 M8 Nyloc Nut 2

15 GA4656115 Boom breakaway locking mechanism 1

16 GA4532565 Breakaway MK3 Spring Plate 1

17 GA5006141 M10x40 Unbrako 1

18 GA5011251 M12 x 52mm x 80mm Square Top U Bolt 2

19 GA4532590 Breakaway MK3 turnbuckle plate 1

20 GA5066930 Turnbuckle Jaw & Jaw  M8 SS 1

21 GA5000559 Nut ZP M12 1

22 GA5014469 Rod end female 16mm 1

23 GA5000931 M16x50 bolt 1

24 GA4502105 bracket lower suit breakaway hinge 2

25 GA5000311 M12x35 Bolt 8

26 GA4522485 Breakaway Rose end lock plate 1

27 GA5004717 M8x30 SHCS 1

28 GA5004883 Washer 8mm HD 1

29 GA4502095 bracket upper breakaway hinge 1

30 GA4502100 bracket middle breakaway hinge 1



Chapter 14 - 14-Boom Wing - 135

Flip Over End Saddle

ITEM PART NO DESCRIPTION QTY

1 FOE-005 Mounting Plate 1

2 GA4674290 RHS - 50x50x3 cut 100 SC 1

3 GA5012461 M12 Nyloc nut Z/P 1

4 GA5000587 Washer HD ZP 12mm 1

5 GA5003783 50x50mm 0.8-2.5 Insert Cap 1

3

4

1

2

5

ITEM NO. PART NUMBER DESCRIPTION full assem/QTY.
1 FOE-005 Mounting Plate 1
2 GA4674290 RHS - 50x50x3 cut 100 SC 1
3 GA5012461 M12 Nyloc nut Z/P 1
4 GA5000587 Washer HD ZP 12mm 1
5 GA5003783 50x50mm 0.8-2.5 Insert Cap 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4656311

Boom flipover saddle suit 50x50

Luke M

11/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/06/2003



136 -Crop Cruiser Evolution Parts Manual - REV 2

Flip Over End

ITEM PART NO DESCRIPTION QTY

1 GA4656110 flip over end 1

2 GA5066910 M10x160 bolt 1

3 GA5011171 M10x50 set bolt 2

4 GA5000141 M10 Nyloc Nut 1

5 GA5000117 Washer 10mm SS Heavy duty 4

6 GA5012459 Nut Hex M10 Z/P 2

7 GA5000127 M10 wingnut 2

1

2

4

3

5
6

5
7

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4656110 flip over end 1
2 M10x160 bolt 1
3 M10x50 set bolt 2
4 GA5000141 M10 Nyloc Nut 1
5 GA5000117 Washer 10mm SS Heavy duty 4
6 GA5012459 Nut Hex M10 Z/P 2
7 M10 wingnut 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902065

Flip Over end assembly

Roger Richards

11/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

15/05/2006



Chapter 14 - 14-Boom Wing - 137

Wing Tilt Sensor

ITEM PART NO DESCRIPTION QTY

1 GA4659191 Tilt sensor arm-Para lift arms SP 2011 1

2 GA5047668 Tilt sensor-SP 2011 1

3 GA4552855 Bush-Tilt sensor switch SP 2011 1

4 GA5011360 Bolt M4 x 10 Pan Head ZP 4

5 GA5020510 M4 Washer Heavy duty SS 4

6 GA4537185 Lift height sensor arm bracket lykketronic 1

7 GA4537180 Lift height sensor bracket Lykketronic 1

8 GA5011473 M8 x 25 BHCS SS 2

9 GA5004883 Washer 8mm SS 2

10 GA5065455 Bolt Gr8.8 M10x30 2

11 GA5000141 M10 Nyloc Nut 2

12 GA5000117 Washer 10mm SS Heavy duty 4

10121211

4

5

6

1 9 8
7

2

5

4
3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4659191 Tilt sensor arm-Para lift arms SP 

2011 1
2 Tilt sensor-SP 2011 1
3 GA4552855 Bush-Tilt sensor switch SP 2011 1
4 GA5011360 Bolt M4 x 10 Pan Head ZP 4
5 GA5020510 M4 Washer Heavy duty SS 4
6 GA4537185 Lift height sensor arm bracket 

lykketronic 1

7 GA4537180 Lift height sensor bracket 
Lykketronic 1

8 GA5011473 M8 x 25 BHCS SS 2
9 GA5004883 Washer 8mm SS 2
10 GA5065455 Bolt Gr8.8 M10x30 2
11 GA5000141 M10 Nyloc Nut 2
12 GA5000117 Washer 10mm SS Heavy duty 4B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

MATERIAL:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO:

SCALE:1:4 SHEET 2 OF 2

A4

C

Lycatronic-Boom height sensorREV NO CHANGE APPL DATE

DATE CREATED:

DRAWN:

Luke M

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

6/09/2011

DATE EDITED:

11/11/2011
DarrenM



138 -Crop Cruiser Evolution Parts Manual - REV 2

8
6

4

5
1

9 10
3

7

11

For dual air line
GA5004385 (6mm Hydrostatic hose blue) 

12

2

14
13

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 QJ17560A-3_4 TEEJET Nozzle Body 5
2 GA5004085 M8x20 bolt 5
3 GA5070710 M8 x 1.25 Nut with flange Plastic 5
4 GA5065520 Spray Stop, Rapidfire, Suit Teejet 

nozzle body, Altek 5
5 GA5053135 O ring 18 x 2 suit spray stop body 5
6 GA5016245 Tee equal push in 6mm 5
7 GA5004383 6mm hydrostatic Hose  black 4
8 GA5004405 Plug push in 6mm 1
9 GA5018315 Valve, Ball, 20mm, 3/4" male, female, 

Black Butterfly handle, Brass 1
10 HBF075-90 Elbow female 3/4" Banjo 1
11 HBF075 Hose barb female 3/4" 1
12 GA5065521 O-ring 6.02 x 2.62 suit spray stop body 5
13 GA5071215 Stem Elbow, suit 6mm air line, push in 2
14 GA5066991 Pneumatic fitting, Push in, Joiner, 

6mm 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:8

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Nozzle Body with bolt and air check

18/01/2016
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

21/10/2009

11

For dual air line
GA5004385 (6mm Hydrostatic hose blue) 

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 QJ17560A-3_4 TEEJET Nozzle Body 5
2 GA5004085 M8x20 bolt 5
3 GA5070710 M8 x 1.25 Nut with flange Plastic 5
4 GA5065520 Spray Stop, Rapidfire, Suit Teejet 

nozzle body, Altek 5
5 GA5053135 O ring 18 x 2 suit spray stop body 5
6 GA5016245 Tee equal push in 6mm 5
7 GA5004383 6mm hydrostatic Hose  black 4
8 GA5004405 Plug push in 6mm 1
9 GA5018315 Valve, Ball, 20mm, 3/4" male, female, 

Black Butterfly handle, Brass 1
10 HBF075-90 Elbow female 3/4" Banjo 1
11 HBF075 Hose barb female 3/4" 1
12 GA5065521 O-ring 6.02 x 2.62 suit spray stop body 5
13 GA5071215 Stem Elbow, suit 6mm air line, push in 2
14 GA5066991 Pneumatic fitting, Push in, Joiner, 

6mm 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:8

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Nozzle Body with bolt and air check

18/01/2016
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

21/10/2009

RapidFire Boom Line Plumbing

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5077964 Nozzle body, Single, 3/4”, Teejet 5

2 GA5052595 Bolt, M8 x 20, SS 5

3 GA5070710 Nut with flange, Plastic, M8 x 1.25P 5

4 GA5065520 Spray Stop, RapidFire, Suit Teejet nozzle body, Altek 5

5 GA5053135 O-ring, 18 x 2mm, Viton, Suit spray stop body 5

6 GA5016245 Tee, Equal, 6mm push in type, Black plastic 5

7

GA5004383 Tube, Nylon, 6mm, Black 4

GA5004385 Tube, Nylon, 6mm, Blue -

GA5070585 Tube, Nylon, Green, 6mm -

8 GA5004405 Plug, Push in, 6mm 1

9 GA5018315 Valve, Ball, 20mm male & female thread, Black Butterfly handle 1

10 GA5077746 Hose barb, Elbow, 90 degree, 3/4” female thread x 3/4” hose 1

11 GA5077743 Hose barb, Straight, 3/4” female x 3/4” hose 1

12 GA5065521 O-ring, 6.02 x 2.62mm, Suits spray stop inner 5

13 GA5071215 Stem Elbow, suit 6mm air line, push in 1

14 GA5066991 Pneumatic fitting, Push in, Joiner, 6mm 1

# Quantities shown are per side.

3

8

9
4

5
D

E

F

C

B

A

321 5

C

D

4 6 7 8

A

B

 Kg

00--

--

-

DEBUR ALL EDGES

DRG. STANDARD
/PRACTICE
 AS 1100

REV

23/06/2015

Drawing Checked:

 

FINISHED WEIGHT:

Approved

Surface Finish:
THIS DRAWING REMAINS THE PROPERTY
OF GOLDACRES TRADING PTY LTD AND IS 
SUBJECT OF COPYRIGHT

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0.50°  

UNLESS OTHERWISE SPECIFIED DIMENSIONS ARE 
IN MILLIMETRES 17/04/2015

DATE EDITED:
ECN NO.NAME/DATECHANGEREV NO

David

Name

600mm Boom Poly Config

Poly End config Parts Book MY14

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

Drawn By:Material:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO.

SCALE:1:2

SHEET 1 OF 1

A3

4321



Chapter 14 - 14-Boom Wing - 139

Boom Line Plumbing

ITEM NO. PART NUMBER DESCRIPTION QTY

1

GA5018273 Boom line, Poly, 3/4”, 1600 long, No holes #

GA5018275 Boom line, Poly, 3/4”, 2100 long, No holes #

GA5018279 Boom line, Poly, 3/4”, 2600 long, No holes #

GA5018281 Boom line, Poly, 3/4”, 3100 long, No holes #

2 GA5077964 Nozzle body, Single, 3/4”, Teejet #

3 GA5077743 Hose barb, Straight, 3/4” female x 3/4” hose, Banjo #

4 GA5076904 Adapter, Boom flush, 3/4” female quick fitting #

5 GA5076594 Nozzle shut off cap & washer, Teejet #

6 GA5052595 Bolt, M8 x 20, SS #

7 GA5070710 Nut with flange, Plastic, M8 x 1.25P #

8 GA5018315 Valve, Ball, 20mm male & female thread, Black Butterfly handle #

9 GA5077746 Hose barb, Elbow, 90 degree, 3/4” female thread x 3/4” hose #
# Quantities vary


7

6

2

B

C

D

A

321 4

B

A

5 6

C

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0.50°  

3/06/2015

REVDRG.
STANDARD
/PRACTICE
AS 1100

MATERIAL: Drawn By:
21/10/2009

Surface Finish:

Approved:

FINISHED WEIGHT:  Kg

Drawing Checked:

THIS DRAWING REMAINS THE PROPERTY OF GOLDACRES 
TRADING PTY LTD AND IS SUBJECT OF COPYRIGHT

ECNNAME/DATE David
Date Edited:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

CHANGEREV NO
Nozzle Body with bolt A4

SHEET 1 OF 1

SCALE:1:1

DWG NO:

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

UNLESS OTHERWISE
SPECIFIED:
DIMENSIONS ARE IN
MILLIMETRES
DEBUR ALL EDGES21

3

8

9
4

5
D

E

F

C

B

A

321 5

C

D

4 6 7 8

A

B

 Kg

00--

--

-

DEBUR ALL EDGES

DRG. STANDARD
/PRACTICE
 AS 1100

REV

23/06/2015

Drawing Checked:

 

FINISHED WEIGHT:

Approved

Surface Finish:
THIS DRAWING REMAINS THE PROPERTY
OF GOLDACRES TRADING PTY LTD AND IS 
SUBJECT OF COPYRIGHT

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0.50°  

UNLESS OTHERWISE SPECIFIED DIMENSIONS ARE 
IN MILLIMETRES 17/04/2015

DATE EDITED:
ECN NO.NAME/DATECHANGEREV NO

David

Name

600mm Boom Poly Config

Poly End config Parts Book MY14

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

Drawn By:Material:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO.

SCALE:1:2

SHEET 1 OF 1

A3

4321

3

8

9
4

5
D

E

F

C

B

A

321 5

C

D

4 6 7 8

A

B

 Kg

00--

--

-

DEBUR ALL EDGES

DRG. STANDARD
/PRACTICE
 AS 1100

REV

23/06/2015

Drawing Checked:

 

FINISHED WEIGHT:

Approved

Surface Finish:
THIS DRAWING REMAINS THE PROPERTY
OF GOLDACRES TRADING PTY LTD AND IS 
SUBJECT OF COPYRIGHT

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0.50°  

UNLESS OTHERWISE SPECIFIED DIMENSIONS ARE 
IN MILLIMETRES 17/04/2015

DATE EDITED:
ECN NO.NAME/DATECHANGEREV NO

David

Name

600mm Boom Poly Config

Poly End config Parts Book MY14

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

Drawn By:Material:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO.

SCALE:1:2

SHEET 1 OF 1

A3

4321



140 -Crop Cruiser Evolution Parts Manual - REV 2

GA5065875

GA5065880

GA5065885

GA5065870

GA5065855GA5065895

GA5055110

GA5065860

Nozzle Body Assembly

UPDATED ILLUSTRATOR JAN 
2020

GA5078497

GA5053739

GA5053740
GA5053741

GA5065865

Altek Dual Nozzle Spray Body
Altek Multi Spray Twin Nozzle - GA5065845

Multi-Spray 2N; ¾"; 9.5
0°; 0°; 0°; sfa

82061ET
Ersatzteile/spare parts

GA5065900

GA5065905
GA5055115

PART NUMBER DESCRIPTION QTY.

GA5065900 Nozzle body clamp, 3/4”, Altek 1

GA5065905 Lower body, Multi spray, Altek 1

GA5055115 U clip, 20 x 40 x 3mm 1

GA5065875 Top cap 2

GA5065880 Spring 2

GA5065885 Plunger 2

GA5065870 Outer body 1

GA5065855 U-Clip 2

GA5065865 Outlet, Valve inner, Nozzle body, Altek 2

GA5065860 Hose barb, Air fitting, 6mm hose, male thread, includes seal 2

GA5055110 U Clip 30 x 41 x 2.5mm 1

GA5065895 Shutoff Plug 1

GA5053739 O-ring, 5.6mm x 1.8mm FMP, suit GA5065845, Altek 2

GA5053740 Retaining disk, 11.8mm x 6.8mm x 2mm, suit GA5065845, Altek 2

GA5053741 Lip seal, 6mm x 12mm x 4.2mm FMP, suit GA5065845, Altek 2

GA5065845 Nozzle body, Twin, dual, Air shut off, 3/4”, Altek



Chapter 14 - 14-Boom Wing - 141

ITEM NO. PART NUMBER DESCRIPTION

1 GA4948675 Nozzle bracket kit, Single line, Suit 50mm RHS

2 GA4948695 Nozzle bracket kit, Single line with extension, Suit 50mm RHS

3 GA4948685 Nozzle bracket kit, Dual line, Suit 50mm RHS

Adjustable Nozzle Brackets

Pre Packaged Kits
1

2

3

1

2

3

1

2

3

ITEM 
NO.

PART NUMBER DESCRIPTION QTY

1 GA5018259 Nozzle bracket, plastic, U shape 1

2
GA5018257 Nozzle bracket, plastic, L shape, short

1
GA5018258 Nozzle bracket, plastic, L shape, long

3 GA5066965 Spacer suit nozzle brackets 1

4 GA5018255 Bracket, Nozzle extension, Plastic 1

5 GA5003645 Washer 5/16" ID x 1 1/4" OD Flat SS 4

6 GA5004741 Bolt M8 x 75 GR8.8 ZP 1

7 GA5004085 Bolt M8 x 20 GR8.8 ZP 1

8 GA5004917 Nut M8 Nyloc ZP 2

3

4

6

5
1

5

8

2

5

5

8

7

ITEM NO. PART NUMBER Description Default/QTY.

1 GA5018259 Nozzle bracket, plastic, U shape 1

2 GA5018257 Nozzle bracket, plastic, L shape, 
short 1

3 GA5066965 Spacer suit nozzle brackets 1
4 GA5018255 Bracket, Nozzle extension, Plastic 1

5 GA5003645
Washer 5/16" ID x 1 1/4" OD Flat 

SS 4

6 GA5004741 Bolt M8 x 75 GR8.8 ZP 1
7 GA5004085 Bolt M8 x 20 GR8.8 ZP 1
8 GA5004917 Nut M8 Nyloc ZP 2



Chapter 15

Chapter 15 - 15-Electrics - 142

15-Electrics

Lighting - Boom Tip LEDs

2

1

3

4
5

Note: GA5060262 Boom fence line suit dual solenoid loom
Not shown

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5051345 Light Boom Clearance LED 

(orange) 1

2 GA5075155 Red LED Fence line jet 
clearance light (35RM) 1

3 GA5051230 Bolt M5 x 16mm FHCS 45º 4
4 GA5003983 M5 washer ss 4
5 GA5003975 M5 Nyloc nut SS 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Boom LED lights MY14Luke M

3/06/2015
David

REV NO CHANGE DATE ECN NO.

DATE EDITED:

8/04/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5060057 Clearance light with connector, Orange LED 1

2 GA5060056 Clearance light with connector, Red LED 1

3 GA5051230 CSCS M5 x 16 SS 4

4 GA5003983 Washer 5mm Flat SS 4

5 GA5003975 Nut M5 Nyloc SS 4



Chapter 15 - 15-Electrics - 143

Rear Of  Cab Lights

3 2

1

3 2

1

ITEM NO. PART NUMBER DESCRIPTION rear work 
lights/QTY.

1 GA5050105 Flood light Stingray 2
2 GA5003643 Washer 8mm SS HD 2
3 GA5052590 Nut M8 Nyloc S/S    316 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete_Cabin_Assembly_with_internalsName

9/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/07/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5050105 Flood light Stingray 2

2 GA5003643 Washer 8mm SS HD 2

3 GA5052590 Nut M8 Nyloc S/S    316 2

4 GA5052780 HID light kit Slimline  55w 6000k H3 - not shown 2

Work Lights

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:1

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5052325Name

9/12/2011
Matt

REV NO CHANGE DATE ECN NO.

-
DATE EDITED:

9/12/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5052325 Work Light - Narva 72446 3

Lights mounted on rear cross member underneath sprayer, on left side hand rail near tank and on 
boom rest above spray pod.



144 - Crop Cruiser Evolution Parts Manual - REV 2

Boom Work Lights

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5050105 Flood light Stingray 2

2 GA4522570 Boom light mounting bracket  suit EF 2

3 GA5000117 Washer 10mm SS Heavy duty 8

4 GA5000141 M10 Nyloc Nut 4

5 GA5006071 Bolt  M10x40 GR10.9 ZP 4

6 GA5003643 Washer 8mm SS HD 2

7 GA5052590 Nut M8 Nyloc S/S    316 2

1

56 7

3

4 3

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5050105 Flood light Stingray 1
2 GA4522570 Boom light mounting bracket  

suit EF 1
3 GA5000117 Washer 10mm SS Heavy duty 4
4 GA5000141 M10 Nyloc Nut 2
5 GA5006071 Bolt  M10x40 GR10.9 ZP 2
6 GA5003643 Washer 8mm SS HD 1
7 GA5052590 Nut M8 Nyloc S/S    316 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4658400-01

Headstock Sub-Assem

T.Watts

9/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

29/06/2010



Chapter 15 - 15-Electrics - 145

 

 

 

Electrical Connectors - AMP

ITEM NO. PART NUMBER DESCRIPTION

1 4084001014 Connector, 3 Pin kit, Flow Meter, Including Male Pins, Raven

2 4084001015 Connector, 3 Pin kit, Flow Meter, Including Female Pins, Raven

3 4084001010 Connector, 3 Pin Kit, Speed Sensor, including Male Pins, Raven

4 4084001016 Connector, 3 Pin kit, Speed Sensor, Including Female Pins, Raven

5 4084001062 Pin, 16-20 Gauge, Male, Suit Speed Sensor - Flow Meter, Raven

6 4084001063 Pin, 16-20 Gauge, Female, Suit Speed Sensor - Flow Meter, Raven

7 GA5047728 Plug, 2 pin, Black, fuel injector connector, IP65K, AMP

- GA5068945 Connector, 3 Pin AMP super seal waterproof  male

7

B

C

D

A

321 4

B

A

5 6

C

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0.50°  

1/03/2016

REV
00

--

---
DRG.
STANDARD
/PRACTICE
AS 1100

MATERIAL: Drawn By:
DavidMaterial <not specified> 1/03/2016

Surface Finish:

Approved:

FINISHED WEIGHT: 0.03 Kg

Drawing Checked:

THIS DRAWING REMAINS THE PROPERTY OF GOLDACRES 
TRADING PTY LTD AND IS SUBJECT OF COPYRIGHT

ECNNAME/DATE David
Date Edited:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

Plug, 2 pin, Black, fuel injector connector, IP65K, AMP

CHANGEREV NO
GA5047728 A4

SHEET 1 OF 1

SCALE:1:1

DWG NO:

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

UNLESS OTHERWISE
SPECIFIED:
DIMENSIONS ARE IN
MILLIMETRES
DEBUR ALL EDGES21



146 - Crop Cruiser Evolution Parts Manual - REV 2









Electrical Connectors - AMP

ITEM NO. PART NUMBER DESCRIPTION

1 4084001017 Connector, 16 Pin AMP, Square Flange, Suit Male Pins, Raven

2 4084001018 Connector, 16 Pin AMP, Suit Female Pins, Raven

3 GA5049175 Connector, Backing Shell, Suit 16 Pin AMP, Raven

4 GA5048905 Pin, 14-18 Gauge Gold, Male, Suit 16 Pin AMP

5 GA5048900 Pin, 14-18 Gauge Gold, Female, Suit 16 Pin AMP

- GA5020785 Connector, 37 Pin AMP, Male, Raven

- GA5020780 Connector, 37 Pin AMP, Female

- GA5020560 Connector, Backing Shell 23, Suit 37 Pin AMP, Standard size

- GA5020559 Connector, Backing Shell 23, Suit 37 Pin AMP, Large size

- GA5020561 Connector Dust Cap, 37 Pin AMP, Male, Raven

- GA5020575 Dust Cap, 16 Pin AMP Connector, Male

- 0630171042-E Dust Cap, 16 Pin AMP Connector, Female

- 0630172526-B
DustCap 37 Pin Series 23 (4000 series Connector Dust Cap, 37 Pin AMP, 
Series 23, Raven



Chapter 15 - 15-Electrics - 147

Electrical Connectors - Weather Pack

A B

C D

E F

G H

I J

Continued over page



148 - Crop Cruiser Evolution Parts Manual - REV 2

Electrical Connectors - Weather Pack

K L M

ITEM NO. PART NUMBER DESCRIPTION

- GA5049685 Boot, Weather pack, Suit 2 pin connector

- GA5049690 Boot, Weather pack, Suit 3 pin connector

A GA5001351 Connector, Male, 2 Pin, Weather pack

B GA5007381 Connector, 2 pin, Female, Weather pack

C GA5002211 Connector, Male, 3 pin, Weather pack

D GA5048550 Connector, Female, 3 Pin, Weather pack

E GA5007385 Connector, Male, 4 pin, Weather pack

F GA5007383 Connector, Female, 4 pin, Flat, Weather pack

G GA5004009 Connector, Male, 6 pin, Weather pack

H GA5048510 Connector, Female, 6 pin, Weather pack

I GA5049000 Connector, Female, 4 pin, Square, Weather pack

J GA5050805 Connector, Male, 4 pin, Square, Weather pack

K GA5016619 Pin, Female, Sealed, Weather pack, Wire 1.0 - 2.0mm

L GA5014857 Seal, Green, Weather pack connector, Wire from 2.03 - 2.85mm

M GA5016617 Pin, Male, Sealed, Weather pack, Wire 1.0 - 2.0mm



Chapter 15 - 15-Electrics - 149

Fuse Box ‘A’ - Cabin

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5075040 Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009 2

2 GA5075035 Relay, Ultra Micro Iso280, 4 Pin Square, Spst, 12v 20a 14

3 GA5075030 Relay, Ultra Micro Iso280, 5 Pin, Spst, 12v 20a 1

4 GA5054840 Mini Blade Fuses 7.5amp 3

5 GA5054845 Mini Blade Fuses 10 Amp 4

6 GA5054850 Mini Blade Fuses 15 Amp 7

7 GA5054855 Mini Blade Fuses 20 Amp 5

8 GA5075055
Flasher Relay, Suit Sp Micro Fuse Box, Blinker, Indicator, 3 
Pin Iso, Led 12v

1

8 5 7 6 5 6 5 6 6 7 7 7 6

3 4 2 7 6 5 4 1

2
IF DESCRIPTION PREFIX IS ASSEMBLY DRAWING ONLY OR PRODUCTION 

DRAWING ONLY THE ITEM IS NOT FOR SALE

ITEM PART NUMBER DESCRIPTION QTY

1 GA5075040 DIODE, 6 AMP, WITH WING KEY, SUIT CROP CRUISER 
2009 2

2 GA5075035 RELAY, ULTRA MICRO ISO280, 4 PIN SQUARE, SPST, 
12V 20A 14

3 GA5075030 RELAY, ULTRA MICRO ISO280, 5 PIN, SPST, 12V 20A 1

4 GA5054840 MINI BLADE FUSES 7.5AMP 3

5 GA5054845 MINI BLADE FUSES 10 AMP 4

6 GA5054850 MINI BLADE FUSES 15 AMP 7

7 GA5054855 MINI BLADE FUSES 20 AMP 5

8 GA5075055 FLASHER RELAY, SUIT SP MICRO FUSE BOX, BLINKER, 
INDICATOR, 3 PIN ISO, LED 12V 1

REVGA5060033
FUSE BOX A, CABIN MAIN, SELF PROPELLED



150 - Crop Cruiser Evolution Parts Manual - REV 2

Fuse Box ‘B’ - Cabin

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5075040 Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009 3

2 GA5075035 Relay, Ultra Micro Iso280, 4 Pin Square, Spst, 12v 20a 5

3 GA3000396 Fuse, Mini Blade, 5 Amp, 52705 8

4 GA5054845 Mini Blade Fuses 10 Amp 3

5 GA5054850 Mini Blade Fuses 15 Amp 1

6 GA5054855 Mini Blade Fuses 20 Amp 6

7 GA5054865 Fuse Mini Blade 30 Amp (52730) 10

5 47 3 4 6 1

76

37 2

2

4 26 7

IF DESCRIPTION PREFIX IS ASSEMBLY DRAWING ONLY OR PRODUCTION 
DRAWING ONLY THE ITEM IS NOT FOR SALE

ITEM PART NUMBER DESCRIPTION QTY

1 GA5075040 DIODE, 6 AMP, WITH WING KEY, SUIT CROP CRUISER 
2009 3

2 GA5075035 RELAY, ULTRA MICRO ISO280, 4 PIN SQUARE, SPST, 
12V 20A 5

3 GA3000396 FUSE, MINI BLADE, 5 AMP, 52705 8

4 GA5054845 MINI BLADE FUSES 10 AMP 3

5 GA5054850 MINI BLADE FUSES 15 AMP 1

6 GA5054855 MINI BLADE FUSES 20 AMP 6

7 GA5054865 FUSE MINI BLADE 30 AMP (52730) 10

REVGA5060025 FUSE BOX B, CABIN AUX, SELF PROPELLED
FUNCTIONS FUSE BOX B



Chapter 15 - 15-Electrics - 151

Fuse Box ‘C’ - Cabin

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5075040 Diode, 6 Amp, With Wing Key, Suit Crop Cruiser 2009 9

2 GA5075035 Relay, Ultra Micro Iso280, 4 Pin Square, Spst, 12v 20a 20

3 GA3000396 Fuse, Mini Blade, 5 Amp, 52705 6

4 GA5054840 Mini Blade Fuses 7.5amp 3

5 GA5054845 Mini Blade Fuses 10 Amp 1

6 GA5054850 Mini Blade Fuses 15 Amp 1

7 GA5054855 Mini Blade Fuses 20 Amp 1

2

3

1

6 4 4 7453 3

IF DESCRIPTION PREFIX IS ASSEMBLY DRAWING ONLY OR PRODUCTION 
DRAWING ONLY THE ITEM IS NOT FOR SALE

ITEM PART NUMBER DESCRIPTION QTY

1 GA5075040 DIODE, 6 AMP, WITH WING KEY, SUIT CROP CRUISER 
2009 9

2 GA5075035 RELAY, ULTRA MICRO ISO280, 4 PIN SQUARE, SPST, 
12V 20A 20

3 GA3000396 FUSE, MINI BLADE, 5 AMP, 52705 6

4 GA5054840 MINI BLADE FUSES 7.5AMP 3

5 GA5054845 MINI BLADE FUSES 10 AMP 1

6 GA5054850 MINI BLADE FUSES 15 AMP 1

7 GA5054855 MINI BLADE FUSES 20 AMP 1

00
REVGA5060326 FUSE BOX, JOYSTICK C, CABIN, CROP 

CRUISER 2011



152 - Crop Cruiser Evolution Parts Manual - REV 2



Chapter 16

Chapter 16 - 16-Schematics - 153

16-Schematics

Plumbing Schematic - 3500L



154 - Crop Cruiser Evolution Parts Manual - Rev 1.1

Plumbing Schematic - 5200L



Chapter 16 - 16-Schematics - 155

Plumbing Schematic - Boom Recirculation



156 - Crop Cruiser Evolution Parts Manual - Rev 1.1

Plumbing Schematic - Dual Product

Continued over page

ABC
DF

E



Chapter 16 - 16-Schematics - 157

Plumbing Schematic - Dual Product
A B C D

E
F



158 - Crop Cruiser Evolution Parts Manual - Rev 1.1

Pneumatic Schematic



Chapter 17

Chapter 17 - 17-Decals - 159

17-DECALS

Decals

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

ON

OFF

ON

OFF

ON

OFF

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers



160 - Crop Cruiser Evolution Parts Manual - REV 2

Decals

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers



Chapter 17 - 17-Decals - 161

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
u

n
 p

um
p

 
in

 t
h

is
 p

os
it

io
n

 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR
G

A
50

15
99

1 
EV

O

KEEP HANDS CLEAR
G

A
50

15
99

1 
EV

O
KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

Decals

KEEP H
A

N
D

S CLEA
R

GA5015991 EVO

KEEP H
A

N
D

S CLEA
R

GA5015991 EVO

KEEP H
A

N
D

S CLEA
R

GA5015991 EVO
KEEP H

A
N

D
S CLEA

R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE The nozzles supplied with this boom may not suit all chemical

applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

5063370

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

5063370

Vertical dimension to be 17-18mm

17-18mm KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

5062430 EVO

Vertical dimension to be 17-18mm

17-18mm KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

5062430 EVO

G
A

5061890 EVO

GA006 EVO

CH
ECK W

H
EEL N

U
TS

GA006 EVO

CH
ECK W

H
EEL N

U
TS

GA006 EVO

CH
ECK W

H
EEL N

U
TS

GA006 EVO

CH
ECK W

H
EEL N

U
TS

Three Tier SystemThree Tier System

G
A

22
0 

EV
O

SMARTBOX INPUT

BOOM SECTIONS 6-10 BOOM SECTIONS 1-5

GA071 EVO

A
lum

inium
 - lighter, stronger, better chem

ical resistance

GA071 EVO

A
lum

inium
 - lighter, stronger, better chem

ical resistance

GA5015971 EVO D
RA

IN
O

N
LY

M
AIN

 TAN
K

O
VER FLO

W

M
AIN

 TAN
K

D
RAIN

G
A

5015971 EVODRAIN
ONLY

C
losed

O
pen

GA212 EVOM
ain Tank
D

rain

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE: Use caution when lowering hopper

G
A

208 EVO

G
A

5013 EVO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATINGAREA

STAND CLEAR

G
A

5013 EVO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATINGAREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.GA209 EVO

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

Bypass
Sp

ray m
od

e

O
�

D
o n

ot run
 p

um
p

 
in

 th
is p

osition
 

Vortex
induction

hopper

C
hem

probe
venturi

Rinse
tank

�ll

W
ash

dow
n

gun

Pressure
delivery

M
ain tank

agitation

External
w

ater delivery

(Recirculate) 

M
ain tank
rinse

M
ain

tank
rinse

(extern
al w

ater source)

O
�

D
o n

ot run
 p

um
p

 
in

 th
is p

osition
 

Rinse
tank

Suck from

M
ain

tank

Suck from

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold Right G
O

LD
A

C
R

ES

G
A

5062095 EVO

Vortex Induction

CHAIN
POINTG

A
SP001

CHAIN
POINTG

A
SP001

CHAIN
POINTG

A
SP001

CHAIN
POINTG

A
SP001

G
A

079

If you can’t see
m

y m
irrors

I can’t see you
G

A
079

If you can’t see
m

y m
irrors

I can’t see you
G

A
5063870

G
A

5063865

G
A

5063860

GASP004

DIESEL ONLY Diesel tank �ll point

GASP004

DIESEL ONLY Diesel tank �ll point Battery
isolatorGA5062450

W
H

EN
EVER YO

U
 SEE TH

IS SYM
BO

L IT M
EA

N
S: W

arning be alert your safety m
ay be involved. The inform

ation below
 explains these and other item

s requiring your 
attention. Read the im

portant inform
ation below

 before operating the sprayer. If in doubt consult operator’s m
anual.

•  
D

o not stand on the access platform
 w

hen the sprayer is in m
otion.

•   
D

o not enter m
ain product tank or clim

b on m
ain product tank.

•    
D

o not lift sprayer w
ith jack unless the m

ain product tank is em
pty.

•    
A

lw
ays support the sprayer w

ith a suitable stand if rem
oving the w

heels.
•    

Set spray pum
p speed betw

een 400 and 540 RPM
. D

o not run pum
p dry.

•    
Induction hopper m

ust be raised and locked into position w
hen sprayer is 

 
m

oving.
 

D
o not store chem

icals in induction hopper.
•   

U
se relevant safety protection clothing and equipm

ent w
hen handling

 
chem

icals.
 

Refer to chem
ical m

anufactures label for requirem
ents.

•    
If operated incorrectly this m

achine could cause serious injury or death.
 

Read the operators m
anual for all safety procedures.

•   
Check w

heel nuts daily.

D
o not fold boom

s w
hilst the sprayer is m

oving. Ensure boom
s are 

low
ered on the boom

 rests before m
oving. A

lw
ays raise boom

s off 
boom

 rests before unfolding.

Keep bystanders clear w
hen opening boom

s. R
em

ove lid from
 foam

 
m

arker tank w
hen bottom

 filling. C
lean foam

 m
arker air filter daily. 

A
djust needle valves to alter the foam

 concentration.

T
he w

ater contained in the rinse w
ater tank is not suitable for 

drinking.

Before w
orking under the boom

, close the hydraulic taps at the 
bottom

 of the lift cylinders and place stands under the boom
 w

ings.

CAU
TIO

N

l   
Turn the battery isolator sw

itch off at the end of day or w
hen

   
the m

achine is parked.
l   

Flush chem
icals from

 the sprayer after use.
l   

A
void boom

 dam
age. Speed m

ust be reduced w
hen directional

 
changes are m

ade.
l   

D
rain the air tanks daily.

K
E

E
P

 C
LE

A
R

 O
F O

V
E

R
H

E
A

D
 P

O
W

E
R

LIN
E

S, 
C

O
N

TA
C

T
 C

A
N

 C
A

U
SE

 D
E

A
T

H
. C

H
E

C
K

 T
H

E
 

H
E

IG
H

T
 O

F T
H

E
 SP

R
A

Y
E

R
 B

E
FO

R
E

 
T

R
A

V
E

LLIN
G

 U
N

D
E

R
 O

B
STA

C
LE

S.

PRECAU
TIO

N
D

A
N

G
ER!

W
A

RN
IN

G

G
A
SP110

Positive
+ StudGA5062455

Negative
- StudGA5062455N

FU
SE

Engine ECM

GA5062490

Engine
O

il D
rain

FILL PU
M

P
PRIM

E

GAUGE
DRAIN

Air Tank
D

rain
Air Tank

D
rain

Air Tank
D

rain

Hydraulic Oil
Drain

HYDRAULIC OIL FILL
Super versitral SAE 10W

/30

FU
SE

Trans Cooler

GA5062490

M
ain tank

�ll
C

hem
Probe

O
FF

O
N

Rinse
Tank
D

rain

G
A

5063855

G
A

5063830

G
A

5063845

GA5063840

GA5063840GA5063840

G
A

50
63

83
5

G
A

50
63

83
5

G
A

50
63

83
5

G
A

50
63

83
5

GA5063895

GA5063880

G
A

5063875

G
A

5063880

GA5063885

Spray
Pum

p
Spray
Pum

p
Fill

Pum
p

Fill
Pum

p
RPM
Raise
RPM
Raise

Spray
Pum

p
Spray
Pum

p
Fill

Pum
p

Fill
Pum

p
Light
Light

Boom
 dow

n

Boom
 up

Tilt right
dow

n
Boom

section

Tilt left
dow

n

Tilt right
up

Tilt left
up

Spray m
ode - solid light

Boom
 dow

n

Boom
 up

Inner in
Inner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold in
Bi-fold out

Fold m
ode - �ashing light

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic

DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1
DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box
Cabin Main

Fuse boxCabin
Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

BGA5060025

Cabin Auxiliary Fuse box BGA5060025

Cabin Main Fuse box AGA5060033

Cabin Main Fuse box AGA5060033

Joystick Fuse box AGA5060326

Joystick Fuse box AGA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1F17
7.5

F18
7.5

R2R14

R7R4R6R9R11R13

R3R5R15R10R12R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8 R16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nly used on Raven equiped sprayers

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
u

n
 p

u
m

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA208EVO Warning Hopper 1

2 GA209EVO Danger/Caution 1

3 GA222EVO Grease 64

4 GA5015991EVO Keep Hands Clear 4

5 GA5013EVO Danger/Stand Clear 1

6 GA006EVO Warning Check Wheel Nuts 4

7 GA220EVO Three Tier System 1

8 GA5015971EVO Drain Only 2

1

2 3 4

5

6

87



162 - Crop Cruiser Evolution Parts Manual - REV 2

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
u

m
p

 
in

 t
h

is
 p

os
it

io
n

 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

Decals

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance
G

A
07

1 
EV

O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
u

n
 p

u
m

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in
Hydraulic Oil

Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
u

n
 p

um
p

 
in

 t
h

is
 p

os
it

io
n

 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
u

m
p

 
in

 t
h

is
 p

os
it

io
n

 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

ITEM NO. PART NUMBER DESCRIPTION QTY.

9 GA5062430 3D Breakaway Adjustment 2

10 tba Keep Me Oiled 2

11 GA5062490 Fuse Engine ECM / Fuse Trans Cooler 1

12 GA5063835 BiFold Right/Left, Product 1/2 1

13 GA5062455 Positive Stud 1

14 GA5062455N Negative Stud 1

15 GA5063870 Hydraulic Oil Fill 1

16 GASP004 Diesel Only 2

9 10

11 12

13 14

15 16



Chapter 17 - 17-Decals - 163

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance
G

A
50

15
97

1 
EV

O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

Decals

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR
G

A
50

15
99

1 
EV

O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance
G

A
07

1 
EV

O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS
G

A
00

6 
EV

O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

ITEM NO. PART NUMBER DESCRIPTION QTY.

17 GA5063865 Main Tank Over Flow 1

18 GA5063860 Main Tank Drain 1

19 tba Warning Keep Clear 1

20 GA5063830 40Kph Sign 1

21 GASP110 Warning / Caution / Precaution / Danger 1

22 GA5063845 Engine Oil Drain 1

23 GA5063880 Hydraulic Oil Drain / Guage Drain 1

24 GA5063855 Fill Pump Prime 1

25 GA5063840 Air Tank Drain 3

26 GA079 Cant See My Mirrors 2

27 GASP001 Chain Point 4KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
u

n
 p

u
m

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction
CH

AIN
PO

INT G
A

SP
00

1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

17 18 19

20 21

22 23 24

25 26 27



164 - Crop Cruiser Evolution Parts Manual - REV 2

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
u

n
 p

u
m

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
u

n
 p

u
m

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E
GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

ITEM NO. PART NUMBER DESCRIPTION QTY.

28 GA5060326 Fuse Box Layout 1

29 GA5060025 Cabin Auxiliary Fuse Box 2

30 GA5060033 Cabin Main Fuse Box 2

31 GA212EVO Main Tank Drain 1

32 GA5063875 Suction Valve 1

33 GA5063370 Warning Nozzle 2

Decals

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

28
29

31

32

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

33

30



Chapter 17 - 17-Decals - 165

Decals
KE

EP
 H

A
N

D
S 

CL
EA

R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
u

n
 p

u
m

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
u

n
 p

u
m

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

KE
EP

 H
A

N
D

S 
CL

EA
R

GA5015991 EVO

Goldacres Tri-Tech boom - Number 1 for stability

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO
GREASE

GA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEGA222 EVO GREASEThe nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

The nozzles supplied with this boom may not suit all chemical
applications. Always ensure that the nozzles �tted match the
recommended spray quality as stated on the chemical label.

G
A

50
63

37
0

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

Vertical dimension to be 17-18mm

17-18mm
KEEP ME OILED
FOR SMOOTH
OPERATION

G
A

50
62

43
0 

EV
O

G
A

50
61

89
0 

EV
O

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

GA006 EVO

CH
EC

K 
W

H
EE

L 
N

U
TS

Three Tier System Three Tier System

G
A

220 EVO

SMARTBOX INPUT

BOOM SECTIONS 6-10BOOM SECTIONS 1-5

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA071 EVO

A
lu

m
in

iu
m

 - 
lig

ht
er

, s
tr

on
ge

r, 
be

tt
er

 c
he

m
ic

al
 re

si
st

an
ce

GA5015971 EVO

D
RA

IN
O

N
LY

M
AI

N
 TA

N
K

O
VE

R 
FL

O
W

M
AI

N
 TA

N
K

D
RA

IN

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

C
lo

se
d

O
pe

n

GA212 EVO M
ai

n 
Ta

nk
D

ra
in

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

KE
EP

 M
E 

O
IL

ED
FO

R 
SM

O
O

TH
O

PE
RA

TI
O

N

FLUSH CHEMICAL FROM EQUIPMENT IMMEDIATELY AFTER USE

NOT FOR USE WITH
FLAMMABLE LIQUIDS

1. Support hopper with left hand.
2. Release hopper catch with right hand.
3. Gently lower hopper into working position.

HOPPER MUST BE LOCKED
INTO RAISED POSITION
WHEN SPRAYER IS MOVING

HOPPER RELEASE:
Use caution when lowering hopper

G
A

20
8 

EV
O

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

G
A

50
13

 E
VO

KEEP BYSTANDERS
CLEAR OF BOOM
OPERATING AREA

STAND CLEAR

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

• 
N

EV
ER

 W
O

RK
 U

N
D

ER
 

H
YD

RA
U

LI
CA

LL
Y 

RA
IS

ED
 B

O
O

M
.

• 
CL

O
SE

 H
YD

RA
U

LI
C 

LI
FT

IN
G

 
CY

LI
N

D
ER

 T
O

 M
IN

IM
U

M
 H

EI
G

H
T

 
PO

SI
TI

O
N

 B
EF

O
RE

 A
TT

EM
PT

IN
G

 
A

N
Y 

BO
O

M
 M

A
IN

TE
N

A
N

CE
.

• 
KE

EP
 C

LE
A

R 
O

F 
O

VE
RH

EA
D

 
PO

W
ER

LI
N

ES
. C

O
N

TA
C

T 
CA

N
 

CA
U

SE
 D

EA
TH

.
• 

M
A

KE
 S

U
RE

 S
PR

AY
ER

 C
A

N
 

SA
FE

LY
 P

A
SS

 U
N

D
ER

 A
LL

 
 

O
VE

RH
EA

D
 O

BS
TR

U
C

TI
O

N
S.

• 
D

O
 N

O
T 

TR
AV

EL
 W

IT
H

 T
H

E
 

BO
O

M
 IN

 T
H

E 
FO

LD
ED

 
PO

SI
TI

O
N

 U
N

TI
L 

TH
E 

BO
O

M
 IS

 
LO

W
ER

ED
 O

N
TO

 R
ES

TS
.

• 
BO

O
M

 M
U

ST
 B

E 
RA

IS
ED

 C
LE

A
R

 
O

F 
RE

ST
S 

W
H

EN
 U

N
FO

LD
ED

  
O

R 
SE

RI
O

U
S 

BO
O

M
 D

A
M

AG
E

 
M

AY
 R

ES
U

LT
.

G
A

20
9 

EV
O

By
pa

ss
Sp

ra
y 

m
od

e

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Vo
rt

ex
in

du
ct

io
n

ho
pp

er

C
he

m
pr

ob
e

ve
nt

ur
i

Ri
ns

e
ta

nk �l
l

W
as

h
do

w
n

gu
n

Pr
es

su
re

de
liv

er
y

M
ai

n 
ta

nk
ag

it
at

io
n

Ex
te

rn
al

w
at

er
 d

el
iv

er
y

(R
ec

ir
cu

la
te

) 

M
ai

n 
ta

nk
ri

ns
e

M
ai

n
ta

nk
ri

ns
e

(e
xt

er
n

al
 w

at
er

 s
ou

rc
e)

O
�

D
o 

n
ot

 r
un

 p
um

p
 

in
 t

h
is

 p
os

it
io

n
 

Ri
ns

e
ta

nk

Su
ck

 f
ro

m

M
ai

n
ta

nk

Su
ck

 f
ro

m

G
el

G
el

BiFold Left

Product 2

Product 1

BiFold RightG
O

LD
A

C
R

ES

G
A

50
62

09
5 

EV
O

Vortex Induction

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

CH
AIN

PO
INT G

A
SP

00
1

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

07
9

If 
yo

u 
ca

n’
t s

ee
m

y 
m

irr
or

s
I c

an
’t 

se
e 

yo
u

G
A

50
63

87
0

G
A

50
63

86
5

G
A

50
63

86
0

GASP004

DIESEL ONLY
Diesel tank �ll point

GASP004

DIESEL ONLY
Diesel tank �ll pointBattery

isolator
GA5062450

W
H

EN
EV

ER
 Y

O
U

 S
EE

 T
H

IS
 S

YM
BO

L 
IT

 M
EA

N
S:

 W
ar

ni
ng

 b
e 

al
er

t y
ou

r s
af

et
y 

m
ay

 b
e 

in
vo

lv
ed

. T
he

 in
fo

rm
at

io
n 

be
lo

w
 e

xp
la

in
s 

th
es

e 
an

d 
ot

he
r i

te
m

s 
re

qu
iri

ng
 y

ou
r 

at
te

nt
io

n.
 R

ea
d 

th
e 

im
po

rt
an

t i
nf

or
m

at
io

n 
be

lo
w

 b
ef

or
e 

op
er

at
in

g 
th

e 
sp

ra
ye

r. 
If 

in
 d

ou
bt

 c
on

su
lt 

op
er

at
or

’s 
m

an
ua

l.

•   
D

o 
no

t s
ta

nd
 o

n 
th

e 
ac

ce
ss

 p
la

tf
or

m
 w

he
n 

th
e 

sp
ra

ye
r i

s 
in

 m
ot

io
n.

•   
 

D
o 

no
t e

nt
er

 m
ai

n 
pr

od
uc

t t
an

k 
or

 c
lim

b 
on

 m
ai

n 
pr

od
uc

t t
an

k.
•   

  
D

o 
no

t l
ift

 s
pr

ay
er

 w
ith

 ja
ck

 u
nl

es
s 

th
e 

m
ai

n 
pr

od
uc

t t
an

k 
is

 e
m

pt
y.

•   
  

A
lw

ay
s 

su
pp

or
t t

he
 s

pr
ay

er
 w

ith
 a

 s
ui

ta
bl

e 
st

an
d 

if 
re

m
ov

in
g 

th
e 

w
he

el
s.

•   
  

Se
t s

pr
ay

 p
um

p 
sp

ee
d 

be
tw

ee
n 

40
0 

an
d 

54
0 

RP
M

. D
o 

no
t r

un
 p

um
p 

dr
y.

•   
  

In
du

ct
io

n 
ho

pp
er

 m
us

t b
e 

ra
is

ed
 a

nd
 lo

ck
ed

 in
to

 p
os

iti
on

 w
he

n 
sp

ra
ye

r i
s 

 
m

ov
in

g.
 

D
o 

no
t s

to
re

 c
he

m
ic

al
s 

in
 in

du
ct

io
n 

ho
pp

er
.

•   
 

U
se

 re
le

va
nt

 s
af

et
y 

pr
ot

ec
tio

n 
cl

ot
hi

ng
 a

nd
 e

qu
ip

m
en

t w
he

n 
ha

nd
lin

g
 

ch
em

ic
al

s.
 

Re
fe

r t
o 

ch
em

ic
al

 m
an

uf
ac

tu
re

s 
la

be
l f

or
 re

qu
ire

m
en

ts
.

•   
  

If 
op

er
at

ed
 in

co
rr

ec
tly

 th
is

 m
ac

hi
ne

 c
ou

ld
 c

au
se

 s
er

io
us

 in
ju

ry
 o

r d
ea

th
.

 
Re

ad
 th

e 
op

er
at

or
s 

m
an

ua
l f

or
 a

ll 
sa

fe
ty

 p
ro

ce
du

re
s.

•   
 

Ch
ec

k 
w

he
el

 n
ut

s 
da

ily
.

D
o 

no
t 

fo
ld

 b
oo

m
s 

w
hi

ls
t 

th
e 

sp
ra

ye
r 

is
 m

ov
in

g. 
En

su
re

 b
oo

m
s 

ar
e 

lo
w

er
ed

 o
n 

th
e 

bo
om

 r
es

ts
 b

ef
or

e 
m

ov
in

g. 
A

lw
ay

s 
ra

is
e 

bo
om

s 
of

f 
bo

om
 r

es
ts

 b
ef

or
e 

un
fo

ld
in

g.

Ke
ep

 b
ys

ta
nd

er
s 

cl
ea

r 
w

he
n 

op
en

in
g 

bo
om

s. 
R

em
ov

e 
lid

 fr
om

 fo
am

 
m

ar
ke

r 
ta

nk
 w

he
n 

bo
tt

om
 fi

lli
ng

. C
le

an
 fo

am
 m

ar
ke

r 
ai

r 
fil

te
r 

da
ily

. 
A

dj
us

t 
ne

ed
le

 v
al

ve
s 

to
 a

lte
r 

th
e 

fo
am

 c
on

ce
nt

ra
tio

n.

T
he

 w
at

er
 c

on
ta

in
ed

 in
 t

he
 r

in
se

 w
at

er
 t

an
k 

is
 n

ot
 s

ui
ta

bl
e 

fo
r 

dr
in

ki
ng

.

Be
fo

re
 w

or
ki

ng
 u

nd
er

 t
he

 b
oo

m
, c

lo
se

 t
he

 h
yd

ra
ul

ic
 t

ap
s 

at
 t

he
 

bo
tt

om
 o

f t
he

 li
ft 

cy
lin

de
rs

 a
nd

 p
la

ce
 s

ta
nd

s 
un

de
r 

th
e 

bo
om

 w
in

gs
.

CA
U

TI
O

N

l   
 

Tu
rn

 t
he

 b
at

te
ry

 is
ol

at
or

 s
w

it
ch

 o
ff 

at
 t

he
 e

nd
 o

f d
ay

 o
r 

w
he

n
   

th
e 

m
ac

hi
ne

 is
 p

ar
ke

d.
l   

 
Fl

us
h 

ch
em

ic
al

s 
fr

om
 t

he
 s

pr
ay

er
 a

ft
er

 u
se

.
l   

 
A

vo
id

 b
oo

m
 d

am
ag

e.
 S

pe
ed

 m
us

t 
be

 r
ed

uc
ed

 w
he

n 
di

re
ct

io
na

l
 

ch
an

ge
s 

ar
e 

m
ad

e.
l   

 
D

ra
in

 t
he

 a
ir

 t
an

ks
 d

ai
ly

.

K
E

E
P

 C
LE

A
R

 O
F 

O
V

E
R

H
E

A
D

 P
O

W
E

R
LI

N
E

S,
 

C
O

N
TA

C
T

 C
A

N
 C

A
U

SE
 D

E
A

T
H

. C
H

E
C

K
 T

H
E

 
H

E
IG

H
T

 O
F 

T
H

E
 S

P
R

A
Y

E
R

 B
E

FO
R

E
 

T
R

A
V

E
LL

IN
G

 U
N

D
E

R
 O

B
ST

A
C

LE
S.

PR
EC

AU
TI

O
N

D
A

N
G

ER
!

W
A

RN
IN

G

G
A
SP

11
0

Positive
+ Stud

GA5062455

Negative
- Stud

GA5062455N

FU
SE

En
gi

ne
 E

CM

GA5062490

En
gi

ne
O

il 
D

ra
in

FI
LL

 P
U

M
P

PR
IM

E

GAUGE
DRAIN

Ai
r T

an
k

D
ra

in
Ai

r T
an

k
D

ra
in

Ai
r T

an
k

D
ra

in

Hydraulic Oil
Drain

HY
DR

AU
LIC

 O
IL 

FIL
L

Su
pe

r v
er

sit
ra

l S
AE

 1
0W

/3
0

FU
SE

Tr
an

s 
Co

ol
er

GA5062490

M
ai

n 
ta

nk
�l

l
C

he
m

Pr
ob

e

O
FF

O
N

Ri
ns

e
Ta

nk
D

ra
in

G
A

50
63

85
5

G
A

50
63

83
0

G
A

50
63

84
5

GA5063840

GA5063840 GA5063840

G
A

5063835
G

A
5063835

G
A

5063835
G

A
5063835

GA5063895

GA5063880

G
A

50
63

87
5

G
A

50
63

88
0

GA5063885

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

RP
M

Ra
is

e
RP

M
Ra

is
e

Sp
ra

y
Pu

m
p

Sp
ra

y
Pu

m
p

Fi
ll

Pu
m

p
Fi

ll
Pu

m
p

Li
gh

t
Li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

Ti
lt 

rig
ht

do
w

n
Bo

om
se

ct
io

n

Ti
lt 

le
ft

do
w

n

Ti
lt 

rig
ht

up
Ti

lt 
le

ft up

Sp
ra

y 
m

od
e 

- s
ol

id
 li

gh
t

Bo
om

 d
ow

n

Bo
om

 u
p

In
ne

r i
n

In
ne

r o
ut

In
ne

r &
 

ou
te

r
in

In
ne

r &
ou

te
r

ou
t

Bi
-fo

ld
 in

Bi
-fo

ld
 o

ut

Fo
ld

 m
od

e 
- �

as
hi

ng
 li

gh
t

Keep clear when folding booms

Keep clear when folding booms

Cabin
Main

Fuse box

A
GA5060033

Joystick
Fuse box

Cruise
Master

Cruise
Increase

Boom
Close

Nil

Cruise
Decrease

Bi-fold
Close

Boom
Lift

Cru
ise

 On
/O

�

Ex
ter

na
l p

um
p

sw
itc

he
s

Pu
mp

 &
Fe

nc
e J

ets

Cru
ise

Bo
om

/Bi
-fo

ld

Tilt
 L U

p

Tilt
 L D

ow
n

Tilt
 R U

p

Tilt
 R D

ow
n

En
vis

io

GP
S R

ec

Sm
art

 Tra
x

40
70

 Co
nso

le

Bo
om

 Op
en

Bi-
fol

d O
pe

n

Bo
om

 Lif
t

Bi-
fol

d C
los

e

Bo
om

 Cl
ose

Tilt
s &

 Jo
yst

ick

Fo
am

Bo
om

 Se
nse

 No
de

Bi-fold
Open

Boom
Lower

Boom
Open

Tilt L
Up

Tilt L
Down

Tilt R
Up

Tilt R
Down

Foam
Comp

Foam
Right

Fence
Jet

Right

Pump
Master

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Sp
are

Sp
are

Sp
are

Sp
are

Sp
are

Ma
in R

ave
n

Lo
gic

DC
I Lo

gic
 #1

DC
I Lo

gic
 #2

DC
I Lo

gic
 #3

Pro
du

ct 
Lo

gic
 #1

DC
I Pu

mp
 #2

DC
I Pu

mp
 #1

DC
I Pu

mp
 #3

Ac
cub

oo
m

Ultr
aGl

ide/
Pro

duc
t 2

Pro
du

ct 
1

Ac
cub

oo
m 

Lo
gic

CA
NB

US

Pro
du

ct 
Lo

gic
 #2

Ult
rag

lid
e L

og
ic

Ac
c P

ow
er

Ra
dio

 & 
Int

 Lig
ht

Sw
itc

he
s

Tra
ns 

Oil
 Co

ole
r

Dri
vin

g L
igh

ts

Lev
er 

& W
ipe

rs

Sw
itc

he
d P

ow
er

Low
 Ai

r

Lad
de

r D
ow

n

Ha
nd

 Br
ake

Raven
Logic

Driving
Lights

Cruise
Increase
Control

Cruise
Decrease

Control

Cruise
On/O�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin M
ain

Fuse
 box Cabin

Aux
Fuse
box

GA5060326

GA5060025

GA5060033

C

B

A

C

B

GA5060326

GA5060025

GA5060326 REV2

B GA5060025

Cabin Auxiliary Fuse boxB GA5060025

Cabin Main Fuse boxA GA5060033

Cabin Main Fuse boxA GA5060033

Joystick Fuse boxA GA5060326

Joystick Fuse boxA GA5060326

F19
7.5

F2
15

F1
15

F13
15

F9
10

D1
  6

D2
  6

R1 F17
7.5

F18
7.5

R2 R14

R7 R4 R6 R9 R11 R13

R3 R5 R15 R10 R12 R8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10
F5

15
F7

10
F6

15
F4

20
F3

10
F8R16

Rig
ht 

Bli
nk

er

Lef
t B

lin
ker

Ba
tte

ry 
Po

we
r L

B

Ba
tte

ry 
Po

we
r

Bra
ke 

Lig
hts

Hig
h B

eam
 FL

ash

Par
k L

igh
t

A/C
 Co

mp
. Cl

utc
h

Hig
h B

eam

Low
 Be

am

Inn
er 

Fro
nt 

Ro
of 

Lig
hts

Re
ar 

Ro
of 

Lig
hts

Ro
tat

ing
 Lig

ht

Oil
 Co

ole
r

En
gin

e Ig
nit

ion

Ra
dio

/UH
F

Ele
c M

irro
rs

Ind
ica

tor
 St

alk

Air
 Co

n S
yst

em

Ho
rn/

Wi
pe

r

Rotating
Stalk 
Relay

High 
Beam 
Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
compressor 
clutch relay

A/C
system 

Relay

Wiper/
Horn 

Washer
Relay

Elec
Mirrors 

Relay

Radio/
UHF 
Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter Motor
Neutral Protect 

Relay

Flasher 
Can Relay

Ou
ter

 Fro
nt 

Ro
of 

Lig
hts

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

O
nl

y 
us

ed
 o

n 
Ra

ve
n 

eq
ui

pe
d 

sp
ra

ye
rs

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

ITEM NO. PART NUMBER DESCRIPTION QTY.

34 GA5063885 Goldacres - Angled Edge 1

35 GA5063895 Goldacres - Rectangle 1

36 GA5062095 Vortex Induction 1

37 GA5061890EVO Tri-Tech Boom 1

38 tba Lyketronnic - Spray Mode 1

39 tba Lyketronnic - Fold Mode 1

40 tba Pod Switches - Spray Pump/Fill Pump/RPM Raise 1

41 tba Pod Switches - Spray Pump/Fill Pump/Light 1

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110
Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box
Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

34 35

36

37

38 39 40

41



166 - Crop Cruiser Evolution Parts Manual - REV 2

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

ON

OFF

ON

OFF

ON

OFF

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

Decals

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

KEEP HANDS CLEAR

G
A

50
15

99
1 

EV
O

G
oldacres Tri-Tech boom

 - N
um

ber 1 for stability

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SEG
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASE

G
A

222 EVO
GREASEG

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE
G

A
22

2 
EV

O
GR

EA
SE

G
A

22
2 

EV
O

GR
EA

SE

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

The nozzles supplied w
ith this boom

 m
ay not suit all chem

ical
applications. A

lw
ays ensure that the nozzles �tted m

atch the
recom

m
ended spray quality as stated on the chem

ical label.

GA5063370

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

Vertical dim
ension to be 17-18m

m 17-18m
m

KEEP M
E O

ILED
FO

R SM
O

O
TH

O
PERATIO

N

GA5062430 EVO

GA5061890 EVO

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

G
A

00
6 

EV
O

CHECK WHEEL NUTS

Th
re

e 
Ti

er
 S

ys
te

m
Th

re
e 

Ti
er

 S
ys

te
m

GA220 EVO

SM
A

RT
BO

X 
IN

PU
T

BO
O

M
 S

EC
TI

O
N

S 
6-

10
BO

O
M

 S
EC

TI
O

N
S 

1-
5

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

07
1 

EV
O

Aluminium - lighter, stronger, better chemical resistance

G
A

50
15

97
1 

EV
O

DRAIN
ONLY

MAIN TANK
OVER FLOW

MAIN TANK
DRAIN

GA5015971 EVO D
RA

IN
O

N
LY

Closed

Open

G
A

21
2 

EV
O

Main Tank
Drain

KEEP ME OILED
FOR SMOOTH
OPERATION

KEEP ME OILED
FOR SMOOTH
OPERATION

FLU
SH

 CH
EM

ICA
L FRO

M
 EQ

U
IPM

EN
T IM

M
ED

IATELY A
FTER U

SE

N
O

T FO
R U

SE W
ITH

FLA
M

M
A

BLE LIQ
U

ID
S

1. Support hopper w
ith left hand.

2. Release hopper catch w
ith right hand.

3. G
ently low

er hopper into w
orking position.

H
O

PPER M
U

ST BE LO
CKED

IN
TO

 RA
ISED

 PO
SITIO

N
W

H
EN

 SPRAYER IS M
O

VIN
G

HOPPER RELEASE:
U

se caution w
hen low

ering hopper

GA208 EVO

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

GA5013 EVO

KEEP BYSTA
N

D
ERS

CLEA
R O

F BO
O

M
O

PERATIN
G

A
REA

STAN
D

 CLEAR

• 
N

EVER W
O

RK U
N

D
ER

 
H

YD
RAU

LICA
LLY RA

ISED
 BO

O
M

.
• 

CLO
SE H

YD
RAU

LIC LIFTIN
G

 
CYLIN

D
ER TO

 M
IN

IM
U

M
 H

EIG
H

T
 

PO
SITIO

N
 BEFO

RE ATTEM
PTIN

G
 

A
N

Y BO
O

M
 M

A
IN

TEN
A

N
CE.

• 
KEEP CLEA

R O
F O

VERH
EA

D
 

PO
W

ERLIN
ES. CO

N
TAC

T CA
N

 
CAU

SE D
EATH

.
• 

M
A

KE SU
RE SPRAYER CA

N
 

SA
FELY PA

SS U
N

D
ER A

LL 
 

O
VERH

EA
D

 O
BSTRU

C
TIO

N
S.

• 
D

O
 N

O
T TRAVEL W

ITH
 TH

E
 

BO
O

M
 IN

 TH
E FO

LD
ED

 
PO

SITIO
N

 U
N

TIL TH
E BO

O
M

 IS
 

LO
W

ERED
 O

N
TO

 RESTS.
• 

BO
O

M
 M

U
ST BE RA

ISED
 CLEA

R
 

O
F RESTS W

H
EN

 U
N

FO
LD

ED
  

O
R SERIO

U
S BO

O
M

 D
A

M
AG

E
 

M
AY RESU

LT.
G

A
209 EVO

• NEVER WORK UNDER
 HYDRAULICALLY RAISED BOOM.
• CLOSE HYDRAULIC LIFTING
 CYLINDER TO MINIMUM HEIGHT
 POSITION BEFORE ATTEMPTING
 ANY BOOM MAINTENANCE.
• KEEP CLEAR OF OVERHEAD
 POWERLINES. CONTACT CAN
 CAUSE DEATH.
• MAKE SURE SPRAYER CAN
 SAFELY PASS UNDER ALL 
 OVERHEAD OBSTRUCTIONS.

• DO NOT TRAVEL WITH THE
 BOOM IN THE FOLDED
 POSITION UNTIL THE BOOM IS
 LOWERED ONTO RESTS.
• BOOM MUST BE RAISED CLEAR
 OF RESTS WHEN UNFOLDED
  OR SERIOUS BOOM DAMAGE
 MAY RESULT.

GA209 EVO

Bypass
Spray mode

O�
Do not run pump 

in this position 

Vortex
induction

hopper

Chem
probe

venturi

Rinse
tank

�ll

Wash
down
gun

Pressure
delivery

Main tank
agitation

External
water delivery

(Recirculate) 

Main tank
rinse

Main
tank
rinse

(external water source)

O�
Do not run pump 

in this position 

Rinse
tank

Suck from

Main
tank

Suck from

Gel

Gel

BiFold Left

Product 2

Product 1

BiFold Right

GOLDACRES

GA5062095 EVO

Vortex Induction

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

CHAIN POINT
GASP001

GA079

If you can’t see
my mirrors

I can’t see you
GA079

If you can’t see
my mirrors

I can’t see you
GA5063870

GA5063865

GA5063860

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point

G
A

SP004

DIESEL ONLY
D

iesel tank �ll point
Battery
isolatorG

A
5062450

WHENEVER YOU SEE THIS SYMBOL IT MEANS: Warning be alert your safety may be involved. The information below explains these and other items requiring your 
attention. Read the important information below before operating the sprayer. If in doubt consult operator’s manual.

•  Do not stand on the access platform when the sprayer is in motion.
•   Do not enter main product tank or climb on main product tank.
•    Do not lift sprayer with jack unless the main product tank is empty.
•    Always support the sprayer with a suitable stand if removing the wheels.
•    Set spray pump speed between 400 and 540 RPM. Do not run pump dry.
•    Induction hopper must be raised and locked into position when sprayer is 
 moving.
 Do not store chemicals in induction hopper.
•   Use relevant safety protection clothing and equipment when handling
 chemicals.
 Refer to chemical manufactures label for requirements.
•    If operated incorrectly this machine could cause serious injury or death.
 Read the operators manual for all safety procedures.
•   Check wheel nuts daily.

Do not fold booms whilst the sprayer is moving. Ensure booms are 
lowered on the boom rests before moving. Always raise booms off 
boom rests before unfolding.

Keep bystanders clear when opening booms. Remove lid from foam 
marker tank when bottom filling. Clean foam marker air filter daily. 
Adjust needle valves to alter the foam concentration.

The water contained in the rinse water tank is not suitable for 
drinking.

Before working under the boom, close the hydraulic taps at the 
bottom of the lift cylinders and place stands under the boom wings.

CAUTION

l   Turn the battery isolator switch off at the end of day or when
   the machine is parked.
l   Flush chemicals from the sprayer after use.
l   Avoid boom damage. Speed must be reduced when directional
 changes are made.
l   Drain the air tanks daily.

KEEP CLEAR OF OVERHEAD POWERLINES, 
CONTACT CAN CAUSE DEATH. CHECK THE 

HEIGHT OF THE SPRAYER BEFORE 
TRAVELLING UNDER OBSTACLES.

PRECAUTION DANGER!

WARNING

GASP110

Positive
+ Stud

G
A

5062455

N
egative
- Stud

G
A

5062455N

FUSE
Engine ECM

G
A

50
62

49
0

Engine
Oil Drain

FILL PUMP
PRIME

G
AU

G
E

D
RAIN

Air Tank
Drain Air Tank

DrainAir Tank
Drain

H
ydraulic O

il
D

rain

HYDRAULIC OIL FILL
Super versitral SAE 10W/30

FUSE
Trans Cooler

G
A

50
62

49
0

Main tank
�ll

Chem
Probe

OFF

ON

Rinse
Tank
Drain

GA5063855

GA5063830

GA5063845

G
A

5063840

G
A

5063840
G

A
5063840

GA5063835GA5063835GA5063835GA5063835

G
A

5063895

G
A

5063880

GA5063875

GA5063880

G
A

5063885

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump

RPM
Raise
RPM
Raise

Spray
Pump
Spray
Pump

Fill
Pump

Fill
Pump LightLight

Boom down

Boom up

Tilt right
down

Boom
section

Tilt left
down

Tilt right
up

Tilt left
up

Spray mode - solid light
Boom down

Boom up

Inner inInner out

Inner & 
outer
in

Inner &
outer

out

Bi-fold inBi-fold out

Fold mode - �ashing light

Keep clear w
hen folding boom

s

Keep clear w
hen folding boom

s

Cabin
M

ain
Fuse box

A
G

A
5060033

Joystick
Fuse box

Cruise
M

aster

Cruise
Increase

Boom
Close

N
il

Cruise
D

ecrease

Bi-fold
Close

Boom
Lift

Cruise On/O�

External pump
switches

Pump &
Fence Jets

Cruise

Boom/Bi-fold

Tilt L Up

Tilt L Down

Tilt R Up

Tilt R Down

Envisio

GPS Rec

Smart Trax

4070 Console

Boom Open

Bi-fold Open

Boom Lift

Bi-fold Close

Boom Close

Tilts & Joystick

Foam

Boom Sense Node

Bi-fold
O

pen

Boom
Low

er

Boom
O

pen

Tilt L
U

p

Tilt L
D

ow
n

Tilt R
U

p

Tilt R
D

ow
n

Foam
Com

p

Foam
Right

Fence
Jet

Right

Pum
p

M
aster

Fence
Jet
Left

Foam
Left

Cabin
Auxiliary
Fuse box

Spare

Spare

Spare

Spare

Spare

Main Raven
Logic DCI Logic #1

DCI Logic #2

DCI Logic #3

Product Logic #1

DCI Pump #2

DCI Pump #1 DCI Pump #3

Accuboom

UltraGlide/Product 2

Product 1

Accuboom Logic

CANBUS

Product Logic #2

Ultraglide Logic

Acc Power

Radio & Int Light

Switches

Trans Oil Cooler

Driving Lights

Lever & Wipers

Switched Power

Low Air

Ladder Down

Hand Brake

Raven
Logic

D
riving

Lights

Cruise
Increase
Control

Cruise
D

ecrease
Control

Cruise
O

n/O
�

Control

Fuse Box Layout

Cabin Auxiliary Fuse box

Joystick Fuse box

Cabin Main

Fuse box

Cabin
Aux
Fuse
box

G
A

5060326

G
A

5060025

GA5060033

C

B

A

CB

G
A

5060326

G
A

5060025

GA5060326 REV2

B
G

A
5060025

Cabin Auxiliary Fuse box
B

G
A

5060025

Cabin M
ain Fuse box

A
G

A
5060033

Cabin M
ain Fuse box

A
G

A
5060033

Joystick Fuse box
A

G
A

5060326

Joystick Fuse box
A

G
A

5060326

F19
7.5

F215
F115

F13
15

F910
D

1
  6

D
2

  6
R

1
F17
7.5

F18
7.5

R
2

R
14

R
7

R
4

R
6

R
9

R
11

R
13

R
3

R
5

R
15

R
10

R
12

R
8

15
F10

20
F16

20
F15

20
F14

15
F12

15
F11

10F5
15F7

10F6
15F4

20F3
10F8

R
16

Right Blinker

Left Blinker

Battery Power LB

Battery Power

Brake Lights

High Beam FLash

Park Light

A/C Comp. Clutch

High Beam

Low Beam

Inner Front 
Roof Lights

Rear Roof Lights

Rotating Light

Oil Cooler

Engine Ignition

Radio/UHF

Elec Mirrors

Indicator Stalk

Air Con System

Horn/Wiper

Rotating
Stalk 
Relay

H
igh 

Beam
 

Relay

Low
Beam
Relay

Inner 
Front 

Roof Lights
 Relay

Outer Front 
Roof Lights

Relay

Rear Roof 
Lights
Relay

A/C
com

pressor 
clutch relay

A
/C

system
 

Relay

W
iper/

H
orn 

W
asher

Relay

Elec
M

irrors 
Relay

Radio/
U

H
F 

Relay

Reverse 
Relay

Acc 
Relay

Indicator
Stalk 
Relay

Starter M
otor

Neutral Protect 
Relay Flasher 

Can Relay

Outer Front 
Roof Lights

Accessory Relay

Front of cab

Carbon Filter Fan Relay/Fuse

Only used on Raven equiped sprayers

42

43

ITEM NO. PART NUMBER DESCRIPTION QTY.

42 GA5016009 SP Fill and Pressure Station 1

43 tba Tank Fill / Chem Probe / Rinse Drain 1



Chapter 17 - 17-Decals - 167

Decals

44

ITEM NO. PART NUMBER DESCRIPTION QTY.

44 GA4504330 Dual Product Pod Decal 1

45 tba Double DCI Decal 1

46 tba Single DCI Decal 1

45

46



168 - Crop Cruiser Evolution Parts Manual - REV 2

47

48

Decals

ITEM NO. PART NUMBER DESCRIPTION QTY.

47 GA5064140 Fill & Pressure station - suit dual product

48 GA5063960 Pressure manifold - swb



Chapter 17 - 17-Decals - 169

50

ITEM NO. PART NUMBER DESCRIPTION QTY.

49 tba Chem transfer pump switch

50 tba DCI Probes

51 tba DCI Quick Start Guide

52 GA5064120 Dash Panel - Raven

49

Decals

51 52



170 - Crop Cruiser Evolution Parts Manual - REV 2

Decals

51

ITEM NO. PART NUMBER DESCRIPTION QTY.

51

tba Bonnet RH&LH - 5236 1

tba Bonnet RH&LH - 5230 1

tba Bonnet RH&LH - 3536 1

tba Bonnet RH&LH - 3036 1

tba Bonnet RH&LH - 47DP36 1



Chapter 18

Chapter 18 - 18-Hydraulics - 171

18-Hydraulics

Oil Tank & Frame

Continued over page

A

3

2

8

7

8

7

6

7

10

9 7

6

7

1

12

11

4

5

25

15 14 15 16

21

DETAIL A 
SCALE 1 : 4

20

17

24

26

13

1822 23

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4658045 Oil - Header tank- support frame 
2011 1

2 GA4905105 Oil Tank assy-SP 2011 1
3 GA4905110 Return filter assy-SP2011 1
4 GA4905115 Dash panel assy-SP 2011 1
5 GA5069130 Rubber isolator 35OD x 28H-M10 

x 16.5 each end 4
6 GA5000141 M10 Nyloc Nut 12
7 GA5000117 Washer 10mm SS Heavy duty 27
8 GA5006113 M10 x 20 GR8.8 Bolt 7
9 GA5065455 Bolt Gr8.8 M10x30 4

10 GA5006161 M10 x 25 GR8.8 Bolt 4
11 GA4504235 Bracket- Bonnet buffer mount SP 

2011 2
12 GA5069745 Door buffer Claas-0000767220 2
13 GA4504570 Heat Deflector Panel Oil 

Reservoir 1
14 GA4572280 Crush tube suit sp training seat 6
15 GA5004437 M6 SS Washer 16
16 GA5048115 Nut nyloc M6 6
17 GA5070470 Service Indicator Mounting 

Flange 1

18 GA5045145 Elbow 6mm brass male x 1/8" 
plastic 1

19 GA4505295 Plate Oil Reservoir Breather 
Restrictor 1

20 GA5004050 M6x16mm Button head soc SS 4
21 GA5015643 Needle valve 1
22 GA5048090 Clamp P  35mm 56487 2
23 GA5048115 M6 Nyloc Nut SS 2
24 GA5010525 Air Cleaner Service Indicator 1
25 GA5004067 M6x25 Button Head Cap Screw 6
26 GA5012989 Pinch weld x 170 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 4SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904665

Oil tank/Frame assy-complete sub assy

DM

6/08/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

14/04/2010



172 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658045 Oil - Header tank- support frame 2011 1

2 GA4905105 Oil Tank assy-SP 2011 1

3 GA4905110 Return filter assy-SP2011 1

4 GA4905115 Dash panel assy-SP 2011 1

5 GA5069130 Rubber isolator 35OD x 28H-M10 x 16.5 each end 4

6 GA5000141 M10 Nyloc Nut 12

7 GA5000117 Washer 10mm SS Heavy duty 27

8 GA5006113 M10 x 20 GR8.8 Bolt 7

9 GA5065455 Bolt Gr8.8 M10x30 4

10 GA5006161 M10 x 25 GR8.8 Bolt 4

11 GA4504235 Bracket- Bonnet buffer mount SP 2011 2

12 GA5069745 Door buffer Claas-0000767220 2

13 GA4504570 Heat Deflector Panel Oil Reservoir 1

14 GA4572280 Crush tube suit sp training seat 6

15 GA5004437 M6 SS Washer 16

16 GA5048115 Nut nyloc M6 6

17 GA5070470 Service Indicator Mounting Flange 1

18 GA5045145 Elbow 6mm brass male x 1/8" plastic 1

19 GA4505295 Plate Oil Reservoir Breather Restrictor 1

20 GA5004050 M6x16mm Button head soc SS 4

21 GA5015643 Needle valve 1

22 GA5048090 Clamp P  35mm 56487 2

23 GA5048115 M6 Nyloc Nut SS 2

24 GA5010525 Air Cleaner Service Indicator 1

25 GA5004067 M6x25 Button Head Cap Screw 6

26 GA5012989 Pinch weld x 170 1

Oil Tank & Frame

Oil Tank & Frame Assembly - GA4904665



Chapter 18 - 18-Hydraulics - 173

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069075 Oil Tank Plastic Bare Black suit SP 2011 1

2 HOS12Wsight 12mm Clear Sight Tube Hose - Cut 310L 1

3 GA5005259 Breather cap 1

4 GA5020355 1/4" Male x 1/2" Barb Brass Elbow 2

5 GA5000469 1/2" SS hose clamp 2

6 GA4505105 Oil Reservoir Port Stiffening Plate 1

7 GA4552970 Oil Tank Crop Cruiser 1" Nipple 3

8 GA4552975 Oil Tank Crop Cruiser Nut 1" Nipple 3

9 GA5009335 Gasket Kamlock Nitrile 1 1/2 Fit 150 3

10 GA4552980 CC Oil Tank 1/2" Bulkhead Nipple 1

11 GA4552990 Nut M27 LH Thread Lock Nut 1

12 M100G Gasket Banjo 100 series 1

13 GA4502590 Level Indicator Hydraulic Reservoir 1

Oil Tank 

Oil Tank Assembly - GA4905105

Note: These fittings must
go in after tank is bolted 
into frame

10

11

13

4

5

2

1
3

7

6
8

12

9

ITEM NO. PART NUMBER DESCRIPTION QTY. Bin
1 GA5069075 Oil Tank Plastic Bare Black suit SP 

2011 1 SP1FL

2 HOS12Wsight 12mm Clear Sight Tube Hose - 
Wire Reinforced - Cut 310L 1 ANB02

3 GA5005259 Breather cap 1 ABB22
4 GA5020355 1/4" Male x 1/2" Barb Brass 

Elbow 2 DAD25
5 GA5000469 1/2" SS hose clamp 2 DHB03
6 GA4505105 Oil Reservoir Port Stiffening Plate 1 SWI03
7 GA4552970 Oil Tank Crop Cruiser 1" Nipple 3 SYB09
8 GA4552975 Oil Tank Crop Cruiser Nut 1" 

Nipple 3 SYA09

9 GA5009335 Gasket Kamlock Nitrile 1 1/2 Fit 
150 3 DAC05

10 GA4552980 CC Oil Tank 1/2" Bulkhead 
Nipple 1 SWI04

11 GA4552990 Nut M27 LH Thread Lock Nut 1
12 M100G Gasket Banjo 100 series 1 DAF10
13 GA4502590 Level Indicator Hydraulic 

Reservoir 1 SYB05

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4905105

Oil Tank assy-SP 2011

DM

6/08/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/07/2011



174 - Crop Cruiser Evolution Parts Manual - REV 2

Dash Panel

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4503695 Guage tankmount plate SP under bonnet 2011 1

2 GA5004437 M6 SS Washer 8

3 GA5048115 Nut nyloc M6 4

4 GA5004050 M6x16mm Button head soc SS 4

5 GA4948460 Pressure Gauge 160 PSI 2

6 GA5013423 Pressure Gauge 3500 PSI 2

7 GA5066580 LED light orange Narva brand 2

8 GA4503691 Guage mount plate SP under bonnet 2011 2

9 GA5011360 Bolt M4 x 20CS phillip head ZP 4

10 GA5000577 M12 SS HD Washer 8

11 S25-0404 Elbow 90deg 1/4"M x 1/4"F 2

12 GA5048300 1/4 Female brass Tee 2

13 GA5016233 Elbow - Swivel 6mm x 1/4" 4

Dash Panel Assembly - GA4905115

Note: Quantities will vary depending on options fitted.

 1
7 

A
PP

RO
X 

 500 

BI-FOLD LEFT BI-FOLD RIGHT

STANDARD DUAL PRODUCT

2

3

13
121311

10

8

7

9

6

5

2
4

1

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN
1 GA4503695 Guage tankmount plate SP 

under bonnet 2011 1 SIC01
2 GA5004437 M6 SS Washer 8 SQB02
3 GA5048115 Nut nyloc M6 4 SQB01
4 GA5004050 M6x16mm Button head soc SS 4 SBB04
5 GA4948460 Pressure Gauge 160 PSI 2 AEB18
6 GA5013423 Pressure Gauge 3500 PSI 2 AEC18
7 GA5066580 LED light orange Narva brand 2 SUE01
8 GA4503691 Guage mount plate SP under 

bonnet 2011 2 SKA02
9 GA5011360 Bolt M4 x 20CS phillip head ZP 4 SQA04

10 GA5000577 M12 SS HD Washer 8
11 S25-0404 Elbow 90deg 1/4"M x 1/4"F 2 DBF22
12 GA5048300 1/4 Female brass Tee 2 SQG14
13 GA5016233 Elbow - Swivel 6mm x 1/4" 4 DAG03

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4905115

Dash panel assy-SP 2011

DM

6/08/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/07/2011



Chapter 18 - 18-Hydraulics - 175

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069910 Drop tube _2" Riser- Return filter SP 2011 1

2 GA5069055 Hydac Return filter assy-Tank top SP2011 1

3 S77-1616 1" ELBOW 1

4 S102-2416 1 1/2" - 1"  REDUCER 1

5 S75-0808 1/2" BSPP x 1/2" BSPT Hydraulic Fitting O-Ring @ 
Washer

1

Return Filter

 5
18

  117 

 287 

 198 

 2
11

 

1

3

4

2

5

 
17 Ta

p 1/2"BSPT 
 56 

 2
9 

Ensure no contamination 
is left after tapping

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN
2.8 GA5069910 Drop tube _2" Riser- Return filter 

SP 2011 1

2 GA5069055 Hydac Return filter assy-Tank top 
SP2011 1

2.1   2011-FILTER BODY 
HYDAC 1

2.2   2011-FILTER LID 
HYDAC 1

2.3   GA5006161 M10 x 25 GR8.8 Bolt 4
2.4   0330 R 010 BN4HC GA5069056- Cartridge Tank top 

filter-SP 2011 1
2.5   VR 2 BM.X 1
2.6   Gasket-hydac filter 1
3 S77-1616 1" ELBOW 1
4 S102-2416 1 1/2" - 1"  REDUCER 1
5 S75-0808 1/2" BSPP x 1/2" BSPT Hydraulic 

Fitting w/ O-Ring @ Washer 1

5.1   S75-08-1 1/2" BSPP x 1/2" BSPT Hydraulic 
Fitting 1

5.2   36B-08 1/2" BSPP Retaining Ring 1

5.3   RO-BP08 1/2" BSPP O-Ring 1

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN
1 GA5069910 Drop tube _2" Riser- Return filter 

SP 2011 1 SKC01

2 GA5069055 Hydac Return filter assy-Tank top 
SP2011 1 SHE01

3 S77-1616 1" ELBOW 1 DED08
4 S102-2416 1 1/2" - 1"  REDUCER 1 SCG08
5 S75-0808 1/2" BSPP x 1/2" BSPT Hydraulic 

Fitting w/ O-Ring @ Washer 1 DBC27

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4905110

Return filter assy-SP2011

DM

22/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/07/2011

Return Filter Assembly - GA4905110



176 - Crop Cruiser Evolution Parts Manual - REV 2

Trimble Auto Steer Manifold

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069860 Trimble Auto Steer Hydraulic Manifold - Part of  Trimble 
Kit

1

2 S90-0907 Nipple-7/16"UNO x 9/16" JIC C/W o-ring 2

3 S93-0812 Nipple - 1/2" x 3/4" C/W o-ring 4

4 GA5069865 Trimble Valve Cartridge PTS 40 1

5 S83-080808 TEE 1/2 BSPT M x M F 1

6 S82-0808 1/2" Hydraulic Tee - S83-080808 2

7 S75-0808 Nipple 1/2" x 1/2" C/W o-ring & washer 2

8 GA5006933 Hydraulic pressure relief  (CartReliefDIR.OP.BI Directional) 1

9 S167-080808 TEE 1/2 BSPT M x M F 1

10 S160-080816 Inline test point 1/2" BSP 1

11 GA4904895 Trimble Manifold hose (H46) 1

12 GA5070350 Trimble Pressure Sensor - Trimble P/No 49669 1

13 - P Comp - Trimble P/No 56907 1

14 - PTS 40 PSI - Trimble P/No 56904 1

11

6

3

12

4

13

3

3

2
14

6
5

7

8

7

9

10

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5069860 Trimble Auto Steer Hydraulic 

Manifold - Part of Trimble Kit 1

2 S90-0907 Nipple-7/16"UNO x 9/16" JIC 
C/W o-ring 2

3 S93-0812 Nipple - 1/2" x 3/4" C/W o-ring 4
4 GA5069865 Trimble Valve Cartridge PTS 40 1
5 S83-080808 TEE 1/2 BSPT M x M F 1
6 S82-0808 1/2" Hydraulic Tee - S83-080808 2
7 S75-0808 Nipple 1/2" x 1/2" C/W o-ring & 

washer 2

8 GA5006933 Hydraulic pressure relief 
(CartReliefDIR.OP.BI Directional) 1

9 S167-080808 TEE 1/2 BSPT M x M F 1
10 S160-080816 Inline test point 1/2" BSP 1
11 trimble hyd hose Trimble Manifold hose - Part of 1
12 - Elec Conn - Trimble P/No 49669 1

13 - P Comp - Trimble P/No 56907 1

14 - PTS 40 PSI - Trimble P/No 56904 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Trimble Auto Steer kitName

13/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/09/2011



Chapter 18 - 18-Hydraulics - 177

Steering Orbital

4
2

1 3

Item 4 only required if
Trimble Auto Steer is to be fitted.

Paint assembly Air Dry Black. Ensure
all ends are capped before painting.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5000031 Steering unit orbital 102M203 t/s 

sp 1

2 S75-0808 Nipple 1/2" x 1/2" C/W o-ring & 
washer 4

3 S77-0404 1/4 x 1/4 90deg Elbow 1
4 S167-080808 TEE 1/2 BSPT M x M F 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES steering orbital assemblyName

13/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

12/09/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5000031 Steering unit orbital 102M203 t/s sp 1

2 S75-0808 Nipple 1/2" x 1/2" C/W o-ring & washer 4

3 S77-0404 1/4 x 1/4 90deg Elbow 1

4 S167-080808 TEE 1/2 BSPT M x M F 2

Foot Valve

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5005769 Basic foot valve, Dual circuit 1

2 GA5002575 3/8" Brass Plug 4

3 S49-0604 Elbow 90deg male 3/8" - 1/4" 4

4 S167-040404 TEE 1/4 BSPT M x M F 1

5 GA5048300 1/4 Female brass Tee 1

6 GA5016081 Brake switch 13250 2

6
5

6

4

3 2

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5005769 Basic foot valve, Dual circuit 1
2 GA5002575 3/8" Brass Plug 4
3 S49-0604 Elbow 90deg male 3/8" - 1/4" 4
4 S167-040404 TEE 1/4 BSPT M x M F 1
5 GA5048300 1/4 Female brass Tee 1
6 GA5016081 Brake switch 13250 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Brake foot valveLuke M

2/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

29/09/2011



178 - Crop Cruiser Evolution Parts Manual - REV 2

Pump Flow Control & Pressure Filter

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5010013 Hydraulic pressure filter 10 micron 1

2 S75-0812 1/2" x 3/4" Hydraulic Fitting w/ O-Ring @ Washer 2

3 S160-080816 Inline test point 1/2" BSP 1

4 RG01-250 pressure guage 250 BAR 1

5 S26-0808 ryco Steel socket 1/2" BSP 1

6 GA5011675 Pump Flow Control 1

7 S75-0808 1/2" x 1/2" Hydraulic Fitting w/ O-Ring @ Washer 2

8 S48-121212 Tee 3/4" FFM 1

9 GA5007059 10 BAR Check Valve 1

10 S27-1208 ryco Adapter Straight - 3/4" male BSPT to 1/2" male BSPT 1

11 C81-1604 Direct Guage Coupling 1

12 S75-1208 Nipple - 3/4" x 1/2" C/W o-ring washer 1

13 S27-0808 0808 BSPTM BSPMT nipple 1

Orientate check valve so that it allows oil to
flow away from block.      

13
9

10
8

127

6

7
5

3

11

4

2

1

Once assembly is made, paint all except for guage in air dry black. 
Ensure all ends are capped before painting.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5010013 Hydraulic pressure filter 10 

micron 1

2 S75-0812 1/2" BSPP x 3/4" BSPP Hydraulic 
Fitting w/ O-Ring @ Washer 2

3 S160-080816 Inline test point 1/2" BSP 1
4 RG01-250 pressure guage 250 BAR 1
5 S26-0808 ryco Steel socket 1/2" BSP 1
6 GA5011675 Pump Flow Control 1
7 S75-0808 1/2" BSPP x 1/2" BSPT Hydraulic 

Fitting w/ O-Ring @ Washer 2
8 S48-121212 Tee 3/4" FFM 1
9 GA5007059 10 BAR Check Valve 1
10 S27-1208 ryco Adapter Straight - 3/4" male 

BSPT to 1/2" male BSPT 1
11 C81-1604 Direct Guage Coupling 1
12 S75-1208 Nipple - 3/4" x 1/2" C/W o-ring 

washer 1
13 S27-0808 0808 BSPTM BSPMT nipple 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Pump flow control & pressure filter assemblyName

13/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

7/09/2011



Chapter 18 - 18-Hydraulics - 179

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5052465 Pump flow control - manifold 1

2 GA5069180 Flow Control valve NV10-20B-0N0 1

3 GA5007266 Cartridge T/S GS0124 SV08-21-0N0 1

4 - Pressure Reducing Valve EP10-S35-0N-110 1

5 GA5052475 12V Coil 6306012 1

6 GA5052480 Pressure Relief  valve RV08-20A-0N-33 1

Pump Flow Control Manifold

4

3

2 6

5

1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5011675Name

14/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

6/09/2011



180 - Crop Cruiser Evolution Parts Manual - REV 2

Priority Valve & Pressure Filter

9
8

6

7

2
11

5
1

5

4

10

3

Once assembly is made, paint all except for guage in air dry black. 
Ensure all ends are capped before painting.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5010013 Hydraulic pressure filter 10 

micron 1
2 GA5010957 Load sensing priority valve 1
3 S160-080816 Inline test point 1/2" BSP 1
4 RG01-250 pressure guage 250 BAR 1
5 S75-0812-base 1/2" BSPP x 3/4" BSPT Hydraulic 

Fitting 2

6 S75-0808 Nipple 1/2" x 1/2" C/W o-ring & 
washer 2

7 S77-0404 1/4 x 1/4 90deg Elbow 1
8 S167-080808 TEE 1/2 BSPT M x M F 2
9 S82-0808 1/2" Hydraulic Tee - S83-080808 1
10 C81-1604 Direct Guage Coupling 1
11 S43-0808 Nipple Swivel 1/2"F x 1/2"M c/w 

o-ring & washer 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Priority Valve And Pressure Filter sub-assemblyName

13/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

6/09/2011
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5010013 Hydraulic pressure filter 10 micron 1

2 GA5010957 Load sensing priority valve 1

3 S160-080816 Inline test point 1/2" BSP 1

4 RG01-250 pressure guage 250 BAR 1

5 S75-0812-base 1/2" BSPP x 3/4" BSPT Hydraulic Fitting 2

6 S75-0808 Nipple 1/2" x 1/2" C/W o-ring & washer 2

7 S77-0404 1/4 x 1/4 90deg Elbow 1

8 S167-080808 TEE 1/2 BSPT M x M F 2

9 S82-0808 1/2" Hydraulic Tee - S83-080808 1

10 C81-1604 Direct Guage Coupling 1

11 S43-0808 Nipple Swivel 1/2"F x 1/2"M c/w o-ring & washer 1



Chapter 18 - 18-Hydraulics - 181

Pressure Relief  - Radiator Fan

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5006933 Hydraulic pressure relief  (CartReliefDIR.OP.BI Directional) 1

2 S75-0808 Nipple 1/2" x 1/2" C/W o-ring & washer 1

3 S75-0408 Nipple 1/2 BSPP O-Ring x 1/4 BSPT 1

4 S167-080808 TEE 1/2 BSPT M x M F 1

4
2 3

1

Paint assembly Air Dry Black. Ensure
all ends are capped before painting.

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5006933 Hydraulic pressure relief 

(CartReliefDIR.OP.BI Directional) 1

2 S75-0808 Nipple 1/2" x 1/2" C/W o-ring & 
washer 1

3 S75-0408 Nipple 1/2 BSPP O-Ring x 1/4 
BSPT 1

4 S167-080808 TEE 1/2 BSPT M x M F 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Pressure Relief - Radiator FanName

13/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

8/09/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 L069A Manifold - 480mm Long 1

2 S64-12 3/4 BSPTM Plug 1

3 S27-1208 Adapter Straight - 3/4" male BSPT to 1/2" male BSPT 4

4 S27-1616 1" Male Nipple 1

5 S27-1612 1" x 3/4" Male Nipple 1

Hydraulic Manifold

4

1

5

2

3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 L069A Manifold - 480mm Long 1
2 S64-12 3/4 BSPTM Plug 1
3 S27-1208 ryco Adapter Straight - 3/4" male 

BSPT to 1/2" male BSPT 4
4 S27-1616 1" Male Nipple 1
5 S27-1612 1" x 3/4" Male Nipple 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Hydraulic manifold - RH chassis under cabName

26/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/11/2011



182 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069045 Oil Cooler - Hydac size 3 1

2 S77-1216 1" ELBOW 2

3 GA4503745 Adaptor multi fit-Hydac oil cooler SP 2011 2

4 GA5003643 Washer 8mm SS HD 6

5 GA5004919 M8 Spring washer SS 6

6 GA5004695 M8 x 16mm 6

7 GA5069050 Thermostat T/S-Oil cooler-Hydac 1

Oil Cooler Assembly

3

2

654

1

7

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5069045 Oil Cooler - Hydac size 3 1
2 S77-1612 1" ELBOW 2
3 GA4503745 Adaptor multi fit-Hydac oil 

cooler SP 2011 2
4 GA5003643 Washer 8mm SS HD 6
5 GA5004919 M8 Spring washer SS 6
6 GA5004695 M8 x 16mm 6
7 GA5069050 - 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Oil Cooler AssemblyName

5/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/09/2011



Chapter 18 - 18-Hydraulics - 183

Hydraulic Cylinder - Boom Tilt

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065051 Hydraulic cylinder 3.5"x5" stroke 1

2 S93-0412 Nipple 1/4" x 3/4" c/w O-RING 1

3 L068A "Restrictor Nipple 1/4 BSPT to 3/4  UNO 1.5mm orifice" 1

4 GA5001067 1/2" BSPP O-Ring 1

5 GA5012203 Grease Nipple 1/4” UNF Short 2

6 GA5052730 Hydraulic Cylinder seal kit - Not Shown -

Boom Tilt Cylinder - GA5065051

5
1

2

4
3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5065051 Hydraulic cylinder 3.5"x5" stroke 1
2 S93-0412 Nipple 1/4" x 3/4" c/w O-RING 1
3 L068A Restrictor Nipple 1/4 BSPT to 3/4 

UNO 1.5mm orifice 1
4 RO-BP08 1/2" BSPP O-Ring 1

B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

MATERIAL:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO:

SCALE:1:5 SHEET 1 OF 1

A4

C

Wing tilt cylinder - CCSP MY11REV NO CHANGE APPL DATE

DATE CREATED:

DRAWN:

Name

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

26/07/2012

DATE EDITED:

26/07/2012
Matt

Hydraulic Cylinder - Boom Lift

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5070076 Hydraulic Cylinder 2.5” Bore, 2” Rod, 21” Stroke 1

2 GA5065487 1" ID, 1.125" OD glacier bush, 1" long 4

3 GA5012203 Grease Nipple 1/4" UNF Short 2

4 GA5000835 Ball valve hydraulic 1/2" FF 1

5 S89-0812 Elbow 90deg 1/2" BSP x 3/4" UNO 1

- GA5052760 Hydraulic cylinder seal kit -

2

3

5

4

1

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA5070082-1 1
2 GA5065487 1" ID, 1.125" OD glacier bush, 1" 

long 4
3 GA5012203 Grease Nipple 1/4" UNF Short 2
4 GA5000835 Ball valve hydraulic 1/2" FF 1
5 S89-0812 Elbow 90deg 1/2" BSP x 3/4" 

UNO 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Boom lift ram assy - Prairie MY13

Hydraulic cylinder - 2.5" bore, 2" rod, 21" Stroke

Coen

19/11/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

4/08/2003



184 - Crop Cruiser Evolution Parts Manual - REV 2

Hydraulic Cylinder - Boom Fold RH

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5067595 Bearing Bush - Large 1

2 GA5067600 Bearing Bush - Small 3

3 GA5067605 Bearing GEG 30 ES 2RS 2

4 GA5067610 Bearing Retaining clip set (2 per set) 2

5 GA5012203 Grease Nipple 1/4 UNF Short 2

6 GA5052680 Hydraulic Cylinder seal kit - not shown -

Boom Fold Cylinder - GA5018538 RH

1

23

4

5

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5018538

Phasing cylinder 3x18x1.25 (external phasing)

Luke M

6/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

29/09/2010

Hydraulic Cylinder - Boom Fold LH

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5067595 Bearing Bush - Large 1

2 GA5067600 Bearing Bush - Small 3

3 GA5067605 Bearing GEG 30 ES 2RS 2

4 GA5067610 Bearing Retaining clip set (2 per set) 2

5 GA5012203 Grease Nipple 1/4” UNF Short 2

6 GA5052685 Hydraulic Cylinder seal kit - Not Shown -

Boom Fold Cylinder - GA5018542 LH

1

23

4

5

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5018542

Phasing cylinder 3x18x1.25 (external phasing)

Luke M

6/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

29/09/2010



Chapter 18 - 18-Hydraulics - 185

Hydraulic Cylinder - Hydraulic Yaw

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5067600 Bearing Bush - Small 4

2 GA5067605 Bearing GEG 30 ES 2RS 2

3 GA5067610 Bearing Retaining clip set (2 per set) 2

4 GA5012203 Grease Nipple 1/4” UNF Short 2

5 GA5052745 Cylinder Seal Kit - not shown -

Hydraulic Yaw Cylinder - GA5060817

1

2

4

3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5060817

Hydraulic yaw cylinder 2" bore

T.Watts

6/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

21/04/2009Hydraulic Cylinder - Bi-Fold

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5021010 Hypower ram suit Bi fold 254mm stroke 1

2 GA5012203 Grease Nipple 1/4" UNF Short 2

3 S89-0412 Elbow 1/4" x 3/4" c/w o-ring 1

4 S85-0412 1/4" BSPF x 3/4" UNOM 1

5 GA4562025 Restrictor nipple 1/4 BSPT 0.5mm orifice 1

6 S105-0404 0404 BSPTM BSPPFS 90' Elbow 1

7 GA5052755 Cylinder Seal kit - not shown -

2 3

5

6

4 2

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5021010 Hypower ram suit Bi fold 254mm 

stroke 1
2 GA5012203 Grease Nipple 1/4" UNF Short 2
3 S89-0412 Elbow 1/4" x 3/4" c/w o-ring 1
4 S85-0412 1/4" BSPF x 3/4" UNOM 1
5 GA4562025 Restrictor nipple 1/4 BSPT 0.5mm 

orifice 1
6 S105-0404 0404 BSPTM BSPPFS 90' Elbow 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES bi-fold cylinder assembly - CCSP MY11Name

26/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/04/2012



186 - Crop Cruiser Evolution Parts Manual - REV 2

Hydraulic Cylinder - Boom Rest

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069110 Hydraulic cylinder 2"x1.25"x6" stroke 1

2 S93-0412 Nipple 1/4" x 3/4" c/w O-RING 2

3 Cylinder Seal Kit - not shown -

1

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 2 x 6 std fem clevis Hydraulic cylinder 2"x1.25"x6" 

stroke 1
2 S93-0412 Nipple 1/4" x 3/4" c/w O-RING 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES boom rest cylinder - CCSP MY11Name

27/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/04/2012

Hydraulic Cylinder - Centre Leveling

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5016122 "Ram, 1.5"" Bore, 1" Rod, 100mm Stroke pin eye ends" 1

2 S93-0409 Nipple 1/4" BSPP x 9/16 UNO-ring 2

3 S82-0404 0404 BSPTM BSPPFS 90' Elbow 2

4 S26-0404 1/4" BSPP Socket 1

5 GA4562025 "Restrictor nipple 1/4 BSPT 0.5mm orifice" 1

6 GA5052750 Cylinder seal kit - not shown -

5
4

3

2 1
2

3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5016122 Hydraulic Ram 1.5" Bore, 1" Rod, 

100mm Stroke pin eye ends 1
2 S93-0409 Nipple 1/4" BSPP x 9/16 UNO-ring 2
3 S82-0404 0404 BSPTM BSPPFS 90' Elbow 2
4 S26-0404 1/4" BSPP Socket 1
5 GA4562025 Restrictor nipple 1/4 BSPT 0.5mm 

orifice 1

B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

MATERIAL:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO:

SCALE:1:2 SHEET 1 OF 1

A4

C

centre leveling cylinder - CCSP MY11REV NO CHANGE APPL DATE

DATE CREATED:

DRAWN:

Name

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

26/07/2012

DATE EDITED:

26/07/2012
Matt



Chapter 18 - 18-Hydraulics - 187

Boom Rest/Fill Pump Hydraulic Block

15

14

2

5

4

13

3

7

6

9

10

8

11

1 12

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 Mainfold square thing with lotsa holes 1
2 solenoid square thing withround magnets 

ea end? 2
3 Blanking plate square blue thing?? 1
4 Releif-Check valve square blue thing with plastic 

orange cap things 1

5 Check valve you guested it square blue thing 
with hex head ea end 1

6 S75-0808 1/2" BSPP x 1/2" BSPT Hydraulic 
Fitting w/ O-Ring @ Washer 2

7 S73-08 08 Plug 2
8 S73-06 3/8 BSPP Hyd Plug 2
9 S75-0406 Nipple 1/4 x 3/8 2
10 S75-0806 1/2 BSPT 3/8 BSPP Hyd Nipple 2
11 S73-04 1/4" BSPP Hyd Plug 1
12 Sandwich plate flat thing, Matt needs to name! 1
13 GA5020520 M5 x 20mm SHCS 4
14 GA5048570 M5 x 130mm SHCS 4
15 M5 Socket head 

cap screw
Bolt Socket head cap screw 

M5x80 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Hydraulic block assyLuke M

20/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/10/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 - Manifold option 1 normally closed 1

2 GA5017387 12v j-spool 2

3 GA5047335 Blanking plate 1

4 GA5047581 VALVE-HYD-FLOW CTRL-NG6-A+B 1

5 GA5017335 Modular check valve 1

6 S75-0808 1/2" BSPP x 1/2" BSPT Hydraulic Fitting O-Ring @ 
Washer

2

7 S73-08 08 Plug 2

8 S73-06 3/8 BSPP Hyd Plug 2

9 S75-0406 Nipple 1/4 x 3/8 2

10 S75-0806 1/2 BSPT 3/8 BSPP Hyd Nipple 2

11 S73-04 1/4" BSPP Hyd Plug 1

12 GA5047615 O-ring retaining plate 1

13 GA5020520 M5 x 20mm SHCS 4

14 GA5048570 M5 x 130mm SHCS 4

15 GA5054410 Bolt Socket head cap screw M5x50 4



188 - Crop Cruiser Evolution Parts Manual - REV 2

Spool Block With Fittings

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 - Manifold Assembly Option  TWO  Normally closed 1

2 S75-0406 1/4 BSPT male to 3/8 BSPP Hyd nipple 6

3 S73-06 3/8 BSPP Hyd Plug 4

4 S75-0806 1/2 BSPT 3/8 BSPP Hyd Nipple 2

5 S82-0808 1/2" 90deg Elbow 1

6 GA5007060 Check Valve (45 LPM)   1/2 BSPP zero bar 1

7 S27-0804 1/2" BSPT - 1/4" BSPT Straight Hydraulic Nipple 1

8 S75-0812 Nipple - 1/2" x 3/4" nipple C/W o-ring 1

9 S77-1212 3/4 BSPT - 3/4 BSPP 90 Hyd Elbow 1

10 GA5002421 3/4 BSPP Check Valve 1

11 S27-1212 Adapter Straight - 3/4" male BSPT to 3/4" male BSPT 1

12 S44-0404 Nipple  1/4 x 1/4 with nut 1

13 S26-0404 1/4" BSPP Socket 1

14 GA5013423 Small Face Pressure Gauge 3500psi 1

8

12

13

14

4

4
5

6
7

2

3

9

10

11

1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
Spool Valve 
Manifold assembly - 
open centre - 
SP2011

Manifold Assembly Option  TWO  
Normally closed 1

2 S75-0404 1/4 BSPT male to 1/4 BSPP Hyd 
nipple 6

3 S73-06 3/8 BSPP Hyd Plug 4
4 S75-0806 1/2 BSPT 3/8 BSPP Hyd Nipple 2
5 S82-0808 1/2" Hydraulic Tee - S83-080808 1
6 GA5007060 Check Valve (45 LPM)   1/2 BSPP 

zero bar 1

7 S27-0804 1/2" BSPT - 1/4" BSPT Straight 
Hydraulic Nipple 1

8 S75-0812 Nipple - 1/2" x 3/4" nipple C/W 
o-ring 1

9 S77-1212 3/4 BSPT - 3/4 BSPP 90 Hyd Elbow 1
10 GA5002421 3/4 BSPP Check Valve 1
11 S27-1212 Adapter Straight - 3/4" male 

BSPT to 3/4" male BSPT 1
12 S44-0404 Nipple  1/4 x 1/4 with nut 1
13 S26-0404 1/4" BSPP Socket 1
14 GA5013423 Small Face Pressure Gauge 

3500psi 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Spool valve block with fittings - open centre -SP2011Name

7/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011



Chapter 18 - 18-Hydraulics - 189

Spool Block Manifold

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5047500 Spool valve manifold 6 ststion bare 1

2 GA5047722 VALVE HYD SINGLE SOLENOID 12VDC 1

3 GA5047581 VALVE-HYD-FLOW CTRL-NG6-A+B 4

4 GA5047341 valve-cart-hyd-sol-poppet-2/2-8-2 cav-12vdc-no overide 1

5 GA5017387 12v j-spool 3

6 GA5017335 Modular check valve 3

7 GA5047645 Hydraulic Relief  Valve To Suit C Top Unloader VSPN-10A 1

8 GA5047335 Blanking plate 2

9 GA5067050 Bolt Socket head cap screw M5x90 4

10 GA5020520 M5 x 20mm SHCS 8

11 GA5048570 M5 x 130mm SHCS 12

12 S73-04 1/4" BSPP Plug with O ring 1

13 GA5047646 VALVE-CART-HYD-SOL-2/2-NC-10/2-12VDC Open 
Centre

1

4

13

7

1

128
10

11

5

6

3

9

3

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5047500 Spool valve manifold 6 ststion 

bare 1

2 GA5047722 VALVE HYD SINGLE SOLENOID 
12VDC 1

3 GA5047581 VALVE-HYD-FLOW CTRL-NG6-
A+B 4

4 GA5047341
VALVE-CART-HYD-SOL-POPPET-
2/2-8-2 CAV-12VDC-WITHOUT 

MANUAL OVERIDE
1

5 GA5017387 12v j-spool 3
6 GA5017335 Modular check valve 3
7 GA5047645 Hydraulic Relief Valve To Suit C 

Top Unloader VSPN-10A 1
8 GA5047335 Blanking plate 2
9 GA5067050 Bolt Socket head cap screw 

M5x90 4
10 GA5020520 M5 x 20mm SHCS 8
11 GA5048570 M5 x 130mm SHCS 12
12 S73-04 1/4" BSPP Plug with O ring 1
13 GA5047646 VALVE-CART-HYD-SOL-2/2-NC-

10/2-12VDC Open Centre 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Spool Valve Manifold assembly - open centre - SP2011

Manifold Assembly Option  TWO  Normally closed

Luke M

7/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/02/2011



190 - Crop Cruiser Evolution Parts Manual - REV 2

   
   
   
   
   





 











   





 





  




























































Spool Valve Mounting Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 COMP0013 Solenoid cover 1

2 MACH0035 Retaining bolt for solenoid cover 2

3 GA5004437 M6 SS Washer 4

4 GA5048115 Nut nyloc M6 4



Chapter 18 - 18-Hydraulics - 191

Hydraulic Schematic - General

Continued over page

AB



192 - Crop Cruiser Evolution Parts Manual - REV 2

Hydraulic Schematic - General
A B



Chapter 18 - 18-Hydraulics - 193

Hydraulic Schematic - Dual Diaphragm Pump



194 - Crop Cruiser Evolution Parts Manual - REV 2

Hydraulic Schematic - Ultra Glide



Chapter 18 - 18-Hydraulics - 195

Hydraulic Schematic - Hoses

Hydraulic Schematic - Transmission

Continued over page



196 - Crop Cruiser Evolution Parts Manual - REV 2

Hydraulic Schematic - Hoses



Chapter 18 - 18-Hydraulics - 197

Hydraulic Schematic - SWB General

Continued over page

AB



198 - Crop Cruiser Evolution Parts Manual - REV 2

Hydraulic Schematic - SWB General

BA



Chapter 18 - 18-Hydraulics - 199

Hydraulic Schematic - SWB Hoses

Hydraulic Schematic - Transmission

Continued over page



200 - Crop Cruiser Evolution Parts Manual - REV 2

Hydraulic Schematic - SWB Hoses



Chapter 19

Chapter 19 - 19-Plumbing - 201

19-Plumbing

10
4

3

1

4

3
2

4

3

5

7668

9

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 AAB126ML-F75-80 Flange filter with 80 Mesh screen 1
2 AAB126ML-F75-100 Flange filter with 100 Mesh 

screen 1

3 GA5009335 Gasket Kamlock Nitrile 1 1/2 
FIT150 3

4 FC200 Screw clamp 3
5 M200125BRB 1 1/4" Hose barb to flange 1
6 GA5004883 Washer 8mm SS 8
7 GA5011503 M8 x 140mm Bolt 4
8 GA5004917 M8 Nyloc Nut 4
9 CP48656 Pressure Filter bowl o-ring 

(square) 2
10 M200125BRB90 2"Manifold X 1-1/4 Barb 90 Deg 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Pressure Filter - Dual - SP 2011

Pressure Filter assembly

Luke M

2/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

23/10/2008

Dual Pressure Filter Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 AAB126ML-F75-80 Flange filter with 80 Mesh screen 1

CP15941-4-SSPP 80 mesh filter screen

2 AAB126ML-F75-100 Flange filter with 100 Mesh screen 1

CP15941-5-SSPP 100 mesh filter screen

3 GA5009335 Gasket Kamlock Nitrile 1 1/2 FIT150 3

4 FC200 Screw clamp 3

5 M200125BRB 1 1/4" Hose barb to flange 1

6 GA5004883 Washer 8mm SS 8

7 GA5011503 M8 x 140mm Bolt 4

8 GA5004917 M8 Nyloc Nut 4

9 CP48656 Pressure Filter bowl o-ring (square) 2

10 M200125BRB90 2"Manifold X 1-1/4 Barb 90 Deg 1

D

E

F

C

1234

B

A

3 2 15

C

D

4678

A

B

A3

SHEET 2 OF 2 SCALE:1:1

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGESGA4522610

Tool for removing Teejet pressure filter

Luke Myers

2/11/2011
Luke

REV NOCHANGEDATEECN NO.

5mm FMS
DATE EDITED:

25/09/2008

Pressure Filter Tool
GA4522610



202 - Crop Cruiser Evolution Parts Manual - REV 2

Rapid Flow Control Valve

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 B344BEC-34-C SHUTOFF/BYPASS 1BSPT 3 way (Yellow indicator) 1

2 GA4582385 Coupling Altek AS40 to 1" NPT male thread 3

3 GA5065615 Plug in hose tail AS40/25/90 degree 2

4 GA5065690 Safety pin AS40 3

5 GA5065585 Plug in hose tail AS40/33 1

3

2

4

5 1

3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 344BR-34-03CEC Teejet 3 way regulator valve 6 

second 1

2 GA4582385 Coupling Altek AS40 to 1" NPT 
male thread 3

3 GA5065615 Plug in hose tail AS40/25/90 
degree 2

4 GA5065690 Safety pin AS40 3
5 GA5065585 Plug in hose tail AS40/33 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904795Name

28/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

20/10/2011

*Note: The above assembly is replaced by GA5060059 from Machine 200490 onwards. This change only 
affects Raven equipped machines.



Chapter 19 - 19-Plumbing - 203

PH6 Pump

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4523890 PH6 pump mount plate 1

2 GA5068480 Flowserve PH6 pump only 1

3 HB100 Hose Barb 1" 2

4 EL200-90 Pipe Elbow 2" female 1

5 RB200100 Poly Pipe Reducer Bush 2 x 1 1/4 1

6 GA5000117 Washer 10mm SS Heavy duty 8

7 GA5066162 M10x25 SS bolt 4

8 GA5000141 M10 Nyloc Nut 4

3

5

4

3

2

1
7

6
6

8

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4523890 PH6 pump mount plate 1
2 GA5068480 Flowserve PH6 pump only 1
3 HB100 Hose Barb 1" 2
4 EL200-90 Pipe Elbow 2" female 1
5 RB200100 Poly Pipe Reducer Bush 2 x 1 1/4 1
6 GA5000117 Washer 10mm SS Heavy duty 8
7 GA5066162 M10x25 SS bolt 4
8 GA5000141 M10 Nyloc Nut 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES PH6 Pump assembly - CCSP2011Name

28/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

28/10/2011

*Note: See Left Hand Pod for SEM10 flow meter 



204 - Crop Cruiser Evolution Parts Manual - REV 2

Fast Close Valve (suit Raven controller)

11

14

10

9

15

8

21 7 12 13

6

5

1

4
2

2

3

19

20 16 17 18

22

21

24
23

23 25

ITEM NO. PART NUMBER DESCRIPTION QTY. Loc
1 1170171359 Valve Fast Close 1" 3 way & 

adaptor cable 1 EM-A04

2 GA4582385 Coupling Altek AS40 to 1" NPT 
male thread 2 AB-B10

3 GA5065620 Plug in hose tail AS40/33/90 
degree 1 AB-B5

4 GA5065615 Plug in hose tail AS40/25/90 
degree 1 AB-B4

5 GA5065600 AS40 to 1" Male Thread 1 AB-A08
6 GA5065560 T-piece 3xAS40 M8 inserts 1 AB-D06
7 GA5065735 Plug in hose tail AS40/AS40 1 AB-C02
8 GA5065590 Plug in hose tail AS40/39 1 AB-A09
9 CPLG125 Coupling poly 1 1/4 1 AA-E04
10 00200016 Safety valve 1" Red 15 bar 

polmac 1 EK-C09
11 HB100 Hose Barb 1" Banjo 1 AA-B19
12 GA4948470 Small Face Gauge 160 psi 1 AE-C20
13 GA4582160 Dummy plug AS40 G1/4 female 1 DA-H08
14 SL100-45 1" Street Elbow 45 degree 1 DA-D09
15 GA5065595 AS40 to 1 1/4" Male Thread 1 AB-D02
16 GA5004437 M6 SS Washer 2 DB-B10
17 GA5004447 M6 Spring washer SS 2 DB-A10
18 GA5015001 Set Screw 1/4 x 3/4  ZP GR8 2 DC-D01
19 GA5065690 Safety pin AS40 9 AB-D09
20 GA4534170 Fast-close plumbing bracket suit 

Altek 1 SC-F05

21 GA5065565 Cross piece 4xAS40 1 AB-C03

22 GA5065610 Plug in hose tail AS40/20/90 
degree 1 AB-B06

23 GA5004883 Washer 8mm SS 4

24 GA5052600 M8x75 Bolt SS 2

25 GA5052590 Nut M8 Nyloc S/S    316 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904805

Fast close valve assem suit CC MY2011

Luke M

28/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

8/03/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 1170171359 Valve Fast Close 1" 3 way & adaptor cable 1

2 GA4582385 Coupling Altek AS40 to 1" NPT male thread 2

3 GA5065620 Plug in hose tail AS40/33/90 degree 1

4 GA5065615 Plug in hose tail AS40/25/90 degree 1

5 GA5065600 AS40 to 1" Male Thread 1

6 GA5065560 T-piece 3xAS40 M8 inserts 1

7 GA5065735 Plug in hose tail AS40/AS40 1

8 GA5065590 Plug in hose tail AS40/39 1

9 CPLG125 Coupling poly 1 1/4 1

Continued over page



Chapter 19 - 19-Plumbing - 205

ITEM NO. PART NUMBER DESCRIPTION QTY.

10 200016 Safety valve 1" Red 15 bar polmac 1

11 HB100 Hose Barb 1" Banjo 1

12 GA4948470 Small Face Gauge 160 psi 1

13 GA4582160 Dummy plug AS40 G1/4 female 1

14 SL100-45 1" Street Elbow 45 degree 1

15 GA5065595 AS40 to 1 1/4" Male Thread 1

16 GA5004437 M6 SS Washer 2

17 GA5004447 M6 Spring washer SS 2

18 GA5015001 Set Screw 1/4 x 3/4  ZP GR8 2

19 GA5065690 Safety pin AS40 9

20 GA4534170 Fast-close plumbing bracket suit Altek 1

21 GA5065565 Cross piece 4xAS40 1

22 GA5065610 Plug in hose tail AS40/20/90 degree 1

23 GA5004883 Washer 8mm SS 4

24 GA5052600 M8x75 Bolt SS 2

25 GA5052590 Nut M8 Nyloc S/S    316 2

Fast Close Valve (suit Raven controller)



206 - Crop Cruiser Evolution Parts Manual - REV 2

 565 Approx 

 2
67

 A
pp

ro
x 

15

7

18

9

19

2

1

11

8

3

13

14

456

12

10

20

17

16

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 344BR-34-03CEC Teejet 3 way regulator valve 6 

second 1

2 B344BEC-24-C Electric shutoff valve 2 way 1" 
BSP 1

3 00200016 Safety valve 1" Red 15 bar 
polmac 1

4 CPLG125 Coupling poly 1 1/4 1
5 SL100-90 Street Elbow 1" Poly 1
6 HB100 Hose Barb 1" Banjo 1
7 GA5065560 T-piece 3xAS40 M8 inserts 5
8 GA5065620 Plug in hose tail AS40/33/90 

degree 1
9 GA5065690 Safety pin AS40 15
10 GA5065615 Plug in hose tail AS40/25/90 

degree 1
11 GA5065585 Plug in hose tail AS40/33 1
12 GA5065735 Plug in hose tail AS40/AS40 2
13 GA5065595 AS40 to 1 1/4" Male Thread 1
14 GA5065600 AS40 to 1" Male Thread 5
15 GA5065680 Blind cap Plug AS40 2
16 GA4503935 Bracket-Tee jet valves under 

chassis SP 2011 1
17 GA5004749 M8x80 Bolt 5
18 GA5003643 Washer 8mm SS HD 10
19 GA5052590 Nut M8 Nyloc S/S    316 5
20 GA4948470 Small Face Gauge 160 psi 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Lykketronic flow cont valve SP2011Luke M

30/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

13/07/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 344BR-34-03CEC Teejet 3 way regulator valve 6 second 1

2 B344BEC-24-C Electric shutoff valve 2 way 1" BSP 1

3 200016 Safety valve 1" Red 15 bar polmac 1

4 CPLG125 Coupling poly 1 1/4 1

5 SL100-90 Street Elbow 1" Poly 1

6 HB100 Hose Barb 1" Banjo 1

7 GA5065560 T-piece 3xAS40 M8 inserts 5

8 GA5065620 Plug in hose tail AS40/33/90 degree 1

9 GA5065690 Safety pin AS40 15

10 GA5065615 Plug in hose tail AS40/25/90 degree 1

11 GA5065585 Plug in hose tail AS40/33 1

12 GA5065735 Plug in hose tail AS40/AS40 2

13 GA5065595 AS40 to 1 1/4" Male Thread 1

14 GA5065600 AS40 to 1" Male Thread 5

15 GA5065680 Blind cap Plug AS40 2

16 GA4503935 Bracket-Tee jet valves under chassis SP 2011 1

17 GA5004749 M8x80 Bolt 5

18 GA5003643 Washer 8mm SS HD 10

19 GA5052590 Nut M8 Nyloc S/S    316 5

20 GA4948470 Small Face Gauge 160 psi 1

Regulator Valve (suit GATMC)



Chapter 19 - 19-Plumbing - 207

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5065560 T-piece 3xAS40 M8 inserts 1

2 HB100-90 Hose barb 90 degree 1" Banjo 1

3 UV100FP Ball Valve Banjo 1" 1

4 GA5065620 Plug in hose tail AS40/33/90 degree 1

5 344BR-34-03CEC Teejet 3 way regulator valve 6 second 1

6 GA4582385 Coupling Altek AS40 to 1" NPT male thread 3

7 GA5065735 Plug in hose tail AS40/AS40 1

8 GA5065600 AS40 to 1" Male Thread 1

9 GA5065690 Safety pin AS40 6

10 GA5065615 Plug in hose tail AS40/25/90 degree 1

11 GA5065680 Blind cap Plug AS40 1

Fast Close Valve (suit SWB machine)

4
6

5

6
8

3

2

6

7

10
1

11

9

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5065560 T-piece 3xAS40 M8 inserts 1
2 HB100-90 Hose barb 90 degree 1" Banjo 1
3 UV100FP -Valve 

assembly Ball Valve Banjo 1" 1

4 GA5065620 Plug in hose tail AS40/33/90 
degree 1

5 344BR-34-03CEC Teejet 3 way regulator valve 6 
second 1

6 GA4582385 Coupling Altek AS40 to 1" NPT 
male thread 3

7 GA5065735 Plug in hose tail AS40/AS40 1
8 GA5065600 AS40 to 1" Male Thread 1
9 GA5065690 Safety pin AS40 6

10 GA5065615 Plug in hose tail AS40/25/90 
degree 1

11 GA5065680 Blind cap Plug AS40 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Flow control valve - Suit CC SWB

Teejet 3 way valve manifold assy to suit special ef

T.Watts

30/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

14/01/2010



208 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 317072 2" Suction filter 1

2 4542237 2" 3 way ball valve 1

3 SL200-90 Street Elbow 2" 1

4 RB200125 Poly Pipe Reducer Bush 2 x 1 1/4 1

5 HB125-90 90' Poly Hose Barb Elbow 1 1/4 1

6 2502070 Nipple 2" Symmetric ( with leadin edge for Oring) 1

7 2002070 Fly Nut 2" 2

8 116752 Elbow D.52 for FlyNut 2 2

Suction Filter Assy

1

7

8

8

7

6

2

5

4

3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 317072 2" Suction filter 1
2 4542237 2" 3 way ball valve 1
3 SL200-90 Street Elbow 2" 1
4 RB200125 Poly Pipe Reducer Bush 2 x 1 1/4 1
5 HB125-90 90' Poly Hose Barb Elbow 1 1/4 1
6 2502070 Nipple 2" Symmetric ( with 

leadin edge for Oring) 1
7 2002070 Fly Nut 2" 2
8 116752 Elbow D.52 for FlyNut 2 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Suction Filter AssemblyName

2/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

2/11/2011



Chapter 19 - 19-Plumbing - 209

Flow Meter

ITEM NO. PART NUMBER DESCRIPTION QTY.

1

630171793 FLOWMETER RFM-60P 1

106-0159-514 Flow meter body -

063-0171-669 Flow meter sensor -

2 M200CPG 2" flanged spacer 4

3 M200125BRB90 2"Manifold X 1-1/4 Barb 90 Deg 2

4 GA5009335 Gasket Kamlock Nitrile 1 1/2 FIT150 6

5 FC200 Screw clamp 6

6 GA5006689 Exhaust clamp - 66mm C12 2

7 GA4552080 crush tube 10.2x15x5 4

8 GA5003643 Washer 8mm SS HD 4

9 GA5052590 Nut M8 Nyloc S/S    316 4

2
4

5
3

6

1

9 8 7

Flow meter 063-0171-793 Parts
106-0159-514 Body only
063-0171-669 Sensor only

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 0630171793 FLOWMETER RFM-60P 1
2 M200CPG 2" flanged spacer 4
3 M200125BRB90 2"Manifold X 1-1/4 Barb 90 Deg 2
4 GA5009335 Gasket Kamlock Nitrile 1 1/2 

FIT150 6
5 FC200 Screw clamp 6
6 GA5006689 Exhaust clamp - 66mm C12 2
7 GA4552080 crush tube 10.2x15x5 4
8 GA5003643 Washer 8mm SS HD 4
9 GA5052590 Nut M8 Nyloc S/S    316 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4903084-PA

Flow meter assembly

Luke M

13/01/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/03/2010



210 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 316070.01 317 filter body 1

2 317000.02 317 filter bowl 1

3 316000.04 317 filter nut 1

4 317002.03 32 Mesh Screen (White) 1

Suction Filter

3

2

4

1

Note: White filter standard
317003.030 (50 Mesh screen Blue)
3170035.030 (80 Mesh screen Grey)

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 316070.010 317 filter body 1
2 317000.020 317 filter bowl 1
3 316000.040 317 filter nut 1
4 317002.030 32 Mesh Screen (White) 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 317072

2" Suction filter

Luke

2/11/2011
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/05/2004

Air Filter

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5005259 Air Filter Housing and Element

2 GA5049460 Air Filter Element

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5005259

Air Filter

2/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

5/11/2009

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5005259

Air Filter

2/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

5/11/2009



Chapter 19 - 19-Plumbing - 211

Hose Clamps

Cable Ties

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:2:1

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA5001681luke

2/11/2011
Luke

REV NO CHANGE DATE ECN NO.

DATE EDITED:

30/07/2004

PART NUMBER DESCRIPTION

GA5004865 8-16mm Hose Clamp

GA5000469 12-20mm Hose Clamp

GA5000299 16-25mm Hose Clamp

GA5001681 20-32mm Hose Clamp

GA5002783 30-45mm Hose Clamp

GA5002873 32-50mm Hose Clamp

GA5003325 40-60mm Hose Clamp

50-70/12W3 50-70mm Hose Clamp

GA5004241 60-80mm Hose Clamp

PART NUMBER DESCRIPTION QTY

GA5002173 Cable Tie, Black, 100x2.5mm 1000

GA5003517 Cable Tie, Black, 140x3.5mm 1000

GA5004455 Cable Tie, Black, 190x4.5mm 1000

GA5000685 Cable Tie, Black, 320x7.5mm 100

GA5000687 Cable Tie, Black, 360x4.5mm 100

GA5021235 Cable Tie, Black, 540x7.5mm 100



212 - Crop Cruiser Evolution Parts Manual - REV 2

Part No Description Internal Diameter (A) Outside Diameter (B)

HOS20S 20mm Suction Hose 20mm 32mm

HOS25S 25mm Suction Hose 25mm 35mm

HOS32S 32mm Suction Hose 32mm 45mm

HOS38S 38mm Suction Hose 38mm 48mm

HOS51S 51mm Suction Hose 51mm 63mm

HOS63S 63mm Suction Hose 63mm 76mm

HOS75S 75mm Suction Hose 75mm 93mm

Hoses

Suction Hose

Part No Description Internal Diameter (A) Outside Diameter (B)

HOS7P 7mm Pressure Hose 7mm 12.5mm

HOS13P 13mm Pressure Hose 13mm 20mm

HOS20P 20mm Pressure Hose 20mm 28mm

HOS25P 25mm Pressure Hose 25mm 34mm

HOS32P 32mm Pressure Hose 32mm 43mm

HOS38P 38mm Pressure Hose 38mm 48mm

Pressure Hose

Part No Description Internal Diameter (A) Outside Diameter (B)

HOS25PVC 25mm PVC Hose 25mm 32mm

HOS40PVC 40mm PVC Hose 40mm 50mm

HOS50PVC 50mm PVC Hose 50mm 58mm

PVC Hose

Part No Description Internal Diameter (A) Outside Diameter (B)

HOS12SIGHT 12mm Clear Sight Tube Hose

HOS12WSIGHT 12mm Clear Sight Tube Hose with 
wire

Sight Tube Hose

Part No Description Internal Diameter (A) Outside Diameter (B)

GA5021395 50mm Blue Lay flat Hose

Lay Flat Hose

Suction hose can be defined by its external green stripe and wire reinforcement

Pressure hose can be defined by its blue internal layer

PVC Hose can be defined by its ribbed outside finish

 A
 (I

D
) 

 B
 (O

D
) 

 A
 (I

D
) 

 B
 (O

D
) 

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

REV NO CHANGE DATE ECN NO.

DATE EDITED:



Chapter 20

Chapter 20 - 20-Engine & Transmission - 1

20-Engine & Transmission

Cummins Engine / Allison Transmission

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

9/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:6

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

9/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

GA4903515 - Complete Assembly



2 - Crop Cruiser Evolution Parts Manual - REV 2

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5045145 Elbow 6mm brass male x 1/8" plastic 3

2 GA5066205 Pneumatic Valve - Push Button 1

3 GA5016079 Stop Lamp Switch 1

4 GA5000587 M12 WASHER 1

5 GA5004883 Washer 8mm SS 10

6 GA5052590 Nut M8 Nyloc S/S    316 5

7 GA5011489 M8 x 60 ZP Bolt 4

8 GA5004711 M8x25 bolt 1

9 S89-0817 Elbow 1/2" M x 1 1/16 jic M 2

10 GA5010868 Ride Height Levelling Valve - 1/4” Rod 1

11 S27-0404 1/4" x 1/4" Steel Nipple 2

12 S49-0404 1/4" 90 Deg Elbow 1

13 GA5005350 Allison 2000 series Transmission 1

14 GA5065455 Bolt Gr8.8 M10x30 3

15 GA5006071 Bolt  M10x40 GR10.9 ZP 12

16 GA5000117 Washer 10mm SS Heavy duty 15

17 GA5004053 M6x20 bolt 1

Allison Transmission

1719211918

8

20

5 5 6

23

25

9

11

7 5 5 6

12 14

24

4

3

2

1

16

10

13

15
16

22

ITEM NO. PART NUMBER DESCRIPTION Transmission/QTY.
1 GA5045145 Elbow 6mm brass male x 1/8" 

plastic 3
2 GA5066205 Pneumatic Valve - Push Button 1
3 GA5016079 Stop Lamp Switch 1
4 GA5000587 M12 WASHER 1
5 GA5004883 Washer 8mm SS 10
6 GA5052590 Nut M8 Nyloc S/S    316 5
7 GA5011489 M8 x 60 ZP Bolt 4
8 GA5004711 M8x25 bolt 1
9 S89-0817 Elbow 1/2" M x 1 1/16 jic M 2
10 KN27000-1 1
11 S27-0404 1/4" x 1/4" Steel Nipple 2
12 S49-0404 1/4" 90 Deg Elbow 1
13 GA5005350 Allison 2000 series Transmission 1
14 GA5065455 Bolt Gr8.8 M10x30 3
15 GA5006071 Bolt  M10x40 GR10.9 ZP 12
16 GA5000117 Washer 10mm SS Heavy duty 15
17 GA5004053 M6x20 bolt 1
18 GA5048115 Nut nyloc M6 1
19 GA5004437 M6 SS Washer 2
20 GA4503735 Bracket- Trans dip stick SP 2011 1
21 Default 21mm Rubber Lined Hose 

Clamp 1

22 Hand_brake_mount
ing_bracket

Handbrake cable mount for 
2000 series 1

23 2000-series dipstick 
suit 2011 1

24 GA5070325 Spring - Park Brake suit Allison 
Trans 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

2/12/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005



Chapter 20 - 20-Engine & Transmission - 3

Allison Transmission

4 3 2 5 16

ITEM NO. PART NUMBER DESCRIPTION Governor/QTY.
1 Governor Assembly 1
2 GA5004883 Washer 8mm SS 2
3 GA5004919 M8 Spring washer SS 2
4 GA5052600 M8x75 Bolt SS 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

10/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5007623 Air Governor 1

2 GA5004883 Washer 8mm SS 2

3 GA5004919 M8 Spring washer SS 2

4 GA5052600 M8x75 Bolt SS 2

5 S27-0402 1/4” x 1/8” Male Nipple 1

6 S25-0202 1/8” x 1/8” M and F Elbow 1

Air Governor

ALLISON TRANSMISSION SPARE PARTS

PART No. DESCRIPTION

GA5068650 Handbrake pads

GA5048280 Fliter t/s Allison - Spin On

GA5048285 Filter t/s Allison - Internal

GA5013769 Rear main oil seal - Allison transmission

ITEM NO. PART NUMBER DESCRIPTION QTY.

18 GA5048115 Nut nyloc M6 1

19 GA5004437 M6 SS Washer 2

20 GA4503735 Bracket- Trans dip stick SP 2011 1

21 GA5049825 19mm Rubber Lined Hose Clamp 1

22 GA4658075 Handbrake cable mount for 2000 series 1

23 tba 2000-series dipstick suit 2011 1

24 GA5070325 Spring - Park Brake suit Allison Trans 1

25 GA5007369 Allison shift conn kit



4 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658940 Crop Cruiser Air Cleaner Mount QSB 1

2 GA5003643 Washer 8mm SS HD 4

3 GA5004711 M8x25 bolt 4

4 GA5011481 M8x35 bolt 4

5 GA5004919 M8 Spring washer SS 4

6 GA4552830 Spacer, Seat Base - SP 2011 4

7 GA5004883 Washer 8mm HD 4

8 GA5069030 AIR FILTER PSD10-0072-SUITS SP2011 1

9 GA5070450 Female Adaptor Push In 6mm x 1/8 BSP 1

Air Cleaner

3 5

6

8

7

4

9

1

2

ITEM NO. PART NUMBER DESCRIPTION Air Cleaner/QTY.
1 GA4658940 Crop Cruiser Air Cleaner Mount 

QSB 1
2 GA5003643 Washer 8mm SS HD 4
3 GA5004711 M8x25 bolt 4
4 GA5011481 M8x35 bolt 4
5 GA5004919 M8 Spring washer SS 4
6 GA4552830 Spacer, Seat Base - SP 2011 4
7 GA5004883 Washer 8mm HD 4
8 GA5069030 AIR FILTER PSD10-0072-SUITS 

SP2011 1

9 GA5070450 Female Adaptor Push In 6mm x 
1/8 BSP 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

1/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005



Chapter 20 - 20-Engine & Transmission - 5

16

15

16 22 4 5 10 5 6

16 15 16

17 19 18 16 15 16 23

20

21 26

16

15

16

ITEM NO. PART NUMBER DESCRIPTION Turbo Pipe 
work/QTY.

1 GA4503685 -exhaust mount- eng mount 
2011 SP 1

2 GA4699415 Pipe S/S - 101 OD x 2 Cut 115 SC 1
3 GA5004711 M8x25 bolt 1
4 GA5011481 M8x35 bolt 1
5 GA5004883 Washer 8mm SS 4
6 GA5052590 Nut M8 Nyloc S/S    316 2
7 GA5065455 Bolt Gr8.8 M10x30 1
8 GA5000141 M10 Nyloc Nut 1
9 GA5000117 Washer 10mm SS Heavy duty 2
10 GA4552830 Spacer, Seat Base - SP 2011 1
11 GA5010347 HUMP HOSE 4-5" 1
12 GA5066526 HUMP HOSE - 4" 1
13 GA5010201 HOSE CLAMP - INTERCOOLER 

PIPES 1

14 GA5010197 HOSE CLAMP - INTERCOOLER 
PIPES 3

15 Hump Hose - 
3071051 - 4

16
Hose Clamp - 
Intercooler Pipes - 
3926702

HOSE CLAMP - INTERCOOLER 
PIPES 8

17
Hose Clamp - Air 
Transfer Conn - 
3903652

HOSE CLAMP - AIR TRANSFER 
CONN 1

18 Air Transfer Conn - 
3964546 - 1

19 O-Ring - 3906696 - 1
20 GA5002297 Exhaust clamp -79mm (3.125 In) 1
21 GA4503755 Bracket-Charge air pipe to 

throttle body mnt 1
22 GA5069230 Charge air pipe-SP2011 RH 1
23 GA5069235 Charge air pipe-SP2011 LH 1
24 modified-

GA5062500 CCSP Exhaust 1

25 hose clamp - rear of 
turbo Hose Clamp - Rear of turbo 1

26 Mnt Bolt - Charge 
pipe bkt - 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

15/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

13

11

14

2

14

12

25

24

1 7

6

9 9 8

5 5 3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

15/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

Charge Air Intake & Exhaust Pipe Work

Continued over page



6 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4503685 Exhaust mount - 2011 SP 1

2 GA4699415 Pipe S/S - 101 OD x 2 Cut 115 SC 1

3 GA5004711 M8x25 bolt 1

4 GA5011481 M8x35 bolt 1

5 GA5004883 Washer 8mm SS 4

6 GA5052590 Nut M8 Nyloc S/S    316 2

7 GA5065455 Bolt Gr8.8 M10x30 1

8 GA5000141 M10 Nyloc Nut 1

9 GA5000117 Washer 10mm SS Heavy duty 2

10 GA4552830 Spacer, Seat Base - SP 2011 1

11 GA5010347 Hump Hose 4-5" 1

12 GA5066526 Hump Hose - 4" 1

13 GA5010201 Hose Clamp - 5” T-bolt 1

14 GA5010197 Hose Clamp - 4” T-bolt 3

15 - Hump Hose - Cummins P/No - 3071051 4

16 - Hose Clamp - Intercooler Pipes - Cummins P/No 
3926702

8

17 - Hose Clamp - Air Transfer Conn - Cummins P/No 
3903652

1

18 - Air Transfer Conn - Cummins P/No - 3964546 1

19 - O-Ring - Cummins P/No - 3906696 1

20 GA5002297 Exhaust clamp -79mm (3.125 In) 1

21 GA4503755 Bracket-Charge air pipe to throttle body mnt 1

22 GA5069230 Charge air pipe-SP2011 RH 1

23 GA5069235 Charge air pipe-SP2011 LH 1

24 GA5062500*
CCSP Exhaust - Standard 1

CCSP Exhaust - Modified 1

25 - Hose Clamp - Rear of  turbo - Existing, already on engine 1

26 - Charge pipe bkt mnt bolt - Existing 2

27 GA5053700 Exhaust Wrap - not shown 1

Charge Air Intake & Exhaust Pipe Work

*Item 24 GA5062500, “Modified” will suit machines with right side acess platform 
fitted. “Standard” will suit all others.



Chapter 20 - 20-Engine & Transmission - 7

ITEM NO. PART NUMBER DESCRIPTION QTY.

A GA5075275
Belt, Serpentine, Water Pump Alternator, Cummins, 
QSB6.7L MY08 to MY14 & QSB4.5L, 8PK1725

1

1 GA4504255 Cover- Fan pump pulley SP 2011 1

2 GA4552735 Pulley-single crank-suit hyd pump fan drive 2011 1

3 GA5068927 V Belt - B45 2

4 GA5000587 M12 WASHER 5

5 GA5000325 M12x45 GR12.9 ZP unbrako 2

6 GA5000307 M12x30 GR12.9 ZP unbrako 3

7 GA5013231 Port Adaptor 90 degree 3/4 3

8 S75-1612 1” x 3/4” Male Nipple 3

9 GA5005193 Adaptor port for Rexroth pump 1/2 3

10 S75-0808 1/2" BSPP x 1/2" BSPT Hydraulic Fitting 3

11 GA4904657 Hydraulic pump bracket assy -suit fan drive 2011 1

12 GA4572185 Pump Drive suit Cummins engine 2011 1

13 GA5000137 Washer 10mm  Spring S/S 2

14 GA5011163 M10x70 bolt ZP G8.8 2

15 GA5013534 Pump assy - LH rotation 22+19cc/rev 1

Hydraulic Pumps - Fan / Main

Continued over page

2

3

5
4

11
7

1

64

8

7

15

12

10

9

14

13

8

ITEM NO. PART NUMBER DESCRIPTION Hydraulic 
pumps/QTY.

1 GA4504255 Cover- Fan pump pulley SP 2011 1
2 GA4552735 Pulley-single crank-suit hyd 

pump fan drive 2011 1

3 fanbelt B44-fan 
pump 2

4 GA5000587 M12 WASHER 5
5 GA5000325 M12x45 GR12.9 ZP unbrako 2
6 GA5000307 M12x30 GR12.9 ZP unbrako 3
7 GA5013231 Port Adaptor 90 degree 3/4 3
8 S75-1612 - 3
9 GA5005193 Adaptor port for Rexroth pump 

1/2 3

10 S75-0808 1/2" BSPP x 1/2" BSPT Hydraulic 
Fitting w/ O-Ring @ Washer 3

11 GA4904657 Hydraulic pump bracket assy -
suit fan drive 2011 1

12 GA4572185 Pump Drive suit Cummings 
engine 2011 1

13 GA5000137 Washer 10mm  Spring S/S 2
14 GA5011163 M10x70 bolt ZP G8.8 2
15 GA5013534 - 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

30/04/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

A



8 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. DESCRIPTION QTY.

1 3/4” 90 degree port adapter 1

2 O-Ring 1

3 M6 x 55 SHCS 2

4 M6 x 35 SHCS 2

5 M6 Spring Washer 4

GA5013231- Kit for 3/4” port adapter

ITEM NO. DESCRIPTION QTY.

1 1/2” 90 degree port adapter 1

2 O-Ring 1

3 M6 x 45 SHCS 2

4 M6 x 30 SHCS 2

5 M6 Spring Washer 4

GA5005193 - Kit for 1/2” port adapter

Hydraulic Pumps - Fan / Main

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069060  Hydraulic Gear Pump 1

2 GA4552720 Pulley single taper-suit fan pump -2011 1

3 GA4904656 Bracket complete assy-2011 Fan pump 1

4 GA5020755 M8 x 25 Unbrako 4

5 GA5070415 M14 x 1.5mm lock nut 1

6 GA5066235 Washer HD ZP M14 1

Fan Pump Sub Assembly

GA4904657 - Complete Assembly

4

3
1

2
6

5

ITEM NO. PART NUMBER DESCRIPTION Default/QTY.

1 GA5069060  Hydraulic Gear Pump 1

2 GA4552720 Pulley single taper-suit fan pump -2011 1

3 GA4904656 Bracket complete assy-2011 Fan pump 1

4 GA5020755 M8 x 25 Unbrako 4

5 GA5070415 M14 x 1.5mm lock nut 1

6 GA5066235 Washer HD ZP M14 1

B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

MATERIAL:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO:

SCALE:1:5 SHEET 2 OF 2

A4

C

GA4904657REV NO CHANGE APPL DATE

DATE CREATED:

DRAWN:

DM

Hydraulic pump bracket assy -suit fan drive 2011

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

19/05/2010

DATE EDITED:

1/05/2012
Matt



Chapter 20 - 20-Engine & Transmission - 9

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658041 2011 Fan pump bracket-pump side 1

2 GA4658042 Enginge mount front LH -2011( Inc; Pump mount) 1

3 GA5000355 M12x80 bolt 1

4 GA5000869 M16 x 150 Bolt ZP GR8.8 1

5 GA5001009 Flat washer M16 HD 4

6 GA5000587 M12 WASHER 2

7 GA5001029 M16 Nyloc nut 2

8 GA5012461 M12 Nyloc nut Z/P 1

9 GA4552881 Nut- Aduster suit fan drive pump SP 2011 1

10 GA4659350 Fan pump drive bracket aduster bolt SP 2011 1

Fan Pump Mounting Bracket

1

7

9 7

8

6

10

6

3

5

4

2

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658041 2011 Fan pump bracket-pump 

side 1

2 GA4658042 Enginge mount front LH -2011( 
Inc; Pump mount) 1

3 GA5000355 M12x80 bolt 1
4 GA5000869 M16 x 150 Bolt ZP GR8.8 1
5 GA5001009 Flat washer M16 HD 4
6 GA5000587 M12 WASHER 2
7 GA5001029 M16 Nyloc nut 2
8 GA5012461 M12 Nyloc nut Z/P 1
9 GA4552881 Nut- Aduster suit fan drive pump 

SP 2011 1

10 GA4659350 Fan pump drive bracket aduster 
bolt SP 2011 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:3

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904656

Bracket complete assy-2011 Fan pump

DM

24/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

8/07/2010



10 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5005069 AC compressor with horizontal head 1

2 GA4562100 AC Compressor lower pivot 1

3 GA5000559 Nut ZP M12 2

4 GA5068935 V BELT - MITSUBOSHI 17x1016 B-40 1

5 GA4562175 Shoulder bolt - aircon compressor QSB 1

6 GA5069025 Fan pump drive bracket aduster bolt SP 2011 1

7 GA5006109 M10x130 bolt 2

8 GA5000141 M10 Nyloc Nut 2

9 GA5000117 Washer 10mm SS Heavy duty 2

10 GA5012461 M12 Nyloc nut Z/P 2

11 GA5000587 M12 WASHER 2

12 GA4655055 Bracket - Aircon compressor mnt - top 1

13 - Existing Bolts - M10 x 35 3

4

1

2

5

6

11 10 3

798

11 10

8 7

13

12

ITEM NO. PART NUMBER DESCRIPTION AC 
Compressor/QTY.

1 GA5005069 - 1
2 GA4562100 Double pivot aircon compressor 1
3 GA5000559 Nut ZP M12 2
4 Belt - Hydraulic Fan 

Pump
V BELT - MITSUBOSHI 17x1016 B-

40 1

5 GA4562175 Shoulder bolt - aircon 
compressor QSB 1

6 GA5069025 Fan pump drive bracket aduster 
bolt SP 2011 1

7 GA5006109 M10x130 bolt 2
8 GA5000141 M10 Nyloc Nut 2
9 GA5000117 Washer 10mm SS Heavy duty 2

10 GA5012461 M12 Nyloc nut Z/P 2
11 GA5000587 M12 WASHER 2
12 GA4655055 Bracket - Aircon compressor 

mnt 1

13 Hyd Pump mnt bolts 
- SP 2011 3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

12/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

Air Conditioner Compressor



Chapter 20 - 20-Engine & Transmission - 11

4

5

7
6

16

17

8

15

1

14

11

14

13

14

10

3

2

10

14

9

14

12

ITEM NO. PART NUMBER DESCRIPTION cooling system 
plumbing/QTY.

1 GA4658795 Water neck -Top outlet 2" QSB 
2011 1

2 S25-0808  - Elbow 
male to female 90 deg Elbow - 1/2" M and F 1

3 GA5069720 1/2 inch BSP - 5/8 barb 1
4 GA4903350 1/2 inch BSP - 5/8 barb 1
5 GA5020615 Ball Valve 12mm MF Butterfly 1
6 S24-1208 1208 Reducing Bush 1
7 S49-0808 ryco 1/2" BSPT Male Elbow 1
8 GA5048565 Elbow Male Barb 1/4" x 5/16" 1
9 GA4699420 Pipe S/S - 51 OD x 2 Cut 75 SC 1

10 GA5051560 RADIATOR HOSE - 2" 90deg ELB 2
11 GA5051560 RADIATOR HOSE - 2" 90deg ELB 1
12 GA5069700 Radiator Hose - 2" x 300L - SP 

2011 1
13 GA5068770 HARD LINE - RADIATOR BOTTOM 1
14 50-70, 12W3 6
15 GA5004053 M6x20 bolt 3
16 Hose, 5-16 x 1000 THERMOSTAT HOUSING HOSE 1
17 Hose, 3-8 x 1000 - 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:7.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

16/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658795 Water neck -Top outlet 2" QSB 2011 1

2 S25-0808 90 deg Elbow - 1/2" M and F 1

3 GA5069720 1/2 inch BSP - 5/8 barb 1

4 GA4903350 1/2 inch BSP - 5/8 barb 1

5 GA5020615 Ball Valve 12mm MF Butterfly 1

6 S24-1208 1208 Reducing Bush 1

7 S49-0808 1/2" BSPT Male Elbow 1

8 GA5048565 Elbow Male Barb 1/4" x 5/16" 1

9 GA4699420 Pipe S/S - 51 OD x 2 Cut 75 SC 1

10 GA5051560 RADIATOR HOSE - 2" 90deg ELB 2

11 GA5051560 RADIATOR HOSE - 2" 90deg ELB 1

12 GA5069700 Radiator Hose - 2" x 300L - SP 2011 1

13 GA5068770 HARD LINE - RADIATOR BOTTOM 1

14 50-70/12W3 2” Worm drive hose clamp 6

15 GA5004053 M6x20 bolt 3

16 Hose, 5-16 x 1000 Thermostat housing hose 1

17 Hose, 3-8 x 1000 - 1

Coolant System Plumbing



12 - Crop Cruiser Evolution Parts Manual - REV 2

Combi Cooler

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069040 Combi Cooler - SP MY11 1

2 S85-0821 BSPT Female Reducing Bush 2

3 S85-0412 1/4" BSPF x 3/4" UNOM 2

4 S27-0808 0808 BSPTM BSPMT nipple 2

5 GA5013231 Port Adaptor 90 degree 3/4 2

6 S75-0812 Nipple - 1/2" x 3/4" nipple C/W o-ring 2

7 S48-080808 Tee - 1/2" male BSP to 1/2" female BSP to 1/2" female 
BSP

1

8 GA5020695 Hose Tail Brass 1/4 x 1/8 2

9 GA5068780 Brass barb 5/16" x 1/4" 2

10 S24-0804 Reducing bush 1/2 BSPT x 1/4 BSPT 1

11 S50-040404 Tee 1/4" BSPT 1

12 S77-0404 1/4 x 1/4 90deg Elbow 1

13 GA4535345 Hydraulic Yaw Washer 50OD x 14.5ID 6

14 GA4572195 Isolator suit hydraulic yaw 4

15 GA5006581 Isolator rubber 50x19x20 8

16 GA5000587 M12 WASHER 4

GA4903517 - Complete Assembly

Continued over page

17

16
5

6

7

11 10

13

18

15

17
16

15
13

18

8

5

6

12

2

4

3

9

1

14

13

19

20

22
21

23

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA5069040 Combi Cooler - SP MY11 1
2 S85-0821 BSPT Female Reducing Bush 2
3 S85-0412 1/4" BSPF x 3/4" UNOM 2
4 S27-0808 0808 BSPTM BSPMT nipple 2
5 GA5013231 Port Adaptor 90 degree 3/4 2
6 S75-0812 Nipple - 1/2" x 3/4" nipple C/W 

o-ring 2

7 S48-080808
Adapter Tee - 1/2" male BSPT to 
1/2" female BSPT to 1/2" female 

BSPT
1

8 GA5020695 Hose Tail Brass 1/4 x 1/8 2
9 GA5068780 Brass barb 5/16" x 1/4" 2
10 S24-0804 Reducing bush 1/2 BSPT x 1/4 

BSPT 1
11 S50-040404 Tee 1/4" BSPT 1
12 S77-0404 1/4 x 1/4 90deg Elbow 1
13 GA4535345 Hydraulic Yaw Washer 50OD x 

14.5ID 6
14 GA4572195 Isolator suit hydraulic yaw 4
15 GA5006581 Isolator rubber 50x19x20 8
16 GA5000587 M12 WASHER 4
17 GA5000355 M12x80 bolt 4
18 GA5012461 M12 Nyloc nut Z/P 4
19 GA5003643 Washer 8mm SS HD 2
20 GA5011489 M8 x 60 ZP Bolt 2
21 A-C radiator 1

22 A-C radiator 
bracket1 1

23 A-C radiator 
bracket2 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Combi cooler latest inc AC latest 16-06-10

1/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

16/06/2010



Chapter 20 - 20-Engine & Transmission - 13

Combi Cooler
ITEM NO. PART NUMBER DESCRIPTION QTY.

17 GA5000355 M12x80 bolt 4

18 GA5012461 M12 Nyloc nut Z/P 4

19 GA5003643 Washer 8mm SS HD 2

20 GA5011489 M8 x 60 ZP Bolt 2

21 GA5007361 Air conditioning Condensor 1

22 GA4503655 A/C condensor mount - LH 1

23 GA4503660 A/C condensor mount - RH 1

Machines 200320 up to and including 200360 are fitted with a hydraulic fan motor that has external over run 
bypass. (shown below) All other fittings remain the same.

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:2.5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Combi cooler latest inc AC latest 16-06-10

15/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

16/06/2010

Continued over page

Header Tank

Header Tank Assembly - GA4905100

 2
1°

 a
pp

ro
x 

8

9

3

5

4

12

6

7

ITEM NO. PART NUMBER DESCRIPTION QTY. BIN
1 S27-0804 1/2" BSPT - 1/4" BSPT Straight 

Hydraulic Nipple 1 DBD20
2 S82-0808 1/2" Hydraulic Tee - S83-080808 1 DBG27
3 GA5048340 1/4" Brass Elbow 1 DGD12
4 GA5020540 1/4" Brass Hose Barb 2 DAH25
5 GA5069335 Plug 1/4" BSPT Brass 1 SBD05
6 GA5020615 1/2" ball valve 1 DAE20
7 GA4903350 1/2 inch BSP - 5/8 barb 1 SCE03
8 GA5069041 Hydac-Header tank suit Combi 

cooler 1

9 GA5049290 Elbow brass 3/8 x 1/4 1 DGC10

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4905100

Header tank assy SP 2011

DM

21/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

26/07/2011

Header tank is located on the hydraulic oil tank frame.



14 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5070020 Vibration Isolator - 80mm 4

2 GA5001043 M16 SS washer 8

3 GA5011269 M16x100 bolt 4

4 GA5001029 M16 Nyloc nut 4

5 GA4502820 Large washer - eng mount SP09 4

6 GA5000587 M12 WASHER 12

7 GA5000325 M12x45 GR12.9 ZP unbrako 2

8 GA5000307 M12x30 GR12.9 ZP unbrako 10

9 GA4654971 Engine mount SCSP Rear 2

10 GA4656610 Engine Mount SCSP Front RH 1

Engine Mounts

8
6

9

3

2

1

5

2

4

10

8

7

8

ITEM NO. PART NUMBER DESCRIPTION Engine 
Mounts/QTY.

1 GA5070020 Vibration Isolator - 80mm 4
2 GA5001043 M16 SS washer 8
3 GA5011269 M16x100 bolt 4
4 GA5001029 M16 Nyloc nut 4
5 GA4502820 Large washer - eng mount SP09 4
6 GA5000587 M12 WASHER 12
7 GA5000325 M12x45 GR12.9 ZP unbrako 2
8 GA5000307 M12x30 GR12.9 ZP unbrako 10
9 GA4654971 Engine mount SCSP Rear 2

10 GA4656610 Engine Mount SCSP Front RH 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

24/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005

Engine Mounts
ITEM NO. PART NUMBER DESCRIPTION QTY.

1 S27-0804 1/2" BSPT - 1/4" BSPT Straight Hydraulic Nipple 1

2 S82-0808 1/2" Hydraulic Tee - S83-080808 1

3 GA5048340 1/4" Brass Elbow 1

4 GA5020540 1/4" Brass Hose Barb 2

5 GA5069335 Plug 1/4" BSPT Brass 1

6 GA5020615 1/2" ball valve 1

7 GA4903350 1/2 inch BSP - 5/8 barb 1

8 GA5069041 Hydac-Header tank suit Combi cooler 1

9 GA5049290 Elbow brass 3/8 x 1/4 1



Chapter 20 - 20-Engine & Transmission - 15

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5000117 Washer 10mm SS Heavy duty 2

2 GA5000137 Washer 10mm  Spring S/S 2

3 GA5066162 M10x25 SS bolt 2

4 GA4503765 Heat sheild - Turbo to Air cleaner SP2011 1

5 M77L-1808 18mm x 1/2" MM 90deg Elbow 1

6 HOS20P BREATHER HOSE - rear of  engine - cut 1080 long 1

7 tba oil drain hose 1

8 GAS44R-0808 Nipple 0808 1/2 x 1/2 - O ring & washer 1

9 S59-08 Cap swivel 1/2" BSP 1

Miscellaneous Components

9
8

7

5

6

3

2

1

4

ITEM NO. PART NUMBER DESCRIPTION Misc/QTY.
1 GA5000117 Washer 10mm SS Heavy duty 2
2 GA5000137 Washer 10mm  Spring S/S 2
3 GA5066162 M10x25 SS bolt 2
4 GA4503765 Heat sheild - Turbo to Air cleaner 

SP2011 1
5 M77L-1808 18mm x 1/2" MM 90deg Elbow 1
6 Breather Hose - rear 

of engine BREATHER HOSE 1

7
oil drain hose - 
rough - part manual 
only

- 1

8 GAS44R-0808 Nipple 0808 1/2 x 1/2 - O ring & 
washer 1

9 S59-08 Cap swivel 1/2" BSP 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2011-C-W hyd fan driveCCSP-Engine-transmissionJohn Peel

25/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

19/05/2005



16 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069065 Diesel Tank - MY11 CCSP 1

2 GA5050670 1/2" Brass Plug 1

3 GA5069120 Tank strap-Fuel tank centre SP 2011 2

4 GA5069125 Tank strap-Fuel centre SP 2011 1

5 GA5000587 M12 WASHER 9

6 GA5012461 M12 Nyloc nut Z/P 6

7 GA5000271 M12x140 bolt 2

8 GA5000265 M12 x 120 GR8.8 ZP Bolt 1

9 GA5070420 Fuel Sender - Cobo 1

10 GA5069066 Fuel Cap - Farma 2

11 GA5004447 M6 Spring washer SS 7

12 GA4502550 Fuel Sender Mounting Plate 1

13 GA4502570 Fuel Sender Mounting Plate 1

14 GA4502635 Fuel Sender Gasket 1

15 GA5020525 M4 x 20 Pan Head Screw 6

16 GA5011405 M6x35 bolt 6

Fuel Tank

GA4904660 - Complete Assembly

6

5

3

7556 8556
4

2

1

9
10

15

16

11

12

13

14

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5069065 Diesel Tank - MY11 CCSP 1
2 GA5050670 1/2" Brass Plug 1
3 GA5069120 Tank strap-Fuel tank centre SP 

2011 2
4 GA5069125 Tank strap-Fuel centre SP 2011 1
5 GA5000587 M12 WASHER 9
6 GA5012461 M12 Nyloc nut Z/P 6
7 GA5000271 M12x140 bolt 2
8 GA5000265 M12 x 120 GR8.8 ZP Bolt 1
9 GA5070420 Fuel Sender - Cobo 1

10 GA5069066 Fuel Cap - Farma 2

11 GA5004447 M6 Spring washer SS 7

12 GA4502550 Fuel Sender Mounting Plate 1

13 GA4502570 Fuel Sender Mounting Plate 1

14 GA4502635 Fuel Sender Gasket 1

15 GA5020525 M4 x 20 Pan Head Screw 6

16 GA5011405 M6x35 bolt 6

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4904660

Fuel tank assembly inc: caps and sender

DM

2/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

2/06/2010



Chapter 20 - 20-Engine & Transmission - 17

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069900 Elbow-4" exhst tube 90º Flared-long end 1

2 GA4656572 Exhaust-4" Tight 90-Long leg-suit SP2011 1

3 - 4” 45° elbow - Cummins P/No O10310245 1

4 - exhaust flexi pipe - Cummins P/No 89788K 1

5 GA4503855 bracket -exhaust air bag mnt-SP2011 1

6 GA4658835 Exhaust Clamp/Buffer bracket-single SP2011 2

7 GA5000587 M12 WASHER 6

8 GA5012461 M12 Nyloc nut Z/P 2

9 GA5066895 Bolt Gr 8.8 ZP M12x40 2

10 GA5011227 Bolt M12 x 20 ZP GR8.8 2

11 GA5000575 M12 Spring washer SS 2

12 GA5000141 M10 Nyloc Nut 4

13 GA5069130 Rubber isolator 35OD x 28H-M10 x 16.5 each end 2

14 GA4537270 Exhaust tip Mount Side Pipe 1

15 GA5066215 Exhaust clamp 4 1/8" complete 1

10 11 7

13 6

1

2

3 4

12 6 12

13

8 7 7 9

14

5

15
15

ITEM NO. PART NUMBER DESCRIPTION standard 
exhaust/QTY.

1 GA5069900 Elbow-4" exhst tube 90º Flared-
long end 1

2 GA4656572 Exhaust-4" Tight 90-Long leg-suit 
SP2011 1

3 exhuast pipe srt 1
4 exhaust flexi pipe 1
5 GA4503855 bracket -exhaust air bag mnt-

SP2011 1

6 GA4658835 Exhaust Clamp/Buffer bracket-
single SP2011 2

7 GA5000587 M12 WASHER 6
8 GA5012461 M12 Nyloc nut Z/P 2
9 GA5066895 Bolt Gr 8.8 ZP M12x40 2

10 GA5011227 Bolt M12 x 20 ZP GR8.8 2
11 GA5000575 M12 Spring washer SS 2
12 GA5000141 M10 Nyloc Nut 4
13 GA5069130 Rubber isolator 35OD x 28H-M10 

x 16.5 each end 2
14 GA4537270 Exhaust tip Mount Side Pipe 1
15 GA5066215 Exhaust clamp 4 1/8" complete 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

1/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011

Exhaust - Standard



18 - Crop Cruiser Evolution Parts Manual - REV 2

Exhaust - Right Side Platform 

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069900 Elbow-4" exhst tube 90º Flared-long end 1

2 GA4656572 Exhaust-4" Tight 90-Long leg-suit SP2011 1

3 GA5068955 Exhaust pipe-S shape-suit R/H access step SP 2011 1

4 - exhaust bellows - Cummins P/No 89788K 1

5 GA5066895 Bolt Gr 8.8 ZP M12x40 2

6 GA5000587 M12 WASHER 6

7 GA5012461 M12 Nyloc nut Z/P 2

8 GA5011227 Bolt M12 x 20 ZP GR8.8 2

9 GA5000141 M10 Nyloc Nut 6

10 GA5000575 M12 Spring washer SS 2

11 GA4503855 bracket -exhaust air bag mnt-SP2011 1

12 GA4658835 Exhaust Clamp/Buffer bracket-single SP2011 2

13 GA5069130 Rubber isolator 35OD x 28H-M10 x 16.5 each end 3

14 GA4537270 Exhaust tip Mount Side Pipe 1

15 GA5066215 Exhaust clamp 4 1/8" complete 1

16 GA5001043 M16 SS washer 5

17 GA5000961 Washer 16mm  Spring ZP 3

18 GA5000903 M16x25 bolt 3

19 GA4504420 Mount- Exhaust to chassis SP 2011 1

20 GA4658836 Exhaust Clamp/Buffer bracket-single SP2011 1

8 10 6

13 12

9

1

2

3 4
7 6 6 512

13

9

11

14

15

20

18

13

19
9

17 16 16

ITEM NO. PART NUMBER DESCRIPTION access platform 
exhaust/QTY.

1 GA5069900 Elbow-4" exhst tube 90º Flared-
long end 1

2 GA4656572 Exhaust-4" Tight 90-Long leg-suit 
SP2011 1

3 GA5068955 Exhaust pipe-S shape-suit R/H 
access step SP 2011 1

4 exhaust flexi pipe 1
5 GA5066895 Bolt Gr 8.8 ZP M12x40 2
6 GA5000587 M12 WASHER 6
7 GA5012461 M12 Nyloc nut Z/P 2
8 GA5011227 Bolt M12 x 20 ZP GR8.8 2
9 GA5000141 M10 Nyloc Nut 6

10 GA5000575 M12 Spring washer SS 2
11 GA4503855 bracket -exhaust air bag mnt-

SP2011 1

12 GA4658835 Exhaust Clamp/Buffer bracket-
single SP2011 2

13 GA5069130 Rubber isolator 35OD x 28H-M10 
x 16.5 each end 3

14 GA4537270 Exhaust tip Mount Side Pipe 1
15 GA5066215 Exhaust clamp 4 1/8" complete 1
16 GA5001043 M16 SS washer 5
17 GA5000961 Washer 16mm  Spring ZP 3
18 GA5000903 M16x25 bolt 3
19 GA4504420 Mount- Exhaust to chassis SP 

2011 1

20 GA4658836 Exhaust Clamp/Buffer bracket-
single SP2011 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

31/08/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011



Chapter 20 - 20-Engine & Transmission - 19

Exhaust - Dual Product / Short Wheel Base

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 - Exhaust bellows - Cummins P/No 89788K 1

2 - 4” Muffler - Cummins P/No M1044-400RA-2 1

3 GA4503855 bracket -exhaust air bag mnt-SP2011 1

4 GA4658835 Exhaust Clamp/Buffer bracket-single SP2011 2

5 GA5069130 Rubber isolator 35OD x 28H-M10 x 16.5 each end 5

6 GA5068950 Exhaust pipe-outer-suit Short/Dual product SP 2011 1

7 GA4658830 Exhaust Clamp/Buffer bracket-Double SP2011 1

8 GA4537265 Muffler Mount Side Pipe 1

9 GA4537270 Exhaust tip Mount Side Pipe 1

10 GA5068955 Exhaust pipe-S shape-suit R/H access step SP 2011 1

11 GA4504420 Mount- Exhaust to chassis SP 2011 1

12 GA4658836 Exhaust Clamp/Buffer bracket-single SP2011 1

13 GA5066215 Exhaust clamp 4 1/8" complete 1

14 GA5012461 M12 Nyloc nut Z/P 2

15 GA5000587 M12 WASHER 8

16 GA5066895 Bolt Gr 8.8 ZP M12x40 2

17 GA5000311 M12x35 Bolt 2

18 GA5011227 Bolt M12 x 20 ZP GR8.8 2

19 GA5000575 M12 Spring washer SS 2

20 GA5001043 M16 SS washer 4

21 GA5000903 M16x25 bolt 2

22 GA5000961 Washer 16mm  Spring ZP 2

23 GA5000141 M10 Nyloc Nut 10

13
1

12
23

11 21

5

10 4

2

5

23

16

3

23

7
17

15 4
6

9
5

181915

8

15 15 14

22 20 20

23

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 exhaust flexi pipe 1
2 3 In Exhaust stack 1
3 GA4503855 bracket -exhaust air bag mnt-

SP2011 1

4 GA4658835 Exhaust Clamp/Buffer bracket-
single SP2011 2

5 GA5069130 Rubber isolator 35OD x 28H-M10 
x 16.5 each end 5

6 GA5068950 Exhaust pipe-outer-suit 
Short/Dual product SP 2011 1

7 GA4658830 Exhaust Clamp/Buffer bracket-
Double SP2011 1

8 GA4537265 Muffler Mount Side Pipe 1
9 GA4537270 Exhaust tip Mount Side Pipe 1
10 GA5068955 Exhaust pipe-S shape-suit R/H 

access step SP 2011 1

11 GA4504420 Mount- Exhaust to chassis SP 
2011 1

12 GA4658836 Exhaust Clamp/Buffer bracket-
single SP2011 1

13 GA5066215 Exhaust clamp 4 1/8" complete 1
14 GA5012461 M12 Nyloc nut Z/P 2
15 GA5000587 M12 WASHER 8
16 GA5066895 Bolt Gr 8.8 ZP M12x40 2
17 GA5000311 M12x35 Bolt 2
18 GA5011227 Bolt M12 x 20 ZP GR8.8 2
19 GA5000575 M12 Spring washer SS 2
20 GA5001043 M16 SS washer 4
21 GA5000903 M16x25 bolt 2
22 GA5000961 Washer 16mm  Spring ZP 2
23 GA5000141 M10 Nyloc Nut 10

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Exhaust - side pipe

1/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

1/09/2011



20 - Crop Cruiser Evolution Parts Manual - REV 2



Chapter 21 - 21-Drive Line Transfer Case & Diff - 233

21-Drive Line Transfer Case & Diff

10

2

1

8

6

7

5

9

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

13/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011

Continued over page

114

3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

13/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011

Chapter 21



234 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4902041 Rear Axle 1

2 - Front Axle 1

3 - Rear Suspension 1

4 - Front Suspension 1

5
- Drive Shafts & Brackets - 2wd

1
- Drive Shaft & Brackets - 4wd

6 GA4903515 Engine & Transmission 1

7

- Exhaust - Standard

1- Exhaust - Platform / Dual Product

- Exhaust - Side Pipe

8 GA4904660 Fuel Tank 1

9 GA4903517 Combi Cooler 1

10
GA4903705 Brake Booster Pod - Small Tanks

1
GA4905140 Brake Booster Pod - Large Tanks

11 GA4902945 Hand Brake 1

12 - Foot valve - (not shown, mounted on underside of  cab 
floor)

1

Drive Train & Suspension



Chapter 21 - 21-Drive Line Transfer Case & Diff - 235

5

1

2

3 4

6

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4903026 SP 3m 2WD MY11 Rear Axle 

Assembly 1

2 GA4902012 2011 model 2WD rear dropleg 
assembly - LH 1

3 GA4902021 2011 model 2WD rear dropleg 
assembly - RH 1

4 HB050-90 Hose Barb Elbow 1/2 2

5 GA5066770 Air Breather screw in style 1/2" 2

6 breather hose01 Dropleg breather hose-SP2011 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902041

Axle assem 2WD 2WS 3m rear inc droplegs 2011

RR

2/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

5/10/2010

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4903026 SP 3m 2WD MY11 Rear Axle Assembly 1

2 GA4902012 2011 model 2WD rear dropleg assembly - LH 1

3 GA4902021 2011 model 2WD rear dropleg assembly - RH 1

4 HB050-90 Hose Barb Elbow 1/2 2

5 GA5066770 Air Breather screw in style 1/2" 2

6 breather hose01 Dropleg breather hose-SP2011 1

Rear Axle - 3m

DROP LEG TOE ADJUSTMENT SHIMS

PART No. DESCRIPTION

GA4537200 Shim rear drop leg 0.5mm

GA4537205 Shim rear drop leg 1mm

GA4902041 - Complete 3m Rear Axle Assembly 2WD

GA4902037 - Complete 3m Rear Axle Assembly 4WD



236 - Crop Cruiser Evolution Parts Manual - REV 2

G

G
G-G

6

19

1

5

13

28

26

37

38

25

23

24 21

45

44

17

34

32

12

71

41

82

80

21

1

2

3

29

22

16

4

19

15

7

6

8

14

13

10

12

11

9

28

23

17

18

24

2526

5

20

27

29

30

31

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4503025 Drop Leg inside top plate-2011 1

2 GA4502040 plate bolt retainer long 1

3 GA4502045 plate bolt retainer short 1

4 F70926A upper rolled section 1

5 F70921A upper ouside main drop leg plate 1

6 GA4503030 Larger top gusset for drop leg 1

7 2M-ARADL-008LAS smaller top gusset for drop leg 1

8 GA4502025 outside lower plate 1

9 GA4502030 plate dropleg outer stiffning 1

10 F70914A lower plate 1

11 F70919A rolled bottom section 1

12 F70920A Infill plate 1

13 F70923A curved cover plate 1

14 GA4503035 rear plate dropleg LH 2011 1

15 F70925A front plate 1

16 GA4503041 oil scaper plateLH 2011 1

17 GA5060385 socket steel 1/2" BSP 1

18 GA4503050 Hydraulic line mounting plate 2011 1

19 GA4503045 Gusset suit 16mm rearplate Dropleg 2011 1

20 GA4503015 gusset 6

21 GA4503010 gusset 10

22 GA4503005 caliper mounting plate 1

23 GA4552605 lower hub centre 1

24 GA4503000 backing plate suit hub 2011 1

25 GA5068835 taper roller bearing 90x150x45 (33118) 2

26 GA5068830 Bottom axle for 22/32/4400 SP 1

27 GA5068840 Seal double lip 150x110x13 1

28 GA5070065 Disc Rotor to suit Supercruiser/Cropcruiser 1

29 GA5016069-1 Brake Calliper 1

30 GA5016069-2 2

31 GA5016069-3 1

32 GA4552040 32 tooth 1.75" pitch bottom sprocket 1

33 GA5060380 1400-75 M75 lower shaft circlip ID 69-72 2

34 GA5006263 Bottom sprocket mount (GA5006263) 1

35 DL27 Shim for bottom axle 10

36 GA4552610 spacer ring 1

37 MACH0138 Wheel stud M22 10

38 FSP36 Wheel Nut M22 10

39 GA5001739 M20 Heavy Duty Flat Washer 2

40 GA5001515 M20x1.5Px50 HT Bolt 2

41 GA4502001 Cover plate for drop leg-2011 1

42 GA5011153 M10x20 Unbrako 15

43 F70933A upper cover plate 1

44 GA5059995 Super 140H chain 42 pitches 1

45 GA4502006 cover plate-2011DROPLEG 1

79 GA4552021 Idler shaft-2011 1

80 S64-04 S64-04 (1/4 BSPT PLUG) 2

81 JCB-Caliper-shim JCB caliper shim plate 1

82 GA5048560 1/2" Brass Magnetic Plug 1

83 GA5007205 L529 - Clip wiring 3

84 GA4504340 Plate-60brghold outer new SP 2011 M16CSCS 1

85 bead1 1

86 bead2 1

87 bead3 1

88 bead4 1

89 GA5069920 M16 x 40 CSCS 38

90 GA5069115 M20 C/Sunk Bolt x 60 8

91 GA5011333 M20x60 bolt 8

92 HB050 1/2" Hose Barb 1

93 GA4552900 Lock nut-suit SP2011 Lower axle GA5068830 1

94 M6x16 unbrako M6 x 16 SHCS 6

95 Super RS120HT Super RS120HT chain 1

ITEM NO. PART NUMBER DESCRIPTION Default/QTY.

1 GA4652561 2011 22-3200 Rear Dropleg Housing LH 1

2 GA4902011 Bottom hub assembly suit crop cruiser 2011 on 1

3 GA4658825 Drop leg 2WD-LH rear cover C/W splash guard 1

4 GA5011153 M10x20 Unbrako 15

5 F70933A upper cover plate 1

6 GA5059995 Super 140H chain 42 pitches 1

7 GA4502006 cover plate-2011DROPLEG 1

8 GA4552060 Bearing holder - top inside 45mm 1

9 GA5070195 Oil Seal 100x55x8 1

10 GA5048275 1309 100x45 self aligning bearing 2

11 DL30 spacer ring 1

12 GC-0124E GA5016795 12 tooth top sprocket & shaft 1

13 GA4552055 top outside 45mm bearing holder 1

14 DL15-shim-01LAS Spacer Shim for DL15 bearing holder 1

15 DL14LAS Top outside cover plate 1

16 GA5011333 M20x60 bolt 8

17 GA5015665 22212 60x110 self aligning spherical bearing 1

18 60brghold 60mm bearing holder 1

19 GA4504340 Plate-60brghold outer new SP 2011 M16CSCS 1

20 GA5051290 M12 x 30 CSCS 4

21 GA5000289 M12 x 25 CSCS 10

22 GA5000297 SHCS M12 x 25 ZP 20

23 GA5048560 1/2" Brass Magnetic Plug 1

24 GA5050670 1/2" Brass Plug 1

25 GA4503065 Scraper-2011 Dropleg 1

26 GA4503060 Scraper Keeper Plate -2011 Dropleg 1

27 GA5004055 BOLT M6 x 20 SHCS ZP 2

28 GA4902002 2011  model idler sprocket/shaft assembly2WD 1

29 GA5069920 M16 x 40 CSCS 38

30 HB050 1/2" Hose Barb 1

31 Super RS120HT Super RS120HT chain 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 3SCALE:1:7

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE:

DRAWN:

9 WARINGA DR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

PART QUANTITY:

GA4902012

2011 model 2WD rear dropleg assembly - LH

dm

25/11/2011

1

REV NO CHANGE DATE ECN NO.

41216-06-11 MWBOLTS NOW COUNTERSUNK1

Drop Leg - Rear

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
GA4652561 2011 22-3200 Rear Dropleg Housing LH 1

GA4652566 2011 22-3200 Rear Dropleg Housing RH 1

2 GA4902011 Bottom hub assembly suit crop cruiser 2011 on 1

3
GA4658825 Drop leg 2WD-LH rear cover C/W splash guard 1

GA4658820 Drop leg 2WD-RH rear cover C/W splash guard 1

4 GA5011153 M10x20 Unbrako 15

5 F70933A upper cover plate 1

6 GA5059995 Super 140H chain 42 pitches 1

7 GA4502006 cover plate-2011DROPLEG 1

8 GA4552060 Bearing holder - top inside 45mm 1

9 GA5070195 Oil Seal 100x55x8 1

Continued over page

GA4902021 - Complete Assembly Right Side

GA4902012 - Complete Assembly Left Side

*Left hand side shown, 
housing cutaway for clarity.

C/Sunk bolts (Item 29) fitted 
with Loctite 243 and tightened 
to 150 ft/lb on hub, rear cover 
and rear lower bearing holder.

Bolt (item19) tightened 
to 40ft/lb

Bolt (item 4) tighten 
to 40ft/lb.



Chapter 21 - 21-Drive Line Transfer Case & Diff - 237

ITEM NO. PART NUMBER DESCRIPTION QTY.

10 GA5048275 1309 100x45 self  aligning bearing 2

11 DL30 spacer ring 1

12 GC-0124E GA5016795 12 tooth top sprocket & shaft 1

13 GA4552055 top outside 45mm bearing holder 1

14 DL15-shim-01LAS Spacer Shim for DL15 bearing holder 1

15 DL14LAS Top outside cover plate 1

16 GA5011333 M20x60 bolt 8

17 GA5015665 22212 60x110 self  aligning spherical bearing 1

18 60brghold 60mm bearing holder 1

19 GA4504340 Plate-60brghold outer new SP 2011 M16CSCS 1

20 GA5051290 M12 x 30 CSCS 4

21 GA5000289 M12 x 25 CSCS 10

22 GA5000297 SHCS M12 x 25 ZP 20

23 GA5048560 1/2" Brass Magnetic Plug 1

24 GA5050670 1/2" Brass Plug 1

25 GA4503065 Scraper-2011 Dropleg 1

26 GA4503060 Scraper Keeper Plate -2011 Dropleg 1

27 GA5004055 BOLT M6 x 20 SHCS ZP 2

28 GA4902002 2011  model idler sprocket/shaft assembly2WD 1

  29* GA5069920 M16 x 40 CSCS 38

30 HB050 1/2" Hose Barb 1

31 GA5014599 Super RS120HT chain 1

Drop Leg - Rear

ITEM NO. PART NUMBER MACHINE USED ON

29
GA5000925 Up to 200260

GA5069920 200270 onward



238 - Crop Cruiser Evolution Parts Manual - REV 2

13
12

1
14

5

6
4

9
10

8
11

3 2

7
10

9
4

6
5

14
1

13

12

15

15

THIS IS THE SAME ASSEMBLY USED IN 2006 EXCEPT FOR IDLE SHAFT AND SPACER LENGTHS

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4552015 idler bearing housing 2
2 GA4652005 15-25 tooth idler sprocket 1
3 GA4552021 Idler shaft-2011 1
4 GA5065000 Bearing 50x110x40 spherical 

roller 2
5 GA5065005 Locknut M50x1.5mm KM10 2
6 GA5065010 Tabwasher 50mm MB10 2
7 GA4552011 idler sprocket spacer-suit 2WD 

2011 1
8 GA4552005 idler spacer 1
9 F70930A oil reservoir end plate 2

10 M5x15mm Button 
head soc SS 4

11 M10x25-lowhead 
cap screw bolt unbrako short M10x25 3

12 F70932A cover plate for idler bearing 2
13 M6x15mm Button 

head soc SS 12
14 GA4502050 idler bearing shim 1mm 4
15 S64-04 S64-04 (1/4 BSPT PLUG) 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902002

2011  model idler sprocket/shaft assembly2WD

DM

30/06/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

9/08/2005

Idler Sprocket & Shaft - 4wd & 2wd Rear Drop Legs

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4552015 idler bearing housing 2

2 GA4652005 15-25 tooth idler sprocket 1

3 GA4552021 Idler shaft-2011 (Note: Not the same as 4x4 front dropleg) 1

4 GA5065000 Bearing 50x110x40 spherical roller 2

5 GA5065005 Locknut M50x1.5mm KM10 2

6 GA5065010 Tabwasher 50mm MB10 2

7 GA4552011 idler sprocket spacer-suit 2WD 2011 1

8 GA4552005 idler spacer 1

9 F70930A oil reservoir end plate 2

10 GA5003977 M5x16mm Pan Head SS 4

11 GA5065015 M10x25-lowhead cap screw 3

12 F70932A cover plate for idler bearing 2

13 GA5004050 M6x16mm Button head soc SS 12

14 GA4502050 idler bearing shim 1mm 4

15 GA5069335 1/4” Brass plug 2

GA4902002 - Complete Idler Sprocket & Shaft Assembly

Fit with Loctite 263



Chapter 21 - 21-Drive Line Transfer Case & Diff - 239

Hub

GA4902011 - Complete Hub Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4652011 dropleg bottom hub 2011 on 1

2 GA5068835 taper roller bearing 90x150x45 (33118) 2

3 GA5068830 Bottom axle for 22/32/4400 SP 1

4 GA5068840 Seal double lip 150x110x13 1

5 GA5070065 Disc Rotor to suit Supercruiser 1

6 GA5016069 Stilfreni brake caliper 1

  7*
GA4552040 32 tooth 1.75" pitch bottom sprocket 1

GA4659385 32 tooth 1.75” pitch bottom sprocket & mount - single piece 1

8 GA5008521 1400-75 M75 lower shaft circlip ID 69-72 2

9 GA5006263 Bottom sprocket mount (GA5006263) 1

10 DL27LAS Shim for bottom axle 10

  11* GA5069115 M20 C/Sunk Bolt x 60 8

12 GA4552610 spacer ring 1

13 MACH0138 Wheel stud M22 10

14 GA5018892 Wheel Nut M22 10

15 GA5001741 M20 Heavy Duty Flat Washer 2

16 GA5001515 M20x1.5Px50 HT Bolt 2

17 JCB-Caliper-shim JCB caliper shim plate 1

  18*
GA4552900 Lock nut-suit SP2011 Lower axle GA5068830 1

GA5068845 Lock Nut M90x2 (KM18) - Not Shown 1

19* GA5004049 M6 x 16 SHCS 6

14

5

13

3
4

12 2

1

6 1615

2
8

10

9

7

11

8

17

18
19

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4652011 dropleg bottom hub 2011 on 1

2 GA5068835 taper roller bearing 90x150x45 (33118) 2

3 GA5068830 Bottom axle for 22/32/4400 SP 1

4 GA5068840 Seal double lip 150x110x13 1

5 GA5070065 Disc Rotor to suit Supercruiser 1

6 GA5016069 Stilfreni brake caliper 1

7 GA4552040 32 tooth 1.75" pitch bottom sprocket 1

8 GA5060380 1400-75 M75 lower shaft circlip ID 69-72 2

9 GA5006263 Bottom sprocket mount (GA5006263) 1

10 DL27 Shim for bottom axle 10

11 GA5069115 M20 C/Sunk Bolt x 60 8

12 GA4552610 spacer ring 1

13 MACH0138 Wheel stud M22 10

14 FSP36 Wheel Nut M22 10

15 GA5001739 M20 Heavy Duty Flat Washer 2

16 GA5001515 M20x1.5Px50 HT Bolt 2

17 JCB-Caliper-shim JCB caliper shim plate 1

18 GA4552900 Lock nut-suit SP2011 Lower axle GA5068830 1

19 M6x16 unbrako 6

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 3 OF 3SCALE:1:6

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902011

Bottom hub assembly suit crop cruiser 2011 on

2/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

12/04/2010

Continued over page

Before fitting, bolts (item 11) primed 
with Loctite 7471 primer. Then use 
Loctite 263 and tighten to 350 ft/lb.

Use Loctite 243 and 
tighten to 12n/M



240 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1
GA4658550 Rear Axle Housing 3m Crop Cruiser 2WD 1

GA4658560 Rear axle housing 3m 4wd Crop Cruiser 1

Rear Diff & Axle Assembly 

GA4903026 - Complete Rear Diff and Axle  Assembly 
2wd

Continued over page

ITEM NO. PART NUMBER MACHINE USED ON

7
GA4552040 Up to and including 200380

GA4659385 200390 onward

11 GA5069115 Up to and including 200380

18
GA5068845 Up to 200270

GA4552900 From 200280 onward

19 GA5004049 From 200280 onward

Hub

HUB SPARE PARTS

PART No. DESCRIPTION

GA5006305 Brake pad set (for 1 calliper)

GA Pin Seal Kit

1
15

2

6

3

4

57 8

12

14
13

17
16

18
19

20

21

DROP LEG MOUNTING BOLTS
TIGHTENED TO 350FT/LB

9
10

11

STUDS FITTED WITH
LOCTITE 263

DIFF MOUNTING NUTS
TIGHTENED TO 40FT/LB

8

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658550 Rear Axle Housing 3m Crop Cruiser MY11 1

2 GA5010609 5.125:1 ratio diff centre 1

3 GA5069835 1550 series fixed drive shaft crop cruiser (GA5000822) 2

4 SP-RA-subassem-01 Diff output shaft sub assem 2

5 GA5008107 Drive flange for rear axle 4

6 1480-isuzu drive shaft adapter 1

7 GA5000307 M12x30 unbrako 4

8 GA5011177 M10x60 stud 4

9 GA5011665 M10x40 stud 9

10 GA5000141 M10 Nyloc Nut 13

11 GA5000117 Washer 10mm SS Heavy duty 13

12 GA5012203 Grease Nipple 1/4" UNF Short 4

13 GA5006045 Bolts 1/2 UNF x 1 1/4 G8 ZP 16

14 GA5017661 Washers flat ZP 1/2 16

15 GA5066770 Air Breather screw in style 1/2" 1

16 GA5011333 M20x60 bolt 24

17 GA5048125 M20 Nyloc nut 24

18 GA5050670 1/2" Brass Plug 2

19 GA5048560 1/2" Brass Magnetic Plug 1

20 GA5007205 L529 - Clip wiring 5

21 GA4504580 Drive Shaft Spacer bush 16mm 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE:

DRAWN:

9 WARINGA DR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

PART QUANTITY:

GA4903026

SP 3m 2WD MY11 Rear Axle Assembly

T.Watts

4/05/2012

1

REV NO CHANGE DATE ECN NO.



Chapter 21 - 21-Drive Line Transfer Case & Diff - 241

ITEM NO. PART NUMBER DESCRIPTION QTY.

2 GA5010609 5.125:1 ratio diff  centre 1

 3*
GA5000822 1550 series fixed drive shaft crop cruiser (1550-697.5FF) 2

GA5069835 1550 series fixed drive shaft crop cruiser - Not Shown 2

4 SP-RA-
subassem-01

Diff output shaft sub assem 2

5 GA5008107 Drive flange for rear axle 4

6 1480-isuzu drive shaft adapter 1

7 GA5000307 M12x30 unbrako 4

8 GA5011177 M10x60 stud 4

9 GA5011665 M10x40 stud 9

10 GA5000141 M10 Nyloc Nut 13

11 GA5000117 Washer 10mm SS Heavy duty 13

12 GA5012203 Grease Nipple 1/4" UNF Short 4

13 GA5006045 Bolts 1/2 UNF x 1 1/4 G8 ZP 16

14 GA5017661 Washers flat ZP 1/2 16

15 GA5066770 Air Breather screw in style 1/2" 1

16 GA5011333 M20x60 bolt 24

17 GA5048125 M20 Nyloc nut 24

18 GA5050670 1/2" Brass Plug 2

19 GA5048560 1/2" Brass Magnetic Plug 1

20 GA5007205 L529 - Clip wiring 5

21 GA4504580 Drive Shaft Spacer bush 16mm 2

Rear Diff & Axle Assembly 

ITEM NO. PART NUMBER MACHINE USED ON

3
GA5000822 Up to and including 200280

GA5069835 From 200290 onward

REAR AXLE SPARE PARTS

PART No. DESCRIPTION

GA5017115 Uni Joint Kit 1550 Series

GA5007831 Diff Pinion Seal 

GA5069085 Yoke - suit Isuzu diff



242 - Crop Cruiser Evolution Parts Manual - REV 2

5

6
2

1

4
3

spacer is part of shaft

7

REV 2.0

This assembly used Aug 2005 Onwards

REV 3.0

5

6

2

1

4

3

7

This assembly used Aug 2005 Onwards

Fit bolts using Loctite 243
and tighten to 45 ft/lb

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 MACH0027 bearing holder for diff output shaft 1

2 2209E 85x45x23 bearing (GA5007959) 1

3 GA5048455 Oil seal - 85x55x8 1

4 GA5006141 M10x40 Unbrako 4

5 GA5015157 Short axle shaft & spacer 1

6 GA5010501 3 1/2" x 1/8" O-Ring 1

7 DL30 spacer ring 1

B

C

D

1 2

A

321 4

B

A

5 6

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

MATERIAL:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO:

SCALE:1:4 SHEET 1 OF 1

A4

C

SP-RA-subassem-01REV NO CHANGE APPL DATE

DATE CREATED:

DRAWN:

Roger Richards

Diff output shaft sub assem

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

17/08/2004

DATE EDITED:

25/11/2011
Matt

Rear Diff Output Shaft

SP-RA-Subassem-01 - Complete Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 MACH0027 bearing holder for diff  output shaft 1

2 GA5007959 85x45x23 bearing 1

3 GA5048455 Oil seal - 85x55x8 1

4 GA5006141 M10x40 Unbrako 4

5 GA5015157 Short axle shaft & spacer 1

6 GA5010501 3 1/2" x 1/8" O-Ring 1

7 DL30 spacer ring 1



Chapter 21 - 21-Drive Line Transfer Case & Diff - 243

Front Axle & Drop Legs - 3m 2wd

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4902980 SP 3m 2WD Front axle assembly 1

2 GA4902885 2011 model 2WD front dropleg assembly - RH 1

3 GA4902880 2011 model 2WD front dropleg assembly - LH 1

2

1

3

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4902980 SP 3m 2WD MY11 Front Axle 

Assembly 1

2 GA4902880-
GA490885 Front dropleg assy complete 1

3 GA4902880-
GA490885 Front dropleg assy complete 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902042Name

5/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

5/07/2011



244 - Crop Cruiser Evolution Parts Manual - REV 2

Front Axle - 3m 2wd

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658500 Front Axle Housing 3m Crop Cruiser MY11 1

2 GA5065045 In-line ball joint 2

3 GA5065041 Ball Joint right angle M27x1.5 2

4 GA4583135 Tie Rod 3m MY11 2

5 GA5011341 M24x1.5 lock nut 2

6 GA4572170 Tie rod end heavy lock nut 2

7 GA4514640 Steering ram shim plate 3

8 GA4514635 Flange plate for Steering ram 1

9 GA5001009 M16 washer Zink coated - use GA5001043 16

10 GA5048680 M16x60 Unbrako 8

11 GA5001029 M16 Nyloc nut 8

12 GA5070250 7/16" x 1" UNF Cap Screw 4

13 GA5009453 Glacier Bush 110 IDx60 long 4

14 2M-FA011LAS Top steering cap 2

15 GA5000307 M12x30 unbrako 6

16 F70544A Shim plate for 2WD front axles 2

17 GA5009639 Grease nipple long 1/4" UNF 8

18 2MFA004 Spacer ring/thrust bearing mount for 2WD front axles 2

19 GA5048245 Bearing ball thrust 51122 2

20 GA5048635 Oil Seal 145 X 120 X 12 2

21 GA4583275 Steering Stop short SP MY11 1

22 GA4583280 Steering Stop Long SP MY11 1

23 GA5066586 Hypower circular flanged end 3" x 7.5" stroke 1

GA4902980 - Complete Assembly

FRONT AXLE SPARE PARTS

PART No. DESCRIPTION

GA5050215 Steering Cylinder Seal Kit

1
15

14

16

13

17

13

19

18

20

10
9 7

7
9

11 23
11

9 8 7 9
10

12 2 5
4

36

22
21

USE LOCTITE 243 AND
TIGHTEN TO 120 FT/LB

USE LOCTITE 243 AND
TIGHTEN TO 80 FT/LB

TIGHTEN TO 
100 FT/LB

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658500 Front Axle Housing 3m Crop Cruiser MY11 1

2 GA5065045 In-line ball joint 2

3 GA5065041 Ball Joint right angle M27x1.5 2

4 GA4583135 Tie Rod 3m MY11 2

5 GA5011341 M24x1.5 lock nut 2

6 GA4572170 Tie rod end heavy lock nut 2

7 GA4514640 Steering ram shim plate 3

8 GA4514635 Flange plate for Steering ram 1

9 GA5001009 M16 washer Zink coated - use GA5001043 16

10 GA5048680 M16x60 Unbrako 8

11 GA5001029 M16 Nyloc nut 8

12 GA5070250 7/16" x 1" UNF Cap Screw 4

13 GA5009453 Glacier Bush 110 IDx60 long 4

14 2M-FA011LAS Top steering cap 2

15 GA5000307 M12x30 unbrako 6

16 F70544A Shim plate for 2WD front axles 2

17 GA5009639 Grease nipple long 1/4" UNF 8

18 2MFA004 Spacer ring/thrust bearing mount for 2WD front axles 2

19 GA5048245 Bearing ball thrust 51122 2

20 GA5048635 Oil Seal 145 X 120 X 12 2

21 GA4583275 Steering Stop short SP MY11 1

22 GA4583280 Steering Stop Long SP MY11 1

23 GA5066586 Hypower circular flanged end 3" x 7.5" stroke 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE:

DRAWN:

9 WARINGA DR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

PART QUANTITY:

GA4902980

SP 3m 2WD MY11 Front Axle Assembly

T.Watts

4/05/2012

1

REV NO CHANGE DATE ECN NO.



Chapter 21 - 21-Drive Line Transfer Case & Diff - 245

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4652541 Drop Leg Housing - LH 1

1 GA4652546 Drop Leg Housing - RH

2 2AFA013LAS Access plate for axle carrier Bolts 1

3 GA5000321 M12x40 unbrako 11

4 GA5001739 M20 Heavy Duty Flat Washer 14

5 GA5001515 M20x1.5Px50 HT Bolt 6

6 GA4652800 hub SP front 2WD 2011 on 1

7 GA5070065 Disc Rotor to suit Supercruiser 1

8 GA5016069 Brake Calliper 1

9 GA5001513 M20x1.5 Nyloc Nut 6

10 GA5001515 M20x1.5Px50 HT Bolt 2

11 GA5018892 Wheel Nut M22 10

12 MACH0138 Wheel stud M22 10

Front Drop Leg - 2WD

Left Side Shown

GA4902880 - Complete Assembly Left side

GA4902885 - Complete Assembly Right side

1

8

7

4

5

6

10

4

11

2

3

9

12

ITEM NO. PART NUMBER DESCRIPTION GA4902885/QTY.
1 GA4652541 GA4652541 1
2 2AFA013LAS Access plate for axle carrier 

Bolts 1
3 GA5000321 M12x40 unbrako 11
4 GA5001739 M20 Heavy Duty Flat Washer 14
5 GA5001515 M20x1.5Px50 HT Bolt 6
6 GA4652800 hub SP front 2WD 2011 on 1
7 GA5070065 Disc Rotor to suit 

Supercruiser/Cropcruiser 1
8 GA5016069-1 Brake Calliper 1
9 GA5001513 M20x1.5 Nyloc Nut 6
10 GA5001515 M20x1.5Px50 HT Bolt 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 3 OF 3SCALE:1:8

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902880-GA490885

Front dropleg assy complete

DM

19/10/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

1/07/2010



246 - Crop Cruiser Evolution Parts Manual - REV 2

Front Axle - 3m 4wd

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658670 Swivel Housing 2WS 4WD Left 1

2 GA4658675 Swivel Housing 2WS 4WD Right 1

3 GA5011341 M24x1.5 lock nut 2

4 GA4572170 Tie rod end heavy lock nut 2

5 GA5065045 In-line ball joint 2

6 GA5065041 Ball Joint right angle M28x1.5 2

7 GA5048680 M16x60 Unbrako 8

8 GA5001009 M16 washer Zink coated - use GA5001043 16

9 GA5001029 M16 Nyloc nut 8

10 GA4514640 Steering ram shim plate 3

11 GA5070250 7/16" x 1" UNF Cap Screw 4

12 GA4514635 Flange plate for Steering ram 1

Continued over page

GA4902036 - Complete Assembly

27

1

16 31 30

29

28

37 35

34
19

17

18
23

20
21

22
24

16
25

32

33

2

6

4

38
3

5
11

7

8

10
8

9

12

13

9

8

10

8
7

5

3

4

6

26

36

38

14
28 STUDS FITTED WITH

LOCTITE 263

DIFF MOUNTING 
NUTS TIGHTENED
TO 40 FT/LB

15

43

40

41 39

42

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658670 Swivel Housing 2WS 4WD Left 1
2 GA4658675 Swivel Housing 2WS 4WD Right 1
3 GA5011341 M24x1.5 lock nut 2
4 GA4572170 Tie rod end heavy lock nut 2
5 GA5065045 In-line ball joint 2
6 GA5065041 Ball Joint right angle M28x1.5 2
7 GA5048680 M16x60 Unbrako 8
8 GA5001009 M16 washer Zink coated - use 

GA5001043 16
9 GA5001029 M16 Nyloc nut 8
10 GA4514640 Steering ram shim plate 3
11 GA5070250 7/16" x 1" UNF Cap Screw 4
12 GA4514635 Flange plate for Steering ram 1
13 GA5066587 Steering Cylinder 14" Stroke 1
14 GA5000307 M12x30 unbrako 28
15 MACH0039 King pin 4
16 GA5009481 Glacier Bush 70mm ID x 40 Long 4
17 GA5018907 Bearing Seal - 100x70x10 4
18 steershim-mk2-0.5 .5mm shim 4
19 steershim-mk2-1 1mm shim 4
20 steershim-mk2-3 3mm shim 4
21 GA5069489 thrust washer 4
22 dl24LAS Steering Assembly Top Cap 4
23 GA5012203 Grease Nipple 1/4" UNF Short 4
24 GA5010609 5.125:1 ratio diff centre 1
25 1480-isuzu drive shaft adapter 1
26 GA5011177 M10x60 stud 4
27 GA5011665 M10x40 stud 9
28 GA5000117 Washer 10mm SS Heavy duty 13
29 GA5000141 M10 Nyloc Nut 13
30 SP-RA-subassem-01 Diff output shaft sub assem 2

  MACH0027 bearing holder for diff output shaft 1
  2209E 85x45x23 bearing (GA5007959) 1
  GA5048455 Oil seal - 85x55x8 1
  GA5006141 M10x40 Unbrako 4
  GA5015157 Short axle shaft & spacer 1
  GA5010501 3 1/2" x 1/8" O-Ring 1
  DL30 spacer ring 1

31 ga4536100 Axle cover plate-drive shaft bolts-
4WS 4WD 2

32 GA5004883 Washer 8mm HD 4
33 GA5004919 M8 Spring washer SS 4
34 GA5004707 M8x20 unbrako 4
35 GA4902026 2011 Model 4WD Front Dropleg Assy 

- RH 1

  GA4652557 DropLeg 4400 SUITS ALL- 2011 1

    GA4652552-1 dropleg rear RH 4400-2011-
subassem-1 1

      GA4503160 plate dropleg top inside 4400 2011 1

      GA4534385 plate dropleg bolt retainer/stiffner 
4400 2011 1

    GA4652550-2 dropleg rear RH 4400-2006-
subassem-2 1

      GA4502115 plate dropleg lower outer 4400 1

      GA4502030 plate dropleg outer stiffning 1

    GA4502120 plate dropleg top outside 4400 1

    GA4502125 plate dropleg lower inner 4400 1

    GA4502130 plate dropleg infill 4400 1

    F70919A rolled bottom section 1

    GA4502155 plate dropleg side 4400 1

    GA4502135 plate dropleg inspection side 4400 1

    4400DL-MK2-013LAS 1

    ga4503165 plate oil scraper-4400 2011 1

    GA4502150 curved cover plate 1

    GA5060385 socket steel 1/2" BSP 1

    GA4503720 Cross brace 4WD dropleg 1

    Hyd003LAS Hydraulic line mounting plate 2

  GA4902011 Bottom hub assembly suit crop 
cruiser 2011 on 1

    GA4652011 dropleg bottom hub 2011 on 1

      GA4503015 gusset 6

      GA4503010 gusset 10

      GA4503005 caliper mounting plate 1

      GA4552605 lower hub centre 1

      GA4503000 backing plate suit hub 2011 1

    GA5068835 taper roller bearing 90x150x45 
(33118) 2

    GA5068830 Bottom axle for 22/32/4400 SP 1

    GA5068840 Seal double lip 150x110x13 1

    GA5070065 Disc Rotor to suit 
Supercruiser/Cropcruiser 1

    GA5016069 Stilfreni brake caliper 1

      GA5016069-1 Brake Calliper 1

      GA5016069-2 2

      GA5016069-3 1

    GA4552040 32 tooth 1.75" pitch bottom 
sprocket 1

    GA5006263 Bottom sprocket mount 
(GA5006263) 1

    DL27 Shim for bottom axle 10

    GA5069115 M20 C/Sunk Bolt x 60 8

    GA4552610 spacer ring 1

    MACH0138 Wheel stud M22 10

    FSP36 Wheel Nut M22 10

    GA5001739 M20 Heavy Duty Flat Washer 2

    GA5001515 M20x1.5Px50 HT Bolt 2

    JCB-Caliper-shim JCB caliper shim plate 1

    GA4552900 Lock nut-suit SP2011 Lower axle 
GA5068830 1

    M6x16 unbrako M6 x 16 SHCS 6
    GA5008521 1400-75 M75 lower shaft circlip ID 

69-72 2

  GA4552060 Bearing holder - top inside 45mm 1

  GA5070195 Oil Seal 100x55x8 1

  GA5048275 1309 100x45 self aligning bearing 2

  DL30 spacer ring 1

  GC-0124E GA5016795 12 tooth top sprocket & 
shaft 1

  GA4552055 top outside 45mm bearing holder 1

  DL15-shim-01LAS Spacer Shim for DL15 bearing 
holder 1

  DL14LAS Top outside cover plate 1

  GA5001515 M20x1.5Px50 HT Bolt 16

  GA4502006 cover plate-2011DROPLEG 1

  GA5015665 22212 60x110 self aligning spherical 
bearing 1

  60brghold 60mm bearing holder 1

  GA4504340 Plate-60brghold outer new SP 2011 
M16CSCS 1

  GA4502000 cover plate 1

  GA4656465 Cover dropleg upper 4400 1

    4400DL-MK2-014LAS Cover plate upper 4400 1

    GA4662455 ANGLE - 25x25x3 cut 40 (SC) 1
    GA5060385 socket steel 1/2" BSP 1
  GA5051290 M12 x 30 CSCS 4

  GA5000289 M12 x 25 CSCS 6

  GA5011153 M10x20 Unbrako 23

  GA5000297 SHCS M12 x 25 ZP 20

  GA5048125 M20 Nyloc nut 16

  GA5050670 1/2" Brass Plug 2

  GA4503060 Scraper Keeper Plate -2011 Dropleg 1

  GA4503065 Scraper-2011 Dropleg 1

  GA4502051 idler bearing shim 1mm 2

  GA4902000 2006 model idler sprocket/shaft 
assembly 1

    GA4552015 idler bearing housing 2

    GA4652005 15-25 tooth idler sprocket 1

      GA4552030 idler sprocket hub 1

      GA4552035 15 tooth 1.75" pitch sprocket 1

      GA4552025 25 tooth 1.5" pitch sprocket 1

      bead1 1

      bead2 1

      bead3 1

      bead4 1

    GA4552020 Idler shaft 1

    GA5065000 Bearing 50x110x40 spherical roller 2

    GA5065005 Locknut M50x1.5mm KM10 2

    GA5065010 Tabwasher 50mm MB10 2

    GA4552005 idler spacer 1

    F70930A oil reservoir end plate 2

    GA5003977 M5x16mm Pan Head SS 4

    GA5065015 M10x25-lowhead cap screw 3

    F70932A cover plate for idler bearing 2

    GA5004050 M6x16mm Button head soc SS 12

    GA4502050 idler bearing shim 1mm 4

    GA4552010 idler sprocket spacer 1

  GA5069920 M16 x 40 CSCS 24

  M16x30 countersunk 14

  GA5059995 Super 140H chain 42 pitches 1

  GA5015259 Super RS120HT chain 1
36 GA5010576 4400 axle assembly 2

  GA5010575 Inter drive axle suit 4400 2WS SP 
2011 1

  GA5010651 Joint Assembly 2500 Series 1

    36.18.06 1

    2500-U-Joint cross 1

    36.24.1750-20 1

    GA5012203 Grease Nipple 1/4" UNF Short 1
    025-grease nipple-
90 degree 1

    M16x85 bolt 1

    GA5001029 M16 Nyloc nut 1

  GA5010653 2600 series Uni-Joint Assem 1

    26.18.102 2

    2600-U-Joint cross 1
    025-grease nipple-
90 degree 1

    M16x90 Bolt 4

    GA5001029 M16 Nyloc nut 4

37 GA4583135 Tie Rod 3m MY11 2

38 GA5000587 M12 WASHER 16

39 GA4658636 Mount Airbag Front 4WD SP MY11 
June on 2

  GA4535805 Mounting Plate Bottom SP Airbag 
Std 1

  GA4537350 Airbag Side Plate 2

  GA4535955 Gusset Airbag Mount 4

  GA5060385 socket steel 1/2" BSP 2

40 GA4902031 2011 model 4WD 4WS 3m rear 
dropleg assy (RH rear) 1

  GA4652557 DropLeg 4400 SUITS ALL- 2011 1

    GA4652552-1 dropleg rear RH 4400-2011-
subassem-1 1

      GA4503160 plate dropleg top inside 4400 2011 1

      GA4534385 plate dropleg bolt retainer/stiffner 
4400 2011 1

    GA4652550-2 dropleg rear RH 4400-2006-
subassem-2 1

      GA4502115 plate dropleg lower outer 4400 1

      GA4502030 plate dropleg outer stiffning 1

    GA4502120 plate dropleg top outside 4400 1

    GA4502125 plate dropleg lower inner 4400 1

    GA4502130 plate dropleg infill 4400 1

    F70919A rolled bottom section 1

    GA4502155 plate dropleg side 4400 1

    GA4502135 plate dropleg inspection side 4400 1

    4400DL-MK2-013LAS 1

    ga4503165 plate oil scraper-4400 2011 1

    GA4502150 curved cover plate 1

    GA5060385 socket steel 1/2" BSP 1

    GA4503720 Cross brace 4WD dropleg 1

    Hyd003LAS Hydraulic line mounting plate 2

  GA4902011 Bottom hub assembly suit crop 
cruiser 2011 on 1

    GA4652011 dropleg bottom hub 2011 on 1

      GA4503015 gusset 6

      GA4503010 gusset 10

      GA4503005 caliper mounting plate 1

      GA4552605 lower hub centre 1

      GA4503000 backing plate suit hub 2011 1

    GA5068835 taper roller bearing 90x150x45 
(33118) 2

    GA5068830 Bottom axle for 22/32/4400 SP 1

    GA5068840 Seal double lip 150x110x13 1

    GA5070065 Disc Rotor to suit 
Supercruiser/Cropcruiser 1

    GA5016069 Stilfreni brake caliper 1

      GA5016069-1 Brake Calliper 1

      GA5016069-2 2

      GA5016069-3 1

    GA4552040 32 tooth 1.75" pitch bottom 
sprocket 1

    GA5008521 1400-75 M75 lower shaft circlip ID 
69-72 2

    GA5006263 Bottom sprocket mount 
(GA5006263) 1

    DL27 Shim for bottom axle 10

    GA5069115 M20 C/Sunk Bolt x 60 8

    GA4552610 spacer ring 1

    MACH0138 Wheel stud M22 10

    FSP36 Wheel Nut M22 10

    GA5001739 M20 Heavy Duty Flat Washer 2

    GA5001515 M20x1.5Px50 HT Bolt 2

    JCB-Caliper-shim JCB caliper shim plate 1

    GA4552900 Lock nut-suit SP2011 Lower axle 
GA5068830 1

    M6x16 unbrako M6 x 16 SHCS 6

  GA4552060 Bearing holder - top inside 45mm 1

  GA5070195 Oil Seal 100x55x8 1

  GA5048275 1309 100x45 self aligning bearing 2

  DL30 spacer ring 1

  GC-0124E GA5016795 12 tooth top sprocket & 
shaft 1

  GA4552055 top outside 45mm bearing holder 1

  DL15-shim-01LAS Spacer Shim for DL15 bearing 
holder 1

  DL14LAS Top outside cover plate 1

  GA5001515 M20x1.5Px50 HT Bolt 16

  GA4502006 cover plate-2011DROPLEG 1

  GA5015665 22212 60x110 self aligning spherical 
bearing 1

  60brghold 60mm bearing holder 1

  GA4504340 Plate-60brghold outer new SP 2011 
M16CSCS 1

  GA4502000 cover plate 1

  GA4656465 Cover dropleg upper 4400 1

    4400DL-MK2-014LAS Cover plate upper 4400 1

    GA4662455 ANGLE - 25x25x3 cut 40 (SC) 1

    GA5060385 socket steel 1/2" BSP 1

  M16x25 countersunk 24

  M16x35 countersunk 16

  GA5051290 M12 x 30 CSCS 4

  GA5000289 M12 x 25 CSCS 6

  GA5011153 M10x20 Unbrako 23

  GA5000297 SHCS M12 x 25 ZP 4

  GA5001513 M20x1.5 Nyloc Nut 16

  GA5050670 1/2" Brass Plug 2

  GA4904650 Idle shaft assy- splined- 2011 
dropleg 1

    GA4552700 Sprocket hub (splined)-Idle assy-
2011 dropleg 1

    GA4552705 Sprocket 15 tooth-Idle assy-2011 
dropleg 1

    GA4552710 Sprocket 25 tooth-Idle assy-2011 
dropleg 1

    GA5069015 Bolt M16 x 2 x 50mm-C/S capscrew 
45º -dropleg 2011 16

    GA4552715 Idle shaft-splined-suit 2011 dropleg 1

    GA5008521 1400-75 M75 lower shaft circlip ID 
69-72 2

    DL27 Shim for bottom axle 6

  GA4552010 idler sprocket spacer 1

  GA5003977 M5x16mm Pan Head SS 1

  GA5065015 M10x25-lowhead cap screw 1

  GA5059995 Super 140H chain 42 pitches 1

  GA4503065 Scraper-2011 Dropleg 2

  GA4503060 Scraper Keeper Plate -2011 Dropleg 2

  GA4502051 idler bearing shim 1mm 2

  GA4902000 2006 model idler sprocket/shaft 
assembly 1

    GA4552015 idler bearing housing 2

    GA4652005 15-25 tooth idler sprocket 1

      GA4552030 idler sprocket hub 1

      GA4552035 15 tooth 1.75" pitch sprocket 1

      GA4552025 25 tooth 1.5" pitch sprocket 1

      bead1 1

      bead2 1

      bead3 1

      bead4 1

    GA4552020 Idler shaft 1

    GA5065000 Bearing 50x110x40 spherical roller 2

    GA5065005 Locknut M50x1.5mm KM10 2

    GA5065010 Tabwasher 50mm MB10 2

    GA4552005 idler spacer 1

    F70930A oil reservoir end plate 2

    GA5003977 M5x16mm Pan Head SS 4

    GA5065015 M10x25-lowhead cap screw 3

    F70932A cover plate for idler bearing 2

    GA5004050 M6x16mm Button head soc SS 12

    GA4502050 idler bearing shim 1mm 4

    GA4552010 idler sprocket spacer 1

41 GA5051470 M12x50 unbrako 16

42 GA5066770 Air Breather screw in style 1/2" 2

43 HB050-90 Hose Barb Elbow 1/2 4

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4658670 Swivel Housing 2WS 4WD Left 1
2 GA4658675 Swivel Housing 2WS 4WD Right 1
3 GA5011341 M24x1.5 lock nut 2
4 GA4572170 Tie rod end heavy lock nut 2
5 GA5065045 In-line ball joint 2
6 GA5065041 Ball Joint right angle M28x1.5 2
7 GA5048680 M16x60 Unbrako 8
8 GA5001009 M16 washer Zink coated - use 

GA5001043 16
9 GA5001029 M16 Nyloc nut 8

10 GA4514640 Steering ram shim plate 3
11 GA5070250 7/16" x 1" UNF Cap Screw 4
12 GA4514635 Flange plate for Steering ram 1
13 GA5066587 Steering Cylinder 14" Stroke 1
14 GA4902026 2011 Model 4WD Front Dropleg 

Assy - RH 1

15 GA4902031 2011 model 4WD 4WS 3m rear 
dropleg assy (RH rear) 1

16 GA5000307 M12x30 unbrako 28
17 MACH0039 King pin 4
18 GA5009481 Glacier Bush 70mm ID x 40 Long 4
19 GA5018907 Bearing Seal - 100x70x10 4
20 steershim-mk2-0.5 .5mm shim 4
21 steershim-mk2-1 1mm shim 4
22 steershim-mk2-3 3mm shim 4
23 GA5069489 thrust washer 4
24 dl24LAS Steering Assembly Top Cap 4
25 GA5012203 Grease Nipple 1/4" UNF Short 4
26 GA5010609 5.125:1 ratio diff centre 1
27 1480-isuzu drive shaft adapter 1
28 GA5011177 M10x60 stud 4
29 GA5011665 M10x40 stud 9
30 GA5000117 Washer 10mm SS Heavy duty 13
31 GA5000141 M10 Nyloc Nut 13
32 GA5010576 4400 axle assembly 2
33 SP-RA-subassem-01 Diff output shaft sub assem 2
34 ga4536100 Axle cover plate-drive shaft 

bolts-4WS 4WD 2
35 GA5004883 Washer 8mm HD 4
36 GA5004919 M8 Spring washer SS 4
37 GA5004707 M8x20 unbrako 4
38 GA4583135 Tie Rod 3m MY11 2
39 GA5000587 M12 WASHER 16
40 GA4658636 Mount Airbag Front 4WD SP 

MY11 June on 2

41 GA5051470 M12x50 unbrako 16

42 GA5066770 Air Breather screw in style 1/2" 2

43 HB050-90 Hose Barb Elbow 1/2 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 3SCALE:1:18

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902036

4WD 2WS Front Axle Assembly

T.Watts

7/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

7/07/2010



Chapter 21 - 21-Drive Line Transfer Case & Diff - 247

ITEM NO. PART NUMBER DESCRIPTION QTY.

13 GA5066587 Steering Cylinder 14" Stroke 1

14 GA4902026 2011 Model 4WD Front Dropleg Assy - RH 1

15 GA4902031 2011 model 4WD 4WS 3m rear dropleg assy (RH rear) 1

16 GA5000307 M12x30 unbrako 28

17 MACH0039 King pin 4

18 GA5009481 Glacier Bush 70mm ID x 40 Long 4

19 GA5018907 Bearing Seal - 100x70x10 4

20 steershim-mk2-0.5 .5mm shim 4

21 steershim-mk2-1 1mm shim 4

22 steershim-mk2-3 3mm shim 4

23 GA5069489 thrust washer 4

24 dl24LAS Steering Assembly Top Cap 4

25 GA5012203 Grease Nipple 1/4" UNF Short 4

26 GA5010609 5.125:1 ratio diff  centre 1

27 1480-isuzu drive shaft adapter 1

28 GA5011177 M10x60 stud 4

29 GA5011665 M10x40 stud 9

30 GA5000117 Washer 10mm SS Heavy duty 13

31 GA5000141 M10 Nyloc Nut 13

32 GA5010576 4400 axle assembly 2

33 SP-RA-subassem-01 Diff output shaft sub assem 2

34 ga4536100 Axle cover plate-drive shaft bolts-4WS 4WD 2

35 GA5004883 Washer 8mm HD 4

36 GA5004919 M8 Spring washer SS 4

37 GA5004707 M8x20 unbrako 4

38 GA4583135 Tie Rod 3m MY11 2

39 GA5000587 M12 WASHER 16

40 GA4658636 Mount Airbag Front 4WD SP MY11 June on 2

41 GA5051470 M12x50 unbrako 16

42 GA5066770 Air Breather screw in style 1/2" 2

43 HB050-90 Hose Barb Elbow 1/2 4

Front Axle - 3m 4wd

4wd FRONT AXLE SPARE PARTS

PART No. DESCRIPTION

GA5050215 Steering Cylinder Seal Kit



248 - Crop Cruiser Evolution Parts Manual - REV 2

2

27

1

17
20

19

10
9

8
5

7
20

16

5
6

4

3

21

21

23

13
14

12

15
27

27

LEFT HAND SIDE SHOWN

18

22

29

28

25
24

M16x40 CSCS FITTED WITH LOCTITE
243 AND TIGHTENED TO 150 FT/LB
ON HUB, REAR COVER AND LOWER
BEARING HOLDER

TIGHTENED TO
40 FT/LB

TIGHTENED TO
40 FT/LB

ITEM NO. PART NUMBER DESCRIPTION FRH/QTY.

1 GA4652557 DropLeg 4400 SUITS ALL- 2011 1

2 GA4902011 Bottom hub assembly suit crop cruiser 2011 on 1

3 GA4552060 Bearing holder - top inside 45mm 1

4 GA5070195 Oil Seal 100x55x8 1

5 GA5048275 1309 100x45 self aligning bearing 2

6 DL30 spacer ring 1

7 GC-0124E GA5016795 12 tooth top sprocket & shaft 1

8 GA4552055 top outside 45mm bearing holder 1

9 DL15-shim-01LAS Spacer Shim for DL15 bearing holder 1

10 DL14LAS Top outside cover plate 1

11 GA5001515 M20x1.5Px50 HT Bolt 16

12 GA4502006 cover plate-2011DROPLEG 1

13 GA5015665 22212 60x110 self aligning spherical bearing 1

14 60brghold 60mm bearing holder 1

15 GA4504340 Plate-60brghold outer new SP 2011 M16CSCS 1

16 GA4502000 cover plate 1

17 GA4656465 Cover dropleg upper 4400 1

18 GA5051290 M12 x 30 CSCS 4

19 GA5000289 M12 x 25 CSCS 6

20 GA5011153 M10x20 Unbrako 23

21 GA5000297 SHCS M12 x 25 ZP 20

22 GA5048125 M20 Nyloc nut 16

23 GA5050670 1/2" Brass Plug 2

24 GA4503060 Scraper Keeper Plate -2011 Dropleg 1

25 GA4503065 Scraper-2011 Dropleg 1

26 GA4902000 2006 model idler sprocket/shaft assembly 1

27 GA5069920 M16 x 40 CSCS 38

28 GA5059995 Super 140H chain 42 pitches 1

29 GA5015259 Super RS120HT chain 1
D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 3SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE:

DRAWN:

9 WARINGA DR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES

PART QUANTITY:

GA4902026

2011 Model 4WD Front Dropleg Assy

DM

8/05/2012

1

REV NO CHANGE DATE ECN NO.
41220/06/11 MWBOLTS COUNTER SUNK1

Front Drop Leg - 4wd

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4652557 DropLeg 4400 SUITS ALL- 2011 1

2 GA4902011 Bottom hub assembly suit crop cruiser 2011 on 1

3 GA4552060 Bearing holder - top inside 45mm 1

4 GA5070195 Oil Seal 100x55x8 1

5 GA5048275 1309 100x45 self  aligning bearing 2

6 DL30 spacer ring 1

7 GC-0124E GA5016795 12 tooth top sprocket & shaft 1

8 GA4552055 top outside 45mm bearing holder 1

9 DL15-shim-01LAS Spacer Shim for DL15 bearing holder 1

10 DL14LAS Top outside cover plate 1

11 GA5001515 M20x1.5Px50 HT Bolt 16

12 GA4502006 cover plate-2011DROPLEG 1

13 GA5015665 22212 60x110 self  aligning spherical bearing 1

14 60brghold 60mm bearing holder 1

15 GA4504340 Plate-60brghold outer new SP 2011 M16CSCS 1

16 GA4502000 cover plate 1

17 GA4656465 Cover dropleg upper 4400 1

18 GA5051290 M12 x 30 CSCS 4

Continued over page

GA4902026 - Complete Assembly Right Side

GA4902031 - Complete Assembly Left Side



Chapter 21 - 21-Drive Line Transfer Case & Diff - 249

ITEM NO. PART NUMBER DESCRIPTION QTY.

19 GA5000289 M12 x 25 CSCS 6

20 GA5011153 M10x20 Unbrako 23

21 GA5000297 SHCS M12 x 25 ZP 20

22 GA5048125 M20 Nyloc nut 16

23 GA5050670 1/2" Brass Plug 2

24 GA4503060 Scraper Keeper Plate -2011 Dropleg 1

25 GA4503065 Scraper-2011 Dropleg 1

26 GA4902000 2006 model idler sprocket/shaft assembly 1

27 GA5069920 M16 x 40 CSCS 38

28 GA5059995 Super 140H chain 42 pitches 1

29 GA5015259 Super RS120HT chain 1

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4552015 idler bearing housing 2

2 GA4652005 15-25 tooth idler sprocket 1

3 GA4552020 Idler shaft 1

4 GA5065000 Bearing 50x110x40 spherical roller 2

5 GA5065005 Locknut M50x1.5mm KM10 2

6 GA5065010 Tabwasher 50mm MB10 2

7 GA4552005 idler spacer 1

8 F70930A oil reservoir end plate 2

9 GA5003977 M5x16mm Pan Head SS 4

10 GA5065015 M10x25-lowhead cap screw 3

11 F70932A cover plate for idler bearing 2

12 GA5004050 M6x16mm Button head soc SS 12

13 GA4502050 idler bearing shim 1mm 4

14 GA4552010 idler sprocket spacer 1

Idler Sprocket & Shaft - 4wd Front Drop Leg

Front Drop Leg - 4wd

GA4902000 - Complete Assembly

1 45

3

5

14

6

13

136 8 912 11 2 10 7 4 18 11

FIT WITH
LOCTITE 263

12

ITEM NO. PART NUMBER DESCRIPTION Default/QTY.

1 GA4552015 idler bearing housing 2

2 GA4652005 15-25 tooth idler sprocket 1

3 GA4552020 Idler shaft 1

4 GA5065000 Bearing 50x110x40 spherical roller 2

5 GA5065005 Locknut M50x1.5mm KM10 2

6 GA5065010 Tabwasher 50mm MB10 2

7 GA4552005 idler spacer 1

8 F70930A oil reservoir end plate 2

9 GA5003977 M5x16mm Pan Head SS 4

10 GA5065015 M10x25-lowhead cap screw 3

11 F70932A cover plate for idler bearing 2

12 GA5004050 M6x16mm Button head soc SS 12

13 GA4502050 idler bearing shim 1mm 4

14 GA4552010 idler sprocket spacer 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:4

DWG NO.

TITLE:

GoldAcres

DO NOT SCALE DRAWING

MATERIAL:

DATE:

DRAWN:

9 Waringa Dr
Mitchell Park 3352
Ph: 03 53426399 Fax: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES
Part Quantity:

GA4902000

2006 model idler sprocket/shaft assembly

Roger Richards
8/05/2012

1

REV NO CHANGE DATE ECN NO.



250 - Crop Cruiser Evolution Parts Manual - REV 2

4400 Axle Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5010651 Joint Assembly 2500 Series 1

2 GA5010575 Inter drive axle suit 4400 2WS SP 2011 1

3 GA5010653 2600 series Uni-Joint Assem 1

4400 Axle Assembly Spare Parts

PART No. DESCRIPTION

GA5051595 Uni Joint Kit

Note direction of grease nipple

1

2

3

ITEM NO. PART NUMBER DESCRIPTION Default/QTY.

1 GA5010651 Joint Assembly 2500 Series 1

2 GA5010575 Inter drive axle suit 4400 2WS SP 2011 1

3 GA5010653 2600 series Uni-Joint Assem 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:3

DWG NO.

TITLE:

GoldAcres

DO NOT SCALE DRAWING

MATERIAL:

DATE:

DRAWN:

9 Waringa Dr
Mitchell Park 3352
Ph: 03 53426399 Fax: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES
Part Quantity:

4400-axle-assy-04
7/05/2012

1

REV NO CHANGE DATE ECN NO.



Chapter 21 - 21-Drive Line Transfer Case & Diff - 251

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658565 Rear axle housing 2m 2WD 2WS Crop Cruiser MY11 1

2 GA4902012 2011 model 2WD rear dropleg assembly - LH 1

3 GA4902021 2011 model 2WD rear dropleg assembly - RH 1

4 GA5010609 5.125:1 ratio diff  centre 1

5 SP-RA-subassem-01 Diff output shaft sub assem 2

6 GA5008107 Drive flange for rear axle 4

7 GA5000818 1550 Fixed Series Drive Shaft - 240 Long 2

8 GA5011665 M10x40 stud 9

9 GA5011177 M10x60 stud 4

10 GA5000117 Washer 10mm SS Heavy duty 13

11 GA5000141 M10 Nyloc Nut 13

12 GA5017661 Washers flat ZP 1/2 16

13 GA5006045 Bolts 1/2 UNF x 1 1/4 G8 ZP 16

14 GA5011333 M20x60 bolt 8

15 GA5048125 M20 Nyloc nut 24

16 HB050-90 Hose Barb Elbow 1/2 2

17 GA5066770 Air Breather screw in style 1/2" 2

Rear Axle & Drop Legs - 2m

GA4902043 - Complete Assembly

5
15

6

7
6

2

14

1

3

4 12

13

17

16

DROP LEG MOUNTING
BOLTS TIGHTENED TO
350 FT/LB

91011

8 10 11

DIFF MOUNTING
NUTS TIGHTENED
TO 40FT/LB

STUDS FITTED WITH
LOCTITE 263

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658565 Rear axle housing 2m 2WD 2WS 

Crop Cruiser MY11 1

2 GA4902012 2011 model 2WD rear dropleg 
assembly - LH 1

3 GA4902021 2011 model 2WD rear dropleg 
assembly - RH 1

4 GA5010609 5.125:1 ratio diff centre 1
5 SP-RA-subassem-01 Diff output shaft sub assem 2
6 GA5008107 Drive flange for rear axle 4
7 1550-240FF GA5000818-This is custom unit for 

2.1mtr less 50mm 2
8 GA5011665 M10x40 stud 9
9 GA5011177 M10x60 stud 4

10 GA5000117 Washer 10mm SS Heavy duty 13
11 GA5000141 M10 Nyloc Nut 13
12 GA5017661 Washers flat ZP 1/2 16
13 GA5006045 Bolts 1/2 UNF x 1 1/4 G8 ZP 16
14 GA5011333 M20x60 bolt 8
15 GA5048125 M20 Nyloc nut 24
16 HB050-90 Hose Barb Elbow 1/2 2
17 GA5066770 Air Breather screw in style 1/2" 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902043Name

8/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

5/10/2010



252 - Crop Cruiser Evolution Parts Manual - REV 2

Front Axle & Drop Legs - 2m

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658515 Axle-2mtr front SP 2011 1

2 GA4902885 Front dropleg assy complete - RH 1

3 GA4902880 Front dropleg assy complete - LH 1

4 GA5066588 Hypower circular flanged end 3" x 6" stroke 1

5 GA4572170 Tie rod end heavy lock nut 2

6 GA5011341 M24x1.5 lock nut 2

7 GA4572156 Tie rod for 2m STD front axle heavy 2

8 GA5065041 Ball Joint right angle M28x1.5 2

Continued over page

GA4902044 - Complete Assembly

14

12

13

11

10

11

16

17

15

3

2

4
24

22
20

21
18

19
22

23
9

6
7

5
8

1

TIGHTEN TO 
100 FT/LB

USE LOCTITE 243 &
TIGHTEN TO 80 FT/LB 

USE LOCTITE 243 &
TIGHTEN TO 120 FT/LB

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658515 Axle-2mtr front SP 2011 1
2 GA4902880-

GA490885 Front dropleg assy complete 1

3 GA4902880-
GA490885 Front dropleg assy complete 1

4 GA5066588 Hypower circular flanged end 3" 
x 6" stroke 1

5 GA4572170 Tie rod end heavy lock nut 2
6 GA5011341 M24x1.5 lock nut 2
7 GA4572156 Tie rod for 2m STD front axle 

heavy 2
8 GA5065041 Ball Joint right angle M28x1.5 2
9 GA5065045 In-line ball joint 2
10 GA5012203 Grease Nipple 1/4" UNF Short 6
11 GA5009453 Glacier Bush 110 ID x 60 long 4
12 2M-FA011LAS Top steering cap 2
13 F70544A Shim plate for 2WD front axles 2
14 GA5000307 M12x30 unbrako 6
15 2MFA004 Spacer ring/thrust bearing 

mount for 2WD front axles 2
16 GA5048245 Bearing ball thrust 51122 2
17 GA5048635 Oil Seal 145 X 120 X 12 2
18 GA5070250 7/16" x 1" UNF Cap Screw 4
19 GA4514640 Steering ram shim plate 3
20 GA4514635 Flange plate for Steering ram 1
21 GA5000587 M12 WASHER 4
22 GA5001009 M16 washer Zink coated - use 

GA5001043 16
23 GA5048680 M16x60 Unbrako 8
24 GA5001029 M16 Nyloc nut 8

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902044Name

8/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

4/10/2010



Chapter 21 - 21-Drive Line Transfer Case & Diff - 253

ITEM NO. PART NUMBER DESCRIPTION QTY.

9 GA5065045 In-line ball joint 2

10 GA5012203 Grease Nipple 1/4" UNF Short 6

11 GA5009453 Glacier Bush 110 ID x 60 long 4

12 2M-FA011LAS Top steering cap 2

13 F70544A Shim plate for 2WD front axles 2

14 GA5000307 M12x30 unbrako 6

15 2MFA004-IGR Thrust ring, suit Crop Cruiser axle 2

16 GA5048245 Bearing ball thrust 51122 2

17 GA5048635 Oil Seal 145 X 120 X 12 2

18 GA5070250 7/16" x 1" UNF Cap Screw 4

19 GA4514640 Steering ram shim plate 3

20 GA4514635 Flange plate for Steering ram 1

21 GA5000587 M12 WASHER 4

22 GA5001009 M16 washer Zink coated - use GA5001043 16

23 GA5048680 M16x60 Unbrako 8

24 GA5001029 M16 Nyloc nut 8

Front Axle & Drop Legs - 2m

2m FRONT AXLE SPARE PARTS

PART No. DESCRIPTION

GA5050215 Steering Cylinder Seal Kit



254 - Crop Cruiser Evolution Parts Manual - REV 2

Rear Suspension

Continued over page

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068850 Torque rod ATRO 650mm centre 5

2 GA4658865 Rear Airbag Mount MY11 2

3 GA5005115 Air spring dual stud 4

4 GA5005101 Shock absorber - Koni 2

5 GA5001893 M24 Washer HD SS 8

6 GA5011344 M24 x 120 ZP Bolt GR8.8 4

7 GA5012469 Nut M24  Nyloc ZP 4

15

10
9

1
8

2310
16

14

22
22

21

16

18

3

12 11 11 13

6
5

2

4

19 20

17

7

ITEM NO. PART NUMBER DESCRIPTION Rear 
suspension/QTY.

1 GA5068850 Torque rod ATRO 650mm centre 5
2 GA4658865 Rear Airbag Mount MY11 2
3 GA5005115 Air spring dual stud 4
4 GA5005101 Shock absorber - Koni 2
5 GA5001893 M24 Washer HD SS 8
6 GA5011344 M24 x 120 ZP Bolt GR8.8 4
7 GA5012469 Nut M24  Nyloc ZP 4
8 GA5053145 0.75in x 2.5in UNF Unbrako 12
9 GA5011344 0.75in x 2.5in UNF Unbrako 8

10 GA5002539 3/4 Z/P Comm Flat Washers 16
11 GA5000587 M12 WASHER 40
12 GA5051470 M12x50 unbrako 16
13 GA5012461 M12 Nyloc nut Z/P 16
14 GA4902049 Sway Bar assembly 1
15 GA5049495 3/4 UNF ZP nyloc nut 8
16 GA5048430 3/4" UNC Nyloc Nut 8

17
rear right ride height 
valve - op manual - 
2011 SP

1

18 GA5001727 20mm S'Steel washers HD 4
19 GA5050580 1/2" UNC Nyloc Nut 2
20 GA5017615 Washer 1/2  Flat ZP Heavy Duty 2
21 GA5069335 Plug 1/4" BSPT Brass 2
22 S49-0404 1/4" 90 Deg Elbow 6
23 GA5002487 0.75in x 6in UNC Bolt 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

30/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011



Chapter 21 - 21-Drive Line Transfer Case & Diff - 255

PANHARD ROD SHIMS

PART No. DESCRIPTION

GA4537165 Panhard shim 1mm

GA4537170 Panhard shim 3mm

GA4537175 Panhard shim 5mm

ITEM NO. PART NUMBER DESCRIPTION QTY.

8 GA5053145 0.75in x 2.5in UNF Unbrako 12

9 GA5011344 0.75in x 3in UNF Unbrako 8

10 GA5002539 3/4 Z/P Comm Flat Washers 16

11 GA5000587 M12 WASHER 40

12 GA5051470 M12x50 unbrako 16

13 GA5012461 M12 Nyloc nut Z/P 16

14 GA4902049 Sway Bar assembly 1

15 GA5049495 3/4 UNF ZP nyloc nut 8

16 GA5048430 3/4" UNC Nyloc Nut 8

17 GA5010867 Ride Height Valve - 6mm rods 2

18 GA5001727 20mm S'Steel washers HD 4

19 GA5050580 1/2" UNC Nyloc Nut 2

20 GA5017615 Washer 1/2  Flat ZP Heavy Duty 2

21 GA5069335 Plug 1/4" BSPT Brass 2

22 S49-0404 1/4" 90 Deg Elbow 6

23 GA5002487 0.75in x 6in UNC Bolt 4

Rear Suspension

REAR SUSPENSION SPARE PARTS

PART No. DESCRIPTION

GA5069825 Torque rod replacement bush TS38750

GA5053450 Rubber insert suit Koni shock absorber



256 - Crop Cruiser Evolution Parts Manual - REV 2

6

5

1

11

9 3

8
7

10

2

4

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5016192 Sway Bar 1
2 GA4583285 Sway bar nylon bush 2
3 GA4654790 Sway bar - axle mounting 2
4 GA4654800 Swaybar lower clamp - SP 2
5 GA4654805 Sway bar upper clamp 2
6 GA5016195 Sway bar pivot bush 8
7 GA5001009 Flat washer M16 HD 8
8 GA5011307 M16x80 Bolt 4
9 GA5001029 M16 Nyloc nut 4
10 GA5065455 Bolt Gr8.8 M10x30 8
11 GA5000141 M10 Nyloc Nut 8

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902049Name

7/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

14/06/2011

Sway Bar Assembly - Suit 3m 2wd & 4wd

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5016192 Sway Bar - 42mm 1

2 GA4583285 Sway bar nylon bush 2

3 GA4654790 Sway bar - axle mounting 2

4 GA4654800 Swaybar lower clamp - SP 2

5 GA4654805 Sway bar upper clamp 2

6 GA5016195 Sway bar pivot bush 8

7 GA5001009 Flat washer M16 HD 8

8 GA5011307 M16x80 Bolt 4

9 GA5001029 M16 Nyloc nut 4

10 GA5065455 Bolt Gr8.8 M10x30 8

11 GA5000141 M10 Nyloc Nut 8

GA4902049 - Complete Assembly



Chapter 21 - 21-Drive Line Transfer Case & Diff - 257

Sway Bar Assembly - Suit 2m Axle

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5016192 Sway Bar - 42mm 1

2 S005 Sway bar nylon bush 2

3 GA4654800 Swaybar lower clamp - SP 2

4 GA4654805 Sway bar upper clamp 2

5 COMP0204 Sway bar pivot bush 8

6 GA5001009 Flat washer M16 HD 8

7 GA5011307 M16x80 Bolt 4

8 GA5001029 M16 Nyloc nut 4

9 GA5065455 Bolt Gr8.8 M10x30 8

10 GA5000141 M10 Nyloc Nut 8

11 GA4659295 Offset Swaybar End 2

GA4905290 - Complete Assembly

7 6 6 8

5

11

1

5

4

9

2

3

10

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA5016192 Sway Bar 1
2 GA4583285 Sway bar nylon bush 2
3 GA4654800 Swaybar lower clamp - SP 2
4 GA4654805 Sway bar upper clamp 2
5 COMP0204 Sway bar pivot bush 8
6 GA5001009 Flat washer M16 HD 8
7 GA5011307 M16x80 Bolt 4
8 GA5001029 M16 Nyloc nut 4
9 GA5065455 Bolt Gr8.8 M10x30 8
10 GA5000141 M10 Nyloc Nut 8
11 GA4659295 Offset Swaybar End 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4905290

Sway Bar - Offset Ends CC SWB

Name

2/09/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

14/06/2011



258 - Crop Cruiser Evolution Parts Manual - REV 2

Front Suspension

3

22

16

25

24

23

65
8

18

17

7 5 5 8

15
12

11

10
1

19
26

25

2

1314

20

21
4

9

ITEM NO. PART NUMBER DESCRIPTION Front 
suspension/QTY.

1 GA5068850  5
2 GA4653021 Axle airbag mount 2WD MY11 2
3 S-21208-1 3
4 GA5005101 Shock absorber - Koni 2
5 GA5001893 M24 Washer HD SS 8
6 GA5011344 M24 x 120 ZP Bolt GR8.8 2
7 M24x140 bolt 2
8 GA5012469 Nut M24  Nyloc ZP 4
9 GA4654900 Shocker MNT LWR FNT SP 2
10 GA5053145 0.75in x 2.5in UNF Unbrako 12
11 GA5011344 0.75in x 2.5in UNF Unbrako 8
12 GA5002539 3/4 Z/P Comm Flat Washers 8
13 GA5000587 M12 WASHER 12
14 GA5000321 M12x40 unbrako 12
15 GA5049495 3/4 UNF ZP nyloc nut 8
16 GA5048430 3/4" UNC Nyloc Nut 2
17 MACH0205 4
18 0.75" UNF x1.5" Bolt 4

19
front ride height 
valve - op manual - 
SP 2011

1

20 GA5017615 Washer 1/2  Flat ZP Heavy Duty 8
21 GA5068715 1/2 In UNC x 1.5 In Bolt 8
22 GA5001739 M20 Heavy Duty Flat Washer 2
23 GA5017623 Washer 3/8  Flat ZP Heavy Duty 4
24 GA5002599 Set Screw  3/8 x 1 1/4 UNC 

S/steel 4
25 S49-0404 ryco 1/4" 90 Deg Elbow 3
26 S27-0404 1/4" x 1/4" Steel Nipple 2

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:12

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Assembly

12/07/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/03/2011

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068850  Torque Rod 5

2 GA4653021 Axle airbag mount 2WD MY11 2

3 GA5005311 Air Spring - single stud 3

4 GA5005101 Shock absorber - Koni 2

5 GA5001893 M24 Washer HD SS 8

6 GA5011344 M24 x 120 ZP Bolt GR8.8 2

7 GA5053500 M24x140 bolt 2

8 GA5012469 Nut M24  Nyloc ZP 4

9 GA4654900 Shocker MNT LWR FNT SP 2

Continued over page



Chapter 21 - 21-Drive Line Transfer Case & Diff - 259

ITEM NO. PART NUMBER DESCRIPTION QTY.

10 GA5053145 0.75in x 2.5in UNF Unbrako 12

11 GA5011344 0.75in x 3in UNF Unbrako 8

12 GA5002539 3/4 Z/P Comm Flat Washers 8

13 GA5000587 M12 WASHER 12

14 GA5000321 M12x40 unbrako 12

15 GA5049495 3/4 UNF ZP nyloc nut 8

16 GA5048430 3/4" UNC Nyloc Nut 2

17 MACH0205 Crush tube - suit shocker bkt 4

18 GA5002541 0.75” UNF x1.5” Bolt 4

19 GA5010867 Ride Height Valve - 6mm rods 1

20 GA5017615 Washer 1/2  Flat ZP Heavy Duty 8

21 GA5068715 1/2 In UNC x 1.5 In Bolt 8

22 GA5001739 M20 Heavy Duty Flat Washer 2

23 GA5017623 Washer 3/8  Flat ZP Heavy Duty 4

24 GA5002599 Set Screw  3/8 x 1 1/4 UNC S/steel 4

25 S49-0404 1/4" 90 Deg Elbow 3

26 S27-0404 1/4" x 1/4" Steel Nipple 2

Front Suspension

FRONT SUSPENSION SPARE PARTS

PART No. DESCRIPTION

GA5069825 Torque rod replacement bush TS38750

GA5053450 Rubber insert suit Koni shock absorber



260 - Crop Cruiser Evolution Parts Manual - REV 2

Drive Shafts - 2WD

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5048226 Drive shaft 2WD Front 1

2 GA5048227 Drive shaft 2WD middle 1

3 GA5048228 Drive shaft 2WD rear 1

4 GA4536225 Mount Centre Bearing Plate 2

5 1480-ISUZU Adapter, 1480 drive shaft yoke to Isuzu diff 1

6 GA5066235 Washer 14mm ZP Heavy Duty 8

7 GA5000343 Bolt M14 x 45 ZP GR8.8 4

8 GA5012427 Nut M14 Nyloc ZP 4

9 GA5000577 Washer 12mm Flat SS HD 16

10 GA5051725 Bolt M12 x 1.5P x 40 GR8.8 ZP 8

11 GA5000141 Nut M10 Nyloc ZP 8

12 GA5006045 Bolt 1/2 UNF x 1 1/4 GR8 ZP 8

13 GA5009781 Bolt 1/2 UNF x 1 1/2 GR8 ZP 8

14 GA5049605 Nut 1/2 UNF Nyloc ZP 12

15 GA5000307 SHCS M12 x 30 GR12.9 ZP 4

2WD DRIVE SHAFT SPARE PARTS

PART NUMBER DESCRIPTION

GA5017113 Uni Joint kit 1480 series

GA5007003 Centre bearing assembly 40mm e/yoke

15
5

3

12

13

2

13

1

12

14

14

7 6 6 8

10 9 9 11

7668

10 9 9 11

IF DESCRIPTION PREFIX IS ASSEMBLY DRAWING ONLY OR PRODUCTION 
DRAWING ONLY THE ITEM IS NOT FOR SALE

ITEM PART NUMBER DESCRIPTION QTY

1 GA5048226-1 DRIVE SHAFT 2WD 2011 FRONT 1

2 GA5048227 SHAFT DRIVE MID 2WD 2011 SP 1

3 GA5048228 SHAFT DRIVE REAR 2WD 2011 SP 1

4 GA4536225 MOUNT CENTRE BEARING PLATE 2

5 1480-ISUZU ADAPTER, 1480 DRIVE SHAFT YOKE TO ISUZU DIFF 1

6 M14 WASHER WASHER 14mm FLAT 8

7 GA5000343 BOLT M14 X 45 GR8.8 ZP 4

8 GA5012427 NUT M14 NYLOC ZP 4

9 GA5000577 WASHER 12mm FLAT SS HD 16

10 GA5051725 BOLT M12 X 1.5P X 40 GR8.8 ZP 8

11 DEFAULT M12 NUT 8

12 GA5006045 BOLT 1/2" UNF X 1 1/4" G8 ZP 8

13 GA5009781 BOLT 1/2" UNF X 1 1/2" G8 ZP 8

14 GA5049605 NUT 1/2 UNF NYLOC ZP 12

15 GA5000307 SHCS M12 X 30 GR12.9 ZP 4

D

E

F

C

B

A

321 5

C

D

4 6 7 8

A

B

 KgDEBUR ALL EDGES

DRG. STANDARD
/PRACTICE
 AS 1100

REV

23/06/2023

Drawing Checked:

 

FINISHED WEIGHT:

Approved

Surface Finish:
THIS DRAWING REMAINS THE PROPERTY
OF GOLDACRES TRADING PTY LTD AND IS 
SUBJECT OF COPYRIGHT

UNTOL. DIMENSIONS
OPEN DIM          ± 0.20
ONE DEC. PL.    ± 0.10
TWO DEC. PL.   ± 0.05
ANGULAR          ± 0.50°  

UNLESS OTHERWISE SPECIFIED DIMENSIONS ARE 
IN MILLIMETRES 9/05/2012

DATE EDITED:
ECN NO.NAME/DATECHANGEREV NO

GavinDuncan

Name
drive shaft assembly - 2wd CCSP MY15

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

Drawn By:Material:

DO NOT SCALE DRAWING

GOLDACRES
TITLE:

DWG NO.

SCALE:1:10

SHEET 1 OF 1

A3

4321

TRANSMISSION END

DIFFERENTIAL END



Chapter 21 - 21-Drive Line Transfer Case & Diff - 261

Drive Shafts - 4WD

1

2

14

13

9

9

22

12

22

11
10

10

10
8

8

9

9

8

18

19

20

15 16 16 17

3 4 5 6 7

19

21

23

21

23

REV. DESCRIPTION DATE - INITIAL ECN N°

REVISIONS

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068860 Fabco transfer case 1

2 GA4536205 Mount Tranfer Case Base Plate 2
3 GA5001029 Nut M16 Nyloc ZP 4

4 GA4502820 Large washer - eng mount SP09 4

5 GA5070020 Vibration Isolator - 80mm 4

6 GA5001043 Washer 16mm Flat SS HD 12

7 GA5011307 Bolt M16 x 80 GR8.8 ZP 4

8 GA2700070 - 3

9 GA5017113 - 4

10 GA5069360 - Strap Kit 
- Strap - 6

11 GA5066423-1 Drive shaft cropcruiser Fabco 
transfer case to rear 1

12 GA5066422-1 Drive shaft cropcruiser Fabco 
transfer case to diff 1

13 GA2700068 - Outer 
Shaft - 1

14 GA5048226-1 Shaft Drive Front 2WD 2011 SP 1

15 GA5000343 Bolt M14 x 45 GR8.8 ZP 2

16 M14 washer Washer 14mm Flat 4
17 GA5012427 Nut M14 Nyloc ZP 2

18 GA5009781 Bolts 1/2 UNF x 1 1/2 G8 ZP 4
19 GA5049605 Nut 1/2 UNF Nyloc ZP 8

20 GA4501035 Plate, Centre Bearing Mount, 4WD, 
G4.7, G5, G6 1

21 GA5000307 SHCS M12 x 30 GR12.9 ZP 8
22 1480-isuzu drive shaft adapter 2

23 GA5006045 Bolt 1/2 UNF x 1 1/4 GR8 ZP 8

24 GA5015009 Set Screw 5/8 x UNC 1 1/4 GR8 ZP 8
25 GA4504585 Plate, Hose Support, Transfer Case 1

26 GA5014999 Set Screw 1/2 x 1 GR8 ZP 2

27 GA5000577 Washer 12mm Flat SS HD 2

28 rough transfer case 
yolk - TC-173 - 3

29 GA4536220 Mount Transfer Case Left Side Plate 2

30 GA4536210 Mount Transfer Case Right Side 
Plate 2

31 GA5069360 - Strap Kit 
- Bolt - 12

32 GA2700068 - Inner 
Shaft - 1

33 GA2700068 - Flange - 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3
SHEET 1 OF 1

SCALE:1:15

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

Material: Drawn By:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

G6 MY17 - Driveline_Assembly_4WD_Model_02

Transfer Case, Drive shaft, Assembly, Stage 4

Dean Belton

NealHarvey
DATE EDITED:

24/06/2010
UNTOL. DIMENSIONS
OPEN DIM          ± 1.00
ANGULAR          ± 0.50°
UNLESS OTHERWISE 
TOLERANCED

THIS DRAWING REMAINS THE PROPERTY
OF GOLDACRES TRADING PTY LTD AND IS 
SUBJECT OF COPYRIGHT

Surface Finish:

Approved

FINISHED WEIGHT:

 

 Kg

Drawing Checked:

3/07/2017

REV

DRG. STANDARD
/PRACTICE
 AS 1100DEBUR ALL EDGES

01
UNLESS OTHERWISE SPECIFIED DIMENSIONS ARE 

IN MILLIMETRES

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5068860 Transfer case Fabco 1

2 GA4536205 Mount Transfer Case Base Plate 2

3 GA5001029 Nut M16 Nyloc ZP 4

4 GA4502820 Washer, 70mm OD x 16.5mm ID x 5mm thick 4

5 GA5070020 Vibration Isolator - 80mm 4

6 GA5001043 Washer 16mm Flat SS HD 12

7 GA5011307 Bolt M16 x 80 GR8.8 ZP 4

8 GA2700070 Universal Joint Kit, SPL 90 3

9 GA5017113 Uni Joint kit 1480 series 4

10 GA5069360 Strap kit, SPL90 Universal, Crop Cruiser 6

11 GA5066423 Drive shaft crop cruiser Fabco transfer case to rear 1

12 GA5066422 Drive shaft crop cruiser Fabco transfer case to front 1

13 GA2700068 Drive Shaft, Centre Bearing to Transfer Case, G4.7, G5, G6 1

14 GA5048226 Drive shaft Front 1

15 GA5000343 Bolt M14 x 45 GR8.8 ZP 2

16 GA5066235 Washer 14mm HD ZP Yellow 4

17 GA5012427 Nut M14 Nyloc ZP 2

18 GA5009781 Bolt 1/2” UNF x 1 1/2” GR8 ZP 4

19 GA5049605 Nut 1/2” UNF Nyloc ZP 8

20 GA4501035 Plate, Centre Bearing Mount, 4WD, G4.7, G5, G6 1

21 GA5000307 SHCS M12 x 30 GR12.9 ZP 8

22 1480-ISUZU Adapter, 1480 drive shaft yoke to Isuzu diff 2

23 GA5006045 Bolt 1/2” UNF x 1 1/4” GR8 ZP 8

REAR 
DIFFERENTIAL 
END

FRONT 
DIFFERENTIAL 
END

TRANSMISSION 
END



262 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5069935 Rear Drive Shaft 1

2 GA5069930 Front Drive Shaft 1

3 GA4504345 Mount-Centre bearing CCSPHC only 1

4 GA5012461 Nut M12 Nyloc ZP 4

5 GA5000577 Washer 12mm Flat SS HD 8

6 GA5051725 Bolt M12 x 40 Fine 1.5 Pitch ZP GR8.8 4

7 GA5066235 Washer 14mm ZP Heavy Duty 4

8 GA5000343 Bolt M14 x 45 ZP GR8.8 2

9 GA5012427 Nut M14 Nyloc ZP 2

10 1480-ISUZU Adapter, 1480 drive shaft yoke to Isuzu diff 1

11 GA5006045 Bolt, 1/2” UNF x 1 1/4” ZP GR8 4

12 GA5049605 Nut 1/2” UNF Nyloc ZP 8

13 GA5000307 SHCS M12 x 30 ZP GR12.9 4

14 GA5006167 Bolt, 1/2” UNC x 1 1/2”, ZP GR8 4

Drive Shafts - SWB

12
1

8

7

7

9

12

14
26

11

10

13

554

3

TRANSMISSION END

DIFF END

ITEM NO. PART NUMBER DESCRIPTION drive shafts/QTY.
1 GA5069935 Rear Drive Shaft 1480 1457mm 

flange to centre CCSPHC 1

2 GA5069930 Front Drive Shaft 1480 1682FF 
CCSPHC 1

3 GA4504345 Mount-Centre bearing CCSPHC 
only 1

4 GA5012461 M12 Nyloc nut Z/P 4
5 GA5000587 M12 WASHER 8
6 GA5051725 Bolt M12 x 40 Fine 1.5 Pitch ZP 

GR8.8 4
7 GA5066235 Washer HD ZP M14 4
8 GA5000343 M14 x 45 ZP GR8.8 BOLT 2
9 GA5012427 Nyloc Nut M14 2

10 1480-isuzu drive shaft adapter 1
11 GA5006045 Bolts 1/2 UNF x 1 1/4 G8 ZP 4
12 GA5049605 1/2" UNF Nyloc Nut 8
13 GA5000307 M12x30 unbrako 4
14 GA5006167 Bolts 1/2 UNF x 1 1/4 G8 ZP 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES 2WD Cab Chassis Short AssemblyName

10/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

3/05/2011

2WD DRIVE SHAFT SPARE PARTS

PART NUMBER DESCRIPTION

GA5017113 Uni Joint kit 1480 series

GA5007003 Centre bearing assembly 40mm e/yoke

TRANSMISSION END

DIFFERENTIAL END



Chapter 21 - 21-Drive Line Transfer Case & Diff - 263

1

2

3

4

19

5
6

7

8 15 17

16

9

9

10

11

11

12

11

13

11

13

12

14

13
18

22

20

21

23

11

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY. BIN

1 GA4658420 Handbrake Actuator Mounting 
Bracket 1 SXC04

2 GA4658425 Handbrake Actuator Pivot Arm 1 SJD05
3 GA5069170 Handbrake Actuator (JA184) 1 SJE05
4 GA4536565 Actuator Link Handbrake 

Assembly 1 SVA05
5 GA5011333 M20x60 bolt 1 DCB07
6 GA5001709 Nut M20 Coarse Zinc 1 DBG04
7 GA5012203 Grease Nipple 1/4" UNF Short 1 DAF22
8 GA5069150 Bolt Shoulder SHCS M8 x 40 ZP 1 SCD01
9 GA5004883 Washer 8mm HD 2 SQC02
10 GA5048115 Nut nyloc M6 1 SQB01
11 GA5000587 M12 WASHER 8 SQG03
12 GA5000141 M10 Nyloc Nut 2 SQE01
13 GA5001009 M16 washer Zink coated - use 

GA5001043 4 SQB10
14 GA5012461 M12 Nyloc nut Z/P 1 SQG01
15 GA5069160 Bolt Shoulder SHCS M12 x 40 ZP 1 SCD02
16 GA5069155 Bolt Shoulder SHCS M12 x 30 ZP 1 SCD03
17 GA5069165 Bolt Shoulder SHCS M16 x 80 ZP 1 SCD04
18 GA5069145 M16 x 1.5 Nyloc Nut 2 SCD05
19 GA5069750 Cable-Park brake complete inc 

rod ends-suit 2011SP 1 SEA06
20 GA5016233 Elbow - Swivel 6mm x 1/4" 1 DAG03
21 GA5049700 Reducing Bush 1/4" x 3/8" 1 DGC09
22 GA5069140 Clevis - Park Brake Cable SP2011 1 SVA08
23 GA5000307 M12x30 bolt 4 DDF05

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES GA4902945

Handbrake Actuator Assembly

T.Watts

10/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

23/09/2010

GA4902945 - Complete Assembly

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658420 Handbrake Actuator Mounting Bracket 1

2 GA4658425 Handbrake Actuator Pivot Arm 1

3 GA5069170 Handbrake Actuator ( JA184) 1

4 GA4536565 Actuator Link Handbrake Assembly 1

5 GA5011333 M20x60 bolt 1

6 GA5001709 Nut M20 Coarse Zinc 1

7 GA5012203 Grease Nipple 1/4" UNF Short 1

8 GA5069150 Bolt Shoulder SHCS M8 x 40 ZP 1

9 GA5004883 Washer 8mm HD 2

10 GA5048115 Nut nyloc M6 1

11 GA5000587 M12 WASHER 8

12 GA5000141 M10 Nyloc Nut 2

13 GA5001009 M16 washer Zink coated - use GA5001043 4

14 GA5012461 M12 Nyloc nut Z/P 1

Hand Brake

Continued over page



264 - Crop Cruiser Evolution Parts Manual - REV 2

Hand Brake
ITEM NO. PART NUMBER DESCRIPTION QTY.

15 GA5069160 Bolt Shoulder SHCS M12 x 40 ZP 1

16 GA5069155 Bolt Shoulder SHCS M12 x 30 ZP 1

17 GA5069165 Bolt Shoulder SHCS M16 x 80 ZP 1

18 GA5069145 M16 x 1.5 Nyloc Nut 2

19 GA5069750 Cable-Park brake complete inc rod ends-suit 2011SP 1

20 GA5016233 Elbow - Swivel 6mm x 1/4" 1

21 GA5049700 Reducing Bush 1/4" x 3/8" 1

22 GA5069140 Clevis - Park Brake Cable SP2011 1

23 GA5000307 M12x30 bolt 4



Chapter 22

Chapter 22 - 22-Cab - 265

22-Cab

Cab - Assembled

Continued over page

C

36

13

12

3738
A

B

5

3

4

6

7 11

27
28

25

35

DETAIL A 
SCALE 1 : 10

DETAIL B 
SCALE 1 : 10

DETAIL C 
SCALE 1 : 10

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4658680 Cabin Left Foot Rest 1
2 GA4658681 Brake throttle pedal mount 1
3 GA4536285 Cover Plate Back of SP Cabin 

Small 1

4 GA4536290 Cover Plate Back SP Cabin 
Large 1

5 GA4658850 Carbon Filter Air Intake 1
6 Seat and 2011 side 

dash assy 1

7 GA4658845 Carbon Filter Mounting Bracket 1

8 GA5017411 VDO Fuel Gauge Body 1

9 GA5066210 CANTRAK 2600 version 3 engine 
monitor 1

10 GA4503945 Bracket- Can Trak SP 2011 2

11 GA5066741 External mount 12V Ultrguard 
carbon filter 1

12 GA4659150 Rail-GPS mount assy SP 2011 1

13 GA5053425 Emergency Exit Hammer 1
14 GA5007099 Extinguisher - Chubb Class B&E 1
15 GA4504350 Plate-Fuel guage Pillar mnt SP 

2011 1

16 GA5065460 Throttle Pedal - Electronic 1
17 GA5016965 Treadle Assembly 1
18 GA5003643 Washer 8mm SS HD 26
19 GA5052590 Nut M8 Nyloc S/S    316 10
20 GA5004437 M6 SS Washer 10
21 GA5004063 M6 x 20 SS Bolt 2
22 GA5048115 Nut nyloc M6 2
23 GA5004085 M8x20 bolt 17
24 GA5004727 M8x50 Bolt 2
25 GA5017909 Xmas Tree Clip 19
26 GA5020510 M4 Washer Heavy duty SS 12

27 GA5017409 Clarion CZ509A  CD/MP3/WMA  
AM/FM Bluetooth 1

28 GA5017131 UHF gme TX4500  DIN size 1

29 GA5000529 Screw 12G x 25 Self Tapper SS 
Pan Head 6

30 GA5020525 M4 x 20 Pan Head Screw 4
31 GA5049025 Nut M4  Nyloc SS 4
32 GA5051040 Bolt M4 x 16  SS A2-70 4
33 GA4583150 Crush Tube - 15 OD x 10 ID x 25 

long 1

34 GA5011449 M6 x 45 ZP GR8.8 Bolt 6
35 GA4504390 Cover-Claas cabin door jam 

access port 1
36 Fuse_Box_Assembly 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete_Cabin_Assembly_with_internalsName

11/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/07/2010



266 - Crop Cruiser Evolution Parts Manual - REV 2

Continued over page

Cab - Assembled

8

15

9

30

10

29

32
26

26

31

26
34

20

33

1

23

1819
22

20

2

16

20

21

17

19

18

18

24

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete_Cabin_Assembly_with_internalsName

11/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/07/2010

8

15

9

30

10

29

32
26

26

31

26
34

20

33

1

23

1819
22

20

2

16

20

21

17

19

18

18

24

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete_Cabin_Assembly_with_internalsName

11/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/07/2010

8

15

9

30

10

29

32
26

26

31

26
34

20

33

1

23

1819
22

20

2

16

20

21

17

19

18

18

24

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 2 OF 2SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete_Cabin_Assembly_with_internalsName

11/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/07/2010

DETAIL- ADETAIL- B

DETAIL- C

C

36

13

12

3738
A

B

5

3

4

6

7 11

27
28

25

35

DETAIL A 
SCALE 1 : 10

DETAIL B 
SCALE 1 : 10

DETAIL C 
SCALE 1 : 10

ITEM NO. PART NUMBER DESCRIPTION Default/
QTY.

1 GA4658680 Cabin Left Foot Rest 1
2 GA4658681 Brake throttle pedal mount 1
3 GA4536285 Cover Plate Back of SP Cabin 

Small 1

4 GA4536290 Cover Plate Back SP Cabin 
Large 1

5 GA4658850 Carbon Filter Air Intake 1
6 Seat and 2011 side 

dash assy 1

7 GA4658845 Carbon Filter Mounting Bracket 1

8 GA5017411 VDO Fuel Gauge Body 1

9 GA5066210 CANTRAK 2600 version 3 engine 
monitor 1

10 GA4503945 Bracket- Can Trak SP 2011 2

11 GA5066741 External mount 12V Ultrguard 
carbon filter 1

12 GA4659150 Rail-GPS mount assy SP 2011 1

13 GA5053425 Emergency Exit Hammer 1
14 GA5007099 Extinguisher - Chubb Class B&E 1
15 GA4504350 Plate-Fuel guage Pillar mnt SP 

2011 1

16 GA5065460 Throttle Pedal - Electronic 1
17 GA5016965 Treadle Assembly 1
18 GA5003643 Washer 8mm SS HD 26
19 GA5052590 Nut M8 Nyloc S/S    316 10
20 GA5004437 M6 SS Washer 10
21 GA5004063 M6 x 20 SS Bolt 2
22 GA5048115 Nut nyloc M6 2
23 GA5004085 M8x20 bolt 17
24 GA5004727 M8x50 Bolt 2
25 GA5017909 Xmas Tree Clip 19
26 GA5020510 M4 Washer Heavy duty SS 12

27 GA5017409 Clarion CZ509A  CD/MP3/WMA  
AM/FM Bluetooth 1

28 GA5017131 UHF gme TX4500  DIN size 1

29 GA5000529 Screw 12G x 25 Self Tapper SS 
Pan Head 6

30 GA5020525 M4 x 20 Pan Head Screw 4
31 GA5049025 Nut M4  Nyloc SS 4
32 GA5051040 Bolt M4 x 16  SS A2-70 4
33 GA4583150 Crush Tube - 15 OD x 10 ID x 25 

long 1

34 GA5011449 M6 x 45 ZP GR8.8 Bolt 6
35 GA4504390 Cover-Claas cabin door jam 

access port 1
36 Fuse_Box_Assembly 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 2SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete_Cabin_Assembly_with_internalsName

11/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/07/2010



Chapter 22 - 22-Cab - 267

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658680 Cabin Left Foot Rest 1

2 GA4658681 Brake throttle pedal mount 1

3 GA4536285 Cover Plate Back - Small 1

4 GA4536290 Cover Plate - Large (optioned if  carbon filter not fitted) 1

5 GA4658850 Carbon Filter Air Intake 1

6 - Seat and 2011 side dash assy 1

7 GA4658845 Carbon Filter Mounting Bracket 1

8 GA5017411 VDO Fuel Gauge Body 1

9 GA5066210 CANTRAK 2600 version 3 engine monitor 1

10 GA4503945 Bracket- Can Trak SP 2011 2

11 GA5066741 External mount 12V Ultrguard carbon filter 1

12 GA4659150 Rail-GPS mount assy SP 2011 1

13 GA5053425 Emergency Exit Hammer 1

14 GA5007099 Extinguisher - Chubb Class B&E 1

15 GA4504350 Plate-Fuel guage Pillar mnt SP 2011 1

16 GA5065460 Throttle Pedal - Electronic 1

17 GA5016965 Treadle Assembly 1

18 GA5003643 Washer 8mm SS HD 26

19 GA5052590 Nut M8 Nyloc S/S    316 10

20 GA5004437 M6 SS Washer 10

21 GA5004063 M6 x 20 SS Bolt 2

22 GA5048115 Nut nyloc M6 2

23 GA5004085 M8x20 bolt 17

24 GA5004727 M8x50 Bolt 2

25 GA5017909 Xmas Tree Clip 19

26 GA5020510 M4 Washer Heavy duty SS 12

27 GA5017409 Clarion CZ509A  CD/MP3/WMA  AM/FM Bluetooth 1

28 GA5017131 UHF gme TX4500  DIN size 1

29 GA5000529 Screw 12G x 25 Self  Tapper SS Pan Head 6

30 GA5020525 M4 x 20 Pan Head Screw 4

31 GA5049025 Nut M4  Nyloc SS 4

32 GA5051040 Bolt M4 x 16  SS A2-70 4

33 GA4583150 Crush Tube - 15 OD x 10 ID x 25 long 1

34 GA5011449 M6 x 45 ZP GR8.8 Bolt 6

35 GA4504390 Cover, Door Jam Access Port 1

36 GA5060025 Fuse Box - Cabin Auxiliary 1

37 GA5060033 Fuse Box - Claas cab control 1

38 GA5060326 Fuse Box - Joystick 1

Cab - Assembled



268 - Crop Cruiser Evolution Parts Manual - REV 2

Cab - Claas

Continued over page

11

4

19

1

20 23

19

19

12

20

20

13 14 15

22

21

24
25

26

29 42

41

44 43

3

8

7

6

535

16

1718

27

28

3436

37383940

LOCATED IN
CORNER CONSOLE

LOCATED IN ROOF

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete_Cabin_Assembly_with_internalsName

10/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/07/2010

11

4

19

1

20 23

19

19

12

20

20

13 14 15

22

21

24
25

26

29 42

41

44 43

3

8

7

6

535

16

1718

27

28

3436

37383940

LOCATED IN
CORNER CONSOLE

LOCATED IN ROOF

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:20

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Complete_Cabin_Assembly_with_internalsName

10/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

22/07/2010



Chapter 22 - 22-Cab - 269

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5054100 Cupholder suit claas cabin 1

2 GA5054160 Handle Internal - RHS 1

3 GA5054110 Bushing Kit 1

4 GA5054105 Damper / Shock Absorber 2

5 GA5054155 Wiper Blade 1

6 GA5054150 Wiper Arm 1

7 GA5054145 Wiper Motor 1

8 GA5054195 Indicator Stalk 1

9 GA5054175 Internal door handle / Lock - LHS 1

10 GA5054180 Door Handle - External 1

11 GA5054285 AC / Heater Control Unit 1

12 GA5054280 AC Temp sender unit 3

13 GA5054125 Mirror Glass 1

14 GA5054130 Cover Cap - Suit mirror 1

15 GA5054120 Mirror internals - Elec components 1

16 GA5054160 Locking Knob - Fuse panel 3

17 GA5054200 Starter switch 1

18 GA5054205 Master Key - Not Shown 1

19 GA5054250 Rotary knob for light switches 3

20 GA5054270 Insert for light rotary knob 3

21 GA5054210 Light Switch - LHS 1

22 GA5054215 Light Switch - Middle 1

23 GA5054095 Light Switch - RHS 1

24 GA5054465 Panhard Rod 1

25 GA5054535 Panhard Rod Bush 2

26 GA5065481 Glass - Rear 1

27 GA5065482 Glass - Front 1

28 GA5065483 Glass - RHS 1

29 GA5065484 Glass - LHS 1

30 GA5054470 Sunshade - Front - Not shown 1

31 GA5065463 Side blind - Left - Not shown 1

32 GA5065462 Side blind - Right - Not shown 1

33 GA5065461 Door Seal 2

34 GA5048145 Rotating Beacon - Amber B25 2

35 GA5070330 Lower Convex Mirror 1

36 GA5054530 Cab Roof 1

37 GA5054275 HVAC Fan 1

38 GA5054185 Evaporator Coil 1

39 GA5054115 Heater Coil 1

40 GA5054190 Expansion Valve 1

41 GA011263 Bolt M12 x 90 2

42 GA5000259 Bolt M12 x 100 4

Cab - Claas

Continued over page



270 - Crop Cruiser Evolution Parts Manual - REV 2

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658706 Side Console Seat Base Mount 1

2 GA4658695 std side dash2011 1

3 GA5050295 KAB Seat 1

4 GA4552830 Spacer, Seat Base - SP 2011 8

5 GA5004081 M6x40 bolt 4

6 GA5011481 M8x35 bolt 4

7 GA5011465 M8x16 bolt H/T 4

8 GA5004883 Washer 8mm SS 4

9 GA5004437 M6 SS Washer 4

Seat & Console

5

9

4

6
8

4

7

2 3

1

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658706 Side Console Seat Base Mount 1
2 std side dash2011 1
3 fake seat  1
4 GA4552830 Spacer, Seat Base - SP 2011 8
5 GA5004081 M6x40 bolt 4
6 GA5011481 M8x35 bolt 4
7 GA5011465 M8x16 bolt H/T 4
8 GA5004883 Washer 8mm SS 4
9 GA5004437 M6 SS Washer 4

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:10

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Seat and 2011 side dash assyLuke M

8/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

27/09/2011

Cab - Claas
ITEM NO. PART NUMBER DESCRIPTION QTY.

43 GA5012461 Nut Nyloc M12 6

44 GA5000587 Washer M12 ZP 24



Chapter 22 - 22-Cab - 271

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA5060321 Joystick 1

2 0630172913 Raven 4070 Console 1

3 GA5013799 Red LED Warining Light 2

4 GA5009427 Gear selector SP 1

5 GA5012671 Rocker Switch - On / Off - Illuminated *

6 GA4658816 Side dash - fabricated assembly 1

7 GA5020825 Universal mount - RAM 1

8 GA5067880 Push on / Push off switch 3

9 GA5006169 1/4” x 3/4” UNC Bolt 2

10 GA5004437 M6 SS Washer 4

11 GA5003976 M5 x 20mm Pan head Screw 6

12 GA5003983 M5 washer ss 6

13 GA5003975 M5 Nyloc nut SS 9

14 GA5051230 M5x15mm FHCS SS 3

15 GA5012673 Rocker Switch On / Off / On *

16 GA5006421 Switch blanking plate - not shown *

Side Console - Raven

4

6

9 10 10

111213

1413 7 2

1

5

3

8

15

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 MY11_CCSP_Joystic

k 1
2 4400 Console 1
3 GA5013799 Red LED Warining Light 2
4 GA5009427 Gear selector SP 1

5
Copy of 
Assem3^std side 
dash2011

1

6 GA4658816 Side dash - assy Raven SP 2011 1
7 RAM mount - pivot  1
8 GA5067880 - 3
9 0.25 In UNC - 2
10 GA5004437 M6 SS Washer 4
11 GA5003976 M5 x 20mm Pan head Screw 6
12 GA5003983 M5 washer ss 6
13 GA5003975 M5 Nyloc nut SS 9
14 GA5051230 M5x15mm FHCS SS 3

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES std side dash2011Luke M

8/11/2011
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

28/09/2011

*Note - Quantities will vary depending on options fitted.



272 - Crop Cruiser Evolution Parts Manual - REV 2

*Note - Quantities will vary depending on options fitted.

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 GA4658815 Side dash - Fabricated Assembly - Suit Lykkatronic 1

2 GA5009427 Gear selector SP 1

3 GA5020825 Universal Mount - RAM 1

4 GA5069400 Display Screen - Lykkatronic 1

5 GA5069415 Joystick - Lykkatronic 1

6 GA5067880 Switch - Push On / Push off 4

7 GA5013799 Red LED Warining Light 2

8 GA5012671 Rocker Switch - On/Off *

9 GA5060410 Rocker Switch - Mom On /Off / Mom On *

10 GA5003983 M5 washer ss 6

11 GA5003975 M5 Nyloc nut SS 3

12 GA5003976 M5 x 20mm Pan head Screw 3

13 GA5011363 SHCS M4 x 16 ZP 4

14 GA5004437 M6 SS Washer 4

15 GA5006169 Bolt - 1/4” x 3/4” UNC 2

16 GA5069420 Cab I/O Job Computer 1

17 GA5006421 Switch blanking plate - not shown *

Side Console - GATMC
4

3

2

13

15
14

12

10

10

11
16

1

6
5

8

9

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 GA4658815 Side dash - assy SP 2011 1
2 GA5009427 Gear selector SP 1
3 RAM mount - pivot  1
4 GA5069400 Display Screen - Lykkatronic 1
5 GA5069415 Joystick - Lykkatronic 1
6 GA5067880 - 4
7 GA5013799 Red LED Warining Light 2

8
Copy of Copy of 
Assem3^Lykkatronic 
Side Console  CCSP 
MY11

1

9
Copy of Copy of 
Assem3^Lykkatronic 
Side Console  CCSP 
MY11

1

10 GA5003983 M5 washer ss 6
11 GA5003975 M5 Nyloc nut SS 3
12 GA5003976 M5 x 20mm Pan head Screw 3
13 GA5011363 4
14 GA5004437 M6 SS Washer 4
15 0.25 In UNC - 2
16 GA5069420 Cab I/O Job Computer 1

D

E

F

C

1 2 3 4

B

A

321 5

C

D

4 6 7 8

A

B

A3

SHEET 1 OF 1SCALE:1:5

DWG NO.

TITLE:

GOLDACRES

DO NOT SCALE DRAWING

MATERIAL:

DATE CREATED:

DRAWN:

1-3 MORANG CR
MITCHELL PARK 3352
PH: 03 53426399 
FAX: 03 53426308 

UNLESS OTHERWISE SPECIFIED
DIMENSIONS ARE IN MILLIMETERS
DEBUR ALL EDGES Lykkatronic Side Console  CCSP MY11Name

15/05/2012
Matt

REV NO CHANGE DATE ECN NO.

DATE EDITED:

11/05/2012



Chapter 22 - 22-Cab - 273



www.goldacres.com.au


